YANMAR PARTS CATALOG

0CK10-M37702EN

Last update Mar., 2015




PREFACE

1.This parts catalog carries Yanmar crawler back—hoe Vi040-2

2.Parts catalog history

Parts catalog No. Published Remarks
Ist edition 000YOOK3770 Nov., 2000 Disuse old edition
Ist revised 000YOOK3771 Nov. , 2001 Disuse old edition
Last edition 000YOOK3772 June, 2004
3. Mode| name
SECTION Column Model name M/ # Manufactured
(A) Vi040-2 C(JP)
I (Vehicle) (B) Vi040-2 P(JP) 20501~ 2000/9~
(C) Vi040-2 P(EX)
I (Engine) (D) 3TNE88-EBVC 34396~ 2000/7~
(Note)C:Cabin spec. P:Canopy spec. JP:Japan EX:Export

4. Your understanding is asking that this parts catalog is not a technical data
manual setting forth as servicing procedures, This parts catalog is using
simplified illustration.

Be sure to use Yanmer Genuine Parts in your maintenance servicing of Yanmar
products.

Be careful not to use the simple parts available in the market, otherwise their
use in repairing causes such as an early breakage, for instance.




Directions for the Parts Catalog.

1.This Parts Catalog shows both standard and optional parts.

2.Parts may change without prior notice.

3.The following is an example of the Parts Catalog format.

0CF10-G21601 29 FUEL INJECTION PUMP(W/BOOST)
(A)=4JH-DT (D)=4JH-DTZA
(B)=4JH-DTZ (E)=4JH-DTZY }3} }5}
(C)=4JH-DTZP (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
(A) B) () (B (E) (F)
1 1 729595-51390 FUEL INJECTION PUMP 1 1 1 1 1 1
1-1 v 729595-51391 FUEL INJECTION PUMP 1 1 1 1 1 N 1
(A=E00185) (B=E00200) 4
3 é 2 26022-060162 SCREW M 6X 16 9 9 9 9 9
3-1 2 26022-060162 SCREW M 6X 16 4 4 4 4 4 K
(A=E00156) (B=E00156) (C=E00156) (D=E00156) (E=E00156)
4 2 129470-51040 CAMSHAFT 1 1 1 1 1
5 2 122710-51050 BEARING, ROLLER 2 2 2 2 2
6 2 129470-51060 RETAINER 1 1 1 1 1

Remarks
(1) BOOST COMPEMSATOR TYPE. OPTIONAL
4 PART, TO E00155,(4JH-DT, 4JH-DTZ

(@ Ref. No.
The Ref. No. listed may not be in accordance with the illustration Ref. No.
(Ex.) lllustration No. List Ref No.

1 1__(Before change) (After change)

For interchangeable symbols N, R and K, illustrations for new parts may be abbreviated.

@Lev. (Level)
Level indication
The numbers below indicate the level of relativity towards the main part.
Main parts (Assembly parts)
2 - Sub component included in " 1.
Sub component included in ” 2 “.
Note) Parts that are not for sale are partially illustrated but not listed.

(®Interchangeability Symbol
When a part change takes place, one of the following interchangeability symbols is indicated beside the part.

Symbol Interchangeability Contents note
Yes New Part is interchangeable for Old Part but Old Part is not interchangeable
<« 9 9
N Old N > New | for New Part.
«—No New Part is not interchangeable for Old Part but Old Part is interchangeable
Q old — Ves > New for New Part.
R Old 4%) New | New/ Old Parts are both interchangeable.
es
No .
S Old «<——— New | New/ Old Parts are both not interchangeable.
No g
W Part newly added.
Z Part discontinued.
F Not interchangeable by a single part but interchangeable together with related
parts.
K Changes only for used parts quantities.
(@ Effective Machine No.
When a part changes, the effective Machine No. will be indicated in the (A)-(F) column.
Product Symbol Product No. Product Symbol Product No.
C Clutch No. Compressor No. F Machine No. (Agricultural Equip.)
D Drive No. M Machine No.
E Engine No.

Note 1) A date may follow the symbol. (Ex.) 1996.01

Note 2) * XXXXX ” and ” ZZZZZ ” are for parts that could not be predicted or for engine models that could
not be identified.

Note 3) (A=E00185) is the E (Engine Serial Number) for the column (A) model (in this case 4JH-DT) after
the parts design change.

(5 Remarks
Figures or alphabets (symbols) are entered in the remarks column.
The comments (remarks) on parts that are indicated at the bottom of the illustration are the same symbols as
those stated above.



1L

£

2

COLOR LISTI

=7 7K,

s rz 7

ez _-,..--V oy ;i,ll?v';;}:;...’..?‘\

W IOl 70 VAN
BexXo — == R mES
COLOR | 27 ~ >t )L PAINT PART No
cODE | DESCRIPTION | pa[NTED COLOR 1605 A0 27—
MUNSEL No. 1 160CAN 40QCAN SPRAY
~ YON-HTA—TTU-Y
88 | ] PANA QS%DEEP GREEN | 981101-09588 | 97762040880 | 977620-30881
Pyv—-E-0997U-y
97 YANMAR PEACOCK GREEN | 981101-09597 | 977620-40970 | 977620-30971
2. 99BG5.27/9. 28
BNy YIRS,
96 YANMAR CITRUS GREEN 981101-09599 | 977620-40990 | 977620-30991
4.84GY8.42/6.99
94— )—-T7 L~
72 YANMAR DARK OLIVE GRAY | ——————————— 977620-40720 | TOR-90460003
7.21Y2.92/0. 79
FFASVETAR
15 NATURAL WHITE 977620-30301
1.38GY7.15/0. 48
Y —0—LH -
73 YANMAR WARM GRAY TOR-90450003
5.52Y4.91/1.09
Yyv-7395H
12 YANMAR BLACK | ——————o TOR-91220001 | TOR-90220003
4.90PB0. 08/0. 41
Y=Ly yatl-y
83 YANMAR GRAYISH GREEN g81101-09615 | 977620—-40830 | 977620-30N41

2.15G4.87/1.562




BER (1) -+« - - v oo e . XERD
PICTURESQUE INDEX (1) - --MAIN PARTS

iR - -F1G. 1~6 7oL - - F1G. 12 -5 T7&FP /ESVT - F1G. 22
LABEL ACCELERATOR WORK LAMP 6 CANOPY LAMP
REHR- - -FI1G. 7,8 B¥m- - -FIG. 17~21 E—%---FI1G.23~25
?ﬁgETY LA%EH(S . ELECTRIC PART HEATER
JEm - - - . BREB. - - F]G. 32~39 SI%4---F1G. 26
‘;CSE%QFRJI\ F1G 104 105 | |CONTROL EQUIPMENT RADLO ClG. A0~E2
- ce . , — . FrLy - .49~
CRANE KT Ten T Fla.2e CABIN
. - $v/E&Fv /EVIVN- -F1G. 53, 64

2z F16.10 e FlG.4l~ad CANOPY & CANOPY MOUNT
- . 2FYTRAVNF - - -F1G. 45
ﬁfﬁfﬁ?&§837566ﬁ}' --FIG. 14 STEP & INSTRUMENT PANEL

. . Y—N&U—KYIVN - -F1G. 46, 47 YALVYRIFHU—F- - -F1G. 11
%ﬁf'/?&%ﬁ{l\{T - FIG. 15| ISEAT & SEAT MOUNT SILENCER & AIR CLEANER
FUEL TANK & FUEL PIP UEIVALT - - -F1G. 74, 75 IVUYvOUN- - - FIG. 13
éﬁ??Egvh' "F1G. 16 REMOTE CONTROL VALVE ENGINE MOUNT

JT7Lys&VI7-=U. - -FI1G. 27
COMPRESSOR & V PULLEY
Ryryh - - -FI1G. 48

BONNET

gy~ o - - -F1G. 80
HYD.OIL TANK

T—LoYvH- - -F1G. 57,58
BOOM CYL INDER

R—=LRNLT - - -FIG. 78,79
HOLD VALVE
T=L_&T—LTSTYyh - -FI1G. 97
BOOM & BOOM BURACKET

F=L¥)vF - - -FI1G. 59
ARM CYLINDER

Al N—S&7Y+2N- - -FIG. 30 nMevyg. - -F1G. 28
FRONT ROLLER ‘& ADJUST PIPING
A0—5---FI1G. 31 HMERVT&EMF - -F1G. 655, 56
CRAWLER ;gn.01L PUMP & ﬁO]NT
_ PSS BE—%-- -F1G.67
[y hyUYs - - F1G. 60, 61 G aaa e LG 40| | TURNING MoToR
BUCKET CYLINDER E=TE—5- - -FI1G. 66 AARLY3A(N- - -FIG. 68
EvFyyUySy - - -FI[G. 65 TRAVEL MOTOR . SWIVEL JO]NiT )
HITCH CYLINDER JYRA-LALT - -F1G. 69~73

CONTROL VALVE
O—»U/LT - - -F1G. 76
ROTARY VALVE
YL/ARILT - - - F1G. 77
P a e SORENOID VALVIi

2AVTIUS - : MERE - - -F1G. 81~88
SWING CYLINDER BororL p1p i

TP—=L&N\TyhkUYo - -FI1G. 98, 99
ARM & BUCKET LINK
P—L&OAvheyF - - -FIG. 100
ARM & QUICK HITCH
NTyh---FIG. 101, 102
BUCKET

JL—KyUYE - -F1G. 63, 64 JVhO-LEE- - -FI1G. 89~95
BLADE GYLINDER CONTROL PIPING

JL—K---FIG. 103 EBIU—>>T - - F1G. 96
BLADE GREASTNG




ﬁ\%gm (2) ............. EE&%
PICTUREAQUE INDEX (2) ---HYDRAULIC SECTION

JEJVNRLT - - -FI1G. 74,75 MERYTREMF - -F1G. 556, 56
REMOTE CONTROL VALVE HYD.OIL PUMP & JOINT

{EEhmy > - - -F1G. 80 JL/ARKNLT - - - FI1G. 77

HYD.OIL TANK SWING CYLINDER

SYT-—H&YOVN - -FIG. 14
RADIATOR & MOUNT

AATIYvS - - -F1G. 62
SWING CYLINDER

R—=ILR/\LT - - - F1G. 78, 79
SWING CYLINDER

P=LIUH - - -F[G. 59
ARM CYLINDER

ETE—5- - -FI1G. 66
TRAVEL MOTOR

g—2Y/)\L7- - -FI1G. 76
ROTARY VALVE

IRO=WLNALT - -FI1G. 69~73
CONTROL VALVE

JVryRYUYS - - - F1G. 60, 61 é;i
BUCKET CYLINDER e

EvFYULS - - -F1G. 66
HITCH CYLINDER LEFT

7‘—L\~‘/U‘/9‘~--FIG.57.58—‘ BE—%---FIG.67

BOOM CYLINDER

£

TURNING MOTOR

JL—kyUvsy.- . -F1G. 63, 64 2ARNLT3{vh- - -F1G. 68
BLADE CYLINDER SWIVEL JOINT




Fig. No.

Fig. Name

VEHICLE VI040-2(JP,EX)

1.

H W

10.
11.
12.
13.
14.
15.
16.
17.
18.
19.
20.
21.
22.
23.

24.

LABEL(CABIN)

. LABEL(CANOPY)

. LABEL(ROPS CANOPY)

. LABEL(CABIN)(QUICK HITCH SPEC.)

. LABEL(CANOPY)(QUICK HITCH SPEC.)
. LABEL(CANOPY)(EX)

. SAFETY LABEL

. SAFETY LABEL(EX)

. ACCESSORY

FAN

SILENSER & AIR CLEANER
ACCELERATOR

ENGINE MOUNT

RADIATOR & MOUNT

FUEL TANK & FUEL PIPE
BATTERY

ELECTRIC PART(WIRING)
ELECTRIC PART(ONE TOUCH DECEL)
ELECTRIC PART(CRANE SPEC.)
ELECTRIC PART(AIR CON. SPEC.)
ELECTRIC PART(EQUIPMENT)
WORK LAMP & CANOPY LAMP
HEATER

HEATER(AIR CON. SPEC)

Contents

Fig. No.
25.
26.
27.
28.
29.
30.
31.
32.
33.
34.
35.
36.
37.
38.
39.
40.
41.
42.
43.
44.
45.
46.
47.
48.

49.

Fig. Name
HEATER(CANOPY SPEC.)
RADIO
COMPRESSOR & PULLEY(AIR CON.)
PIPING(AIR CON. SPEC.)
COVER(AIR CON. SPEC.)
ROLLER & ADJUST
CRAWLER
LOCK LEVER & STAND(RIGHT)
LOCK LEVER & STAND(LEFT)
TRAVEL LEVER
OPERATION LEVER
BLADE LEVER
SWING PEDAL
LOW-HIGH PEDAL
P.T.O.PEDAL
FRAME & TURNING BEARING
COVER(FRAME)
COVER(CABIN)
COVER(CANOPY)
COVER(HOSE)

STEP & INSTRUMENT PANEL

SEAT & SEAT MOUNT

SEAT & SEAT MOUNT(CRANE SPEC.)
BONNET

CABIN(BODY)

0CK10-M37702



Fig. No.
50.
51.
52.
53.
54,
55.
56.
57.
58.
59.
60.
61.
62.
63.
64.
65.
66.
67.
68.
69.
70.
71.
72.
73.

74.

Fig. Name
CABIN(ELECTRIC PART)
CABIN(GLASS)
CABIN(DOOR)
CANOPY & CANOPY MOUNT
ROPS CANOPY & CANOPY MOUNT
HYD.OIL PUMP & JOINT
HYD.OIL PUMP & JOINT(Q.HITCH)
BOOM CYLINDER(CABIN)
BOOM CYLINDER(CANOPY)
ARM CYLINDER
BUCKET CYLINDER
BUCKET CYLINDER(QUICK HITCH)
SWING CYLINDER
BLADE CYLINDER
BLADE CYLINDER(QUICK HITCH)
HITCH CYLINDER
TRAVEL MOTOR
TURNING MOTOR
SWIVEL JOINT
CONTROL VALVE(P PORT)
CONTROL VALVE(TRAVEL & P.T.0.)
CONTROL VALVE(ARM & SWING)
CONTROL VALVE(BOOM & BUCKET)
CONTROL VALVE(TURNING & BLADE)

REMOTE CONTROL VALVE(EX)

Contents

Fig. No.
75.
76.
77.
106.
78.
79.
80.
81.
82.
83.
84.
85.
86.
87.
88.
89.
90.
91.
92.
93.
94.
95.
96.
97.

98.

0CK10-M37702

Fig. Name
REMOTE CON. VALVE(2-WAY MULTI)
ROTARY VALVE(4-WAY MULTI)
SOLENOID VALVE (CRANE SPEC.)
(77A)SOLENOID VALVE (CRANE SPEC.)
HOLD VALVE(BOOM)(CRANE SPEC.)
HOLD VALVE(ARM)(CRANE SPEC.)
HYD.OIL TANK
HYD.OIL PIPING(TANK-PUMP-VALVE)
HYD.OIL PIPING(PUNP-VALVE-MOTOR)
HYD.OIL PIPING(VALVE-SWIVEL-SWING)
HYD.OIL PIPING(RETURN)
HYD.OIL PIPING(TRAVEL)
HYD.OIL PIPING(BOOM)
HYD.OIL PIPING(P.T.O.)
HYD.OIL PIPING(QUICK HITCH)
CONTROL PIPING(PUMP-VALVE-RETURN)
CONTROL PIPING(VALVE-CONTROL VALVE)
CONTROL PIPING(VALVE-CONTROL VALVE)(CRANE)
CONTROL PIPING(4-WAY MULTI:1)
CONTROL PIPING(4-WAY MULTI:2)
CONTROL PIPIPE(4-WAY MULTI:2,CRANE)
CONTROL PIPING(HOLD V.)(CRANE)
GREASING
BOOM & BOOM BRACKET

ARM & BUCKET LINK



Contents

0CK10-M37702

Fig. No. Fig. Name Fig. No. Fig. Name
99. ARM & BUCKET LINK(CRANE SPEC.)
100. ARM & QUICK HITCH
101. BUCKET(650S)
102. BUCKET(ATTACHMENT)
103. BLADE
104. CRANE KIT(CABIN)

105. CRANE KIT(CANOPY)



0CK10-M37702 VEHICLE VIO40-2(JP,EX)

Fig.1. LABEL(CABIN)

(A)=VI040-2C(JP)
(B)=VI040-2P(JP)
(C)=VI040-2P(EX)

0CK10-M37702 Fig.1
)=
©®=
=

38 No. Lewv. Parts No. Description |
A B © O B @
linc.2 ~ 60 68 64 L\< 28 21 1 1 772460-03100 LABELASSY 1
| N EEEy ey [/ 1-1 1 772460-03101  LABELASSY 1 N
4-WAY MULTI CHANGE SPEC. 44 ( (A=M/#21823)
2| 8 1 2 2 172460-03110  LABEL 1
39 22 L 21 2 172460-03111  LABEL, SPECIFICATION 1 s
@ A (A=M/#21823)
%7 3 2 172460-03120  LABEL 1
\ | L 4 2 172157-03130  LABEL, GREASE 1
e 2! W\i‘; 58 Cins 16 3343 5 2 172460-03130  LABEL 1
VIEWED FROM A HAﬁUﬁ’iﬁ VIEWED FROM L B lous 16 60 45 60-1 69 6 2 172460-03150  LABEL 2
CHANGE_SPEC. 7 2 172460-03160  LABEL, REAR 1
20 8 2 172444-03170  LABEL 1
9 2 17244403180  LABEL 2
% Knbas BB 9-1 2 172444-03181  LABEL 2 R
| VIEWED FROM K VIEWED FROM C (A=M/#22163)
10 2 172458-03180  LABEL,LIFT POSITION 1
10-1 2 172458-03181  LABEL, LIFTING 1 N
n (A=M/#20736)
11 2 172444-03190  LABEL 1
; == 62 L 12 2 172458-03190  LABEL,OILING 1
E\ G BRB ‘ 13 2 172141-03202  LABEL,CAUTION 1
VIEWED FROM G =~
e 83 14 2 172450-03200  LABEL,BATTERY 1
y 40 FPRRS 2 15 2 172458-03200  LABEL,FAN 1
"1 — 16 2 172147-03210  LABEL,2 SPEED 1 z
o Aih b Shec. 20 (A=M1#22163)
Dok hsIoE | 17 a2 30 17 2 17244403210  LABEL 1
14 18 2 172458-03210  LABEL,BELT 2
19 2 172458-03220  LABEL, ACCELERATOR 1
pryravrey—— 7 20 2 172458-03230  LABEL,FUSE 1
MACHINE SERIAL NO. & 20-1 2 172458-03231  LABEL, HUSE 1 N
ENGINE SERIAL NO.
1S STAMPED INTO DhBR3% MABR% (A=M/#21891)
THIS LOCATION VIEWED FROM D | VIEWED FROM M 21 2 172444-03240 LABEL 1
22 2 172173-03250  LABEL 1
23 2 172183-03250  LABEL,FUEL 1
24 2 172165-03261  LABEL, BOOM 1
8 25 2 172444-03280  LABEL 2
26 2 17214203302  LABEL,CAUTION 1
27 2 17245503340  LABEL 1
28 2 172141-03360  LABEL, START SWITCH 1
29 2 172964-03370  LABEL 1
o ‘ 30 2 172164-03510  LABEL,LOADING 1
[ e 31 2 172437-03510  LABEL, HOOK 3
[ N] @5 32 2 172164-03520  LABEL,DANGER 1
33 2 172164-03540  LABEL 1
34 2 172519-04180  LABEL,WARNING 1
35 2 172519-04290  LABEL,WARNING 1
Remarks 36 2 172519-04350 SCREW 4
ggg:wg mgg: g:ﬁmgg 2EE§: 37 2 121470-44540  LABEL, SUB-TANK 1
(3)RUBBER CRAWLER SPEC. 38 2 172183-03280  LABEL, LOCK 2
(4)P.T.0.SPEC. 39 2 17244503180  LABEL 3
(5)AIR CON. SPEC. 40 2 172445-03220  LABEL 1
(6)CRANE SPEC. Yes Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes
++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702 VEHICLE VIO40-2(JP,EX) 0CK10-M37702  Fig.1

i (A)=VI040-2C(IP) (D)=
Fig.1. LABEL(CABIN) (vioso200e) o
(C)=VIO40-2P(EX) F)=
38 No. Lev. Parts No. Description Qty |
A _(B) () DB) () (F)
linc.2 ~ 60 68 64 28 21 41 2 172445-03230  LABEL 1
| N EE =Ry 42 2 172458-03260  LABEL 1
4-WAY MULTI CHANGE SPEC. 44 ( 43 2 172458-03280 LABEL 1
2| 8 \| > 44 2 172455-03320  LABEL 1
8 ) A N 45 2 17216503460  LABEL, PATERNA 1
@ W 45-1 2 172496-03200  LABEL, OPERATION 1 N
%7 (A=M/#22163)
\ | 46 2 172455-03520  LABEL 1
= o7 58 58 s 16 3343 47 2 172165-03240  LABEL 1
N235 5] s 'HE3% 7= 72—
VIEWED FROM A HAﬁUﬁ’iﬁ VIEWED FROM L B lous 16 60 45 60-1 69 48 2 172460-03220  LABEL 1
CHANGE SPEC. 59 (A=M/#20823)
20 49 2 172458-03600  LABEL, DOOR LOCK 1
(A=M/#22163)
riis KhnEs ChbEB 50 2 172964-03481  TAG ASSY, CAUTION 1
] VIEWED FROM k | VIEWED FROM C 54 1 172444-03290 MAGNET 1 1
55 1 172151-03551  LABEL 1 1
56 1 172458-03550  LABEL 1 2
. 57 1 172458-03560  LABEL 1 2
58 1 172458-03570  LABEL 1 2
i’ = 62 L 59 1 172458-03240  LABEL, LOCK 1 4
| crogs ‘ 60 1 172458-03270  LABEL 1 4
\ VIEWED FROM G ~
—_— 83 60-1 1 172490-03210  LABEL, P.T.O. 1 N 4
FroR3 D =
p 40 VIEv?ED 2R0M F E (A=M/#22163)
q! e 61 1 172460-03180  LABEL 1 5
L4 s AR 20 62 1 172425-03350  LABEL 2 6
Dok hsIoE | 17 a2 30 64 1 172425-03720 LABEL 1 6
14 65 1 172460-03740  LABEL 1 6
66 1 172187-03750  LABEL 1 6
W WENO FATE 7 67 1 172423-03761  LABEL 1 6
MACHINE SERTAC NO."a 68 1 172187-03781  LABEL 1 6
IS STAMPED INTO | DhBR3 MABRB 69 1  172458-03900 LABEL (FRON GAS 1 W 5
THIS LOCATION VIEWED FROM D | VIEWED FROM M (A=M/#21564)

l:‘ [ ALﬁWEq;IN] 4 @!:‘té

Remarks
(1)4-WAY MULTI CHANGE SPEC.

(2)2-WAY MULTI CHANGE SPEC.
(3)RUBBER CRAWLER SPEC.
(4)P.T.0.SPEC.

(5)AIR CON. SPEC.

6)CRANE SPEC.
©) N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702 VEHICLE VIO40-2(JP,EX)
Fig.2. LABEL(CANOPY)

(A)=VI040-2C(JP)
(B)=VI040-2P(JP)
(C)=VI040-2P(EX)

0CK10-M37702 Fig.2
)=
©®=
=

No. Lewv. Parts No. Description |
) A B () DO () (A
linc.2 ~ 44 1 1 772460-03110  LABELASSY 1
S 6157 28 32 33 29 1-1 1 772460-03111  LABELASSY 1 N
30 2 [48  4SWAY MULTI CHANGE SPEC.|5 3 42 10 20 (B=M#21823)
4‘{ Q ( 2 2 172460-03110  LABEL 1
- 2-1 2 172460-03111  LABEL, SPECIFICATION 1 s
= (B=M/#21823)
3 2 172460-03120  LABEL 1
4 2 172157-03130  LABEL, GREASE 1
ADBR3D 2'j:|5:1‘f7)\?»g'7'512‘/9fi§ 5 2 17246003130 LABEL L
VIEWED FROM A |2-WAY MULTI CHANGE SPEC. 6 2 172460-03150 LABEL 2
53 [ 7 2 172460-03160  LABEL, REAR 1
PREVIOUS 8 2 172444-03170  LABEL 1
9 2 172444-03180 LABEL 2
9-1 1 172444-03181  LABEL 2 R
(B=M/#22163)
10 2 172458-03180  LABEL,LIFT POSITION 1
10-1 2 172458-03181  LABEL, LIFTING 1 N
(B=M/#20736)
11 2 172444-03190  LABEL 1
12 2 172458-03190  LABEL,OILING 1
13 2 172141-03202  LABEL,CAUTION 1
14 2 172450-03200 LABEL,BATTERY 1
15 2 172458-03200  LABEL,FAN 1
16 2 172147-03210  LABEL,2 SPEED 1 z
(B=M/#22163)
17 2 172444-03210  LABEL 1
18 2 172458-03210  LABEL,BELT 2
19 2 172458-03220  LABEL, ACCELERATOR 1
20 2 172458-03230  LABEL,FUSE 1
20-1 2 172458-03231  LABEL, HUSE 1 N
%ﬁ‘ﬁ’?ﬁ g‘E%’A?zﬁgE& \I?]?V%E%%HOM b \',:]’JE‘WE’E§5FROM . (B=M/#21891)
ENGINE SERIAL NO.
IS STAMPED [NTO 21 2 172444-03240  LABEL 1
THIS LOCATION 15 11 356 26 22 2 172173-03250 LABEL 1
23 2 172183-03250  LABEL,FUEL 1
24 2 172165-03261  LABEL, BOOM 1
25 2 172444-03280  LABEL 2
26 2 172142-03302  LABEL,CAUTION 1
Ay 27 2 172455-03340  LABEL 1
BONNET INSIDE 28 2 172141-03360  LABEL, START SWITCH 1
29 2 172964-03370  LABEL 1
30 2 172164-03510  LABEL,LOADING 1
31 2 17243703510  LABEL, HOOK 3
[%ﬁmﬁgﬁﬂlm‘] 32 2 172164-03520  LABEL,DANGER 1
MANUAL CASE 33 2 172164-03540  LABEL 1
34 2 172519-04180  LABEL,WARNING 1
35 2 172519-04290  LABEL,WARNING 1
F—— 36 2 172519-04350 SCREW 4
emarks 37 2 121470-44540  LABEL, SUB-TANK 1
g;g:wg mgg: g:ﬁmgg gﬁgg: 38 2  172458-03140  LABEL, FRONT 1
(3)RUBBER CRAWLER SPEC. 39 2 172444-03330 LABEL 1
(4)P.T.0.SPEC. 40 2 172183-03280  LABEL, LOCK 2
(5)CRANE SPEC. Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes
++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702 VEHICLE VIO40-2(JP,EX)
Fig.2. LABEL(CANOPY) (A)=VI040-2C(3P)

(B)=VI040-2P(JP)
(C)=VI040-2P(EX)

0CK10-M37702 Fig.2
)=
©®=
=

No. Lev. Parts No. Description Qty I R
) A (B (©) () () (F)
linc.2 ~ 44 41 2 17215103540  LABEL,PATTERN A 1
41-1 2 172490-03200  LABEL, OPERATION 1 N
48 AV TAINFF IR 61 67 28 32 33 29 (B=M/#22163)
30 2 4-WAY MULTI CHANGE SPEC.|5 3 42 10 20
4*{ Q ( 42 2 172165-03240  LABEL 1 3
. 43 2 172460-03220  LABEL 1 w
_ (B=M/#20823)
44 2 172964-03481  TAG ASSY, CAUTION 1
48 1 172444-03290 MAGNET 1 1
P - 5 1{7 )5»(; ;52 i 49 1  172151-03551  LABEL 1 1
N T T
VIEWED FROM A |2-WAY MULTI CHANGE SPEC. 50 1 172458-03550 LABEL 1 2
53 [ 51 1 172458-03560  LABEL 1 2
PREVIOUS 52 1 172458-03570  LABEL 1 2
53 1 172458-03240  LABEL, LOCK 1 4
54 1 172458-03270  LABEL 1 4
54-1 1 172490-03210  LABEL, P.T.0. 1 N 4
(B=M/#22163)
55 1 172425-03350  LABEL 2 5
57 1 172425-03720  LABEL 1 5
58 1 172460-03740  LABEL 1 5
59 1 172187-03750  LABEL 1 5
60 1 172423-03761  LABEL 1 5
61 1 172187-03781  LABEL 1 5
#iE, MEINO . THIHE N ‘
D583 FRoR3
EROINE seh AL noo VIEWED FROM D VIEWED FROM F
IS STAMPED INTO
THIS LOCATION 15 11 35 26
Iz AN A
BONNET INSIDE
[mmmww ]
IN THE OPERATION
MANUAL CASE
Remarks
(1)4-WAY MULTI CHANGE SPEC.
(2)2-WAY MULTI CHANGE SPEC.
(3)RUBBER CRAWLER SPEC.
(4)P.T.0.SPEC.
(5)CRANE SPEC. Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702 VEHICLE VIO40-2(JP,EX) 0CK10-M37702 Fig.3

Fig.3. LABEL(ROPS CANOPY) (Bviod0200P) o
(C)=VI040-2P(EX) F)=
No. Lev. Parts No. Description Qty |
linc.2 ~ 46 A B (© O (E) ¢
1 » 58 54 28 32 33 29 1 1 772460-03140  LABEL 1
TSR [/ _ 1-1 1 772460-03141  LABELASSY 1 N
30 2 g? 4-WAY MULTI CHANGE SPEC. - (B=M/#21823)
\ : 2 2 172460-03110  LABEL 1
2-1 2 172460-03111  LABEL, SPECIFICATION 1 s
B (B=M/#21823)
3 2 172460-03120  LABEL 1
L 4 2 172157-03130  LABEL, GREASE 1
== 5 2 172460-03130  LABEL 1
PEBES A 40 ig 6 2 172460-03150  LABEL 2
7 2 172460-03160  LABEL, REAR 1
% a1 33 8 2 172444-03170  LABEL 1
9 2 172444-03180  LABEL 2
17 21 9 31 24 9-1 2 172444-03181  LABEL 2 R
(B=M/#22163)
RS 10 2 172458-03181  LABEL, LIFTING 1
GULIL INSIDE 11 2 172444-03190 LABEL 1
12 2 172458-03190  LABEL,OILING 1
13 2 172141-03202  LABEL,CAUTION 1
14 2 172450-03200  LABEL,BATTERY 1
15 2 172458-03200  LABEL,FAN 1
16 2 172147-03210  LABEL,2 SPEED 1 z
(B=M/#22163)
17 2 172444-03210  LABEL 1
18 2 172458-03210  LABEL,BELT 2
19 2 172458-03220  LABEL, ACCELERATOR 1
20 2 172458-03230  LABEL,FUSE 1
20-1 2 172458-03231  LABEL, HUSE 1 N
DERE Zaon 0 UTEND Taow K (BoM#21891)
. WENO . THIE 21 2 172444-03240  LABEL 1
NACKINE SERIAL No." s R 22 2  172173-03250  LABEL 1
S STAMPED [NTO BONNET INSIDE 23 2 172183-03250  LABEL,FUEL 1
THIS LOCATION 24 2 172165-03261  LABEL, BOOM 1
25 2 172444-03280  LABEL 2
26 2 172142-03302  LABEL,CAUTION 1
27 2 172455-03340  LABEL 1
28 2 172141-03360  LABEL, START SWITCH 1
29 2 172964-03370  LABEL 1
30 2 172164-03510  LABEL,LOADING 1
31 2 172437-03510  LABEL, HOOK 3
32 2 172164-03520  LABEL,DANGER 1
33 2 172164-03540  LABEL 1
= m = EnpRs F— 34 2 172519-04180  LABEL,WARNING 1
HIEWED FROK £ [,'AQNLT,QE gf\gg”m"] 35 2 172519-04290  LABELWARNING 1
36 2 172519-04350 SCREW 8
37 2 121470-44540  LABEL, SUB-TANK 1
38 2 172460-03140  LABEL,FRONT 1
39 2 172460-03220  LABEL 1
momarks 40 2 172183-03280  LABEL, LOCK 2
(1)4-WAY MULTI CHANGE SPEC. a1 2 172151-03540  LABEL,PATTERN A 1
(2)RUBBER CRAWLER SPEC. 41-1 2 172490-03200  LABEL, OPERATION 1 N
(3)CRANE SPEC. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702  VEHICLE VIO40-2(JP,EX) 0CK10-M37702 Fig.3

Fig.3. LABEL(ROPS CANOPY) (Bviod0200P) o
(C)=VI040-2P(EX) F)=
No. Lev. Parts No. Description Qty |
1inc.2 ~ 46 A (B (© O (E) (A
) 2 58 54 28 32 33 29 (B=M/#22163)
__ [/ _ 42 2 172165-03240  LABEL 1
30 2 g? fwffﬂfuﬁﬁ%ﬁﬂfééiﬁgc. ©; 43 2 172460-03240  LABEL,ROPS 1
\ : 43-1 2 172460-03241  LABEL,ROPS 1 N
(B=M/#22163)
5 44 2 172472-03700  LABEL,ROPS P 1
44-1 2 172472-03701  LABEL 1 S
L (B=M/#21823)
— 45 2 172460-03230  LABEL,SEAT BELT 1
PEBES A 40 19 46 2 172964-03481  TAG ASSY, CAUTION 1
50 1 172444-03290 MAGNET 1 1
% a1 33 51 1 172151-03551  LABEL 1 1
52 1 17242503350  LABEL 2 3
17 21 9 31 24 54 1 172425-03720  LABEL 1 3
55 1 172460-03740  LABEL 1 3
U e 56 1 172187-03750  LABEL 1 3
GULIL INSIDE 57 1 172423-03761 LABEL 1 3
58 1 172187-03781  LABEL 1 3

DheR% HoBRS
VIEWED FROM D VIEWED FROM H

BiE. WENO. TAME

MACHINE SERIAL NO. & .
ENGINE SERIAL NO. S P AN A
[S STAMPED INTO BONNET INSIDE

THIS LOCATION

EnBR3 IRBURMEPES
| VIEWED FROM E [IN THE OPEHATION]
MANUAL GASE

Remarks
(1)4-WAY MULTI CHANGE SPEC.

(2)RUBBER CRAWLER SPEC.
(3)CRANE SPEC. N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702 VEHICLE VIO40-2(JP,EX)
Fig.4. LABEL(CABIN)(QUICK HITCH SPEC.)

(A)=VI040-2C(JP)
(B)=VI040-2P(JP)
(C)=VI040-2P(EX)

0CK10-M37702 Fig.4
)=
©®=
=

No. Lev. Parts No. Description |
1inc.2 ~ 60 38 28 52 21 @ ® © (O E @
: %& - 1 1  772460-03120  LABEL 1
T 39 44 W 1-1 1 77246003121  LABELASSY 1 N
4-WAY MULTI CHANGE SPEC. \ (A=M/#21823)
N 2\ 2 2 172460-03110  LABEL 1
©) . 2-1 2 172460-03111  LABEL, SPECIFICATION 1 s
|37 (A=M/#21823)
3 2 172460-03120  LABEL 1
i {2343 - 4 2 172157-03130  LABEL, GREASE 1
S . — - 5 2 172460-03130  LABEL 1
SRR R oy 2 TEREew L 70 PREVIOUS 6 2 172460-03150  LABEL 2
E— R — 7 2 172460-03160  LABEL, REAR 1
5 3 4710 20 16\% 8 2 172444-03170 LABEL 1
_ % - 9 2 17244403180  LABEL 2
= @ vK@wbE%?ROM ¢ 9-1 2 172444-03181  LABEL 2 R
(A=M/#22163)
2ULHE 45-1 69-1 10 2 172458-03180  LABEL,LIFT POSITION 1
GULIL INSIDE 72 10-1 2 172458-03181  LABEL, LIFTING 1 N
57 (A=M/#20736)
Nt 583 11 2 172444-03190  LABEL 1
DOOR_INSIDE VIEWED FROM B 12 2 172458-03190  LABEL,OILING 1
p— 13 2 172141-03202  LABEL,CAUTION 1
14 2 172450-03200  LABEL,BATTERY 1
36 4 15 2 17245803200  LABEL,FAN 1
J J© 16 2 172147-03210  LABEL,2 SPEED 1 z
DN LV (A=M/#22163)
) Uo7 & ; 17 2 17244403210  LABEL 1
h | = : U 18 2 172458-03210  LABEL,BELT 2
11 = 19 2 172458-03220  LABEL, ACCELERATOR 1
] Bl TERE 2o b 20 2 172458-03230  LABEL,FUSE 1
T
wr o smam | 37 15 1135 26 5 20-1 2 172458-03231  LABEL, HUSE 1 N
MACHINE SERIAL NO. & Y (A=M/#21891)
e N R AL NO. g - 21 2 172444-03240  LABEL 1
THIS LOGATION 22 2 172173-03250  LABEL 1
8 71 R S 23 2 172183-03250  LABEL,FUEL 1
] 18 12 B 24 2 172165-03261  LABEL, BOOM 1
_— BoNNeT INSTDE 25 2 172444-03280  LABEL 2
26 2 172142-03302  LABEL,CAUTION 1
L 60 27 2 172455.03340  LABEL 1
28 2 172141-03360  LABEL, START SWITCH 1
‘ 29 2 172964-03370  LABEL 1
Yd » 31 A J 30 2 172164-03510  LABEL,LOADING 1
S ohees | == 6 31 2 172437-03510  LABEL, HOOK 3
[H\NEEE 8552“”"] VIEWED FROM P i‘@égé 32 2  172164-03520  LABEL,DANGER 1
33 2 172164-03540  LABEL 1
34 2 172519-04180  LABEL,WARNING 1
35 2 172519-04290  LABEL,WARNING 1
36 2 172519-04350 SCREW 4
Remarks 37 2 121470-44540  LABEL, SUB-TANK 1
gg?_ﬁgmggf\éﬁiﬁég ggizc. 38 2 172183-03280  LABEL, LOCK 2
(3)2-WAY MULTI CHANGE SPEC. 39 2 17244503180  LABEL 3
(4)P.T.0.SPEC. 40 2 17244503220  LABEL 1
(5)AIR CON. SPEC. Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes
++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702 VEHICLE VIO40-2(JP,EX)
Fig.4. LABEL(CABIN)(QUICK HITCH SPEC.)

38 28 52 21

40T LFF T IR S

4-WAY MULTI CHANGE SPEC. \
64 22 AN
|l

_ K74

| f ! B
=— | 19 33 43
LABR3

El
PREV[0US 69

8

Kos8%
VIEWED FROM K

linc.2 ~ 60

o)
VIEWED FROM L 70

AnBEB s
VIEWED FROM A |5 yay MULTI
CHANGE SPEC

5 10 20 %@

21 LA 451 69-1
GULIL INSIDE 72
57
K 7ARA 583
DOOR INSIDE VIEWED FROM B
q =
36 4
@ j |
|| %)
| [
T § nﬁ g ] q ﬁ
[ 11 ] ( =
L] DABRE3 (C g
DO)OR [NSIDE VIEWED FROM D
5

Bk, MEINO . TR 37 15 11 356 26
MACHINE SERIAL NO. &
ENGINE SERIAL NO.
IS STAMPED INTO
THIS LOCATION

8 71 . R A
! 1 18 12
AN

IRBURMBRPYEER N e
PABR3 )

[N THE OPERATION -

[MANUAL CASE ] VIEWED FROM P )

0CK10-M37702 Fig.4

(A)=VI040-2C(IP) (D)=
(B)=VI040-2P(JP) B)=
(C)=VIO40-2P(EX) (F)=
No. Lev. Parts No. Description Qty I R
A B (€ O (E) (F)
41 2 172445-03230 LABEL 1
42 2 172458-03260 LABEL 1
43 2 172458-03280 LABEL 1
44 2 172455-03320 LABEL 1
45 2 172165-03460 LABEL, PATERN A 1
45-1 2 172496-03200 LABEL, OPERATION 1 N
(A=M/#22163)
46 2 172455-03520 LABEL 1
47 2 172165-03240 LABEL 1 1
48 2 172958-03100 LABEL 1
49 2 172958-03110 LABEL 1
50 2 172958-03140 LABEL 1
51 2 172958-03160 LABEL 1
52 2 172958-03180 LABEL, COVER 1
53 2 172958-03190 LABEL, SWITCH 1
54 2 172958-03200 LABEL 2
55 2 172958-03220 LABEL 1
56 2 172458-03240 LABEL, LOCK 1
57 2 172958-03170 LABEL 1
58 2 172460-03220 LABEL 1
(A=M/#20823)
59 2 172458-03600 LABEL, DOOR LOCK 1
(A=M/#22163)
60 2 172964-03481 TAG ASSY, CAUTION 1
64 1 172444-03290 MAGNET 1 2
65 1 172151-03551 LABEL 1 2
66 1  172458-03550 LABEL 1 3
67 1 172458-03560 LABEL 1 3
68 1 172458-03570 LABEL 1 3
69 1 172458-03270 LABEL 1 4
69-1 1  172490-03210 LABEL, P.T.O. 1 N 4
(A=M/#22163)
70 1  172458-03240 LABEL, LOCK 1 4
71 1 172460-03180 LABEL 1 5
72 1  172458-03900 LABEL (FRON GAS 1 W 5

(A=M/#21564)

Remarks

(1)RUBBER CRAWLER SPEC.
(2)4-WAY MULTI CHANGE SPEC.
(3)2-WAY MULTI CHANGE SPEC.
(4)P.T.O.SPEC.

(5)AIR CON. SPEC.

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes
Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702 VEHICLE VIO40-2(JP,EX)
Fig.5. LABEL(CANOPY)(QUICK HITCH SPEC.)

(A)=VI040-2C(JP)
(B)=VI040-2P(JP)
(C)=VI040-2P(EX)

0CK10-M37702 Fig.5
)=
©®=
=

No. Lewv. Parts No. Description |
linc.2 ~ 55 @65 A B © O (B ¢
46 45 32 1 1  772460-03130  LABEL 1
e Lous 11 1 772460-03131  LABELASSY 1 N
92 { (B=M/#21823)
;2;;5;;* S 2 2 172460-03110  LABEL 1
4-WAY MULTI 49 AW 2-1 2 172460-03111 LABEL, SPECIFICATION 1 S
CHANGE SPEC. i (B=M/#21823)
30 2 28 A1 54 08 . 3 2 172460-03120  LABEL 1
PEEE j ‘ L 4 2 172157-03130  LABEL, GREASE 1
VIEWED FROM B \ 5 2 172460-03130  LABEL 1
40 19 33 29 6 2 172460-03150  LABEL 2
7 2 172460-03160  LABEL, REAR 1
52 61 63 C~;, 22 8 2 172444-03170  LABEL 1
ANBES 2O TATILFF I IR ZULAA 9 2 172444-03180  LABEL 2
VIEWED FROM A |2-WAY MULTI CHANGE SPEC. SULIL INSIDE 49 g o4 @ o1 9 172444-03181  LABEL 2 R
10 2 172458-03180  LABEL,LIFT POSITION 1
10-1 2 172458-03181  LABEL, LIFTING 1 N
(B=M/#20736)
11 2 172444-03190  LABEL 1
12 2 172458-03190  LABEL,OILING 1
13 2 172141-03202  LABEL,CAUTION 1
14 2 172450-03200 LABEL,BATTERY 1
15 2 172458-03200  LABEL,FAN 1
16 2 172147-03210  LABEL,2 SPEED 1 z
(B=M/#22163)
17 2 172444-03210  LABEL 1
18 2 172458-03210  LABEL,BELT 2
19 2 172458-03220  LABEL, ACCELERATOR 1
S e RS 20 2 172458-03230  LABEL,FUSE 1
. WENO . THHE 20-1 2 172458-03231  LABEL, HUSE 1 N
MACHINE SERIAL NO. & 3715 11 35 26
ENGINE SERIAL NO. (B=M/#21891)
1113 OoATION 21 2 172444-03240  LABEL 1
22 2 172173-03250  LABEL 1
23 2 172183-03250  LABEL,FUEL 1
24 2 172165-03261  LABEL, BOOM 1
25 2 172444-03280  LABEL 2
s '}@}‘DE 26 2 172142-03302  LABEL,CAUTION 1
I 27 2 172455-03340  LABEL 1
28 2 172141-03360  LABEL, START SWITCH 1
29 2 172964-03370  LABEL 1
30 2 172164-03510  LABEL,LOADING 1
31 2 17243703510  LABEL, HOOK 3
[Wmﬁgﬁ”,o,‘] 32 2 172164-03520  LABEL,DANGER 1
MANUAL CASE 33 2 172164-03540  LABEL 1
34 2 172519-04180  LABEL,WARNING 1
35 2 172519-04290  LABEL,WARNING 1
36 2 172519-04350 SCREW 4
37 2 121470-44540  LABEL, SUB-TANK 1
(FSQSE(SER CRAWLER SPEC 38 2 172458-03140  LABEL, FRONT 1
(2)4-WAY MULTI CHANGE SPEC. 39 2 17244403330 LABEL L
(3)2-WAY MULTI CHANGE SPEC. 40 2 172183-03280  LABEL, LOCK 2

Yes

(4)P.T.O.SPEC. N:OId%‘TSNeW, O:OIdL‘L»New, R:0ld <= New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702 VEHICLE VIO40-2(JP,EX)
Fig.5. LABEL(CANOPY)(QUICK HITCH SPEC.)

linc.2 ~ 565 @65
‘ =54 46 45 32

PREVIOUS
2 (
A5 AVILF
Fr I S ‘
4-WAY MULTI 49 N
CHANGE SPEC. L
59
30 2
9 41 64 28 v
HHEB ‘
VIEWED FROM B S
40 19 33 29
Dl 5ip 22
62 61 63 50 %
ADBR3 2T A VNFF I 27U LR
VIEWED FROM A |2-WAY MULTI CHANGE SPEC. GULIL INSIDE 31 9 24

5 3 4210 20 17

DAHR3 D# 3
VIEWED FROM D  VIEWED FROM D
3715 11 35 26

Bk, WENO . TRIME
MACHINE SERIAL NO. &
ENGINE SERIAL NO.

IS STAMPED INTO
THIS LOCATION

R % v NS
BONNET INSIDE

B BEAES
[N THE OPERATION
MANUAL CASE

0CK10-M37702 Fig.5

(A)=VI040-2C(IP) (D)=
(B)=VI040-2P(JP) B)=
(C)=VIO40-2P(EX) (F)=
No. Lev. Parts No. Description Qty I R
A B (€ O (E) (F)
41 2 172151-03540 LABEL,PATTERN A 1
41-1 2 172490-03200 LABEL, OPERATION 1 N
(B=M/#22163)
42 2 172165-03240 LABEL 1 1
43 2 172958-03100 LABEL 1
44 2 172958-03110 LABEL 1
45 2 172958-03120 LABEL 1
46 2 172958-03130 LABEL 1
47 2 172958-03140 LABEL 1
48 2 172958-03160 LABEL 1
49 2 172958-03180 LABEL, COVER 1
50 2 172958-03190 LABEL, SWITCH 1
51 2 172958-03200 LABEL 2
52 2 172958-03220 LABEL 1
53 2 172458-03240 LABEL, LOCK 1
54 2 172460-03220 LABEL 1 W
(B=M/#20823)
55 2 172964-03481 TAG ASSY, CAUTION 1
59 1 172444-03290 MAGNET 1 2
60 1 172151-03551 LABEL 1 2
61 1  172458-03550 LABEL 1 3
62 1  172458-03560 LABEL 1 3
63 1 172458-03570 LABEL 1 3
64 1  172458-03270 LABEL 1 4
64-1 1 172490-03210 LABEL, P.T.O. 1 N 4
(B=M/#22163)
65 1  172458-03240 LABEL, LOCK 2 4

Remarks

(1)RUBBER CRAWLER SPEC.
(2)4-WAY MULTI CHANGE SPEC.
(3)2-WAY MULTI CHANGE SPEC.
(4)P.T.O.SPEC.

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-mM37702 VEHICLE VIO40-2(JP,EX) oekaoaTIoz Fa
. A)=VI040-2C(JP; D)=
Fig.6. LABEL(CANOPY)(EX) O vioa0a0m o
(C)=VI040-2P(EX) (F)=

Lewv. Parts No. Description Qty |

AW B € O E @

z
°

1inc.2 ~ 43 1 1 772475-03200 LABELASSY 1
Y 2% 14 3|8 1/8 ?7/41 2 2 172460-03150  LABEL 2
P 3 2 172458-03140  LABEL, FRONT 1

2% SV ( 4 2 17247503140  LABEL,OIL&WATER 1

) A 5 2 172467-03150  LABEL, GREASING 1

[ =L/ 6 2 172460-03160  LABEL, REAR 1

74 7 2 172165-03261  LABEL, BOOM 2

8 2 172475-03200  LABEL,SPECIFICATION 1

9 2 172183-03280  LABEL, LOCK 2

10 2 17247203171  LABEL,FUSE US 1

PEES BHBES 1 2 172458-03220  LABEL, ACCELERATOR 1
VIEWED FROM A VIEWED FROM B 12 2 172463-03290  LABEL, HYD.OIL 1

13 2 172463-03330  LABEL,COVER 1

32 14 2 172141-03360  LABEL, START SWITCH 1

10 / 15 2 172490-03200  LABEL, OPERATION 1

16 2 172437-03500  LABEL, FUEL 1

M 17 2 172437-03510  LABEL, HOOK 4

18 2 172437-03530  LABEL,RE-START 1

19 2 172157-03740  LABEL 1

7 U LA CnoRd 20 2 172125-03950  LABEL, AIR CLEANER 1
GULIL INSIDE YIEWED FROM C 21 2 172462-03320  LABEL, RADIATOR 1

22 2 124764-44810  LABEL, SUB TANK 1

23 2 124764-44920  LABEL, ANTI-FREEZING 1

24 2 172437-03250  TAG ASSY, CAUTION 1

27 2 172437-03300  LABEL,MANUAL 1

28 2 17243703310  LABEL,SLOPE 1

29 2 172437-03321  LABEL,HYD.OIL TANK 1

30 2 172437-03341  LABEL,TRANSPORT 1

31 2 172437-03351  LABEL,GREASE CYL. 2

32 2 172437-03360  LABEL,BATTERY 1

H>83 33 2 172437-03371  LABEL 1

VIEWED FROM D 34 2 172437-03380  LABEL,SWING AREA 1

\ 35 2 172437-03390  LABEL,RADIATOR 1

W WENO . HHIE 20 38 31 17 36 2 172437-03401  LABEL (ENG COVER US 1
Eﬁg%gESEE%ﬁLNgO' & 37 2 172437-03411  LABEL (ENG ROOM US 1
IS STAMPED INTO 38 2 172437-03421 LABEL,MUFFLER 2
THIS LOCATION - 39 2 172437-03431  LABEL,STEERING 1
. 40 2 172437-03460  LABEL, BOOM 2

L 41 2 172437-03470  LABEL,.LEVER LOCK 1

352321 42 2 172437-03241  LABEL,CRAWLER 1

Ry 2w NP 43 2 172519-04350 SCREW 4

BONNET [NSIDE

[Hﬁ%ﬁl?ﬂ&* ]
[N THE OPERATION
MANUAL CASE

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702  VEHICLE VIO40-2(JP,EX) 0CK10-M37702  Fig.7

; (A)=VI040-2C(JP) (D)=
Fig.7. SAFETY LABEL (-v1040:200) o
(C)=VI040-2P(EX) (F)=

No. Lev. Parts No. Description Qty |

A ® € O E ©

1 1 17244403210  LABEL 1 1
2 1 17244403240  LABEL 1 1
3 1 172964-03370  LABEL 11
4 1 172164-03540  LABEL 1 1
. 5 1 172164-03510  LABEL,LOADING 1 1
C*A‘E’, FN/S%E% 6 1 172450-03200  LABEL,BATTERY 1 1
7 1 172141-03202  LABEL,CAUTION 1 1
20 19 18 8 1 172519-04180  LABEL,WARNING 1 1
9 1 172458-03200  LABEL,FAN 11
10 1 17244403170  LABEL 1 1
1 1 17244403280  LABEL 2 2
12 1 172142-03302  LABEL,CAUTION 11
13 1 172444-03190  LABEL 1 1
14 1 172519-04290  LABEL,WARNING 1 1
15 1 172164-03520  LABEL,DANGER 1 1
16 1 17244403180  LABEL 2 2
16-1 1 172444-03181  LABEL 2 2 R
(A=M/#22163) (B=M/#22163)

17 1 172444-03330  LABEL 1

18 1 172445-03230  LABEL 1

19 1 172458-03260  LABEL 1

20 1 172455-03520  LABEL 1
21 1 172458-03210  LABEL,BELT 2 2
22 1 172964-03481  TAG ASSY, CAUTION 11

REWROBN I IEL, REHPELTERT L
1

A% &

AERRADETOBUTCRSI,
WEG, T 7L SERAL TR ()
RoTcal, e

A% & RO, TFRTS
5 pE s T
4 B RRACU AR T <€
| BTSSR AELT
%j [=3 s

IV T JRUESTSLER, RGTEMRLI
Catr, ARTHET ARRUT SR, FMIBEBIT,
EWVSAEIBIET, irassionsio

EATSRLREESCR. B

R fEEBESITHIROF
RERTL L),
2 1 0 3_ SV ERBLTADDAS

R 5o NS WS FERR
LT K@ SEERABOETOT,

Boccemslocesy,
MFPEACHBORNEZ 5 2fTBoT

BT
OO LPRE CILERER
EASUELZERRLT TS,
3

fr 4 <ERL
SOREROH. HEEIRLT mREOREL 150
T, 5 RFELTCR 16 % =
SaRRETsT B nih ~1si 149)
TR, o N P
L. 7oy E"“:"g%m et
i X <o
\/RERTUTS BTN, ) wheR, G655 FRGH T C, B
BT EEN,
DESETHE > EL\CHRER, RE
LBLTEEL,

Hrdhdh s 2 ORIBOERT S
mad?fanmtbz(
Bl R
57itﬂ)k\.\f( #Eh.
KEELET,

22
AR &
liil’%ﬁﬁFMVI -
e IBURMEEAESD
Errsmmsc. it IN THE OPERATION
i 1} MANUAL CASE

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702  VEHICLE VIO40-2(JP,EX) 0CK10-M37702 Fig.8

i (A)=VI040-2C(JP) (D)=
Fig.8. SAFETY LABEL(EX) (y=v10a0-200P) o-
(C)=VIO40-2P(EX) (F)=

No. Lewv. Parts No. Description ' |

AW B € O E @

1 1 172437-03250  TAG ASSY, CAUTION 1
5156 418 4 1 172437-03300 LABEL,MANUAL 1
5 1 172437-03310 LABEL,SLOPE 1
6 1 172437-03321 LABEL,HYD.OIL TANK 1
7 1 172437-03341 LABEL, TRANSPORT 1
8 1 172437-03351 LABEL,GREASE CYL. 2
9 1 172437-03360 LABEL,BATTERY 1
10 1 172437-03371 LABEL 1
11 1 172437-03380 LABEL,SWING AREA 1
12 1 172437-03390 LABEL,RADIATOR 1
13 1 172437-03401 LABEL (ENG COVER US 1
14 1 172437-03411 LABEL (ENG ROOM US 1
15 1 172437-03421 LABEL,MUFFLER 2
16 1 172437-03431 LABEL,STEERING 1
17 1 172437-03460 LABEL, BOOM 2
18 1 172437-03470 LABEL,LEVER LOCK 1

A DANGER 5 6
Y e

AWARNING LWARN I NG

14 15 16 17

:; AWARNING [ &warRNInNG ) QWARNING MWARNI NG

T

N:Old %New, O:OIdL‘L» New, R:Oldé» New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702  VEHICLE VIO40-2(JP,EX) 0CK10-M37702  Fig.9

i (A)=VI040-2C(IP) (D)=
Fig.9. ACCESSORY (y=viout-zcn o
(C)=VIO40-2P(EX) (F)=
No. Lev. Parts No. Description Qty |
A B (€ O (E) (F)
1 1 172176-07330 BAG, MANUAL 1 1 1
1 3 3 1 172958-07330  CASE, MANUAL 101 w
(A=M/#20904) (B=M/#20904)
5 1  172958-03310 LABEL,COLLAR 1 1
(A=M/#20904) (B=M/#20904)
6 1 172960-08110 COLLAR, 45X90X6 8 8
(A=M/#20904) (B=M/#20904)
< & 7 1  172958-03300 LABEL,PLUG 1 1 w
(A=M/#20904) (B=M/#20904)
8 1  172958-05100 CASE, PLUG 1 1 w
(A=M/#20904) (B=M/#20904)
9 1 172958-05110 RIVET 1 1 w
5 6 7 (A=M/#20904) (B=M/#20904)
10 1 1E3030-78370 CAP, SCREW 4 4 w
(A=M/#20904) (B=M/#20904)
TL—hEERANS— 11 1 172958-03230 LABEL,PIN 1 1
ZOPOHT—IE. Fb—ﬁmv)l??ﬁgﬁﬁs—l‘!‘. Bf— 19 TEvF - A—RCHEAIREL L8R,
gzgg;;:iljs_(’%n\-gwﬂnmiwut m—ztmuzzmmm57&§x<ngg‘tm&kmz
' Lo A
e W wehicims—zemaLcT.
9 10
11
AR E
799FAYNERETS
e GREVE
RIVTT,
FRCYOEKOREI
Remarks
(1)QUICK HITCH,PTO SPEC.
(2)QUICK HITCH SPEC. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702 VEHICLE VIO40-2(JP,EX)

Fig.10. FAN

(A)=VI040-2C(JP)
(B)=VI040-2P(JP)
(C)=VI040-2P(EX)

0CK10-M37702 Fig.10
(D)=
(E)=
(F)=

2

T AT TN O=
coaoeeeaaaa Moo=

AL LA AT

|87
PREVIOUS

187
PREVIOUS

Remarks
(1)AIR CON. SPEC.

(2)INTERCHANGEABLE BY SIMULTANEOUS

REPLACEMENT WITH REF.NO.6-1,15-3
31-1,32-2

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1  172460-11100 BRACKET, FAN 1 1
1-1 1 172460-11101 BRACKET, FAN 1 1 1 S
(A=M/#21339) (B=M/#21339)
2 1 172187-11121 PULLEY, TENSION 1 1 1
3 1 172460-11160 SEAT 1 1
3-1 1 172460-11161 SEAT, FAN 1 1 1 S
(A=M/#21339) (B=M/#21339)
4 1  172460-11170 SHAFT, FAN 1 1
4-1 1 172460-11171 SHAFT, FAN 1 1 1 S
(A=M/#21339) (B=M/#21339)
5 1  172460-11180 BB6202UU 1 1 1
6 1  172460-11190 SHAFT ASSY, DRIVE 1 1
6-1 1 172460-11191 SHAFT ASSY, DRIVE 1 1 1 F
(A=M/#21543) (B=M/#21543)
7 2 172460-11290 SHAFT, DRIVE 1 1 1
8 2 172460-11600 PULLEY 1 1 1
9 2 172460-11710 BOS 1 1
9-1 2 172460-11711 BOS 1 1 1 S
(A=M/#21543) (B=M/#21543)
10 1 172460-11200 PULLEY, DRIVE
10-1 1 172460-11201 PULLEY, DRIVE 1 S
(A=M/#21339) (B=M/#21339)
11 1 172460-11240 BAR, TENSION 1 1 1
12 1 172460-11260 V-BELT 1 1 1
13 1 172460-11280 PULLEY, FAN 1 1
13-1 1 172460-11281 PULLEY, FAN 1 1 1 S
(A=M/#21339) (B=M/#21339)
14 1 172460-11350 COVER, BELT 1 1 1
15 1 172460-11610 SHAFT, DRIVE 1 1 1
15-1 1 172460-11611 SHAFT, DRIVE 1 1 N
(A=M/#20904) (B=M/#20904)
15-2 1 172460-11612 SHAFT, DRIVE 1 1 S
(A=M/#21339) (B=M/#21339)
15-3 1 172460-11613 SHAFT, DRIVE 1 1 1 F
(A=M/#21543) (B=M/#21543)
16 1 172187-18410 NUT, PULLEY 1 1 1
17 1  129900-44700  FAN, COOLING D=410 1 1 1
18 1 172519-63240 BOLT 4 4 4
19 1 1A6150-63730  BEARING, 6203UU 4 4
19-1 1 172460-11181 BALL BEARING 4 4 4 S
(A=M/#21339) (B=M/#21339)
20 1 172155-71200  COUPLING,CF-A-2 1 1 1
21 1 129466-96240 SPACER 1 1 1
22 1 22137-100000 WASHER, 10 1 1 1
23 1 22157-100000  WASHER, 10 4 4 4
24 1 22242-000170 RING, 17 1 1 z
(A=M/#21339) (B=M/#21339)
25 1 22252-000350 RING, 35 1 1 1
26 1 26013-080162 BOLT, M8X 16 4 4 4
27 1 26013-100202 BOLT, M10X 20 4 4 4
28 1  26106-100352 BOLT, M10X 35 PLATED 1 1 1

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702 VEHICLE VIO40-2(JP,EX)

Fig.10. FAN

34

1B
PREVIOUS

P

(@

|87
PREVIOUS

187
PREVIOUS

L
v
=4
g

coaooeeaaa MOXN:

IIINIIIIITIT_SF
AR AL )

15

|B7%
PREVIOUS

0CK10-M37702 Fig.10

(A)=VI040-2C(JP) (D)=
(B)=VIO40-2P(JP) (E)=
(C)=VIO40-2P(EX) (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
29 1 26216-100302  STUD, M10X 30 3 3 3
30 1 26367-100002 NUT, M10 3 3 3
31 1  26450-080202 BOLT, M8X 20 2 2
31-1 1 26450-080222 BOLT, M8X 22 2 2 2 F
(A=M/#21543) (B=M/#21543)
32 1  26450-080252 BOLT, M8X 25 2 2
32-1 1 26450-080202 BOLT, M8X 20 2 2 R
(A=M/#20736) (B=M/#20736)
32-2 1  26450-080222 BOLT, M8X 22 2 2 2 F
(A=M/#21543) (B=M/#21543)
33 1 172460-11870 PULLEY 1
33-1 1  172460-11201 PULLEY, DRIVE 1 S
(A=M/#21339)
34 1 172460-11900  V-BELT 1
35 1  172460-11950 COLLAR 1 1 W
(A=M/#20934) (B=M/#20934)
35-1 1 172460-11951 COLLAR 1 1 1 S
(A=M/#21339) (B=M/#21339)
36 1 172458-61260  WASHER 3 3 3
(A=M/#21339) (B=M/#21339)
37 1 172460-11970 NUT, M10 L 2 2 2
(A=M/#21339) (B=M/#21339)
38 1 22522-040130 KEY, WOODRUFF 4X13 3 3 3 W
(A=M/#21339) (B=M/#21339)
39 1  26346-100002 NUT, M10 1 1 1 W

(A=M/#21339)

(B=M/#21339)

Remarks
(1)AIR CON. SPEC.

(2)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.NO.6-1,15-3

31-1,32-2

N:Old *ies

Yes

N Yes'

New, Q:0ld €25 New, R:0ld =5

Yes
Yes'

New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702 VEHICLE VIO40-2(JP,EX)
Fig.11. SILENSER & AIR CLEANER

31 inc. 32~38 &37
39 inc. 40~46 40
Al
33 A
4271 35 45

0CK10-M37702 Fig.11

(A)=VI040-2C(IP) (D)=
(B)=VI040-2P(JP) B)=
(C)=VIO40-2P(EX) (F)=
No. Lev. Parts No. Description Qty |
A B (€ O (E) (F)
1 1 172460-11330 TUBE ASSY 1 1 1
4 1 172460-11370 BRACKET 1 1 1
5 1 172460-11800 COVER ASSY, EXHAUST 1 1 1
6 1 124701-11911 GASKET, SILENCER 1 1 1
7 1  129400-13201 GASKET, SILENCER 1 1 1
8 1 129030-13591 SILENCER 1 1 1
8-1 1  129030-13592 SILENCER 1 1 1 S
(A=MXXX) (B=MXXX) (C=MXXX)
8-2 1  129030-13593 SILENCER 1 1 1 N
(A=*2007.05) (B=*2007.05) (C=*2007.05)
9 1 26013-080162 BOLT, M8X 16 3 3 3
10 1 26013-080202 BOLT, M8X 20 4 4 4
11 1 26013-100202 BOLT, M10X 20 4 4 4
12 1 26051-080002 NUT, M8 8 8 8
13 1 172460-11500 CLEANER ASSY, AIR 1 1 1
15 2 119808-12520 ELEMENT 1 1 1
16 2 119808-12540 VALVE, UNLOADER 1 1 1
17 2 119866-12540 COVER ASSY 1 1 1
18 1 172460-11510 HOSE, AIR INTAKE 1 1 1
19 1 172460-11520 HOSE, AIR INTAKE 1 1 1
20 1 172460-11530 HOSE, AIR INTAKE 1 1 1
21 1 172460-11550 TUBE, INTAKE 1 1 1
22 1 172460-11780 COLLAR 3 3 3
23 1 119160-12060 SILENCER ASSY 1 1 1
24 1 1A1380-58050 GROMMET, 16X20X4.5 3 3 3
25 1 22137-080000 WASHER, 8 2 2 2
26 1 22157-100000 WASHER, 10 3 3 3
27 1 23000-070000 CLAMP, 70 4 4 4
28 1 23000-080000 CLAMP, 80 2 2 2
29 1 26013-080502 BOLT, M8X 50 2 2 2
30 1 26013-100252 BOLT, M10X 25 3 3 3
31 1 172460-08400 CHANGE KIT, MUFFLER 1 1
(A=*2007.08) (B=*2007.08)
32 2 129400-13201 GASKET, SILENCER 1 1
(A=+2007.08) (B=*2007.08)
33 2 172460-13250 GUARD ASSY, MUFFLER 1 1
(A=*2007.05) (B=*2007.05)
35 3 172460-13270 WOOL, GLASS 1 1
(A=*2007.05) (B=*2007.05)
36 2 129030-13593 SILENCER 1 1
(A=*2007.05) (B=*2007.05)
37 2 1E5120-86720 LABEL, CAUTION 1 1
(A=+2007.08) (B=*2007.08)
38 2 26051-080002 NUT, M8 4 4
(A=*2007.08) (B=*2007.08)
39 1 172460-08420 CHANGE KIT, MUFFLER 1
(C=*2007.08)
40 2 172437-03422 LABEL, MUFFLER 1 W
(C=*2007.08)
41 2 129400-13201 GASKET, SILENCER 1 W

(C=*2007.08)

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

Yes' Yes'

++ CONTINUE ++



0CK10-M37702 VEHICLE VIO40-2(JP,EX)
Fig.11. SILENSER & AIR CLEANER

31 inc. 32~38 &37
39 inc. 40~46 40
Al
33 A
4271 35 45

44

0CK10-M37702 Fig.11

(A)=VI040-2C(IP) (D)=
(B)=VI040-2P(JP) (E)=
(C)=VIO40-2P(EX) (F)=
No. Lev. Parts No. Description Qty |
A B (€ O (E) (F)
42 2 172460-13250 GUARD ASSY, MUFFLER 1 W
(C=*2007.08)
44 3 172460-13270 WOOL, GLASS 1 W
(C=*2007.08)
45 2 129030-13593 SILENCER 1 W
(C=*2007.08)
46 2 26051-080002 NUT, M8 4 W
(C=*2007.08)
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702  VEHICLE VIO40-2(JP,EX) 0CK10-M37702  Fig.12

; A)=VI040-2C(IP D)=
Fig.12. ACCELERATOR (-vioto 2007) o
(C)=VI040-2P(EX) (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 172458-12100 LEVER, ACCELERATOR 1 1 1
1A 2 172A79-12150 GRIP 1 1 1 w
(A=MXXXXX) (B=MXXXXX) (C=MXXXXX)
2 1 172460-12100 SUPPORT, CABLE 1 1 1
3 1 172460-12120 CABLE, ACCELERATOR 1 1 1
4 1 172137-12270 JOINT, CABLE 1 1 1
5 1 172113-12522 PIN, CABLE 1 1 1
6 1 1C6281-52310 PIN, SNAP 6 2 2 2
7 1 1A1040-56900 PIN, 6X17 1 1 1
8 1 22137-060000 WASHER, 6 2 2 2
9 1 26013-080202 BOLT, M8X 20 2 2 2
10 1 26013-100252 BOLT, M10X 25 2 2 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702  VEHICLE VIO40-2(JP,EX) 0CK10-M37702  Fig.13

; (A)=VI040-2C(JP) (D)=
Fig.13. ENGINE MOUNT (=vioa0 2P o
(C)=VIO40-2P(EX) (F)=

No. Lev. Parts No. Description Qty I R

© ® E ©

A) (B)
1 1  196420-02310  ABSORBER, SHOCK 230 4 4 4
I 51 5 2 1 172146-13101-1 BRACKET, ENGINE 101 1
@ " 181 5 3 1 172164-13100-1 BRACKET ASSY 1 1 1
16 4 1 172146-13111-1 BRACKET, ENGINE 11 1
5 1 172164-13110-1 BRACKET ASSY 101 1
10 6 1 172168-13150-1 BRACKET, ENGINE 2 2 2
10 7 1 172168-13181-1 BRACKET ASSY, ENGINE 2 2 2
8 1 17216213200 BOLT 10 10 10
9 1 172162-13200 BOLT 8 8 8
10 1 172124-13230-3 STOPPER, ENGINE 3 3 3
1 1 172137-46040  SEAT, SPRING 10 10 10
12 1 172137-46040  SEAT, SPRING 8 8 8
13 1 22217-100000  WASHER, SPRING 10 10 10 10
14 1 22217-100000 WASHER, SPRING 10 8 8 8
15 1 22217-120000 WASHER, SPRING 12 8 8 8
16 1  26013-100252  BOLT, M10X 25 6 6 6
17 1 26013-120302  BOLT, M12X 30 8 8 8
1 8 8 8

[
[ee]

26716-120002 NUT, M12

N:Old %New, O:OIdL‘L» New, R:Oldé» New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702 VEHICLE VIO40-2(JP,EX)
Fig.14. RADIATOR & MOUNT (A)=VI040-2C(3P)

(B)=VI040-2P(JP)
(C)=VIO40-2P(EX)

0CK10-M37702 Fig.14
)=
©®=
=

No. Lewv. Parts No. Description |
14 TPavEYR A (B) () O (B ¢
1”22.2{1;)7~ ’8 - o AR CoN- KLt 00) 1 1  172460-13170  RADIATOR 1 1 1
75ino :76 ~ 81 F:gb?OFF;SFiONohéF. No.33~1. 34 2 2 172456-13310 CAP ASSY 1 1 1
/ E:g ;g EEE Ng 55731 4 2 172460-13190 COOLER, OIL 1 1 1
66 Fif 21 REE No78-1100 (A=M/#22058) (B=M/#22058) (C=M/#22058)
mg Fig.27 REF. No. 1~27 " 5 2 172460-13230 PLUG, DRAIN COCK 1 1 1
38 E;g: 28 REE- No.1-48 (A=M/#22058) (B=M/#22058) (C=M/#22058)
£ig.42 REE- No-dd~eo 6 2 172460-13240  O-RING 1 1 1
Fig.69 REF. No.38,39 (A=M/#22058) (B=M/#22058) (C=M/#22058)
7 2  172458-13970 BOLT 2 2 2
(A=M/#22058) (B=M/#22058) (C=M/#22058)
8 1 172460-13200 HOSE, RADIATOR 1 1 1
9 1 172444-13210 COCK ASSY, 2-WAY 1 1 1
10 2 172444-13220 BODY 1 1 1
11 2 121250-49121 PLUG, DRAIN 1 1 1
12 2  24311-000160 O-RING, 1AP16.0 1 1 1
13 1 172460-13210 HOSE, RADIATOR 1 1 1
14 1 172460-13280  PLATE 1 1 1
16 2  172422-65750 SEAL, DUCT 1 1 1
17 1 172460-13290 DUCT ASSY 11
17-1 1 172460-13291  DUCT ASSY 1 1 1 S
(A=M/#21823) (B=M/#21823)
19 2 172460-13710 SPONGE 1 1 1
20 2 172460-13720 SPONGE 1 1 1
21 2 172460-13730 SPONGE 1 1 1
22 2 172460-13740 SEAL, 205 1 1 1
23 2 172460-13750 SEAL, 610 1 1 1
24 2 172165-66230 RUBBER, SEAL 1 1 1
25 2 172175-65680 SEAL, DUCT 1 1 1
26 2 172164-66650 RUBBER, SEAL 1 1 1
27 2 172187-68050 SEAL, COVER 1 1 1
28 2 172989-68630  RUBBER, SEAL 1 1 1
29 1 172460-13420  PLATE 1 1 1
30 1 172460-13480  PLATE 1 1 1
31 1 172460-13760 SEAL, 360 1 1 1
32 1 172460-13770 PLATE 1 1 1
34 2 172460-13780 SPONGE 2 2 2
35 2 172455-61580 TRIM 1 1 1
36 2 172168-65790 RUBBER, SEAL 1 1 1
37 2 172165-66230 RUBBER, SEAL 1 1 1
38 1 172460-13790 PLATE A 1 1 1
39 1 172460-13800 PALET B 1 1 1
40 1 172460-13820 PLATE D 1 1 1
41 1 172460-13830 PLATE E 3 3 3
42 1 172187-14430 HOSE 1 1 1
43 1 172460-18900 PLATE, RADIATOR 1 1
43-1 1  172460-18901  PLATE, RADIATOR 1 1 1 S

Remarks (A=M/#21823) (B=M/#21823)
(1)AIR CON.SPEC.

(2)INTERCHANGEABLE BY SIMULTANEOUS 45 2 172460-18920 SPONGE 1 11
REPLACEMENT WITH FIG14.REF.NO. 46 2 17244565460  SEAL, COVER 11 1
17-1,43-1,49-1&FIG16.REF.NO.1-1, 47 2 172164-66480  RUBBER 340, SEAL 1 1 1
3-1&FIG17.REF.NO.1-1,7-1&FIG48. 48 2 172422-66150 SEAL 1 1 1
REF.NO.17-1 Yoo Yos

N:Old <T»TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702  VEHICLE VIO40-2(JP,EX) 0CK10-M37702  Fig.14

H A)=VI040-2C(JP; D)=
Fig.14. RADIATOR & MOUNT (Bviod0200P) o
(C)=VIO40-2P(EX) (F)=
No. Lev. Parts No. Description Qty |
14 TPavEYR A B () DO () (A
linc.2 ~ 7 AR CoN- KLt 00) 49 1 172460-18950 COVER, RADIATOR 1 1
I7inc. (17) ~ 28 16 66 | Fig. 20 REF. No. | 49-1 1 172460-18951 COVER, RADIATOR 101 1 R
75inc.76 ~ 81 inc. Fig.10 REF. No.33~1,34
Fig.14 REF. No.75~81 (A=M/#21823) (B=M/#21823)
Fig.20 REF. No.2~13
% 66 Fi0 2, M Noteioe 51 2 172460-18960  SEAL 1 1 1
mg Fig. 27 REF. No.1~27 52 1 172460-13850 HOLDER 1 1 1
38 Fig.-28 REL- No-1u29 53 1 171064-44510  TANK ASSY, SUB 11 1
£ig.42 REE- No-dd~eo 54 2 171064-44520  BODY, TANK 1 1 1
Fig.69 REF. No.38,39 55 2 121450-44531 CAP 11 1
56 2 124450-44560  RETAINER 11 1
57 2 121470-44581  GASKET 1 1 1
58 2 23065-070225 HOSE 7X 225 1 1 1
59 1 124450-44550  BAND 11 1
60 1 121256-44600 BRACKET, SUB TANK 1 1 1
61 1 119255-44660 ABSORBER 4 4 4
62 1 124766-59050  CLIP, HOSE 12 2 2 2
63 1 124766-59050  CLIP, HOSE 12 2 2 2
64 1 1E6451-77620  PIPE, FUEL L=720 1 1 1
65 1 23001-041000  CLAMP, HOSE 41 4 4 4
66 1 26013-080162  BOLT, M8X 16 6 6 6
67 1 26013-080162  BOLT, M8X 16 2 2 2
68 1 26013-080162  BOLT, M8X 16 2 2 2
69 1 26013-080162  BOLT, M8X 16 2 2 2
70 1 26013-080202  BOLT, M8X 20 2 2 2
71 1 26013-100202  BOLT, M10X 20 4 4 4
72 1 26022-080162 SCREW, M8X16 2 2 2
73 1 933168-55770  BAND 1 1 1
74 1 172460-14330  SEAL 11 1
75 1 172460-18160  RADIATOR 1
76 2 172456-13310  CAP ASSY 1
77 2 172460-13190  COOLER, OIL 1 w
(A=M/#22058)
78 2 172460-13230  PLUG, DRAIN COCK 1
(A=M/#22058)
79 2 172460-13240  O-RING 1
(A=M/#22058)
81 2 172458-13970  BOLT 2 W
(A=M/#22058)

Remarks
(1)AIR CON.SPEC.

(2)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH FIG14.REF.NO.
17-1,43-1,49-1&FIG16.REF.NO.1-1,
3-1&FIG17.REF.NO.1-1,7-1&FIG48.

REF.NO.17-1
N:Old %New, O:OIdL‘L» New, R:Oldé» New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702  VEHICLE VIO40-2(JP,EX) 0CK10-M37702  Fig.15

. (A)=VI040-2C(JP) (D)=
Fig.15. FUEL TANK & FUEL PIPE (B)=VI040-2P(1P) )=
(C)=VIO40-2P(EX) (F)=

No. Lev. Parts No. Description Qty |

®wW B € O E @

lTinc.(1) ~ 15

1 1 772460-14100 TANK ASSY, FUEL 1 1 1

3 2 104200-11920 COCK, WATER 1 1 1

4 2 172162-14200 GASKET 1 1 1

5 2 172460-14220  GAUGE, FUEL 1 1 1

6 2 172142-14421  HOSE, FUEL GAUGE 1 1 1

7 2 172141-14260  FLOAT 1 1 1

8 2 172444-14260 HOSE, FUEL OIL 1 1 1

9 2 172458-14370 SUMP, FUEL 1 1 1

10 2 172725-16380 GROMMET 1 1 1

11 2 105340-55040 CAP, FUEL TANK 1 1 1

12 2 101504-55101 STRAINER, FUEL 1 1
12-1 2 172183-14250 FILTER, FUEL 1 1 1 N

(A=FROM 1ST) (B=FROM 1ST)

13 2 23010-014000 CLAMP, 14 2 2 2

14 2 23010-014000 CLAMP, 14 1 1 1

15 2  26557-050122 SCREW, M5X12 5 5
15-1 2  26022-050122 SCREW, M5X12 5 5 5 N

(A=M/#20990) (B=M/#20990)

16 1 172444-14410  HOSE, DRAIN 1 1 1

17 1 22137-140000 WASHER, 14 4 4 4

18 1 22217-140000 WASHER, SPRING 14 4 4 4

19 1  23080-013000 CLAMP, 13 1 1 1

20 1 26116-140452 BOLT, M14X 45 PLATED 4 4 4

21 1 172171-14300 CLAMP 1 1 1

22 1 172460-14340 HOSE ASSY, FUEL 1 1
22-1 1 172187-14470 HOSE ASSY 1 1 1 R

(A=FROM 1ST) (B=FROM 1ST)

23 1 172460-14340 HOSE ASSY, FUEL 1 1 1
24 1 172171-14610 HOSE, FUEL 1 1 1
25 1 172164-14630 HOSE, FUEL 1 1 1
26 1 172126-16540 CLAMP 1 1 1
27 1 129612-52100 PUMP ASSY, FUEL FEED 1 1 1
28 1 129335-55700 SEPARATOR ASSY,WATER 1 1 1
29 2 104200-55321 VALVE, TAPER 1 1 1
30 2 104200-55330 SPRING, VALVE 1 1 1
31 2 104200-55341 HANDLE 1 1 1
32 2 124064-55510 COVER 1 1 1
33 2 102103-55520 O-RING 1 1 1
34 2 110250-55610 RING, RETAINING 1 1 1
35 2 121257-55720 SPRING 1 1 1
36 2 121257-55731 FLOAT 1 1 1
38 2 101720-55750 PLUG, 6 2 2 2
39 2 104200-55750 SCREW, M4 1 1 1
40 2 171081-55910 SCREEN 1 1 1
41 2 23418-060000 GASKET, 6X1.0 2 2 2
42 2 24311-240100 O-RING, 1AP10A 1 1 1
43 1 124766-59050 CLIP, HOSE 12 8 8 8
44 1 22137-060000 WASHER, 6 2 2 2
45 1 22217-080000  WASHER, SPRING 8 1 1 1
46 1 26013-060162 BOLT, M6X 16 2 2 2
47 1 26116-080702 BOLT, M8X 70 PLATED 1 1 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702 VEHICLE VIO40-2(JP,EX)
Fig.16. BATTERY

1B
PREVIOUS

10\;\®

7=
EARTH

0CK10-M37702 Fig.16

(A)=VI040-2C(JP) (D)=
(B)=VI040-2P(JP) )=
(C)=VI040-2P(EX) (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 172460-16100 CORD ASSY, BATTERY 1 1
1-1 1 172460-16101 CORD ASSY, BATTERY 1 1 1 S
(A=M/#21823) (B=M/#21823)
2 1 172458-16140 HARNESS, WIRE 1 1 1
3 1 172460-16110 CORD, BATTERY 1 1
3-1 1 172460-16111 CORD, BATTERY 1 1 1 S
(A=M/#21823) (B=M/#21823)
4 1 172460-16130 BATTERY 1 1 1
5 1 172460-16140 CORD, BATTERY 1 1 V4

(A=M/#21823)

(B=M/#21823)

6 1 172460-16160 COVER, BATTERY 1 1 1
7 1 172122-17190 CLIP, TREE 2 2 2
8 1 22137-100000  WASHER, 10 2 2 2
9 1 22217-080000  WASHER, SPRING 8 1 1 1
10 1 26013-100162 BOLT, M10X 16 2 2 2
11 1 26716-080002 NUT, M8 1 1 1
12 1 172460-16300 CLAMP ASSY, BATTERY 1 1 1
13 1 172164-16370 ROD 1 1 1
14 1 22137-080000  WASHER, 8 1 1 1
15 1 26716-080002 NUT, M8 2 2 2

Remarks

(1)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH FIG14.REF.NO.
17-1,43-1,49-1&FIG16.REF.NO.1-1,
3-1&FIG17.REF.NO.1-1,7-1&FIG48.
REF.NO.17-1

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702 VEHICLE VIO40-2(JP,EX)
Fig.17. ELECTRIC PART(WIRING)

ROPS*+v /&
ROPS CANOPY

0CK10-M37702 Fig.17

(A)=VI040-2C(JP) (D)=
(B)=VI040-2P(JP) )=
(C)=VIO40-2P(EX) (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 172460-16500 HARNESS 1 1
1-1 1 172460-16501 HARNESS 1 1 1 S

(A=M/#21823)

(B=M/#21823)

3 2 172648-16600 DIODE 2 2 2
4 2 172458-16550 FUSE, SLOWBLOW 1 1 1
5 2 172447-17140 HOUSING 1 1 1
6 1 172460-16520 HARNESS B 1 1 1
7 1 172460-16530 HARNESS 1 1
7-1 1 172460-16531 HARNESS, LAMP 1 1 1 S
(A=M/#21823) (B=M/#21823)
8 1 172458-16560 HARNESS,CANOPY LAMP 1
8-1 1 172458-16561 HARNESS,CANOPY LAMP 1 1 N
(B=MI#21166)
9 1  22137-100000 WASHER, 10 2 2 2
10 1 22217-050000 WASHER, SPRING 5 1 1 1
11 1 22217-100000 WASHER, SPRING 10 2 2 2
12 1 194202-56460 BAND, 200 3 3 3
13 1 26116-100162 BOLT, M10X 16 PLATED 2 2 2
14 1 26716-050002 NUT, M5 1 1 1
15 1 933171-15801 CORD, ENGINE EARTH 1 1 1
16 1 172190-16500 HARNESS, WIRE 1
17 1 172183-16560 CLIP, HOSE 1 1 1
18 1 172187-78580 BAND 2 2 2
19 1  172126-11510 BAND 1 1 1
20 1 172467-16520 HARNESS B ASSY (US) 1 w

(B=M/#20841)

Remarks

(1)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH FIG14.REF.NO.
17-1,43-1,49-1&FIG16.REF.NO.1-1,
3-1&FIG17.REF.NO.1-1,7-1&FIG48.
REF.NO.17-1

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702 VEHICLE VIO40-2(JP,EX)
Fig.18. ELECTRIC PART(ONE TOUCH DECEL)

(A)=VI040-2C(JP)
(B)=VI040-2P(JP)
(C)=VI040-2P(EX)

0CK10-M37702 Fig.18
(D)=
(E)=
(F)=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172460-08200 DECELERATE KIT 1 1
2 2 172164-12110 BASE CMP 1 1
4 3 24550-014200 BUSH, 14X20 1 1
5 2 172164-12160 LINK B CMP 1 1
7 3 24550-014200 BUSH, 14X20 1 1
8 2 172164-12200 SHAFT ASSY 1 1
9 2 172164-12230 CABLE, ACCELERATOR 1 1
10 2 172175-12230 LINK A 1 1
11 2 172175-12350 SPRING, RETURN 1 1
12 2 172175-12370 PLATE 1 1
13 2 172460-14600 STAY ASSY 1 1
14 2 172137-16560 BAND 1 1
15 2 172460-16570 HARNESS DECEL ASSY 1 1
16 3 29420-200000 FUSE, B 20A 2 2
17 2 172460-17110 BRACKET, TIMER 1 1
18 2 172162-17180 SOLENOID 1 1
19 2 172190-17220 RELEY, TIMER 1 1
20 2 172458-45070 LEVER, DECEL 1 1
21 2 172176-47870 KNOB 1 1
22 2 1C6281-52310 PIN, SNAP 6 5 5
23 2 1A3809-56915 PIN, 6X20 1 1
24 2 119620-66820 JOINT 1 1
25 2 22137-060000 WASHER, 6 7 7
26 2 22217-100000 WASHER, SPRING 10 1 1
27 2 22351-040025 PIN, SPRING 4.0X25 1 1
28 2 24311-000210 O-RING, 1AP21.0 4 4
29 2 26013-060162 BOLT, M6X 16 2 2
30 2  26013-080162 BOLT, M8X 16 2 2
31 2 26022-060252 SCREW, M6X25 2 2
32 2  26116-100162 BOLT, M10X 16 PLATED 1 1
33 2 26587-040062 SCREW, M4X 6 1 1
34 2 26716-060002 NUT, M6 1 1
35 2 933152-09280 BAND 6 6
36 2 933166-17730 WASHER 1 1
37 2 933168-55770 BAND 2 2
38 2 26736-140002 NUT, M14 1 1
39 2 22137-080000 WASHER, 8 2 2
40 2 26013-080502 BOLT, M8X 50 2 2
41 2 26013-080202 BOLT, M8X 20 2 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702 VEHICLE VIO40-2(JP,EX)

Fig.19. ELECTRIC PART(CRANE SPEC.)

(A)=VI040-2C(JP)
(B)=VI040-2P(JP)
(C)=VI040-2P(EX)

0CK10-M37702 Fig.19
(D)=
(E)=
(F)=

=L BT
HOLD VALVE

Remarks

(1)CABIN SPEC.

(2)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.41-1,42-1,

46-2.

No. Lewv. Parts No. Description I R
A B (€ O (E) (F)
1 1 172126-16540 CLAMP 2 2
2 1 172460-16770  HARNESS C-F 1 1
3 1 933152-09280  BAND 10 7
4 1 172460-16750 HARNESS C-E 1 1
5 1 172460-16710 HARNESS C-B 1 1
6 1 172732-16560 LINK, FUSIBLE 1 1
7 1 22137-060000 WASHER, 6 3 3
8 1  194440-51620 CLAMP 1 1
9 1 172455-63230  GAUGE, LEVEL 1 1
10 1 26013-080252 BOLT, M8X 25 2 1
11 1 26557-030202  SCREW, M3X20 2 1
11-1 1 26022-030202  SCREW, M3X20 2 N 1
(A=M/#21564)
12 1 172647-16560  WIRE, EARTH 2 1
13 1 26716-030002 NUT, M3 2 1
14 1 172460-16741 HARNESS C-D 1 1
15 1 172425-16741 TUBE, CORRUGATED 1 1
16 1 172187-16780 TUBE 1 1
17 1 172187-17520 CLAMP, 5X35 1 1
18 1  194440-51620 CLAMP 2 2
19 1 26116-060304 BOLT, M6X 30 PLATED 4 4
20 1 26557-050122  SCREW, M5X12 1 1
21 1 26013-080122 BOLT, M8X 12 2 2
22 1 172137-16560  BAND 26 26
23 1 26717-060002 NUT, M6 4 4
23-1 1 26716-060002 NUT, M6 4 4 N
(A=M/#21366) (B=M/#21366)
24 1 172460-16720 HARNESS C-C 1 1
25 1 172183-46440 CLAMP, WRC10 2 2
26 1 172460-17860  CONTROLLER ASSY 1 1
27 1 172187-17882 PANEL ASSY, CRANE 1 1
27-1 1 172187-17883 PANEL, CRANE 1 1 R
(A=MXXXXX) (B=MXXXXX)
28 1 172164-45880  BOLT 4 4
29 1 26013-080162 BOLT, M8X 16 4 4
30 1 172141-17150 BUZZER 1 1
31 1  194080-57202 RELAY, FLASHER 1 1
32 1 1E6910-82500 RELAY, CA-1A 2 2
33 1 26013-060122 BOLT, M6X 12 1 1
34 1 26013-060122 BOLT, M6X 12 1 1
35 1 1E6300-81050 LAMP, FLASHER 2 1
36 2 172738-17120  BULB, 12V 20W 2 1
37 1 172187-17730 SENSOR 2 2
38 1 172187-17740  SENSOR 2 2
39 1  26367-060002 NUT, M6 4 2
40 1 22137-080000 WASHER, 8 2 1
41 1 172187-61800 CASE ASSY, SENSOR 2 2
41-1 1 172A78-61800-2 CASE ASSY 2 2 F 2
(A=MI#XXXXX) (B=M/#XXXXX)
42 1 172187-61840 COVER, SENSOR CASE 2 2
42-1 1 172A78-61840-2 COVER, SENSOR 2 2 F 2

Yes

Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++

Yes' Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702 VEHICLE VIO40-2(JP,EX)

Fig.19. ELECTRIC PART(CRANE SPEC.)

=L BT
HOLD VALVE

0CK10-M37702 Fig.19

Remarks

(1)CABIN SPEC.

(2)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.41-1,42-1,

46-2.

(A)=VI040-2C(IP) (D)=
(B)=VI040-2P(JP) B)=
(C)=VI040-2P(EX) (F)=
No. Lev. Parts No. Description Qty I R
A B (€ O (E) (F)
(A=MIHXXXXX) (B=MHXXXXX)
43 1 22137-080000 WASHER, 8 8 8
44 1 22217-060000 WASHER, SPRING 6 6 6 Z
(A=M/#21823) (B=M/#21823)
45 1 26013-080162 BOLT, M8X 16 8 8
46 1 26116-060162 BOLT, M6X 16 PLATED 6 6
46-1 1 26013-060162 BOLT, M6X 16 6 6 N
(A=M/#21823) (B=M/#21823)
46-2 1 26014-100252 BOLT, M10X 25 4 4 S 2
(A=MHEXXXXX) (B=M/EXXXXX)
47 1 172460-17140 STAY, LAMP 1 1
48 1 172455-17170 STAY, LAMP 1 1
51 1 26013-100162 BOLT, M10X 16 1 1
52 1 172425-61222 BRACKET, PANEL 1
53 1  172425-61260 PLATE 1
54 1 26116-080302 BOLT, M8X 30 PLATED 2
55 1 26716-080002 NUT, M8 2
56 1 172126-11510 BAND 1 1
57 1 172122-79920 CLIP, HOSE 1 1
58 1 172455-63230 GAUGE, LEVEL 1
59 1 26022-030162 SCREW, M3X16 2
59-1 1 26022-030202 SCREW, M3X20 2 N
(B=M/#21564)
60 1 26716-030002 NUT, M3 2
61 1 172460-17160 BRACKET 1 1
66 1 172126-16540 CLAMP 1 1
67 1 26013-100162 BOLT, M10X 16 2 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702  VEHICLE VIO40-2(JP,EX) 0CK10-M37702  Fig.20

Fig.20. ELECTRIC PART(AIR CON. SPEC.) rViodo000) o
(C)=VI040-2P(EX) (F)=
No. Lev. Parts No. Description Qty |

@ B € O E @

. 1 1 172460-08100 COOLERKIT 1
IPIVEFYR
ATR CON.KIT 12 13 2 2 172460-16540  HARNESS 1
(172460-08100) -
f172480 00100 4 3 172648-16600  DIODE 1
inc. Fig. 107 REF. No.33~1.34 5 2 172460-18650 BRACKET 1
Fig- 14 REF. No.75~8 ° i
Ei0-18 REE- No-153% _ 51 2 172460-18651 BRACKETASSY 1 N
I 0, oz
ig. . No.1,6~13,18, o ;
FI8757 REF. No.1%27 - 6 2 172460-18800  PLATE ASSY 1
Fi9.28 REF. No.1~49 Tamu— 7 2 172460-19190  SHEET, INSULATOR 1
E:gﬁ% EEE “g;gé~4g |F 8 2 26013-080162  BOLT, M8X 16 2
iq. - No. 9 2 26013-080202  BOLT, M8X 20 2
Fig.69 REF. No.38,39
'9-69 REF. Mo 1 10 2 119247-77100  RELAY, SAFETY 4
1 1 2 26013-060122  BOLT, M6X 12 4
12 2 172460-03180  LABEL 1
13 2 172458-03900  LABEL (FRON GAS 1

- Lozy %
| RESISTOR
Y—EXAH YN
THERMOSTAT
EARAYF
PRESSURE S. W
N—%2B
HARNESS B

REFER TO Fig.27

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702 VEHICLE VIO40-2(JP,EX)
Fig.21. ELECTRIC PART(EQUIPMENT)

A
REPAIR PART

E=H#—ASSY
MONITOR ASSY

2631 25 21
4853 41 A3
8994 88 84
(I M —

17

36

8

26312521

48534743

89948884
L1

17
36
8

I7av¥Ey b
AIR CON.KIT p
(172460-08100) \
Fig. 20 REF. No.1
inc. Fig.10 REF. No.33~1,34
Fig. 14 REF. No.75~81
Fig. 20 REF. No.2~13
Fig. 21 REF. No.78~1,100
Fig. 24 REF. No.1,6~13,18,20
Fig. 27 REF. No.1~27
Fig. 28 REF. No.1~49
Fig. 29 REF. No.1~29
Fig. 42 REF. No.44~49
Fig. 46 REF. No.68
Fig. 69 REF. No.38,39

2499 by FiR
QUICK HITCH SPEC.

(A)=VI040-2C(JP)
(B)=VI040-2P(JP)
(C)=VI040-2P(EX)

0CK10-M37702 Fig.21

)=
©®=
=

Remarks

(1)QUICK HITCH SPEC.

(2)AIR CON. SPEC.

(3)HOUR METER = ANALOG TYPE.
(4)HOUR METER = L.C.D. TYPE.

No. Lewv. Parts No. Description
A B (€ O (E) (F)
1 1 172187-16560 GROMMET 1 1 1
2 1 172458-17100  SWITCH ASSY, STARTER 1 1
2-1 1 172187-17100  SWITCH ASSY, STARTER 1 1 1
(A=M/#21891) (B=M/#21891)
3 2 172187-17070 CORD ASSY 1 1 1
4 2 172187-17080 COVER 3 3 3
5 2 172187-17090 COVER 2 2 2
6 2 172524-17330 KEY ASSY 1 1
6-1 2 933110-00301 KEY ASSY 1 1 1
(A=M/#21891) (B=M/#21891)
10 1 172187-17200 BOX, FUSE 1 1 1
11 2 172175-17120  PULLER 1 1 1
13 2 172187-17220 COVER 1 1 1
14 2 29420-050000 FUSE, B 5A 2 2 2
15 2 29420-150000  FUSE, B 15A 6 6 6
16 2 29420-300000 FUSE, B 30A 2 2 2
17 1 172458-17500 BOX,INDICATOR(CANOPY 1 1
17-1 1 172458-17501 BOX,INDICATOR(CANOPY 1 1
(B=M/#22163) (C=M/#22163)
19 2 172187-17280 SWITCH ASSY, LIGHT 1 1
21 2 172187-17320 PACKING 1 1
23 2 172187-17341  GAUGE ASSY 1 1
24 2 172187-17350 METER ASSY, HOUR 1 1
25 2 172187-17360  PRINT, CIRCUIT 1 1
26 2 172187-17371  CIRCUIT ASSY 1 1
27 2 172187-17380 BULB 4 4
31 2 172187-17470  PLATE 1 1
32 2 172187-17480 BULB 2 2
34 2 172187-17560  CAP 2 2
35 2 172187-17570  GASKET 2 2
36 1 172458-17250 BOX,INDICATOR(CABIN) 1
36-1 1 172458-17251 BOX,INDICATOR(CABIN 1
(A=M/#22163)
39 2 172187-17280  SWITCH ASSY, LIGHT 1
40 2 172187-17290  SWITCH ASSY, HEATER 1
41 2 172187-17301 SWITCH ASSY, WIPER 1
43 2 172187-17320  PACKING 1
45 2 172187-17341  GAUGE ASSY 1
46 2 172187-17350  METER ASSY, HOUR 1
47 2 172187-17360  PRINT, CIRCUIT 1
48 2 172187-17371  CIRCUIT ASSY 1
49 2 172187-17380  BULB 4
53 2 172187-17470  PLATE 1
54 2 172187-17480 BULB 2
55 1 172458-46720  BOLT 1 1 1
56 1 194151-57100 HORN 1 1 1
57 1 172165-62800 GROMMET 1 1 1
58 1 172519-63240 BOLT 3 3 3
59 1 119247-77100 RELAY, SAFETY 1 1 1
60 1 129136-77200  RELAY, SAFETY 1 1 1
61 1  119650-77910 RELAY ASSY, GLOW 1 1 1

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702 VEHICLE VIO40-2(JP,EX)
Fig.21. ELECTRIC PART(EQUIPMENT)

(A)=VI040-2C(JP)
(B)=VI040-2P(JP)
(C)=VI040-2P(EX)

0CK10-M37702 Fig.21

)=
©®=
=

No. Lewv. Parts No. Description R
i A (B) () O (B ¢
REPAIR PART 64 1 129211-77920  TIMER 1 1 1
65 1 22137-060000 WASHER, 6 8 8 8
66 1 26013-060122 BOLT, M6X 12 2 2 2
67 1 26013-060122 BOLT, M6X 12 1 1 1
68 1 26013-060162 BOLT, M6X 16 2 2 2
69 1 26013-060162 BOLT, M6X 16 1 1 1
70 1 26013-060202 BOLT, M6X 20 2 2 2
71 1 26013-060202 BOLT, M6X 20 2 2 2
72 1 194464-52190 SWITCH, SAFETY START 1 2 2
32 73 1 26776-180002 NUT, LOCK M18 1 2 2
74 1 172958-17100 BOX,SWITCH 1 1 1 1
75 1 172732-54730 SCREW, M6X25 3 3 3 1
E-H4—ASSY 76 1 172958-64500 PLUG 1 1 1 1
HONITOR ASSY 77 1 172187-64900 PLUG 1 1 1 1
78 1 172460-17200 BOX,INDICATOR(A/C) 1 3
78-1 1 172460-17201 BOX,INDICATOR(A/C) 1 3
(A=M/#22163)
%31 25 91 81 2 172187-17280 SWITCH ASSY, LIGHT 1
4853 47 43 82 2 172187-17301  SWITCH ASSY, WIPER 1
8994 88 84 84 2 172187-17320  PACKING 1
e 86 2 172187-17341  GAUGE ASSY 1
IIS; 87 2 172187-17350 METER ASSY, HOUR 1
78 88 2 172187-17360 PRINT, CIRCUIT 1
89 2 172187-17371 CIRCUIT ASSY 1
90 2 172187-17380 BULB 4
94 2 172187-17470 PLATE 1
95 2 172187-17480 BULB 2
96 2 172187-17560 CAP 1
26319521 P49 E TR 97 2 172187-17570 GASKET 1
48534743 QUICK HITCH SPEC. 98 1 119247-77100  RELAY, SAFETY 4 2
89948884 99 1 22137-060000 WASHER, 6 4 2
17 100 1 26013-060122 BOLT, M6X 12 4 2
36 101 1 172A77-17500 MONITOR ASSY 1 1 1 4
78 (A=MZZ2Z2Z) (B=MZZ2z22) (C=Mzz222)
I7av¥Ey b
AIR CON.KIT p
(172460-08100) \
Fig. 20 REF. No.1
inc. Fig.10 REF. No.33~1,34
Fig. 14 REF. No.75~81
Fig. 20 REF. No.2~13
Fig. 21 REF. No.78~1,100
Fig. 24 REF. No.1,6~13,18,20
Fig. 27 REF. No.1~27
Fig. 28 REF. No.1~49
Fig. 29 REF. No.1~29
Fig. 42 REF. No.44~49
Fig. 46 REF. No.68
Fig. 69 REF. No.38,39
Remarks
(1)QUICK HITCH SPEC.
(2)AIR CON. SPEC.
(3)HOUR METER = ANALOG TYPE.
(4)HOUR METER = L.C.D. TYPE. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702  VEHICLE VIO40-2(JP,EX) 0CK10-M37702  Fig.22

; A)=VI040-2C(IP D)=
Fig.22. WORK LAMP & CANOPY LAMP (-vioto 2007) o
(C)=VI040-2P(EX) (F)=
No. Lev. Parts No. Description Qty I R
A (B) () O (B ¢
1 1 172458-17400 LAMP 1 1 1
2 2 172458-17420 BULB 1 1 1 w
(A=M/#20725) (B=M/#20725)
3 1 172458-17410 STAY, LAMP 1 1 1
4 1 22137-100000 WASHER, 10 1 1 1
5 1 26013-100202 BOLT, M10X 20 1 1 1
] 6 1 26706-100002 NUT, M10 1 1 1
7 1 172458-17400 LAMP 1 1
8 2  172458-17420 BULB 1 1 W
(B=M/#20725)
9 1 172458-17410 STAY, LAMP 1 1
10 1 22137-100000 WASHER, 10 1 1
11 1 26346-100002 NUT, M10 1 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702  VEHICLE VIO40-2(JP,EX) 0CK10-M37702  Fig.23

1 A)=VI040-2C(JP; D)=
Fig.23. HEATER EB;:VIO40-2PEJP; EE;:
(C)=VI040-2P(EX) (F)=
No. Lev. Parts No. Description Qty |
A (B () O () A
1 1 172126-11510  BAND 4
1 5 39 2 1 172183-16560  CLIP, HOSE 1
% 32 l@ 35 3 1 172458-16650 FRAME ASSY, HEATER 1
7 4 1 172458-16690  NUT 1
21 29 B (@ 8\? 5 1 17245816700 DUCT ASSY, HEATER 1
17 g s 6 1 172458-17550 HEATER 33RB,COVER LE 1
3 647 . 6-1 1 17245817551 HEATER 1 N
< y 9 (A=M/#20904)
S 7. (8 7 1 172460-17600 HOSE ASSY, HEATER 2
16 o o Q i 7 8 2 172164-17630  HOSE, HEATER 2
= 9 2 172312-17650  TUBE, CORRUGATED 2
o 37 10 1 172460-17610  JOINT, HEATER 1
3 10-1 1 172460-17611  JOINT, HEATER 1 N
ﬁze (A=M/#22163)
Z 21 11 1 172458-17620 HOSE ASSY, DEFROSTER 1
25 12 1  172460-17620  GUIDE ASSY, HOSE 1
13 1 172425-17630  VALVE ASSY, HEATER 1
24 14 1 172124-17640  JOINT, PIPE 1
27 15 1 172458-17640 HOSE, HEATER 1
16 1 172168-46760  BOLT 4
17 1 172458-63410 COVER, HEATER 1
2 3‘ﬁ 18 1 172458-63420 SHAFTASSY 1
42 19 1 172458-63450 LEVER 1
F 20 1 172458-63460  PLATE 1
21 1 172458-63470  NUT, CAP 4
22 1 172458-63600  SEAL, SPONGE 2
23 1 172458-63610  SEAL, SPONGE 1
24 1  172458-63620  SEAL, SPONGE 1
25 1  172458-63630  SEAL, SPONGE 1
26 1 172458-63640 SPONGE, HOSE 2
27 1  172458-63650  SEAL, SPONGE 1
28 1 172455-65970  RUBBER, SEAL 1
28-1 1 172422-65750  SEAL, DUCT 1 N
(A=FROM 1ST)
29 1 172989-68640 RUBBER, SEAL 1
30 1 172157-76441  SPRING 1
31 1 197830-88611  GRILLE 1
32 1 22137-100000 WASHER, 10 2
33 1 22351-030025  PIN, SPRING 3.0X25 1
34 1 22869-400160 SCREW, 4X16 6
35 1 23000-022000 CLAMP, 22 4
351 1 23001-022000 CLAMP, HOSE 22 4 N
(A=M/#21710)
36 1 26013-080162  BOLT, M8X 16 2
37 1 26013-100162  BOLT, M10X 16 4
38 1  26013-100162  BOLT, M10X 16 2
39 1 26013-100202  BOLT, M10X 20 2
40 1 26657-080002  NUT, CAP M8 1
41 1 17245817700  GRILLE 1
42 1 172444-17660  CLIP, TREE 1

g—14 12 43 1 1E8545-80940 GRILLE, DUCT 1

Yes Yes

N:Old <T»TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702  VEHICLE VIO40-2(JP,EX) 0CK10-M37702  Fig.23

; (A)=VI040-2C(IP) D)=
Fig.23. HEATER (B)=VI040-2P(JP) E)=
(C)=VIO40-2P(EX) (F)=
No. Lev. Parts No. Description Qty |
A (B (©) O (B @
44 1 172126-11510 BAND 1 W
11 5 39 (A=FROM 1ST)
32 l@ 35 45 1 172458-63400 SPONGE, GRILLE 1 W
7 _
mﬂ (A=M/#20736)
21 29 B (@ 3\? 46 1  172444-68650  CLIP, TREE 1 w
" 15 - (A=M/#20841)
° 647 3 47 1 26587-040122 SCREW, M4X12 4 W
a . ) (A=FROM 1ST)
5 oo Q NS
16 ° . 4 7
° 37
ﬁze 3

Yes Yes

N:Old g New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702 VEHICLE VIO40-2(JP,EX)
Fig.24. HEATER(AIR CON. SPEC)

L
\
=4
2
207

A Rl

MM T MMM O=
cuaaaaaaaaa Mo

IVIIUN
TO ENGINE

No.33~1, 34

0CK10-M37702 Fig.24

(A)=VI040-2C(IP) D)=
(B)=VI040-2P(JP) B)=
(C)=VI040-2P(EX) (F)=
No. Lev. Parts No. Description Qty |
A _(B) () DB) () (F)
1 1 172126-11510 BAND 4
REFER TO Fig.28 2 1 172460-17610  JOINT, HEATER 1
2-1 1 172460-17611 JOINT, HEATER 1 N
(A=M/#22163)
3 1 172460-17620  GUIDE ASSY, HOSE 1
4 1 172425-17630  VALVE ASSY, HEATER 1
5 1 172124-17640 JOINT, PIPE 1
6 1 172458-17700 GRILLE 1
7 1 172460-17710 HOSE, HEATER 1
8 1 172460-17720 HOSE ASSY, HEATER 1
9 1 172460-17750 HOSE ASSY, HEATER 1
10 1 172460-17780 HOSE ASSY 1
11 1 172460-17800 HOSE ASSY 1
12 1 172460-18971 STAY ASSY 1
13 1 172458-63400 SPONGE, GRILLE 1
14 1 172458-63640 SPONGE, HOSE 1
15 1 1E8545-80940  GRILLE, DUCT 1
16 1 197830-88611 GRILLE 1
17 1 22869-400160 SCREW, 4X16 6
18 1 23000-022000 CLAMP, 22 6
18-1 1 23001-022000 CLAMP, HOSE 22 6 N
(A=M/#21710)
19 1 26013-080162 BOLT, M8X 16 2
20 1 26013-080402 BOLT, M8X 40 2

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702  VEHICLE VIO40-2(JP,EX) 0CK10-M37702  Fig.25

Fig.25. HEATER(CANOPY SPEC.) Eg:x:gjgéggs; gz
(C)=VI040-2P(EX) (F)=
No. Lev. Parts No. Description » ® (C)QII{D) © ® |
1inc.2 ~ 44 08 1 1 772460-18800  HEATER KIT 1
2 2 172187-03690  LABEL(HEATER SWITCH 1
3 2 172126-11510  BAND 6
4 2 172126-16540 CLAMP 1
5 2 172458-16580 HARNESS 1
6 2 172187-17290  SWITCH ASSY, HEATER 1
7 2 17216217601  HEATER 1
7-1 1 172162-17602  HEATER 1 N
(B=M/#21621)
8 2 172460-17610  JOINT, HEATER 1
8-1 1 172460-17611  JOINT, HEATER 1 N
(B=M/322163)
9 2 172460-17620  GUIDE ASSY, HOSE 1
10 2 17242517630  VALVE ASSY, HEATER 1
11 2 172124-17640 _ JOINT, PIPE 1
12 2 172460-17690  HOSE ASSY, HEATER 2
13 3 172460-17680  TUBE, CORRUGATED 2
14 3 172460-17700  HOSE, HEATER 2
15 2 172458-17700  GRILLE 2
16 2 17212217730  COVER, DEFROSTER 1
17 2 172458-18700  DUCT, HEATER 1
19 3 17245818930  SHEET, INSULATOR 1
20 3 17245818940  SHEET, INSULATOR 1
21 3 17245818950  SHEET, INSULATOR 1
22 3  172176-67110  TRIM, ROOF 1
23 2 172458-18800  COVER, HEATER 1
25 3 172458-18850  TRIM 1
26 3 172458-18860 MOLDING 1
27 2 172458-18820 BRACKET ASSY 1
28 2 172458-18870  SEAL, SPONGE 2
29 2 172458-18880 COVER, HOSE 1
20-1 2 172460-19450 COVER, HOSE 1 S
(B=M/#21474)
30 2 172458-18910 BRACKET 1
31 2 172164-45980  GRIP, BONNET 1
32 2 172458-46720  BOLT 4
33 2 172458-63570  COVER, SEAT MOUNT 1
34 2 172458-63640 SPONGE, HOSE 1
35 2 22137-080000 WASHER, 8 1
36 2 22137-100000 WASHER, 10 3
37 2 22137-100000  WASHER, 10 2
38 2 26013-080162  BOLT, M8X 16 1
39 2 26013-080162  BOLT, M8X 16 2
40 2 26013-080252  BOLT, M8X 25 1
41 2 26013-100202  BOLT, M10X 20 2
42 2 26557-080162 SCREW, M8X16 2
43 2 26716-100002  NUT, M10 3
REFER_TO 44 2 23000-022000 CLAMP, 22 4
Fig.17 i 44-1 2 23001-022000 CLAMP, HOSE 22 4 N
REFER,TO (B=M/#21710)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702 VEHICLE VIO40-2(JP,EX)

Fig.26. RADIO

1 ING. 2~24.

1

(A)=VI040-2C(JP)
(B)=VI040-2P(JP)
(C)=VI040-2P(EX)

0CK10-M37702 Fig.26
(D)=
(E)=
(F)=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172458-17790  RADIOKIT 1
1-1 1 172458-17791 RADIO KIT 1 N
(A=MZZ2Z2Z)
2 2 172447-13550 MOUNT, PAD 2
3 2 172458-17800 BRACKET ASSY, RADIO 1
3-1 2 172458-17801 BRACKET ASSY, RADIO 1 S
(A=MZZ2Z22)
6 2 172458-17820  PLATE L ASSY, RADIO 1
6-1 2 172458-17821 PLATE ASSY,L RADIO 1 S
(A=MZZ2722)
9 2 172458-17840  PLATE R ASSY, RADIO 1
9-1 2 172458-17841 PLATE ASSY, R RADIO 1 S
(A=MZZ2Z2Z)
12 2 172458-17860 COVER, RADIO 1
12-1 2 172458-17861  COVER, RADIO 1 S
(A=MZZ2Z2Z)
13 2 172458-17870 SEAL 1
14 2 172458-17880  BAND 1
15 2 172164-45880 BOLT 4
16 2 194202-56460  BAND, 200 3
17 2 172175-65641 TRIM 1
17-1 2 172434-61170 TRIM 1 N
(A=MZZ2Z22)
18 2 172455-67950  RADIO 1
18-1 2 172455-67951 RADIO 1 N
(A=MZZ2Z22)
19 2 172455-67990  ANTENNA, RADIO 1
20 2 22217-050000 WASHER, SPRING 5 4
21 2 22217-080000 WASHER, SPRING 8 4
22 2 26013-100302 BOLT, M10X 30 2
23 2 26557-050082  SCREW, M5X 8 4
24 2 26712-080002 NUT, M8 4

Remarks

(1)L1 : Ref.N0.6,9 = 48mm,
No.6-1,9-1 = 36mm.

(2)L2 : Ref.N0.12 = 117mm,
No.12-1 = 111mm.

(3)L3 : Ref.N0.3 = 16mm,
No.3-1 = 25mm.

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702 VEHICLE VIO40-2(JP,EX)
Fig.27. COMPRESSOR & PULLEY(AIR CON.)

]
4
\z

1

EF. No.33~1,34

EF. . 75~81

REF. No.2~13

. .78-1,100

.24 REF. No.1,6~13,18,20
. 1~27

R i i i = BT I

TMTTTMTT MMM MTTT. o=
Quaoeauaaaa MoX

n

o)

m

bl

=

o

o
TO GEAR HOUSING

Q)

24

17
13

7

0CK10-M37702 Fig.27

(A)=VI040-2C(IP) (D)=
(B)=VI040-2P(JP) B)=
(C)=VIO40-2P(EX) (F)=
No. Lev. Parts No. Description Qty |
A B (€ O (E) (F)
1 1 172165-13610 BOLT 1
2 1 172460-18100 COMPRESSOR ASSY 1
3 1 172460-18120 V-BELT 1
4 1 172445-18130 PULLEY, TENSION 1
5 1 172460-18300 BRACKET 1
6 1 172460-18350 PLATE D 1
6-1 1 172460-18351 PLATE 1 N
(A=M/#22163)
7 1 172460-18360 PLATE F 1
8 1 172165-18630 ADJUSTER ASSY 1
9 1 172165-18670 BOSS 1
10 1 172460-18880 BRACKET 1
11 1 172164-19310 NUT 1
12 1 1A1040-43900 WASHER, SPRING 1
13 1 172137-46040 SEAT, SPRING 1
14 1 22190-080002 WASHER, SEAL 6 4
15 1 22217-060000 WASHER, SPRING 6 1
16 1 22217-080000 WASHER, SPRING 8 1
17 1 22217-100000 WASHER, SPRING 10 1
18 1 22252-000400 RING, 40 1
19 1 24104-062034 BEARING, BALL 6203UU 1
20 1 26013-080162 BOLT, M8X 16 2
21 1 26013-080252 BOLT, M8X 25 1
22 1 26013-080302 BOLT, M8X 30 2
23 1 26106-080202 BOLT, M8X 20 PLATED 4
24 1 26106-080552 BOLT, M8X 55 PLATED 1
25 1 26106-080552 BOLT, M8X 55 PLATED 2
26 1 26716-060002 NUT, M6 1
27 1 26716-080002 NUT, M8 1

Yes

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702  VEHICLE VIO40-2(JP,EX) 0CK10-M37702  Fig.28

Fig.28. PIPING(AIR CON. SPEC.) rViodo000) o
(C)=VIO40-2P(EX) (F)=
No. Lewv. Parts No. Description ' |

®wW B € O E @

1 1  26716-080002  NUT, M8 8
) 2 1 172122-13310  MOUNT, PAD 4
16inc.17 ~ 33 3 1 172447-13550  MOUNT, PAD 4
4 1  172162-18040 BRACKET, RADIATOR 1
5 1 172460-18130 MOTOR 1
6 1 172460-18140  CONDITIONER, AIR 1
7 1 172460-18170  DUCT ASSY, FAN 1
8 1 172460-18200 CONDENSER 1
9 1 172460-18280 BRACKET E 1
10 1 172460-18380 BRACKET C 1
11 1 172460-18400 BRACKET D 1
12 1 172460-18750  PLATE 1
13 1 172460-19110  SEAL 1
14 1 172460-19120  SEAL 1
15 1 172460-19210 SPONGE 1
16 1 172460-19250  HOSE KIT,AIRCON 1
17 2 172460-18060  HOSE, DRAIN 1
18 2 172460-18070  HOSE, DRAIN 1
19 2 172460-18080  HOSE, DRAIN 1
20 2 172460-18150  PLUG 1
21 2 172460-18190  HOSE 1
22 2 172460-18210 HOSE 1
23 2 172460-18220 HOSE 1
24 2 172460-18230 HOSE 1
25 2 172460-18250 CONNECTOR 1
26 2 172460-18260  CABLE 1
27 2 172460-18270  CABLE, VALVE 1
28 2 1E8685-79910 PANEL, AC CONTROL 1
281 2 1E8685-79911  PANEL, CONTROL 1 s
(A=MXXX)
29 2 1E8685-79920  VALVE, WATER 1
30 2 1E8685-79940  RESISTOR, 100-40 1
31 2 1E8545-80030  JOINT, DRAIN 1
32 2 1E8545-80210 DRIER, RECEIVER 1
33 2 1E8545-80250  JOINT, RECEIVER 1
34 1 172460-19330  SHEET, INSULATOR 1
35 1 22137-060000 WASHER, 6 2
36 1 22137-080000 WASHER, 8 8
37 1 22137-100000 WASHER, 10 2
38 1 22137-100000 WASHER, 10 1
39 1 22217-080000 WASHER, SPRING 8 8
R }‘g]'} 29 40 1 22857-400161  SCREW, 4X16 2
{172460-08100) a1 1 22877-500161 SCREW, 5X16 8
P25 10 BeE. No. 3~ 42 1 23000-022000  CLAMP, 22 3
Fig- 14 REF. No 75~ 42-1 1 23001-022000 CLAMP, HOSE 22 3 N
Fis 21 REF. No. 781 (A=M/#21755)
E:g% REF. No-1. 43 1 26013-060122  BOLT, M6X 12 4
Fig.28 REF. No.1~49 44 1 26013-060252  BOLT, M6X 25 2
E:z:%% REE. No- 1329, 45 1 26013-080162  BOLT, M8X 16 2
Fig.46 REF. No.68 46 1 26013-080162  BOLT, M8X 16 2
Fig.69 REF. No.38,39 47 1 26013-100202  BOLT, M10X 20 3

Yes Yes

N:Old <T»TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702 Fig.28

(D)
(E)
(F)

0CK10-M37702 VEHICLE VIO40-2(JP,EX)
Fig.28. PIPING(AIR CON. SPEC.)

VI040-2C(JP)
VI040-2P(JP)
VI040-2P(EX)

(A
(8)
(©)

Qty

©

Description

Parts No.

Lev.

No

(OING)

(©)

(8)

(G

SCREW, M4X20
NUT, M8

26033-040202
26716-080002

1
1

48

49

16inc.17 ~ 33

e
3'

X5

%

S W

S

—

7

s \ —

; ) I~ ™o

a3 ” - ™~
BN 4

o7 A

,6~13,18,20

68

1
1
1
1

[aN}

é» New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

%5 New, R:Old

<No_
Yes'

N:Old =5 New, Q:0ld

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-mM37702 VEHICLE VIO40-2(JP,EX) peroaToR P28
. A)=VIO40-2C(JP. D)=
Fig.29. COVER(AIR CON. SPEC.) viosoonon o
(C)=VIO40-2P(EX) (F)=

z
°

Lewv. Parts No. Description

AW B € O E @

Allg :(':‘ON*I‘g 1 1 172631-16350  ROD, BATTERY CLAMP 2
(172460-0 2 1 172460-17650  CLAMP ASSY 1
F; g-C?OFFi‘g_ 3 1 172460-18010 COVER ASSY, HOSE 1
Fig. 4 2 17218305330 TRIM 1

E i g 6 2 172460-18110 TRIM 1

Fig. 7 2 172458-63600  SEAL, SPONGE 1

E e 8 1 172460-18180 BRACKET ASSY 1

E | g. 9 1 172460-18240  PLATE ASSY 1

Fig. 10 2 172460-19060 RUBBER, SEAL 1

Fig. 12 2 172460-19170 TRIM 1

13 2 172460-19180 TRIM 1

14 2 172460-19220 SPONGE 1

15 2 172460-19230 SPONGE 1

16 2 172460-19300 SPONGE 1

17 2 17243461170  TRIM 1

18 1  172460-18530 BRACKET ASSY 1

19 1 172460-18670  PLATE ASSY 1

20 1  172186-45840  BOLT 4

21 1 172519-63240  BOLT 3

22 1 1E8385-79310 WASHER, 8 3

23 1 22117-080000 WASHER, 8 3

24 1 22137-060000 WASHER, 6 2

9 25 1 26013-080202  BOLT, M8X 20 2

inc.(9) ~ 17 26 1 26013-100162  BOLT, M10X 16 4

27 1  26716-060002  NUT, M6 4

28 1 172458-17700  GRILLE 1

29 1  172460-19320  SPONGE, GRILLE 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702 VEHICLE VIO40-2(JP,EX)
Fig.30. ROLLER & ADJUST

(A)=VI040-2C(JP)
(B)=VI040-2P(JP)
(C)=VI040-2P(EX)

0CK10-M37702 Fig.30
(D)=
(E)=
(F)=

TLs0—SHE
RUBBER CRAWLER SPEC.

Remarks

(1)RUBBER CRAWLER SPEC.

(2)SHAFT, CARRIER ROLLER WAS STOPPED
TO SUPPLY.

(3)IRON CRAWLER SPEC.

(4)D : Ref.N0.37,37-1 71mm,

No0.37-2 80mm.

No. Lewv. Parts No. Description I R
A B (€ O (E) (F)
1 1 172455-29140 BOLT 18 18 18
2 1 172119-35010-2 SPROCKET 2 2 2
3 1 22217-140000  WASHER, SPRING 14 18 18 18
4 1 772460-37110 IDLER ASSY 2 2 2 3
5 2 172460-37170 IDLER ASSY 2 2 2 3
5-1 2 172460-37171-1 IDLER ASSY 2 2 2 N 3
(A=MZZ2Z22) (B=MZz22Z) (C=Mzzzz2)
5-2 2 172460-37172-3 IDLERASSY 2 2 2 N 3
(A=MZZ272Z) (B=MZZ2727) (C=Mzz222)
5B 3 172124-37120 BUSH, ROLLER 4 4 4
6 2 172460-37120  SEAL, FLOATING 4 4 4
7 2 172460-37130  SHAFT, IDLER 2 2 2
7-1 2 172460-37131-4 SHAFT ASSY, IDLER 2 2 2 N
(A=MZZ2Z22) (B=MZz22Z) (C=Mzzzz2)
8 2 172460-37150 COVER, IDLER SEAL 2 2 2
9 2 194630-42120 PLUG, PT1/8 2 2 2
10 2 22242-000350 RING, 35 2 2 2
10A 2 24321-000400  O-RING, 1AG40.0 2 2 2
11 1 772460-37100 IDLER ASSY, RUBBER 2 2 1
12 2 172460-37100 IDLER ASSY 2 2 1
12B 3 172124-37120 BUSH, ROLLER 4 4
13 2 172460-37120  SEAL, FLOATING 4 4 4
14 2 172460-37130  SHAFT, IDLER 2 2 2
14-1 2 172460-37131-4 SHAFT ASSY, IDLER 2 2 2 N
(A=MZZ2722) (B=MZz2722) (C=Mzz222)
15 2 172460-37150 COVER, IDLER SEAL 2 2 2
16 2 194630-42120  PLUG, PT1/8 2 2 2
17 2 22242-000350 RING, 35 2 2 2
17A 2 24321-000400 O-RING, 1AG40.0 2 2 2
18 1 772423-37320  ROLLER ASSY, TRACK 8 8 8
19 2 172458-37120 SEAL, FLOATING 16 16 16
20 2 172423-37300 ROLLER ASSY, LOWER 8 8 8
20-1 2 172423-37301-1 ROLLER ASSY, LOWER 8 8 8 N
(A=M/#22132) (B=M/#22132) (C=M/#22132)
22 3 172423-37370  BUSH 16 16 16
23 2 172423-37330-2 SHAFT, ROLLER 8 8 8
26 2 172423-37360-2 COVER, ROLLER SEAL 8 8 8
27 2 22242-000300 RING, 30 8 8 8
28 2 24315-000290  O-RING, 1BP29.0 8 8 8
29 2 933171-13691 PLUG 8 8 8
30 1 172162-82980  BOLT M16X 35 16 16 16
30-1 1 172490-37310  BOLT 16 16 16 N
(A=M/#22132) (B=M/#22132) (C=M/#22132)
31 1 22217-160000 WASHER, SPRING 16 16 16 16 z
(A=M/#22132) (B=M/#22132) (C=M/#22132)
32 1 172187-37502-1 ROLLER ASSY, CARRIER 2 2 2
32-1 1 172478-37500 ROLLER ASSY, CARRIER 2 2 2 R 2
(A=M/#21308) (B=M/#21308)
32-2 1 172478-37501 ROLLER ASSY, CARRIER 2 2 2 N
(A=MXXXXX) (B=MXXXXX) (C=MXXXXX)
34-2 2 172478-37521  SHAFT, ROLLER 2 2 2 N

Yes Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702 VEHICLE VIO40-2(JP,EX)
Fig.30. ROLLER & ADJUST

0CK10-M37702 Fig.30

TLs0—SHE
RUBBER CRAWLER SPEC.

Remarks

(1)RUBBER CRAWLER SPEC.

(2)SHAFT, CARRIER ROLLER WAS STOPPED
TO SUPPLY.

(3)IRON CRAWLER SPEC.

(4)D : Ref.N0.37,37-1 71mm,

No0.37-2 80mm.

(A)=VI040-2C(IP) (D)=
(B)=VI040-2P(JP) B)=
(C)=VI040-2P(EX) (F)=
No. Lev. Parts No. Description Qty |
A B (€ O (E) (F)
(A=MXXXXX) (B=MXXXXX) (C=MXXXXX)
35 2 172187-37530 WASHER, CARRIER 2 2
35-1 2 172478-37550 WASHER, CARRIER 2 2 2 R
(A=M/#21534) (B=M/#21534)
36 2 172187-37540 CAP, ROLLER 2 2
36-1 2 172478-37540 CAP, ROLLER 2 2 2 R
(A=M/#21534) (B=M/#21534)
37 2 172187-37550 SEAL, CARRIER ROLLER 2 2
37-1 2 172478-37530 SEAL, CARRIER ROLLER 2 2 2 R
(A=M/#21534) (B=M/#21534)
37-2 2 172164-37351 SEAL, OIL 2 2 2 S
(A=MXXXXX) (B=MXXXXX) (C=MXXXXX)
38 2 22242-000300 RING, 30 2 2 2
39 2 22252-000621 RING, 62 2 2 2
40 2  24105-062064 BEARING, BALL 6206Z 4 4 4
41 2 933171-13691 PLUG 2 2 2
42 1 22217-160000 WASHER, SPRING 16 2 2 2
43 1 26116-160702 BOLT M16X 70 PLATED 2 2 2
44 1 26716-160002 NUT, M16 2 2 2
45 1 172460-37700 SPRING ASSY, CRAWLER 2 2 2
46 1 172122-37710 HOLDER, ADJUSTER 2 2 2
47 1 172122-37752 CYLINDER ASSY 2 2 2
48 2 172122-37782 TUBE ASSY, ADJUST 2 2 2
49 2 172122-37810 PISTON 2 2 2
50 2 172122-37820 SEAL SET, ADJUST 2 2 2
51 1 172122-37844 VALVE ASSY, NIPPLE 2 2 2
52 2 24315-000140 O-RING, 1BP14.0 2 2 2
53 2 24761-020000 NIPPLE, GREASE PT1/8 2 2 2
54 1 26013-120402 BOLT, M12X 40 8 8 8
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702 VEHICLE VIO40-2(JP,EX)
Fig.31. CRAWLER

(A)=VI040-2C(JP)
(B)=VI040-2P(JP)
(C)=VI040-2P(EX)

0CK10-M37702 Fig.31
(D)=
(E)=
(F)=

Ry hoD-SitE
PAD CRAWLER SPEC,

JaoO0-544

RUBBER CRAWLER SPEC,

o2 D
=

A
2
b Wi
P
Wi
02

Remarks

(1)RUBBER CRAWLER SPEC.

(2)PAD CRAWLER SPEC.

(4)SAME TIME EXCHNGE

(MAKER ALTERATION)
(M)MISPRINT:REFER TO THE NEXT ITEM.

No. Lewv. Parts No. Description I R
A B (€ O (E) (F)
1 1 172460-38100 SHOE ASSY, TRACK 1 1 1
1-1 1 172460-38400 SHOE ASSY, TRACK 1 1 1 R 4
(A=M/#21982) (B=M/#21982) (C=M/#21982)
2 2 172460-38110 SHOE PLATE 350L 40 40 40
2-1 2 172460-38410 PLATE, SHOE 350L 40 40 40 R
(A=M/#21982) (B=M/#21982) (C=M/#21982)
3 2 172425-38120  LINKASSY 1 1 1
3-1 2 172460-38450  LINKASSY 1 1 1 S
(A=M/#21982) (B=M/#21982) (C=M/#21982)
4 3 172112-38041 LINK (L), TRACK 39 39 M
4-1 3 172425-38200  LINK, TRUCK 39 39 39
4-2 3 172460-38460  LINK, TRUCK 39 39 39 S
(A=M/#21982) (B=M/#21982) (C=M/#21982)
5 3 172112-38051 LINK (R), TRACK 39 39 M
5-1 3 172425-38210  LINK, TRUCK 39 39 39
5-2 3 172460-38470  LINK, TRUCK 39 39 39 S
(A=M/#21982) (B=M/#21982) (C=M/#21982)
6 3 172425-38150  BUSH 40 40 40
6-1 3 172460-38520  BUSH 40 40 40 S
(A=M/#21982) (B=M/#21982) (C=M/#21982)
7 3 172425-38160  PIN, TRUCK 39 39 39
7-1 3 172460-38500  PIN, TRUCK 39 39 39 S
(A=M/#21982) (B=M/#21982) (C=M/#21982)
8 3 172425-38170  LINK, MASTER 1 1 1
8-1 3 172460-38480  LINK, MASTER 1 1 1 S
(A=M/#21982) (B=M/#21982) (C=M/#21982)
9 3 172425-38180  LINK, MASTER 1 1 1
9-1 3 172460-38490  LINK, MASTER 1 1 1 S
(A=M/#21982) (B=M/#21982) (C=M/#21982)
10 3 172614-38300  PIN, LOCK 1 1 1
10-1 3 172460-38530  PIN, LOCK 1 1 1 S
(A=M/#21982) (B=M/#21982) (C=M/#21982)
11 3  172425-38190 PIN, MASTER 1 1 1
11-1 3 172460-38510  PIN, MASTER 1 1 1 S
(A=M/#21982) (B=M/#21982) (C=M/#21982)
12 2 172112-38130 BOLT, SHOE 160 160 160
12-1 2 172460-38550  BOLT, SHOE 160 160 160 R
(A=M/#21982) (B=M/#21982) (C=M/#21982)
13 2 172112-38140 NUT, SHOE 160 160 160
13-1 2 172460-38560  NUT, SHOE 160 160 160 R
(A=M/#21982) (B=M/#21982) (C=M/#21982)
14 1 172460-38120  SHOE ASSY, TRACK 1 1 1
14-1 1 172460-38420  SHOE ASSY, TRACK 1 1 1 R 4
(A=M/#21982) (B=M/#21982) (C=M/#21982)
15 2 172460-38130  SHOE PLATE 350R 40 40 40
15-1 2 172460-38430 PLATE, SHOE 350R 40 40 40 R
(A=M/#21982) (B=M/#21982) (C=M/#21982)
16 2 172425-38120 LINK ASSY 1 1 1
16-1 2 172460-38450  LINKASSY 1 1 1 S
(A=M/#21982) (B=M/#21982) (C=M/#21982)
17 3 172112-38041 LINK (L), TRACK 39 39 M

Yes

N:Old 555 New, Q:0ld
++ CONTINUE ++

No
<No_
Yes'

Yes

New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702 VEHICLE VIO40-2(JP,EX)
Fig.31. CRAWLER

0CK10-M37702 Fig.31

Ry hoD-SitE
PAD CRAWLER SPEC,

JaoO0-544

RUBBER CRAWLER SPEC,

(A=M/#21891)

(B=M/#21891)

(A)=VI040-2C(JP) (D)=
(B)=VI040-2P(JP) )=
(C)=VI040-2P(EX) (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
17-1 3 172425-38200 LINK, TRUCK 39 39 39
17-2 3  172460-38460 LINK, TRUCK 39 39 39 S
(A=M/#21982) (B=M/#21982) (C=M/#21982)
18 3 172112-38051 LINK (R), TRACK 39 39
18-1 3 172425-38210 LINK, TRUCK 39 39 39
18-2 3 172460-38470 LINK, TRUCK 39 39 39 S
(A=M/#21982) (B=M/#21982) (C=M/#21982)
19 3  172425-38150 BUSH 40 40 40
19-1 3 172460-38520 BUSH 40 40 40 S
(A=M/#21982) (B=M/#21982) (C=M#21982)
20 3 172425-38160 PIN, TRUCK 39 39 39
20-1 3  172460-38500 PIN, TRUCK 39 39 39 S
(A=M/#21982) (B=M/#21982) (C=M#21982)
21 3 172425-38170 LINK, MASTER 1
21-1 3 172460-38480 LINK, MASTER 1 S
(A=M/#21982) (B=M/#21982) (C=M#21982)
22 3 172425-38180 LINK, MASTER 1
22-1 3 172460-38490 LINK, MASTER 1 S
(A=M/#21982) (B=M/#21982) (C=M/#21982)
23 3  172614-38300 PIN, LOCK 1
23-1 3 172460-38530 PIN, LOCK 1 S
(A=M/#21982) (B=M/#21982) (C=M/#21982)
24 3  172425-38190 PIN, MASTER 1
24-1 3 172460-38510 PIN, MASTER 1 S
(A=M/#21982) (B=M/#21982) (C=M/#21982)
25 2 172112-38130 BOLT, SHOE 160
25-1 2 172460-38550 BOLT, SHOE 160 R
(A=M/#21982) (B=M/#21982) (C=M#21982)
26 2 172112-38140 NUT, SHOE 160
26-1 2 172460-38560 NUT, SHOE 160 R
(A=M/#21982) (B=M/#21982) (C=M/#21982)
27 1 172423-38600 CRAWLER, RUBBER 350
27-1 1 172423-38601 CRAWLER, RUBBER 350 N
(A=M/#20736) (B=M/#20736)
27-2 1 172423-38602 CRAWLER, RUBBER 350 N
(A=M/#21150) (B=M/#21150)
27-3 1 172423-38603 CRAWLER, RUBBER 350 N

Remarks

(1)RUBBER CRAWLER SPEC.

(2)PAD CRAWLER SPEC.

(4)SAME TIME EXCHNGE

(MAKER ALTERATION)
(M)MISPRINT:REFER TO THE NEXT ITEM.

28 1 172460-38200 CRAWLER ASSY, PAD

29 2 172460-38210 CRAWLER, PAD 80 80
30 2 172460-38220 LINK 2 2

31 3 172425-38120 LINK ASSY 2 2

32 4 172425-38200 LINK, TRUCK 78 78
33 4 172425-38210 LINK, TRUCK 78 78
34 4  172425-38150 BUSH 80 80
35 4 172425-38160 PIN, TRUCK 78 78
36 4 172425-38170 LINK, MASTER 2 2

37 4  172425-38180 LINK, MASTER 2 2

38 4 172425-38190 PIN, MASTER 2 2

39 4 172614-38300 PIN, LOCK 2 2

40 3 172112-38130 BOLT, SHOE 320 320

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld
++ CONTINUE ++

Yes'

Yes
Yes'

No
o
No

New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702  VEHICLE VIO40-2(JP,EX) 0CK10-M37702  Fig.31

i (A)=VI040-2C(IP) (D)=
Fig.31. CRAWLER (=vioa 2007) o
(C)=VIO40-2P(EX) (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R
41 3 172112-38140 NUT, SHOE 320 320
Ny ho0-Si
PAD CRAWLER SPEC,
JaoO0-544
RUBBER GRAWLER SPEC,
Remarks
(1)RUBBER CRAWLER SPEC.
(2)PAD CRAWLER SPEC.
(4)SAME TIME EXCHNGE
(MAKER ALTERATION)
(M)MISPRINT:REFER TO THE NEXT ITEM. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CK10-M37702  VEHICLE VIO40-2(JP,EX) 0CK10-M37702  Fig.32

; A)=VI040-2C(JP D)=
Fig.32. LOCK LEVER & STAND(RIGHT) (-vioso 200 o
(C)=VI040-2P(EX) =
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 172458-46730 BOLT N6X30 3 3 3
— 2 1 172460-46800 STAND, LEVER 1 1 1
PREVIOUS 7 i ; 132241-41360 BUSH 4 4 4
58-46790 SEAL, STAND 1 1 1
6 2 172460-46810 SEAL 1 1 1
{] 7 1 172455-46940 PLATE, BOOT 1 1
@ 7-1 1 172455-46941 PLATE, BOOT 1 1 1 R
7-1 (A=M/#20990) (B=M/#20990)
8 1 172458-46950 PLATE 1 1 1
REFER TO Fig.74 9 1 172455-61720 BOLT 4 4 4
10 1 26013-080162 BOLT, M8X 16 2 2 2
11 1 1D4070-23580 GRIP 1 1
12 1 172165-45970 SPRING 1 1
13 1 172458-47680 LEVER, LOCK 1 1
14 1 172458-47710 SHAFT ASSY 1 1
15 1 194464-52190 SWITCH, SAFETY START 1 1
16 1 22351-030032 PIN, SPRING 3.0X32 1 1
17 1 22351-050032 PIN, SPRING 5.0X32 1 1
18 1  24311-000210 O-RING, 1AP21.0 2 2
19 1 26776-180002 NUT, LOCK M18 1 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702 VEHICLE VIO40-2(JP,EX)
Fig.33. LOCK LEVER & STAND(LEFT)

(A)=VI040-2C(JP)
(B)=VI040-2P(JP)
(C)=VI040-2P(EX)

0CK10-M37702 Fig.33

)=
©®=
=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 1D4070-23580 GRIP 1 1 1
2 1 172458-45850  GUIDE, HOSE 1 1 1
3 1 172124-46200  O-RING 2 2 2
I’ERREZVIOUS 4 1 172458-46600  STAND, LEVER 1 1 1
5 2 172141-41370 BUSH 2 2 2
7 2 24550-025150  BUSH, 25X15 2 2 2
8 1 172162-46690 SPRING 1 1 1
-1 9 1 172458-46730  BOLT N6X30 3 3 3
10 1 172455-46890  SPRING, GAS 1 1 1
REFER TO Fig. 74 11 1 172455-46900  PLATE, BOOT 1 1
11-1 1 172455-46901 PLATE, BOOT 1 1 1 R
(A=M/#20990) (B=M/#20990)

12 1 172455-46950 BRACKET, SWITCH 1 1 1
13 1 172165-47550 BUSH 1 1 1
14 1 172458-47601  GUIDE, LOCK 1 1 1
15 1 172458-47621 LEVER, LOCK 1 1 1
16 1 172458-47640 ROD ASSY, SPRING 1 1 1
17 1 172165-47980  SHIM 2 2 2
18 1 172165-47990 WASHER 1 1 1
19 1 22137-080000 WASHER, 8 2 2 2
20 1 22137-080000 WASHER, 8 2 2 2
21 1 22242-000250 RING, 25 1 1 1
22 1 22272-000070  RING, E-7 1 1 1
23 1 22351-035040  PIN, SPRING 3.5X40 1 1 1
24 1 22351-060040  PIN, SPRING 6.0X40 1 1 1
25 1  22417-200200  PIN, COTTER 2.0X20 2 2 2
26 1  24311-000340 O-RING, 1AP34.0 2 2 2
27 1 24761-050000 NIPPLE, GREASE C 2 2 2
28 1 26013-080162 BOLT, M8X 16 2 2 2
29 1 26013-080202 BOLT, M8X 20 2 2 2
30 1 26013-100202 BOLT, M10X 20 2 2 2

Yes

N:Old £=5 New, Q:0ld $ 75 New, ROId £

Yes'

Yes
Yes'

New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702 VEHICLE VIO40-2(JP,EX)

Fig.34. TRAVEL LEVER

2L —ig
CRANE SPEC.

|87
PREVIOUS

(A)=VI040-2C(JP)
(B)=VI040-2P(JP)
(C)=VI040-2P(EX)

0CK10-M37702 Fig.34
(D)=
(E)=
(F)=

B
PREVIOUS

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172141-41340 BOOT 2 2 2
2 1 172458-45100 LEVER, TRACK 1 1 1
2-1 1 172472-45100 LEVER, TRUCK 1 1 1 N
(A=M/#22163) (B=M/#22163) (C=M/#22163)
3 2 172141-41370 BUSH 2 2 2
5 1  933110-54100 PIN 2 2 2
6 1 172187-45870  GRIP, DRIVE 1 1 1
7 1 172187-45880  GRIP, DRIVE 1 1 1
8 1  22117-040000 WASHER, 4 2 2 2
9 1 26116-100404 BOLT, M10X 40 PLATED 2 2 2
10 1 26116-100604 BOLT, M10X 60 PLATED 2 2 2
11 1 26587-040122  SCREW, M4X12 2 2 2
12 1 26716-100002 NUT, M10 4 4 4
13 1 172460-45660 BRACKET, TRACK 1 1 1
14 1 172124-46200  O-RING 3 3 3
15 1 24761-020000 NIPPLE, GREASE PT1/8 2 2 2
16 1 26013-100252 BOLT, M10X 25 2 2 2
17 1 172458-45401  STAND ASSY, LINK 1 1 1
17-1 1  172458-45402-1 STAND ASSY, LINK 1 1 1 N
(A=MZZ2Z2Z) (B=MZZ2222) (C=Mzz222)
18 1 172458-45510 BRACKET, BOOM 1 1 1
19 1 172187-45760 PAD 1 1 1
20 1 22137-080000 WASHER, 8 2 2 2
21 1 26013-100202 BOLT, M10X 20 5 5 5
22 1 172458-45250 ROD ASSY 2 2 2
23 1 172122-46590 ELBOW 2 2 2
24 1 22117-080000 WASHER, 8 2 2 2
25 1 22417-160160  PIN, COTTER 1.6X16 2 2 2
26 1 26051-080002 NUT, M8 4 4 4
27 1 172458-45140  LEVER, TRACK 1 1 1
27-1 1 172472-45140 LEVER, TRUCK 1 1 1 N
(A=M/#22163) (B=M/#22163) (C=M/#22163)
28 2 172141-41370 BUSH 2 2 2
30 1 26013-080162 BOLT, M8X 16 2 2 2
31 1 172458-45500  PLATE 1 1 1
32 1 26013-080162 BOLT, M8X 16 3 3 3
33 1 172187-16560 GROMMET 1 1 1
34 1 172460-45500  PLATE, CRANE 1 1 1

Remarks
(1)CRANE SPEC.

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702  VEHICLE VIO40-2(JP,EX) 0CK10-M37702  Fig.35

; A)=VI040-2C(IP D)=
Fig.35. OPERATION LEVER (-vioto 2007) o
(C)=VI040-2P(EX) (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 172151-45010 BOOT P,LEVER 2 2 2
2 1  172458-45011 LEVER ASSY 1 1
3 1  172458-45030 LEVER ASSY 1 1 1
4 1 172164-45041 HINGE 1 1
5 1 172164-45050 PIN 8X 22 1 1
6 1 172164-45061 PIN 1 1
7 1 172164-45070 SPRING 1 1
8 1 172165-45071 KNOB ASSY 1 1 1
9 1 172164-45080 SCREW, M6 1 1
10 1 172164-45090 CAP 1 1
11 1 172165-47871 KNOB ASSY 1 1 1
12 1 172157-58830 KNOB, 6.5X18X35 1 1
13 1 22272-000060 RING, E- 6 1 1
14 1  26587-040062 SCREW, M4X 6 2 2 2
15 1 26776-140002 NUT, LOCK M14 2 2 2
16 1 933168-55770 BAND 2 2 2
17 1 172458-45050 LEVER, CABIN 1
17-1 1  172458-45051 LEVER, CABIN 1 R

(A=M/#21621)

¥ P
CABIN SPEC.

Remarks
(1)CABIN SPEC.
(2)A KNOB WITH A BUILT-IN
Yes

HORN SWITCH. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CK10-M37702  VEHICLE VIO40-2(JP,EX) 0CK10-M37702  Fig.36

i (A)=VI040-2C(IP) (D)=
Fig.36. BLADE LEVER (-vios02c0P) or
(C)=VIO40-2P(EX) (F)=

No. Lev. Parts No. Description Qty |

®wW B € O E @

1 1 172458-45700 LEVER, BLADE 1 1 1
2 1 172458-45720 SHAFT ASSY 1 1 1
3 1 172164-45970 GRIP, BLADE 1 1 1
4 1 22351-030032 PIN, SPRING 3.0X32 1 1 1
5 1 22351-050032 PIN, SPRING 5.0X32 1 1 1
6 1  24311-000210 O-RING, 1AP21.0 2 2 2
7 1 26116-080202 BOLT, M8X 20 PLATED 2 2
7-1 1 26116-080254 BOLT, M8X 25 PLATED 2 2 2 N
(A=M/#21891) (B=M/#21891)

8 1 26716-080002 NUT, M8 2 2 2
9 1 172458-45800 CABLE, BLADE 1 1 1
10 1 22417-160160 PIN, COTTER 1.6X16 1 1 1
11 1 26051-080002 NUT, M8 1 1 1
12 1 933110-54100 PIN 1 1 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702 VEHICLE VIO40-2(JP,EX)
Fig.37. SWING PEDAL

REFER TO Fig.

(A)=VI040-2C(JP)
(B)=VI040-2P(JP)
(C)=VI040-2P(EX)

0CK10-M37702 Fig.37
(D)=
(E)=
(F)=

IB7%

PREVIOUS

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172458-45180  LINK, SWING 1 1 1
2 2 172141-41370  BUSH 2 2 2
4 1 172458-45200  LINK, PEDAL 1 1 1
5 2 172141-41360 BUSH 2 2 2
7 1  172458-45230 SHAFT, PEDAL 1 1 1
8 1 1A1040-45890 WASHER, 10X36X4.5 1 1 1
9 1 172124-46200 O-RING 2 2 2
10 1 22217-100000 WASHER, SPRING 10 1 1 1
11 1  24311-000210 O-RING, 1AP21.0 2 2 2
12 1 24761-020000 NIPPLE, GREASE PT1/8 1 1 1
13 1 24761-040000 NIPPLE, GREASE B 1 1 1
14 1 26013-080162 BOLT, M8X 16 2 2 2
15 1 26116-080254 BOLT, M8X 25 PLATED 2 2 2
16 1 26116-100202 BOLT, M10X 20 PLATED 1 1 1
17 1 26716-080002 NUT, M8 2 2 2
18 1 172458-45521 PEDAL, SWING 1 1 1
19 1  172458-45540 COVER, PEDAL 1 1 1
20 1 172187-45650  SHAFT, COVER 1 1
20-1 1 172187-45651 SHAFT 1 1 1 R
(A=M/#21937) (B=M/#21937)
21 1 172187-45760 PAD 1 1 1
22 1 172157-45990 BOOT, PEDAL 1 1 1
23 1 172165-46340 BOLT 2 2 2
24 1 22137-100000  WASHER, 10 2 2
24-1 1 22137-100000 WASHER, 10 1 1 1 K
(A=M/#21937) (B=M/#21937)
25 1  22417-250200  PIN, COTTER 2.5X20 2 2
25-1 1  22417-250200  PIN, COTTER 2.5X20 1 1 1 K
(A=M/#21937) (B=M/#21937)
26 1 194200-37780  NUT, M8 1 1 1
27 1 172734-41300 JOINT, BALL 1 1 1
28 1 172146-45610 ROD, LINK 1 1 1
29 1  172823-45940 ROD ASSY 1 1 1
30 1 172122-46590 ELBOW 2 2 2
31 1 22117-080000 WASHER, 8 3 3 3
32 1 22417-160160 PIN, COTTER 1.6X16 1 1 1
33 1 26051-080002 NUT, M8 5 5 5
34 1  933110-54100 PIN 1 1 1

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702 VEHICLE VIO40-2(JP,EX)
Fig.38. LOW-HIGH PEDAL

0CK10-M37702 Fig.38

(A)=VI040-2C(JP) (D)=
(B)=VI040-2P(JP) )=
(C)=VI040-2P(EX) (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 172162-12480 SPRING, RETURN 1 1 1
2 1  1A1040-43900 WASHER, SPRING 1 1 1
3 1  172458-45900 PEDAL ASSY 1 1
3-1 1 172472-45900 PEDAL, LOW-HIGH 1 1 1 S

(A=M/#21755)

3-2 1

172487-45900

(B=M/#21755)
PEDAL, LO-HIGH

[
[
[
[0

(A=M/#22082)

(B=M/#22082)

(C=M/#22082)

4 1 172458-45920 BRACKET, PEDAL 1 1 1
5 2 172141-41360 BUSH 2 2 2
7 1 172458-45950 PAD, PEDAL 1 1 1
8 1 24311-000210 O-RING, 1AP21.0 2 2 2
9 1 26013-080162 BOLT, M8X 16 2 2 2
10 1 26013-080202 BOLT, M8X 20 1 1 1

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702 VEHICLE VIO40-2(JP,EX)

Fig.39. P.T.O.PEDAL

(A)=VI040-2C(JP)
(B)=VI040-2P(JP)
(C)=VI040-2P(EX)

0CK10-M37702 Fig.39

)=
©®=
=

T

M~
mMoo—

Sa ~3——

0.
.39 REF. No.2 ~ 62
.87 REF. No.1 ~ 23

Remarks
(1)SPARE PART. NOT ILLUSTRATED.

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172460-08700 PTOKIT 1 1
2 2 172458-03240  LABEL, LOCK 1 1
3 2 172458-03270  LABEL 1 1
4 2 1A1040-45890 WASHER, 10X36X4.5 1 1
5 2 172458-46120 LINK ASSY, PTO 1 1
5-1 2 172458-46121 LINK ASSY, PTO 1 1 N
=M/#20736) (B=M/#20736)
6 3 172141-41370  BUSH 2 2
8 2 172124-46200  O-RING 2 2
9 2 172458-46230  PEDAL 1 1
10 3 172141-41360 BUSH 2 2
11 3 172110-45050 BUSH 2 2
13 2 172458-46280  PEDAL 1 1
14 2 172458-46290  PLATE 1 1
15 2 172458-46350  PLATE, LOCK 1 1
16 2 172458-46370  BASE, PEDAL 1 1
16-1 2 172458-46371 BASE, PEDAL 1 1 N
=M/#20736) (B=M/#20736)
18 3 172458-46380 RUBBER 1 1
19 2 172187-46400 BRACKET ASSY 1 1
20 2 172187-46430 SHAFT 1 1
21 2 172122-46590 ELBOW 2 2
22 2 172116-46630 KNOB, LEVER 1 1
23 2 22137-080000  WASHER, 8 1 1
24 2 22137-080000 WASHER, 8 1 1
25 2 22217-100000 WASHER, SPRING 10 1 1
26 2 24311-000210 O-RING, 1AP21.0 2 2
27 2 24761-050000 NIPPLE, GREASE C 1 1
28 2 26013-080162 BOLT, M8X 16 1 1
29 2 26013-080162 BOLT, M8X 16 3 3
30 2 26013-080252 BOLT, M8X 25 2 2
31 2 26051-080002 NUT, M8 2 2
32 2 26116-080162 BOLT, M8X 16 PLATED 1 1
32-1 2 26116-080202 BOLT, M8X 20 PLATED 1 1 N
(A=M/#20736) (B=M/#20736)
32-2 2 26116-080254 BOLT, M8X 25 PLATED 1 1 N
(A=M/#21891) (B=M/#21891)
33 2 26116-080304 BOLT, M8X 30 PLATED 1 1
34 2 26116-100202 BOLT, M10X 20 PLATED 1 1
35 2 26658-080002 NUT, CAP M8 1 1
36 2 26716-080002 NUT, M8 1 1
37 2 26756-080002 NUT, LOCK M8 2 2
38 2 26756-080002 NUT, LOCK M8 1 1
39 2 26756-080002 NUT, LOCK M8 1 1
40 2 26116-100202 BOLT, M10X 20 PLATED 1 1
41 2 933110-54100 PIN 1 1
42 2 194200-37780 NUT, M8 1 1
43 2 172734-41300 JOINT, BALL 1 1
44 2 172823-45000 ROD, SPOOL 1 1
45 2 1A1040-45890 WASHER, 10X36X4.5 1 1
46 2 172458-46100  LINKASSY, PTO 1 1

++ CONTINUE ++

Yes

Yes' Yes'

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702 VEHICLE VIO40-2(JP,EX)
Fig.39. P.T.O.PEDAL

RIS
SIS

(A)=VI040-2C(JP)
(B)=VI040-2P(JP)
(C)=VI040-2P(EX)

0CK10-M37702 Fig.39
(D)=
(E)=
(F)=

.39 REF. No.2 ~ 62
.87 REF. No.1 ~ 23

Remarks
(1)SPARE PART. NOT ILLUSTRATED.

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
47 3 172141-41370 BUSH 2 2
49 2 172460-46150 ROD 444 1 1
50 2  172460-46160 BRACKET, PTO 1 1
51 2 172124-46200 O-RING 2 2
52 2 172122-46590 ELBOW 2 2
53 2 22117-080000 WASHER, 8 3 3
54 2 22217-100000 WASHER, SPRING 10 1 1
55 2 22417-160160 PIN, COTTER 1.6X16 1 1
56 2 24761-050000 NIPPLE, GREASE C 1 1
57 2 26013-100202 BOLT, M10X 20 2 2
58 2 26051-080002 NUT, M8 5 5
59 2 172068-28490 SPRING 2 2
60 2 172068-28490 SPRING 2 2
61 2 26116-080254 BOLT, M8X 25 PLATED 1 1
62 2  26116-080354 BOLT, M8X 35 PLATED 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702 VEHICLE VIO40-2(JP,EX)

Fig.40. FRAME & TURNING BEARING

21
20—q 16
16— 5 e 17
17— ©—18
1873
e 13
15
9 - i
30

(A)=VI040-2C(JP)
(B)=VI040-2P(JP)
(C)=VI040-2P(EX)

0CK10-M37702 Fig.40
(D)=
(E)=
(F)=

%

PREVIOUS

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172460-50100 FRAME ASSY, LOWER 1 1 1
1-1 1 172460-50101 FRAME ASSY, LOWER 1 1 1 S
(A=M/#22132) (B=M/#22132) (C=M/#22132)
2 1 172141-50890 GROMMET 2 2 2 z
(A=M/#22132) (B=M/#22132) (C=M/#22132)
3 1 172423-50810 GUARD, CRAWLER 4 4 4
4 1 22217-160000 WASHER, SPRING 16 12 12 12
5 1 26116-160352 BOLT, M16X 35 PLATED 12 12 12
6 1 172460-53300  WEIGHT, COUNTER 1 1 1
6-1 1 172460-53301  WEIGHT, COUNTER 1 1 1 S
(A=M/#22163) (B=M/#22163) (C=M/#22163)
7 1 172187-53320  WASHER 2 2 2
8 1 172455-53330 BOLT 2 2 2
9 1 172460-53330 BRACKET ASSY 2 2 2
10 1 172460-53360  WEIGHT, SIDE 1 1 1
12 2 172460-53370  SPONGE 1 1 1
13 1 172460-53380 WEIGHT, SIDE 1 1 1
15 2 172460-53390  SPONGE 1 1 1
16 1 172151-53430 GROMMET, 34 4 4 4
16-1 1 172456-53700 GROMMET 4 4 4 N
(A=M/#22082) (B=M/#22082) (C=M/#22082)
17 1 172165-53500 WASHER 8 8 8
18 1 22217-160000 WASHER, SPRING 16 8 8 8
19 1  26116-160502 BOLT, M16X 50 PLATED 2 2 2
20 1 26116-160702 BOLT M16X 70 PLATED 1 1 1
21 1 26116-160902 BOLT M16X 90 PLATED 3 3 3
22 1 172460-54100 FRAME ASSY, TURNING 1 1 1
23 1 172460-54590  PLATE, BASE 1 1 1
24 1 26013-100252 BOLT, M10X 25 1 1 1
25 1 172445-57600  BEARING, TURNING 1 1 1
26 1 172122-57620 PIN, PARALLEL 4 4 4
27 1 172455-57650 BOLT 20 20 20
28 1 172455-57661 BOLT 20 20 20
29 1 26116-160402 BOLT, M16X 40 PLATED 2 2 2
30 1 172117-53320 SPACER ASSY 2 2 2
(A=M/#21068) (B=M/#21068)
31 1 172458-50480 COVER, FRAME 2 2 2
(A=M/#22132) (B=M/#22132) (C=M/#22132)
32 1 26106-100122 BOLT, M10X 12 PLATED 4 4 4 W

(A=M/#22132)

(B=M/#22132)

(C=M/#22132)

Remarks
(1)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.NO.1-1,31,32

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702 VEHICLE VIO40-2(JP,EX)

Fig.41. COVER(FRAME)

33inc. (33)

14

(5517
PREVIOUS

56 51

(A)=VI040-2C(JP)
(B)=VI040-2P(JP)
(C)=VI040-2P(EX)

0CK10-M37702 Fig.41
(D)=
(E)=
(F)=

o L=k
CRANE SPEC.

o

Remarks
(1)CRANE SPEC.

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172460-61100 COVER, MOTOR 2 2 2
2 1 172460-61120 COVER 1 1 1
2-1 1 172460-61121-2 COVER 1 1 1 N
(A=MHXXXXX) (B=MHXXXXX) (C=MHXXXXX)
3 1 172460-61130 COVER 1 1 1
4 1 172460-61140 COVER 1 1 1
5 1 172460-61150 COVER 1 1 1
6 1 172460-61160 COVER 1 1 1
7 1 172460-61170 COVER 1 1 1
8 1 172458-61200 COVER, ELECTRIC 1 1 1
9 1 172460-61200 COVER, FRAME 1 1 1
11 2 172460-61240  SPONGE 1 1 1
12 2 172460-61260  SPONGE 1 1 1
13 1 172460-61270 COVER, FRAME 1 1 1
14 1 172458-61300 GROMMET 1 1 1
15 1 172460-61320 COVER, MULTI 1 1
15-1 1 172460-61321 COVER, MULTI 1 1 1 N
(A=M/#21823) (B=M/#21823)
15-2 1 172460-61322 COVER, MULTI 1 1 1 R
(A=M/#22163) (B=M/#22163) (C=M/#22163)
17 2 172458-61520 SPONGE 1 1 1
17-1 2 172458-61521  SPONGE 1 1 1 R
(A=M/#22163) (B=M/#22163) (C=M/#22163)
18 2 172458-61530  SEAL 1 1
18-1 2 172458-61531  SPONGE 1 1 1 N
(A=M/#21823) (B=M/#21823)
18-2 2 172458-61531  SPONGE 1 1 1 z
(A=M/#22163) (B=M/#22163) (C=M/#22163)
19 2 172458-61540  SEAL, MULTI COVER 1 1 1
20 2 172458-61560  RUBBER 90 2 2
20-1 2 172146-61370 RUBBER, SEAL 1 1 1 N
(A=M/#21823) (B=M/#21823)
21 2  172458-61580 SEAL 1 1 1
22 2 172458-61590  SEAL 1 1 1
23 2 172458-61640  SEAL 1 1 z
(A=M/#21823) (B=M/#21823)
24 2 172168-65800 RUBBER, SEAL 1 1 1
25 1 172458-61351 PLATE ASSY 1 1 1
25-1 1  172458-61352 PLATE ASSY 1 1 1 N
(A=M/#22163) (B=M/#22163) (C=M/322163)
26 2 172186-13590 TRIM 1 1 1
28 2 172458-61390  SPONGE 1 1 z
(A=M/#21710) (B=M/#21710)
29 1 172162-61500 TRIM 4 4 4
30 1 172460-61500 COVERASSY 1 1 1
31 1 172455-61600  PLUG 28X3.2 5 5 5
32 1 172460-61650 COVER, OIL SUMP 1 1 1
33 1 172460-61690 COVER 1 1 1
34 2 172458-61650  SEAL 1 1 1
36 2 172460-61730  SPONGE 1 1 1
37 2 172460-61740  SPONGE 1 1 1

Yes

N:Old £=5 New, Q:0ld $ 75 New, ROId £

Yes'

++ CONTINUE ++

Yes
Yes'

New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702 VEHICLE VIO40-2(JP,EX)
Fig.41. COVER(FRAME)

33inc. (33)

14

(5517
PREVIOUS

56 51

(A)=VI040-2C(JP)
(B)=VI040-2P(JP)
(C)=VI040-2P(EX)

0CK10-M37702 Fig.41
(D)=
(E)=
(F)=

o L=k
CRANE SPEC.

o

No. Lewv. Parts No. Description I R
A B (€ O (E) (F)
38 2 172649-65760 RUBBER, SEAL 1 1 1
39 1 172460-61760 COVER, ENGINE 1 1
39-1 1 172460-61761  COVER, ENGINE 1 1 1 N
(A=M/#21823) (B=M/#21823)
41 2 172460-61790 SPONGE 1 1 1
42 2 172460-61800 SPONGE 1 1 1
43 2 172187-66320 TRIM 1 1
43-1 2 172456-13480 TRIM 1 1 1 N
(A=M/#21823) (B=M/#21823)
44 1 26014-100202 BOLT, M10X 20 3 3
44-1 1 26014-100202 BOLT, M10X 20 2 2 2 K
(A=M/#21823) (B=M/#21823)
45 1 172142-62300  BOLT, WING 1 1 1
46 1 26106-100162 BOLT, M10X 16 PLATED 17 17 17
47 1 22157-120000  WASHER, 12 4 4 4
48 1  22417-320200  PIN, COTTER 3.2X20 1 1 1
49 1 26013-060122 BOLT, M6X 12 3 3 3
50 1 26013-100202 BOLT, M10X 20 8 8 8
51 1 26013-100202 BOLT, M10X 20 1 1
51-1 1 26106-100202 BOLT, M10X 20 PLATED 1 1 1 N
(A=M/#20736) (B=M/#20736)
52 1 26013-100202 BOLT, M10X 20 1 1 z
(A=M/#21823) (B=M/#21823)
53 1 26013-100202 BOLT, M10X 20 3 3 3
54 1 26013-100202 BOLT, M10X 20 2 2 2
55 1 26106-100162 BOLT, M10X 16 PLATED 4 4 4
56 1 26013-100302 BOLT, M10X 30 1 1
56-1 1 26106-100302 BOLT, M10X 30 PLATED 1 1 1 N
(A=M/#20736) (B=M/#20736)
57 1 26013-100352 BOLT, M10X 35 5 5 5
58 1 26013-120302 BOLT, M12X 30 4 4 4
59 1 26014-100202 BOLT, M10X 20 5 5 5
60 1 26014-100202 BOLT, M10X 20 5 5 5
61 1 172458-61260  WASHER 5 5
61-1 1 172458-61261  WASHER 5 5 5 N
(A=M/#21166) (B=M/#21166)
62 1 172126-16540 CLAMP 1 1 z
(A=MXXX) (B=MXXX)
63 1 172519-65300 TRIM 1 1 1
64 1 172460-64780 COVER ASSY, ELECTRIC 1 1 1
65 1 172460-61971-1 COVERASSY 1 1

Remarks
(1)CRANE SPEC.

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

Yes' Yes'



0CK10-M37702 VEHICLE VIO40-2(JP,EX) 0CK10-M37702 Fig.42

Fig.42. COVER(CABIN) (=v10a0-200P) o-
(C)=VIO40-2P(EX) (F)=
No. Lev. Parts No. Description Qty |
TP A B () DO () (A
AR CON. SPEC. 1 1 172164-45980  GRIP, BONNET 1
44 2 1 172823-61500 RUBBER 1 z
(A=M/#20841)
3 1 172458-61791 COVER ASSY, DUCT 1
4 2 172146-61370  RUBBER, SEAL 1
6 2 172458-61820 TRIM 1
7 2 172444-68810 RUBBER, SEAL 1
8 1  172460-61900 COVER, CABIN 1
9 2 172460-61910 COVER, CABIN 1
10 3 172460-61460  SEAL 1
12 2 172460-61480 RUBBER, SEAL 1
13 2 172458-61510 RUBBER, SEAL 1
14 2  172458-63900 STOPPER 1
; 15 2 172175-65870  SEAL, DUCT 1
21 Z 16 1  172458-63520  PLATE, HOSE 1
I U UK 17 1 172458-63550 COVER, HOSE 1 z
4 ) (A=M/#20841)
24 18 1  172458-63570  COVER, SEAT MOUNT 1
21 19 1  1A6260-64200 CLIP 9
g ) 20 1 1A6260-64200 CLIP 3
1JY | —=Tn 8 ‘m c.9 ~ 15 21 1 17245864600 _ CLIP, TREE 3
22 1 26013-080162 BOLT, M8X 16 1
23 1 172458-68990 COVER, PILLAR 1
14— 24 1  172458-69000 COVER, PILLAR 1
25 1  22137-080000 WASHER, 8 1
15 26 1 22157-100000 WASHER, 10 4
27 1  26013-080162  BOLT, M8X 16 2
28 1 26013-080162  BOLT, M8X 16 2
< 29 1 26013-080252  BOLT, M8X 25 1
2 30 1 26013-100252  BOLT, M10X 25 4
31 1 26557-080202  SCREW, M8X20 2
32 1 933160-09220 GROMMET 1
17 33 1 172458-64610  CLIP, TREE 3
34 1 172460-61960  SEAL 1
B 35 1 172458-62430 WASHER 2
PREVIOUS 36 1 172519-63240  BOLT 2
37 1 172458-63300 PLATE 1
38 1 172458-63350 SPONGE 1
39 1 172444-17660  CLIP, TREE 1
Allgjogl‘?:ky[# (A=M/#20841)
(172460-08100) 40 1 172458-63540  COVER ASSY, HOSE 1
F% ﬁ'c?oF?S.Fi ONORI]EF. (A=M/#20841)
E;g: " REE- 41 2 172823-61520 TRIM 1
Fig.2] REF. (A=M/#20841)
FI857 KR 42 2 172162-61870 TRIM 1
E:g 8 REE (A=M/#20841)
Fig.42 REF 44 1 172460-61810 COVER ASSY, DUCT 1 1
Fises R 45 2 172519-61550  CUSHION, BONNET 1 1
46 2 172458-61820 TRIM 1 1
48 1 172176-68030 WASHER 1 w1
Remarks (A=FROM 1ST)
(1)AIR CON. SPEC. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702  VEHICLE VIO40-2(JP,EX) 0CK10-M37702  Fig.42

1 (A)=VIO40-2C(JP) (D)=
Fig.42. COVER(CABIN) (oio-zcon) o
(C)=VIO40-2P(EX) (F)=
No. Lev. Parts No. Description Qty I R
IFOHE A (B) () O (B ¢
ALR CON. SPEC. 49 1 172137-76580 COLLAR 1 w1
(A=FROM 1ST)
14—
15
Q)
2
17
|87
PREVIOUS
I7aAvFyh
AIR CON.KIT
(172460-08100)
Fig.20 REF. No.1
inc. Fig.10 REF.
Fig.14 REF.
Fig.20 REF.
Fig.21 REF.
Fig.24 REF
Fig.27 REF
Fig.28 REF
Fig.29 REF
Fig.42 REF
Fig.46 REF
Fig.69 REF
Remarks Yes No Yes No
(1)AIR CON. SPEC. N:Old —W New, Q:0Old —? New, R:Old —? New, S:Old —»‘F New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702 VE |CLE VIO 0'2(\] ,EX) e ’ Ig
. H 4 A)=VI040-2C(IP D)=
F|g.43. COVER(CANOPY) EB;:V'“O'ZPEJ ; E ;:
(C)=VIO40-2P(EX) (F)=

W B € O E @

z
°

Lewv. Parts No. Description

1 1 172164-45980 GRIP, BONNET 1 1
2 1 172460-61400 COVER 1 1
3 2 172460-61380 SPONGE 1 1
4 2 172460-61390 SPONGE 1 1
6 2 172460-61480 RUBBER, SEAL 1 1
7 2 172458-61510 RUBBER, SEAL 1 1
8 2 172519-65300 TRIM 1 1
9 1 172458-61600 COVER ASSY 1 1
10 1 22137-120000 WASHER, 12 1 1
11 1 22157-100000 WASHER, 10 2 2
12 1 26013-100252 BOLT, M10X 25 2 2
13 1 26013-120302 BOLT, M12X 30 1 1
14 1 26013-120302 BOLT, M12X 30 2 2
CRANE SfP?b 15 1 26557-080202 SCREW, M8X20 2 2
16 1 172458-64610 CLIP, TREE 3 3
17 1 172460-61050 COVER 1 1
Remarks Yes No Yes No
(1)CRANE SPEC. N:OId‘T>TNew, O:OIdT»‘_SNew, R:Old% New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702  VEHICLE VIO40-2(JP,EX) 0CK10-M37702  Fig.44

; (A)=VI040-2C(JP) (D)=
Fig.44. COVER(HOSE) (B)=VI040-2P(1P) )=
(C)=VIO40-2P(EX) (F)=

No. Lev. Parts No. Description Qty |

®wW B € O E @

172460-61550 COVER, HOSE
172460-79150 COVER, BOOM
172460-79140  TRIM

26014-100202 BOLT, M10X 20
26014-080252 BOLT, M8X 25

NNIN PP
NNIN PP

1
1
2
2
2

ovANER
S L I

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702 VEHICLE VIO40-2(JP,EX)
Fig.45. STEP & INSTRUMENT PANEL

WFILTEY N
TI VALVE KIT
8520)

L
0
EF. No.
ig
g

0CK10-M37702 Fig.45

1
.45 REF. No.25
.75 REF. No.1 ~ 37

204

VIFF IR
2WAY-

MULTI CHANGE SPEC.

(A)=VI040-2C(IP) (D)=
(B)=VI040-2P(JP) B)=
(C)=VIO40-2P(EX) (F)=
No. Lev. Parts No. Description Qty I R
A B (€ O (E) (F)
1 1 172460-62100 STEP ASSY 1 1 1
2 2 172460-62150 SEAL, STEP 1 1 1
4 1 172458-62110 STEP 1 1
5 1 172460-62110 STEP 1 1 1
6 1 172460-62120 SHEET 1 1 1
7 1 172458-62200 MAT,FLOOR A 1 1
8 1 172458-62500 HOOK, FLOOR MAT 1 1
9 1 22137-100000 WASHER, 10 8 8 8
10 1 22137-120000 WASHER, 12 2 2
11 1 22137-120000 WASHER, 12 2 2
12 1 22217-120000 WASHER, SPRING 12 2 2
13 1 26013-100202 BOLT, M10X 20 3 3
14 1 26013-100202 BOLT, M10X 20 8 8 8
15 1 26013-120302 BOLT, M12X 30 2 2
16 1 26116-120202 BOLT, M12X 20 PLATED 2 2
17 1 172458-62400 MAT, FLOOR 1 1
18 1 172460-62210 MAT,FLOOR B 1 1
19 1  172458-62410 MAT,FLOOR B(CABIN 1 1
20 1 172460-62220 MAT,FLOOR B 1 2
21 1 172458-62520 MAT,FLOOR B-P.T.O.(C 1 3
22 1 172458-46720 BOLT 3 3 3
23 1 172458-46720 BOLT 2 2 2
24 1 172458-46720 BOLT 1 1 1
25 1  172458-63110 INSTRUMENT PANEL L,2 1 1 4
26 1 172458-63120 PANEL, INSTRUMENT 1 1 1
27 1 172458-63130 PANEL, INSTRUMENT 1 1 1
28 1  172458-63140 PANEL, INSTRUMENT 1 1 1
29 1 172519-63240 BOLT 2 2 2
30 1 172519-63240 BOLT 1 1 1
31 1 172519-63240 BOLT 2 2 2
32 1 172458-63100 PANEL, INSTRUMENT 1 1 1
33 1 172460-62230 MAT, FLOOR 1 W 5

(B=FROM 1ST)

F v R
CABIN SPEC.

= ]
CABIN SPEC.

Remarks

(1)CABIN SPEC.

(2)P.T.O. SPEC.

(3)P.T.0. SPEC.,CABIN SPEC.
(4)2-WAY MULTI CHANGE SPEC.
(5)ROPS CANOPY SPEC.

Yes

Yes

N:Old <T»TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702 VEHICLE VIO40-2(JP,EX)

Fig.46. SEAT & SEAT MOUNT

187
PREVIOUS

61

ROPS¥¥v/ Eftik
59 ROPS CANOPY SPEC.

[ [ 1
31 32 26 30
75 76 70 74

25
69

10 REF. No.33~1,34
14 REF. No. 75~81
.20 REF. No.2~13
21 REF. No.78-1,100
ig.24 REF. No.1,6~13,18,20
ig. 27 REF. No.1~27

Fig.28 REF. No.1~49

Fig.29 REF. No.1~29

Fig. 42 REF. No.44~49

. . No. 68
Fig.69 REF. No.38,39

R LNo. 1-11%
R LNo. IADBIFEEHET .
1-1 INC. 1A~1F.

R LNo. 51
FiLNo. (5) /523
8

5 INC. (5) ~23.

34

W/

AN

0CK10-M37702 Fig.46

Remarks
(1)ROPS CANOPY SPEC.
(2)AIR CON. SPEC.

(A)=VI040-2C(JP) (D)=
(B)=VI040-2P(JP) B)=
(C)=VIO40-2P(EX) (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 172455-64200  SHEET 1 1 1
1-1 1 172457-08600  SEATKIT 1 1 1 N
(A=*2007.01) (B=*2007.01) (C=*2007.01)
1A 2 172A46-64200  SEAT, OPERATOR 1 1 1
(A=*2007.01) (B=*2007.01) (C=*2007.01)
1B 2  172A46-64490 STOPPER 1 1 1
(A=*2007.01) (B=*2007.01) (C=*2007.01)
1c 2 172A46-64500  PLATE ASSY,SEAT 1 1 1 W
(A=*2007.01) (B=*2007.01) (C=*2007.01)
1D 2 26013-080202 BOLT, M8X 20 4 4 4 W
(A=*2007.01) (B=*2007.01) (C=*2007.01)
1E 2 26013-100202 BOLT, M10X 20 2 2 2 W
(A=*2007.01) (B=*2007.01) (C=*2007.01)
1F 2 26051-080002 NUT, M8 4 4 4 W
(A=*2007.01) (B=*2007.01) (C=*2007.01)
2 2 172455-64600 TRACKASSY, SEAT 1 1 1 W
(A=M/#22163) (B=M/#22163) (C=M/#22163)
2-1 2 172455-64600 TRACKASSY, SEAT 1 1 1 z
(A=*2007.01) (B=*2007.01) (C=*2007.01)
3 2 172455-64610 TRACK ASSY, SEAT 1 1 1 w
(A=M/#22163) (B=M/#22163) (C=M/#22163)
3-1 2 172455-64610 TRACKASSY, SEAT 1 1 1 z
(A=*2007.01) (B=*2007.01) (C=*2007.01)
4 1 172187-61421 HANDLE, LOCK 1 1 1
5 1 172460-64200  MOUNT, SEAT 1 1
5-1 1 172460-64201 MOUNT ASSY, SEAT 1 1 1 N
(A=M/#21823) (B=M/#21823)
5-2 1 172460-64202 MOUNT ASSY, SEAT 1 1 1 N
(A=M/#22163) (B=M/#22163) (C=M/#22163)
6 2 172458-64140  SEAL 2 2 2
7 2 172458-64150 SPONGE 1 1 1
8 2 172458-64160 SPONGE 1 1 1
9 2 172458-64170 SPONGE 1 1 1
10 2 172458-64180 SPONGE 1 1 1
11 2 172460-64240  SPONGE 1 1 1
13 2 172460-64300 SPONGE 1 1 1
14 2 172460-64310 SPONGE 1 1 1
15 2 172458-64650  SPONGE 1 1 1
16 2 172458-64660  SEAL 1 1 1
17 2 172458-64680  SEAL, SEAT MOUNT 1 1 1 z
(A=M/#22163) (B=M/#22163) (C=M/#22163)
18 2 172458-64690  SEAL, SEAT MOUNT 1 1 1 z
(A=M/#22163) (B=M/#22163) (C=M/#22163)
19 2 172460-64400  SEAL 1 1 1 z
(A=M/#22163) (B=M/#22163) (C=M/#22163)
20 2 172460-64410  SEAL 1 1 1 z
(A=M/#22163) (B=M/#22163) (C=M/#22163)
21 2 172458-64740 SPONGE 1 1 1
22 2 172164-65730 RUBBER, SEAL 1 1 1
23 2 172458-64710  SPONGE 1 1 1
24 1 172458-64510  COVER, SEAT MOUNT 1 1

Yes

N:Old £=5 New, Q:0ld $ 75 New, ROId £

Yes'

++ CONTINUE ++

Yes
Yes'

New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702 VEHICLE VIO40-2(JP,EX)
Fig.46. SEAT & SEAT MOUNT

1552
PREVIOUS R H LUNo. 1-11%
1-1 INC. 1A~1F.
1
68
56
64
65 S LNo. 51
67,68 8¢ Rt LNo. B) 7523
\& EEHET,

» d 5 INC. (5) ~23.
‘ 66

61

ROPS¥¥v/ Eftik
59 ROPS CANOPY SPEC.

[ [ 1
31 32 26 30
75 76 70 74

25
69

10 REF. No.33~1,34
14 REF. No. 75~81
.20 REF. No.2~13
21 REF. No.78-1,100
ig.24 REF. No.1,6~13,18,20
ig. 27 REF. No.1~27

Fig.28 REF. No.1~49

Fig.29 REF. No.1~29

Fig. 42 REF. No.44~49

. . No. 68
Fig.69 REF. No.38,39

R LNo. IADBIFEEHET .

34

W/

2
ANNK

i
il

)
AN

(A)=VI040-2C(JP)
(B)=VI040-2P(JP)
(C)=VI040-2P(EX)

0CK10-M37702 Fig.46
(D)=
(E)=
(F)=

Remarks
(1)ROPS CANOPY SPEC.
(2)AIR CON. SPEC.

No. Lewv. Parts No. Description I R
A B (€ O (E) (F)

25 1 172458-64440  GRILLE ASSY 1 1

25-1 1 172458-64441  GRILLE ASSY 1 1 1 N
(A=M/#21621) (B=M/#21621)

26 2 172458-64050 RUBBER, SPONGE 1 1 z
(A=M/#21621) (B=M/#21621)

27 2 172458-64060 SPONGE 1 1 Z
(A=M/#21621) (B=M/#21621)

28 2 172458-64070  SPONGE 1 1 1

29 2 172458-64080  SEAL 1 1 z
(A=M/#21621) (B=M/#21621)

30 2 172458-64090  SEAL 1 1 z
(A=M/#21621) (B=M/#21621)

31 2 172458-64100  SEAL 1 1 z
(A=M/#21621) (B=M/#21621)

32 2 172458-64110 SEAL 1 1 z
(A=M/#21621) (B=M/#21621)

34 1 172460-64490 PLATE, SEAT 1 1 1

36 2 172460-64510 SPONGE 1 1 1

37 2 172458-64890 SEAL, SPONGE 1 1 1

38 1 172458-64590 PLUG 1 1 1

39 1 172458-64600 CLIP, TREE 2 2

40 1 172458-64700  PIPE ASSY 1 1

41 2 172445-62010 TRIM 2 2

43 1 22137-100000  WASHER, 10 3 3 3

44 1 22137-100000 WASHER, 10 1 1

45 1 22137-120000 WASHER, 12 4 4

46 1 22137-120000  WASHER, 12 2 2

47 1 26013-060102 BOLT, M6X 10 4 4

48 1 26013-080162 BOLT, M8X 16 2 2

49 1 26013-100202 BOLT, M10X 20 4 4 4

50 1 26013-100202 BOLT, M10X 20 5 5 5

51 1 26013-100252 BOLT, M10X 25 3 3 3

52 1 26013-100252 BOLT, M10X 25 1 1

53 1 26013-120302 BOLT, M12X 30 2 2

54 1 26013-120302 BOLT, M12X 30 3 2 2

55 1 26013-120452 BOLT, M12X 45 2 2

56 1 26051-080002 NUT, M8 4 4 4 z
(A=*2007.01) (B=*2007.01) (C=*2007.01)

57 1 172122-55061 BRACKET, PUMP 2 2

58 1 22137-100000 WASHER, 10 1 1 1 W
(A=M/#20736) (B=M/#20736)

59 1 172460-64520  PLATE 1 1

60 2 172460-64510 SPONGE 1 1

61 2 172460-64550 SPONGE 1 1

63 1 172989-64450  SEAT BELT 1 1

63-1 1 172989-64451 BELT, SEAT 1 R 1

(B=M/#21534)
64 1 172187-64830 NUT 4 1
64-1 1 172187-64831 NUT 4 N 1
(B=M/#22163)
65 1 22137-120000  WASHER, 12 4 1

Yes

N:Old £=5 New, Q:0ld $ 75 New, ROId £

Yes'

++ CONTINUE ++

Yes
Yes'

New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702 VEHICLE VIO40-2(JP,EX)
Fig.46. SEAT & SEAT MOUNT

187
PREVIOUS

R LNo. 1-11%
1-1 INC. 1A~1F.

61

59 ROPS CANOPY SPEC.

ROPS¥¥v/ Eftik

34
R LNo. 51
FiLNo. (5) /523
EEHET,
5 INC. (5) ~23.

[ [
31 32
75 176

25
69

1
26 30
70 74

REF. No.33~1,34

. No. 75~81

REF. No.2~13

REF. No.78-1,100

g.24 REF. No.1,6~13,18,20
No. 1~27

. . No. 68
Fig.69 REF. No.38,39

R LNo. IADBIFEEHET .

W/

5
ll

f
AN

0CK10-M37702 Fig.46

Remarks
(1)ROPS CANOPY SPEC.
(2)AIR CON. SPEC.

(A)=VI040-2C(IP) (D)=
(B)=VI040-2P(JP) B)=
(C)=VI040-2P(EX) (F)=
No. Lev. Parts No. Description Qty I R
A B € ©O E ¢
66 1 933170-01490 SPRING 4 1
66-1 1 172652-64220 SPRING 4 N 1
(B=M/#22163)
67 1 172433-64510 BOLT 7/16-20-UNF 2 1
67-1 1 172433-64511 BOLT 2 N 1
(B=M/#22163)
68 1  172458-64950 STOPPER 1 2
69 1 172458-64440 GRILLE ASSY 1 2
70 2 172458-64050 RUBBER, SPONGE 1 2
71 2 172458-64060 SPONGE 1 2
72 2 172458-64070 SPONGE 1 2
73 2 172458-64080 SEAL 1 2
74 2 172458-64090 SEAL 1 2
75 2 172458-64100 SEAL 1 2
76 2 172458-64110 SEAL 1 2
78 1 172458-67810 SHEET, INSULATOR 1
79 1 172458-67820 SHEET, INSULATOR 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702 VEHICLE VIO40-2(JP,EX)
Fig.47. SEAT & SEAT MOUNT(CRANE SPEC.)

B2
PREVIOUS

R CNo. 1-11%
R LNo. IS IFEEAHFET
1-1 INC. 1A~1F.

58 36
B LNo. 5%
Rt LNo. G) 5232 EHET,
5 INC. (5) ~23.

=
s

1 T
33 34 2632 18 15

51
50
19
57 47
4
\/«' 43 _/\ 50
9% —% 49

2|7 3|0 2|8 2|9 3|1

(A)=VI040-2C(JP)
(B)=VI040-2P(JP)
(C)=VI040-2P(EX)

0CK10-M37702 Fig.47
(D)=
(E)=
(F)=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172455-64200  SHEET 1 1
1-1 1 172457-08600  SEATKIT 1 1 N
(A=*2007.01) (B=*2007.01)
1A 2 172A46-64200  SEAT, OPERATOR 1 1
(A=*2007.01) (B=*2007.01)
1B 2  172A46-64490 STOPPER 1 1
(A=*2007.01) (B=*2007.01)
1c 2 172A46-64500  PLATE ASSY,SEAT 1 1 W
(A=*2007.01) (B=*2007.01)
1D 2 26013-080202 BOLT, M8X 20 4 4 W
(A=*2007.01) (B=*2007.01)
1E 2 26013-100202 BOLT, M10X 20 2 2 W
(A=*2007.01) (B=*2007.01)
1F 2 26051-080002 NUT, M8 4 4 W
(A=*2007.01) (B=*2007.01)
2 2 172455-64600 TRACKASSY, SEAT 1 1 W
(A=M/#22163) (B=M/#22163)
2-1 2 172455-64600 TRACKASSY, SEAT 1 1 z
(A=*2007.01) (B=*2007.01)
3 2 172455-64610 TRACK ASSY, SEAT 1 1 w
(A=M/#22163) (B=M/#22163)
3-1 2 172455-64610 TRACKASSY, SEAT 1 1 z
(A=*2007.01) (B=*2007.01)
4 1 172187-61421 HANDLE, LOCK 1 1
5 1 172460-64200  MOUNT, SEAT 1 1
5-1 1 172460-64201 MOUNT ASSY, SEAT 1 1 N
(A=M/#21823) (B=M/#21823)
5-2 1 172460-64202 MOUNT ASSY, SEAT 1 1 N
(A=M/#22163) (B=M/#22163)
6 2 172458-64140  SEAL 2 2
7 2 172458-64150 SPONGE 1 1
8 2 172458-64160 SPONGE 1 1
9 2 172458-64170 SPONGE 1 1
10 2 172458-64180 SPONGE 1 1
11 2 172460-64240  SPONGE 1 1
13 2 172460-64300 SPONGE 1 1
14 2 172460-64310 SPONGE 1 1
15 2 172458-64650  SPONGE 1 1
16 2 172458-64660  SEAL 1 1
17 2 172458-64680  SEAL, SEAT MOUNT 1 1 z
(A=M/#22163) (B=M/#22163)
18 2 172458-64690  SEAL, SEAT MOUNT 1 1 z
(A=M/#22163) (B=M/#22163)
19 2 172460-64400  SEAL 1 1 z
(A=M/#22163) (B=M/#22163)
20 2 172460-64410  SEAL 1 1 z
(A=M/#22163) (B=M/#22163)
21 2 172458-64740  SPONGE 1 1
22 2 172164-65730 RUBBER, SEAL 1 1
23 2 172458-64710  SPONGE 1 1
24 1 172458-64510  COVER, SEAT MOUNT 1

Yes

N:Old £=5 New, Q:0ld $ 75 New, ROId £

Yes'

++ CONTINUE ++

Yes
Yes'

New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702 VEHICLE VIO40-2(JP,EX)
Fig.47. SEAT & SEAT MOUNT(CRANE SPEC.)

B2
PREVIOUS

58 36
B LNo. 5%
Rt LNo. G) 5232 EHET,
5 INC. (5) ~23.

=
s

1 T
33 34 2632 18 15

2|7 3|0 2|8 2|9 3|1
|

R CNo. 1-11%
R LNo. IS IFEEAHFET
1-1 INC. 1A~1F.

0CK10-M37702 Fig.47

(A)=VI040-2C(IP) (D)=
(B)=VI040-2P(JP) B)=
(C)=VI040-2P(EX) (F)=

No. Lev. Parts No. Description Qty |

A B (€ O (E) (F)

25 1 172460-64690 GRILLE ASSY 1 1

26 2 172458-64050 RUBBER, SPONGE 1 1

27 2 172458-64060 SPONGE 1 1

28 2 172460-64660 SPONGE 1 1

29 2 172460-64670 SPONGE 1 1

30 2 172460-64680 SPONGE 1 1

31 2 172458-64080 SEAL 1 1

32 2 172458-64090 SEAL 1 1

33 2 172458-64100 SEAL 1 1

34 2 172458-64110 SEAL 1 1

36 1 172460-64490 PLATE, SEAT 1 1

38 2 172460-64510 SPONGE 1 1

39 2 172458-64890 SEAL, SPONGE 1 1

40 1 172458-64590 PLUG 1 1

41 1  172458-64600 CLIP, TREE 2

42 1 172458-64700 PIPE ASSY 1

43 2 172445-62010 TRIM 2

45 1 22137-100000 WASHER, 10 3 3

46 1 22137-100000 WASHER, 10 1

47 1 22137-120000 WASHER, 12 4

48 1 22137-120000 WASHER, 12 2

49 1 26013-060102 BOLT, M6X 10 4

50 1 26013-080162 BOLT, M8X 16 2

51 1 26013-100202 BOLT, M10X 20 4 4

52 1 26013-100202 BOLT, M10X 20 5 5

53 1 26013-100252 BOLT, M10X 25 3 3

54 1 26013-100252 BOLT, M10X 25 1

55 1 26013-120302 BOLT, M12X 30 2

56 1 26013-120302 BOLT, M12X 30 3 2

57 1 26013-120452 BOLT, M12X 45 2

58 1 26051-080002 NUT, M8 4 4 z

(A=*2007.01) (B=*2007.01)

59 1 172122-55061 BRACKET, PUMP 2

60 1 22137-100000 WASHER, 10 1 1

61 1 172460-64750 COVER, CONTROLLER 1 1

62 1 172460-64770 STAY, CRANE 1 1

63 1 26013-100202 BOLT, M10X 20 3 3

64 1 26013-100202 BOLT, M10X 20 1 1

65 1 172165-62800 GROMMET 1 1

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702 VEHICLE VIO40-2(JP,EX)

Fig.48. BONNET

(B

PREVIOUS
Y

20inc. (20)

39
B

PREVIOUS

(A)=VI040-2C(JP)
(B)=VI040-2P(JP)
(C)=VI040-2P(EX)

0CK10-M37702 Fig.48
(D)=
(E)=
(F)=

Remarks

(1)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH FIG14.REF.NO.
17-1,43-1,49-1&FIG16.REF.NO.1-1,
3-1&FIG17.REF.NO.1-1,7-1&FIG48.
REF.NO.17-1

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 194145-04810 WASHER 2 2 2
2 1 172164-45980  GRIP, BONNET 1 1 1
3 1 172458-65020  BRACKET B ASSY,LOCK 1 1
3-1 1 172458-65021 BRACKET ASSY, LOCK 1 1 1 N
(A=M/#21068) (B=M/#21068)
4 1 172458-65050 SHAFT 1 1 1
5 1 172455-65060 HOOK ASSY 1 1 1
6 1 172458-65060 COVER, LOCK 1 1 1
7 1 172460-65100 BONNET 1 1 1
9 2 172164-19210 RUBBER, SEAL 1 1 1
10 2 172460-65420  SEAL 1 1 1
11 2 172460-65430  SEAL 1 1 1
12 2 172649-65750 RUBBER, SEAL 1 1 1
13 1 172444-65190 ROD ASSY, STOPPER 1 1 1
14 1 172187-65210 LEVERASSY, LOCK 1 1 1
15 1 172455-65230  PLATE, KEY 1 1 1
16 1 172460-65230 BRACKET 1 1 1
17 1 172460-65260  BRACKET, LOCK 1 1
17-1 1 172460-65880 BRACKET, ROD 1 1 1 N
(A=M/#21823) (B=M/#21823)
18 1 172458-65271 PLATE, LOCK 1 1 1
19 1 172734-65270  SPRING, CATCH 1 1 1
20 1 172460-65300 BONNET 1 1 1
22 2 172445-65620  SEAL 1 1
22-1 2 172460-65850  SEAL, COVER 1 1 1 S
(A=M/#21419) (B=M/#21419)
23 2 172460-65750  SPONGE 1 1 1
24 2 172168-65760 RUBBER, SEAL 1 1 1
25 2 172460-65760  SPONGE 1 1 1
26 2 172460-65770  SPONGE 1 1 1
27 2 172460-65780 SPONGE 1 1 1
28 2 172460-65790 SPONGE 1 1 1
29 1 172460-65370 BRACKET 1 1 1
30 1 172460-65390 BRACKET ASSY 1 1 1
30-1 1 172460-65391 BRACKET ASSY 1 1 1 N
(A=M/#22163) (B=M/#22163) (C=M/#22163)
31 1 172460-65450 BRACKET ASSY 1 1 1
32 1 172124-65480 CATCHER 1 1 1
33 1 172460-65490  BONNET 1 1 1
35 2 172460-65730  SPONGE 1 1 1
36 1 172460-65510 HINGE ASSY 1 1 1
37 1 172458-65530  PLATE, LOCK 1 1
37-1 1 172458-65531 PLATE, LOCK 1 1 1 N
(A=M/#21621) (B=M/#21621)
38 1 172460-65550  BRACKET 1 1 1
39 1 172458-65560 PLATE, GUIDE 1 1
39-1 1 172460-65900 PLATE, GUIDE 1 1 1 N
(A=M/#21068) (B=M/#21068)
40 1 172460-65570 ROD 1 1
40-1 1 172460-65571 ROD ASSY, STOPPER 1 1 1 N

(A=M/#21068)

(B=M/#21068)

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702  VEHICLE VIO40-2(JP,EX) 0CK10-M37702  Fig.48

H A)=VI040-2C(JP; D)=
Flg 48. BONNET EB;:VIO40-2PEJP; EE;:
(C)=VIO40-2P(EX) (F)=
No. Lev. Parts No. Description Qty |
A B () DO () (A
41 1 26557-080202  SCREW, M8X20 2 2 2
42 1 172460-65600 COVER ASSY, TAIL 1 1 1
39 43 1  172460-65620  PLATE, GLIP 1 1
lF,RE’V] oUs 43-1 1 172460-65621  PLATE, GRIP 1 1 1 N

(A=M/#21068) (B=M/#21068)

lPEH*EgVIOUS 44 1 172460-65660  BASE, GLIP 1 1 1
45 1 172156-65690  SPRING, STOPPER 1 1 1
43 46 1 172455-65800  PLATE, LOCK 1 1 1
ﬁ 51 47 1 172164-66170  KEY ASSY, CYLINDER 1 1 1
48 1 172164-66170  KEY ASSY, CYLINDER 1 1 1
49 1 22137-080000 WASHER, 8 1 1 1
20inc. (20) 50 1 22137-100000 WASHER, 10 2 2 2
51 1 22137-100000 WASHER, 10 2 2 2
52 1 22137-100000 WASHER, 10 1 1 1
53 1 22137-100000 WASHER, 10 2 2 2
54 1 22137-100000 WASHER, 10 2 2 2
55 1 22157-080000  WASHER, 8 2 2 z
(A=M/#21621) (B=M/#21621)
56 1 22157-100000  WASHER, 10 2 2 2
57 1 22157-100000  WASHER, 10 2 2 2
58 1 22157-100000  WASHER, 10 3 3 3
59 1 22157-100000 WASHER, 10 2 2 2
60 1  22417-200200  PIN, COTTER 2.0X20 2 2 2
61 1 22417-200200  PIN, COTTER 2.0X20 2 2 2
62 1  22417-200200  PIN, COTTER 2.0X20 2 2 2
63 1 26013-100202 BOLT, M10X 20 2 2 2
64 1 26013-100202 BOLT, M10X 20 2 2 2
65 1 26013-100202 BOLT, M10X 20 2 2 2
66 1 26013-100202 BOLT, M10X 20 2 2 2
67 1 26013-100252 BOLT, M10X 25 2 2 2
68 1 26013-100252 BOLT, M10X 25 2 2 2
69 1 26013-100252 BOLT, M10X 25 2 2 2
70 1 26013-100252 BOLT, M10X 25 2 2 2
71 1 26013-100252 BOLT, M10X 25 4 4 4
72 1 26013-100252 BOLT, M10X 25 2 2 2
73 1 26013-100252 BOLT, M10X 25 2 2
73-1 1 26013-100302 BOLT, M10X 30 2 2 2
(A=M/#21068) (B=M/#21068)
74 1 26014-080162 BOLT, M8X 16 3 3 3
75 1 26014-100202 BOLT, M10X 20 4 4 4
76 1 26014-100202 BOLT, M10X 20 3 3 3
77 1 26014-100202 BOLT, M10X 20 2 2 2
78 1 26051-080002 NUT, M8 1 1
78-1 1  26347-080002 NUT, M8 1 1 1
(A=M/#20736) (B=M/#20736)
79 1 26347-100002 NUT, M10 2 2 2
R . 80 1 172524-17330  KEY ASSY 2 2 2
emarks
(1)INTERCHANGEABLE BY SIMULTANEOUS 2; 1 1;;328:2:228 EEQINGSEONGE i i i
REPLACEMENT WITH FIG14.REF.NO.
17-1,43-1,49-1&FIG16.REF.NO.1-1, 83 1 172460-65830 RUBBER, SEAL 1 1 1
3-1&FIG17.REF.NO.1-1,7-1&FIG48. 84 1 172434-61200  TRIM, 245 1 1 1

REF.NO.17-1

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702  VEHICLE VIO40-2(JP,EX) 0CK10-M37702  Fig.48

. (A)=VI040-2C(JP) (D)=
F|g.48. BONNET (B)=VIO40-2P(JP) (E)=
(C)=VIO40-2P(EX) (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢

85 1 1A1380-62160 WASHER 1 1 1 W
bl (A=M/#21621) (B=M/#21621)
39 86 1 22137-080000 WASHER, 8 1 1 1 W
57 (A=M/#21621) (B=M/#21621)
PREVIONS 87 1 172460-65970  CABLE 1 1 1 w
B (A=M/#21068) (B=M/#21068)
PREVI0US
88 1 22137-080000 WASHER, 8 2 2 2
43 (A=M/#21068) (B=M/#21068)
ﬁ 51 89 1 22417-200200 PIN, COTTER 2.0X20 2 2 2
(A=M/#21068) (B=M/#21068)

20inc. (20)

Remarks
(1)INTERCHANGEABLE BY SIMULTANEOUS

REPLACEMENT WITH FIG14.REF.NO.
17-1,43-1,49-1&FIG16.REF.NO.1-1,
3-1&FIG17.REF.NO.1-1,7-1&FIG48.

REFNO.17-1 N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702 VEHICLE VIO40-2(JP,EX)
Fig.49. CABIN(BODY)

41inc.42 ~ 68

4
@»39

CHhbR3
VIEWED FROM C

(A)=VI040-2C(JP)
(B)=VI040-2P(JP)
(C)=VI040-2P(EX)

0CK10-M37702 Fig.49
(D)=
(E)=
(F)=

VIEWED FROM B

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172458-67801 CABIN ASSY 1
1-1 1 172458-67802 CABIN ASSY 1 N
(A=M/#21891)
1-2 1 172458-67803 CABIN ASSY 1 N
(A=M/#22163)
2 2 172458-03310 LABEL, CABIN FRONT 1
3 2 172458-03320 LABEL, CABIN LIFT 1
4 2 172458-03330 LABEL, CABIN RIGHT 1
5 2 1E5100-51430 KNOB, CLUTCH 1
6 2 172519-63240 BOLT 6
7 2 172455-67330 PLATE ASSY, GLASS 2
8 2 172455-67340 HOLDER, GLASS 2
9 2 172455-67350 SCREW 4
10 2 172455-67360 SCREW 2
11 2 172455-67550 CLIP 15
12 2 172458-67840 RUN, GLASS 1
13 2 172458-67960 SEAL 1
14 2 172458-67970 SEAL 1
15 2 172458-67980 SEAL 1
15-1 2 172458-67981 SEAL 1 S
(A=M/#22163)
16 2 172458-68001 FRAME ASSY, CABIN 1
16-1 2 172472-67900 FRAME ASSY, CABIN 1 N
(A=M/#20904)
16-2 2 172472-67901 FRAME ASSY, CABIN 1 S
(A=M/#21861)
16-3 2 172472-67902 FRAME ASSY, CABIN 1 N
(A=M/#22163)
17 2 172458-68850 INNER ROOF 1
17-1 2 172458-68851 ROOF, INNER 1 S
(A=M/#21861)
18 2 172162-69050 LOCK ASSY 1
19 2 172165-69190 RUBBER, STOPPER 1
20 2 172458-69220 LINING 1
21 2 172458-69790 COVER ASSY 1
22 2 172458-69830 LEVER, RESET 1
23 2 172458-69930 SEAL, DOOR 1
24 2 22117-120000 WASHER, 12 2
25 2 22272-000100 RING, E-10 1
26 2 24550-012200 BUSH, 12X20 1
27 2 26366-080002 NUT, M8 4
28 2 172455-67320 CAP, CHANNEL 2
29 2 22117-100000 WASHER, 10 1
30 2 26716-100002 NUT, M10 1
31 2 172455-67440 CLIP, TREE 4
32 2 172455-67310 RUN, GLASS 2
33 1 172458-63580 SPACER 1
34 1 22217-120000 WASHER, SPRING 12 13
35 1 22867-400100 SCREW, 4X10 3
36 1 26076-120402 BOLT, 10.912X 40 13
37 1  172165-13220 WASHER 13
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702  VEHICLE VIO40-2(JP,EX) 0CK10-M37702  Fig.49

i (A)=VI040-2C(IP) (D)=
Fig.49. CABIN(BODY) (B)=VI040-2P(1P) -
(C)=VIO40-2P(EX) (F)=

No. Lev. Parts No. Description Qty |

@ B € O E @

38 1 17231217250  ASHTRAY 1
39 1 172458-63360  SHEET 1
40 1 17245863480  SEAL, SPONGE 1
41 1 17245967800 BODY ASSY, CABIN 1
42 2 17245803310  LABEL, CABIN FRONT 1
43 2 172458-03320  LABEL, CABIN LIFT 1
44 2 17245803330  LABEL, CABIN RIGHT 1
45 2 1E5100-51430 KNOB, CLUTCH 1
46 2 172519-63240  BOLT 6
47 2 17245567310  RUN, GLASS 2
48 2 17245567320  CAP, CHANNEL 2
49 2 17245567330  PLATE ASSY, GLASS 2
50 2 17245567340  HOLDER, GLASS 2
51 2 17245567350 SCREW 4
52 2 17245567360 SCREW 2
41inc.42 ~ 68 53 2 17245567440  CLIP, TREE 4
4 54 2 172458-67840  RUN, GLASS 1
55 2 172458-67960  SEAL 1
56 2 17245867970  SEAL 1
57 2 172458-67980  SEAL 1
57-1 2 172458-67981  SEAL 1 s
(A=M/#22163)
58 2 172162-69050 LOCK ASSY 1
59 2 172165-69190 RUBBER, STOPPER 1
60 2 17245869790  COVER ASSY 1
39 61 2 172458-69830  LEVER, RESET 1
62 2 172458-69930  SEAL, DOOR 1
63 2 22117-100000 WASHER, 10 1
64 2 22117-120000 WASHER, 12 2
CHBES 65 2 22272-000100  RING, E-10 1
VIEWED FROM C 66 2 24550-012200 BUSH, 12X20 1
67 2 26366-080002 NUT, M8 4
68 2 26716-100002  NUT, M10 1

ANLBR3
VIEWED FROM A

VIEWED FROM B

N:Old %New, O:OIdL‘L» New, R:Oldé» New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CK10-M37702 VEHICLE VIO40-2(JP,EX)
Fig.50. CABIN(ELECTRIC PART)

FYEVASSY
CABIN AssY
(172468-67803)
Fig.49 REF. No.1

inc. Fig.49 REF.
Fig.50 REF.
Fig.b1 REF.
Fig.52 REF.

(A)=VI040-2C(JP)
(B)=VI040-2P(JP)
(C)=VI040-2P(EX)

0CK10-M37702 Fig.50
(D)=
(E)=
(F)=

No.2 ~ 32
No T ~ 21
No' | ~ 58
No 1 ~ 83
%
pREvious A
15
Q)I/}\
Yz
B
PREVIOUS 14
16
=L

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 2 172458-16610  WIRE HARNESS A 1
1-1 2 172458-16611  WIRE HARNESS A(CABIN 1 S
(A=M/#21861)
1-2 2 172458-16612 HARNESS, WIRE 1 S
(A=M/#21861)
2 2 172458-16620 HARNESS, WIRE 1
3 2 172458-17210 MOTOR, WIPER 1
4 2 172458-17220  ARM, WIPER 1
5 2 172458-17230  BLADE, WIPER 1
6 2 172455-67870 GROMMET 1
7 2 172455-67880 CORD 1
8 2 172455-67970  LAMP, CABIN 1
9 3 172458-17420 BULB 1 W
(A=FROM 1ST)
10 2 172455-69410  BOLT 2
11 2 172455-69490 COVER, WIPER 1
12 2 22857-400100 SCREW, 4X10 2 z
(A=M/#21861)
13 2 26366-080002 NUT, M8 1
14 2 933113-05150 LAMP, ROOM 1
14-1 2 172455-67900 LAMP, ROOM 1 S
(A=M/#21861)
15 3 933113-05160 BULB, 12V 5W 1 z
(A=M/#21861)
16 2 172458-69320 GROMMET 1
17 2 22137-080000  WASHER, 8 1
18 2 26116-080202 BOLT, M8X 20 PLATED 1
19 2 26013-080162 BOLT, M8X 16 1
20 2 172455-67910  CLAMP, HARNESS 3 W
(A=FROM 1ST)
21 2 933168-55770 BAND 1 w

(A=FROM 1ST)

Remarks

(1)INTERCHANGEABLE BY SIMULTANEOUS

REPLACEMENT WITH REF.NO.1-2,14-1

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702 VEHICLE VIO40-2(JP,EX)
Fig.51. CABIN(GLASS)

(A)=VI040-2C(JP)
(B)=VI040-2P(JP)
(C)=VI040-2P(EX)

0CK10-M37702 Fig.51
(D)=
(E)=
(F)=

No. Lewv. Parts No. Description |
*vEYASSY A B () DO () (A
N A 0a) 1 2 17245863670  WASHER 8
Fig. 49 REF. No. I 2 2 172458-63680  BOLT 8
inc. E:gg; EEE Eg ? N %E 5 3 2 172458-63700  PLATE ASSY 1
i - No b ) 4 2 172458-63760  SEAL, SPONGE 1
Fig. o REF. Mool =03 36inc.37 ~ 40 5 2 17245863770 TRIM 1
4 ’ Eﬁﬁ“ﬂgﬁ,@%ﬂ 54 6 2 172445-66750  GRIP 2
39 ” 38 (172459-67810) 7 2 172458-67340  FRAME 1
59inc.60 ~ 90 8 2 172458-67440  LINK 1
9 2 172458-67510  LINK 1
] 10 2 172458-67520 HANDLE 1
1 2 172458-67550  HANDLE 1
12 2 172458-67570  LATCH ASSY 1
7\ - 13 2 17245567610 SPACER 2
? 14 2 172458-67610  LATCH ASSY 1
15 2 172458-67670  SHAFT ASSY, ROLLER 1
16 2 172458-67680  SHAFT ASSY, ROLLER 1
17 2 172455-67710  RUBBER, STOPPER 2
18 2 172458-67830  RUN, GLASS 2
19 2 172458-67850  RUBBER, STOPPER 2
20 2 172458-67860 RUBBER, SEAL 1
21 2 172458-67880  RUBBER, SEAL 1
22 2 172458-67900  GLASS 1
23 2 172458-67910  GLASS 1
24 2 172458-67920  SPRING, GAS 2
25 2 172458-69090  TRIM 1
26 2 172463-69150 SCREW 4
pres 27 2 172463-69160 HOLDER ASSY 2
RE’?R"IR PART 28 2 172165-69190 RUBBER, STOPPER 1
28-1 2 172458-63800 RUBBER, STOPPER 1 N
(A=M/#20823)
29 2 172463-69190  PIN, LATCH 2
30 2 172458-69200 GLASS 1
31 2 172463-69200  SPRING 2
32 2 172458-69210 SUNROOF 1
33 2 172463-69210  LEVERASSY 2
34 2 172458-69230  GLASS 1
35 2 172458-69240  GLASS 1
36 2 172458-69250  SASHASSY 1
37 3 172455-67770  LOCK ASSY, SASH 2
(A=M/#20501)
38 3 172458-69260  GLASS, SASH 1
(A=M/#20501)
39 3 172458-69270  GLASS, SASH 1
(A=M/#20501)
40 3 172458-69280 FRAME, SASH 1
(A=M/#20501)
41 2 17244569740  ROLLER 2
42 2 22117-120000  WASHER, 12 4
43 2 22137-060000 WASHER, 6 2
44 2 22272-000060 RING, E- 6 4
45 2 22272-000080  RING, E- 8 4

Remarks

Yes No Yes

N:Old <T»TNew, Q:0ld *— New, R:0ld <=5 New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.

(1)REPAIR PARTS.




0CK10-M37702 VEHICLE VIO40-2(JP,EX)

Fig.51. CABIN(GLASS)

TN W
wm—r

#HAm
REPAIR PART

36inc.37 ~ 40
P oovksyvASsy

(A)=VI040-2C(JP)
(B)=VI040-2P(JP)
(C)=VI040-2P(EX)

0CK10-M37702 Fig.51
(D)=
(E)=
(F)=

FRONT SASH ASSY 54
38 (172459-67810)
59inc.60 ~ 90

Remarks
(1)REPAIR PARTS.

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
46 2 22351-030012 PIN, SPRING 3.0X12 2
47 2 24550-012200 BUSH, 12X20 4
48 2 172458-63730 SCREW 4
49 2 26450-060102 BOLT, M6X 10 2
50 2 26716-100002 NUT, M10 1
51 2  172458-67870 RUBBER, SEAL 1
52 2 172458-63730 SCREW 1
53 2 172458-63790  SEAL, DAM 3
54 2 172458-63950  SPACER 6
55 2 172458-63960 SPACER 6
56 2 172458-63970  SEAL, DAM 1
57 2 172458-63980  SEAL, DAM 1
58 2 172458-63990  SEAL, DAM 1
59 1 172459-67810  SASHASSY 1
60 2 172458-63670  WASHER 8
61 2 172458-63680  BOLT 8
62 2 172458-63730 SCREW 4
63 2 172458-63790  SEAL, DAM 3
64 2 172445-66750 GRIP 2
65 2 172458-67340 FRAME 1
66 2 172458-67440 LINK 1
67 2 172458-67510  LINK 1
68 2 172458-67520 HANDLE 1
69 2 172458-67550  HANDLE 1
70 2 172458-67570  LATCHASSY 1
71 2 172458-67610  LATCHASSY 1
72 2 172458-67670  SHAFT ASSY, ROLLER 1
73 2 172458-67680  SHAFT ASSY, ROLLER 1
74 2 172458-67850  RUBBER, STOPPER 2
75 2 172458-67870  RUBBER, SEAL 1
76 2 172458-67900  GLASS 1
77 2 172458-67920 SPRING, GAS 2
78 2  172463-69150 SCREW 4
79 2 172463-69160 HOLDER ASSY 2
80 2 172463-69190  PIN, LATCH 2
81 2 172463-69200  SPRING 2
82 2 172463-69210 LEVERASSY 2
83 2 172445-69740  ROLLER 2
84 2 22117-120000 WASHER, 12 4
85 2 22137-060000 WASHER, 6 2
86 2 22272-000060 RING, E-6 4
87 2 22272-000080  RING, E-8 4
88 2 22351-030012 PIN, SPRING 3.0X12 2
89 2 24550-012200 BUSH, 12X20 4
90 2 26450-060102 BOLT, M6X 10 2
91 1 172478-68600 SEAL, DAM 1 w
(A=M/#20501)
92 1 172478-68610 SEAL, DAM 1 W
(A=M/#20501)
93 1 172478-68620  SEAL, DAM 1 W

(A=M/#20501)

Yes

N:Old £=5 New, Q:0ld $ 75 New, ROId £

Yes'

Yes
Yes'

New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702 VEHICLE VIO40-2(JP,EX)

Fig.52. CABIN(DOOR)

AV FF7ASSY
FRONT DOOR ASSY
(172459-67830)

56 inc. 57~90.

Q .

JX¥F7ASSY
REAR DOOR ASSY
(172459-67840)

91 inc. 92~111.

49"
90
6 17 1516
65 74 7273

o ws

1118
68 75 38
58

FvYEVASSY

CABIN ASSY

(172458-67803)

Fig. 49 REF. No.1

inc. Fig.49 REF. No.2

Fig.50 REF. No.1
Fig.51 REF. No.1
Fig.52 REF. No.1

¥vEVE7ZASSY
CABIN DOOR ASSY
(172459-67820)

55 inc. 56~111.

N

[ RS R

32
104

It

—30
102

(A)=VI040-2C(JP)
(B)=VI040-2P(JP)
(C)=VI040-2P(EX)

0CK10-M37702 Fig.52
(D)=
(E)=
(F)=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 2 172519-63240 BOLT 2
2 2 172164-66170 KEY ASSY, CYLINDER 1
3 2 172458-67940 PLATE 1
4 2 172458-69100 TRIM 1
5 2 172455-69140 NUT, CAP 12
6 2 172455-69170 COVER, LATCH 1
7 2 172455-69200 TUBE 12
8 2 172455-69250 PIPE 12
9 2 172455-69290 PACKING 4
10 2 172455-69300 BOLT 3
11 2 172445-69400 ROD, HANDLE 1
12 2 172458-69400 FRAME ASSY, DOOR 1
13 2 172445-69420 HOOK, DOOR 1
14 2 172162-69470 PLATE, LOCK 1
15 2 172162-69480 LOCK ASSY 1
16 2 172162-69490 PIN 1
17 2 172162-69500 SPRING 1
18 2 172162-69510 HANDLE ASSY 1
19 2 172162-69520 COVER 1
20 2 172455-69520 BOLT 2
21 2 172162-69541 HANDLE, OUTER 1
22 2 172458-69580 TRIM ASSY 1
23 2 172458-69590 TRIM ASSY 1
24 2 172458-69600 FRAME ASSY, DOOR 1
24-1 2 172458-69601 FRAME ASSY, DOOR 1 S
(A=M/#21891)
25 2 172458-69730 PLATE ASSY 1
26 2 172458-69760 GUIDE, STOPPER 1
27 2 172458-69770 HINGE 2
28 2 172458-69900 GLASS, DOOR 1
29 2 172458-69910 GLASS, DOOR 1
30 2 172458-69920 GLASS, DOOR 1
31 2 172458-69960 GASKET 8
32 2 172458-69990 COVER 2
33 2  26013-060162 BOLT, M6X 16 3
34 2 26023-060122 SCREW, M6X12 2
35 2 26023-060162 SCREW, M6X16 4
36 2 26051-080002 NUT, M8 1
37 2  26716-100002 NUT, M10 2
38 2 172458-63930 STOPPER 1
39 2 172458-67020 STRIKER ASSY 1
40 2 172458-63670 WASHER 2
41 2 172458-67640 DUM, 80 2
41-1 2 172458-63950 SPACER 3 N
(A=M/#20953)
42 2 172458-67650 SEAL, DAM 1
43 2 172445-69320 NUT 4
44 2 22137-080000 WASHER, 8 2
45 2 22372-080000 PIN, SNAP 8 2
45-1 2 22417-200160 PIN, COTTER 2.0X16 2 S
(A=MXXX)
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702 VEHICLE VIO40-2(JP,EX)

Fig.52. CABIN(DOOR)

AV FF7ASSY
FRONT DOOR ASSY
(172459-67830)

56 inc. 57~90.
N il
J¥FFPASSY \

REAR DOOR ASSY
(172459-67840)

91 inc. 92~111.

o ws

49"
90

6 17 1516 11 18
65 74 72736875 gg

FvYEVASSY

CABIN ASSY

(172458-67803)

Fig. 49 REF. No.1

inc. Fig.49 REF. No.2

Fig.50 REF. No.1
Fig.51 REF. No.1
Fig.52 REF. No.1

¥vEVE7ZASSY
CABIN DOOR ASSY
(172459-67820)

55 inc. 56~111.

N

[ RS R
8

23
97

32
104

It

—30

102

(A)=VI040-2C(JP)
(B)=VI040-2P(JP)
(C)=VI040-2P(EX)

0CK10-M37702 Fig.52
(D)=
(E)=
(F)=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
46 2 26116-100304 BOLT, M10X 30 PLATED 1
47 2 26116-080202 BOLT, M8X 20 PLATED 1
48 2 22137-080000  WASHER, 8 1
(A=M/#20823)
49 2 172458-66720 COVER, DOOR 1
(A=M/#21891)
50 2 172458-66780  PLATE, DOOR 1
(A=M/#21891)
51 2 172458-66790  PLATE, DOOR 1
(A=M/#21891)
52 2 172458-66800  SCREW 4
(A=M/#21891)
53 2 172458-66800  SCREW 3
(A=M/#21891)
54 1 172524-17330  KEY ASSY 1
55 1 172459-67820 DOOR ASSY 1
55-1 1 172459-67821 DOOR ASSY 1 N
(A=M/#21891)
56 2 172459-67830 DOOR ASSY 1
56-1 2 172459-67831 DOOR ASSY 1 S
(A=M/#21891)
57 3 172458-63670  WASHER 2
58 3 172458-63930  STOPPER 1
59 3 172458-63950  SPACER 2
60 3 172164-66170  KEY ASSY, CYLINDER 1
61 3 172458-67020  STRIKER ASSY 1
62 3 172458-67650  SEAL, DAM 1
63 3 172458-67940  PLATE 1
64 3 172458-69100 TRIM 1
65 3 172455-69170  COVER, LATCH 1
66 3 172455-69300  BOLT 3
67 3 172445-69320 NUT 4
68 3 172445-69400 ROD, HANDLE 1
69 3 172458-69400 FRAME ASSY, DOOR 1
70 3 172445-69420 HOOK, DOOR 1
71 3 172162-69470 PLATE, LOCK 1
72 3 172162-69480 LOCKASSY 1
73 3 172162-69490  PIN 1
74 3 172162-69500  SPRING 1
75 3 172162-69510 HANDLE ASSY 1
76 3 172162-69520 COVER 1
77 3 172455-69520  BOLT 2
78 3 172162-69541 HANDLE, OUTER 1
79 3  172458-69580  TRIM ASSY 1
80 3 172458-69900  GLASS, DOOR 1
81 3 172458-69910  GLASS, DOOR 1
82 3 22137-080000 WASHER, 8 1
83 3 26023-060122  SCREW, M6X12 2
84 3 26013-060162 BOLT, M6X 16 3
85 3 26051-080002 NUT, M8 1
86 3 26116-080202 BOLT, M8X 20 PLATED 1

Yes

N:Old £=5 New, Q:0ld $ 75 New, ROId £

Yes'

++ CONTINUE ++

Yes
Yes'

New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702 VEHICLE VIO40-2(JP,EX)
Fig.52. CABIN(DOOR)

AV FF7ASSY
FRONT DOOR ASSY
(172459-67830)

56 inc. 57~90.

Q <P

JX¥F7ASSY
REAR DOOR ASSY
(172459-67840)

91 inc. 92~111.

49"
90

6 17 15 16
66 74 712713

¥vrEVASSY
CABIN ASSY
(172458-67803)
Fig. 49 REF. No.1

inc. Fig.49 REF. No.2 ~ 32
Fig.50 REF. No.1 ~ 21
Fig.51 REF. No.1 ~ 58
Fig.52 REF. No.1 ~ 53

¥vEVE7ZASSY
CABIN DOOR ASSY
(172459-67820)

55 inc. 56~111.

N

32
104

It

—30
102

(A)=VI040-2C(JP)
(B)=VI040-2P(JP)
(C)=VI040-2P(EX)

0CK10-M37702 Fig.52
(D)=
(E)=
(F)=

No. Lev. Parts No. Description Qty |
A B () O (E) R
87 3  26116-100304 BOLT, M10X 30 PLATED 1
88 3 26716-100002 NUT, M10 1
89 3 26716-100002 NUT, M10 1
90 3  172458-66720 COVER, DOOR 1 w
(A=M/#21891)
91 2 172459-67840 DOOR ASSY 1
91-1 2 172459-67841 DOOR ASSY 1 S
(A=M/#21891)
92 3 172519-63240 BOLT 2
93 3 172455-69140 NUT, CAP 12
94 3 172455-69200 TUBE 12
95 3  172455-69250 PIPE 12
96 3 172455-69290 PACKING 4
97 3 172458-69590 TRIM ASSY 1
98 3 172458-69600 FRAME ASSY, DOOR 1
98-1 3 172458-69601 FRAME ASSY, DOOR 1 S
(A=M/#21891)
99 3 172458-69730 PLATE ASSY 1
100 3  172458-69760 GUIDE, STOPPER 1
101 3 172458-69770 HINGE 2
102 3 172458-69920 GLASS, DOOR 1
103 3  172458-69960 GASKET 8
104 3  172458-69990 COVER 2
105 3 22137-080000 WASHER, 8 2
106 3 22372-080000 PIN, SNAP 8 2
106-1 3 22417-200160 PIN, COTTER 2.0X16 2 S
(A=MXXX)
107 3 26023-060162 SCREW, M6X16 4
108 3 172458-66780 PLATE, DOOR 1 w
(A=M/#21891)
109 3  172458-66790 PLATE, DOOR 1
(A=M/#21891)
110 3  172458-66800 SCREW 4
(A=M/#21891)
111 3  172458-66800 SCREW 3 w

(A=M/#21891)

Yes

N:Old £=5 New, Q:0ld *75 New, R-Old

Yes

*—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

Yes'



0CK10-M37702 VEHICLE VIO40-2(JP,EX)
Fig.53. CANOPY & CANOPY MOUNT

(A)=VI040-2C(JP)
(B)=VI040-2P(JP)
(C)=VI040-2P(EX)

0CK10-M37702 Fig.53

)=
©®=
=

o L=t
CRANE SPEC.

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172730-05250  WASHER 6 6
2 1 172458-67090 CAP 6 6
3 1 172458-67100  ROOF ASSY,CANOPY 1 1
4 1 172458-67110 POLE, CANOPY 1 1
5 1 22217-160000 WASHER, SPRING 16 6 6
6 1 26013-120302 BOLT, M12X 30 6 6
7 1 26076-160402 BOLT, 10.916X 40 6 6
8 1 172460-68200 MOUNT, CANOPY 1 1 1
9 1 172460-68210  MOUNT, CANOPY 1 1 1
10 1 172460-68400  MOUNT, CANOPY 1 1 1
10-1 1 172460-68401 MOUNT, CANOPY 1 1 1 N
(A=M/#22163) (B=M/#22163) (C=M/#22163)

11 1 172460-68450 BRACKET, RESERVOIR 1 1 1
12 1 172460-68460  PLATE 1 1 1
13 1 22137-120000  WASHER, 12 2 2 2
14 1 22137-140000 WASHER, 14 4 4 4
15 1 22217-140000 WASHER, SPRING 14 4 4 4
16 1 22217-140000  WASHER, SPRING 14 5 5 5
17 1 22217-140000 WASHER, SPRING 14 4 4 4
18 1 26013-120252 BOLT, M12X 25 2 2 2
19 1 26116-140252 BOLT, M14X 25 PLATED 1 1 1
20 1  26116-140402 BOLT, M14X 40 PLATED 3 3 3
21 1  26116-140402 BOLT, M14X 40 PLATED 5 5 5
22 1  26116-140502 BOLT, M14X 50 PLATED 4 4 4
23 1 172190-12420 CLAMP 1

24 1 172460-68110 POLE, CANOPY 1

Remarks
(1)CRANE SPEC.

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702 VEHICLE VIO40-2(JP,EX)
Fig.54. ROPS CANOPY & CANOPY MOUNT

(A)=VI040-2C(JP)
(B)=VI040-2P(JP)
(C)=VI040-2P(EX)

0CK10-M37702 Fig.54

)=
©®=
=

No. Lev. Parts No. Description |
A B (€ O (E) (F)
1 1 172467-66300 CANOPY ASSY 1
1-1 1 172467-66301  CANOPY ASSY, ROPS 1 F
(B=MXXXXX)
2 1 172149-66550 WASHER 6
3 1 22217-120000 WASHER, SPRING 12 6
4 1 22217-160000 WASHER, SPRING 16 6
5 1 26076-120402 BOLT, 10.912X 40 6
6 1 26076-160402 BOLT, 10.916X 40 6
7 1 172460-68200  MOUNT, CANOPY 1 1
8 1 172460-68210 = MOUNT, CANOPY 1 1
9 1 172460-68400  MOUNT, CANOPY 1 1
9-1 1  172460-68401 MOUNT, CANOPY 1 1 N
(A=M/#22163) (B=M/#22163)
10 1 172460-68450 BRACKET, RESERVOIR 1 1
11 1 172460-68460  PLATE 1 1
12 1 22137-120000 WASHER, 12 2 2
13 1  22137-140000 WASHER, 14 4 4
14 1 22217-140000  WASHER, SPRING 14 4 4
15 1 22217-140000 WASHER, SPRING 14 5 5
16 1 22217-140000 WASHER, SPRING 14 4 4
17 1 26013-120252 BOLT, M12X 25 2 2
18 1 26116-140252 BOLT, M14X 25 PLATED 1 1
19 1  26116-140402 BOLT, M14X 40 PLATED 3 3
20 1  26116-140402 BOLT, M14X 40 PLATED 5 5
21 1 26116-140502 BOLT, M14X 50 PLATED 4 4

Remarks
(1)IT SUPPLIES IT WITH SERIAL NAMBER
LABEL.

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702 VEHICLE VIO40-2(JP,EX)
Fig.55. HYD.OIL PUMP & JOINT

(A)=VI040-2C(JP)
(B)=VI040-2P(JP)
(C)=VI040-2P(EX)

0CK10-M37702 Fig.55
(D)=
(E)=
(F)=

8 inc. (8) ~11.

No. Lev. Parts No. Description Qty |
A B () O (E) R
1 1 172168-71101-1 COVER, FLYWHEEL 1 1 1
2 1 26013-100302 BOLT, M10X 30 8 8 8
3 1 172165-71200 COUPLING 1 1 1
4 1 26450-120402 BOLT, M12X 40 3 3 3
5 1 172460-73100 PUMP ASSY 1 1 1
6 2 172148-70301 PLUG 1 1 1
7 2 172122-70350 BALL, STEEL 1 1 1
8 2 172460-73110 SEAL SET 1 1 1
9 3 172460-73170 GASKET 1 1 1
10 3 172460-73190 SEAL, OIL 1 1 1
11 3 172460-73400 O-RING 1 1 1
12 2 172460-73120 CYLINDER BLOCK KIT 1 1 1
13 2 172460-73130 RETAINER KIT 1 1 1
14 2 172460-73140 PLATE, SWASH 1 1 1
15 3 172312-74790 ORIFICE 1 1 1
16 2 172460-73150 SHAFT 1 1 1
17 2 172460-73160 WASHER, THRUST 1 1 1
18 2 172460-73180 RING, SNAP 1 1 1
19 2 172460-73200 BEARING, NEEDLE 1 1 1
20 2 172460-73210 BUSH 2 2 2
21 2 172460-73220 STOPPER 1 1 1
22 2  172460-73230 PLATE 1 1 1
23 2 172460-73240 HOLDER 1 1 1
24 2 172460-73250 SPRING 1 1 1
25 2 172460-73260 SPRING 1 1 1
26 2 172460-73270 SEAT, SPRING 1 1 1
27 2 172460-73280 PIN 1 1 1
28 2 172176-73290 SEAT, SPRING 1 1 1
29 2 172460-73290 PIN 1 1 1
30 2 172460-73330 BEARING, NEEDLE 1 1 1
31 2 172460-73340 STOPPER 1 1 1
32 2 172460-73350 SPRING, DISK 3 3 3
33 2 172460-73360 WASHER 1 1 1
34 2  172460-73370 PLUG 1 1 1
35 2  172460-73380 BUSH 1 1 1
36 2 172460-73390 PLATE 1 1 1
37 2 172460-73410 PUMP, GEAR 1 1 1
38 2 172460-73420 PIN 1 1 1
39 2 172460-73430 VALVE 1 1 1
40 3 172460-73900 VALVE, SOLENOID 1 1 1

(A=M/#21999)

(B=M/#21999) (C=M/#21999)

41 3 172460-73910 VALVE, SOLENOID 1 1 1
(A=M/#21999) (B=M/#21999) (C=M/#21999)
42 3 24352-190110 O-RING, 219011 2 2 2 W
(A=M/#21999) (B=M/#21999) (C=M/#21999)
43 2 172122-73480 PIN 1 1 1
44 2 172122-73480 PIN 2 2 2
45 2  172452-73480 PLUG 6 6 6
46 2 172176-73560 SPRING 1 1 1
47 2 172176-73590 SHIM 2 2 2
48 2 172176-73600 PLUG 1 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702  VEHICLE VIO40-2(JP,EX) 0CK10-M37702  Fig.55

; A)=VI040-2C(IP D)=
Fig.55. HYD.OIL PUMP & JOINT (-vioto 2007) o
(C)=VI040-2P(EX) (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R
49 2  172176-73690 BREEDER, AIR 1 1 1
50 2 172176-73880 PUMP ASSY, TROCHOID 1 1 1
51 2 172176-73910 WASHER, THRUST 2 2 2
52 2 172176-73930 PIN 1 1 1
53 2 172176-73940 POPPET 1 1 1
54 1 26013-120352 BOLT, M12X 35 2 2 2

8 inc. (8) ~11.

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CK10-M37702 VEHICLE VIO40-2(JP,EX)
Fig.56. HYD.OIL PUMP & JOINT(Q.HITCH)

7 inc. (1) ~10.

z
°

Lev. Parts No.

(A)=VI040-2C(JP)
(B)=VI040-2P(JP)
(C)=VI040-2P(EX)

Description

G

(B)

0CK10-M37702 Fig.56
(D)=

(B)=

(F)=

Qty |
© ® B ¢

1 1 172168-71101-1 COVER, FLYWHEEL 1 1
2 1 26013-100302 BOLT, M10X 30 8 8
3 1 172165-71200 COUPLING 1 1
4 1 26450-120402  BOLT, M12X 40 3 3
5 1 172960-73100 PUMP 1 1
6 2 172122-70350  BALL, STEEL 11
7 2 172460-73110 SEAL SET 1 1
8 3  172460-73170 GASKET 1 1
9 3 172460-73190 SEAL, OIL 1 1
10 3 172460-73400 O-RING 1 1
11 2 172460-73120 CYLINDER BLOCK KIT 1 1
12 2 172460-73130 RETAINER KIT 1 1
13 2 172460-73140 PLATE, SWASH 1 1
14 3 172312-74790 ORIFICE 1 1
15 2 172460-73150 SHAFT 1 1
16 2 172460-73160 WASHER, THRUST 1 1
17 2 172460-73180  RING, SNAP 1 1
18 2 172460-73200 BEARING, NEEDLE 1 1
19 2 172460-73210 BUSH 2 2
20 2 172460-73220 STOPPER 1 1
21 2 172460-73230  PLATE 11
22 2 172460-73240 HOLDER 1 1
23 2 172460-73250 SPRING 1 1
24 2 172460-73260 SPRING 1 1
25 2 172460-73270 SEAT, SPRING 1 1
26 2 172460-73280 PIN 1 1
27 2 172176-73290 SEAT, SPRING 1 1
28 2 172460-73290 PIN 1 1
29 2 172460-73330 BEARING, NEEDLE 1 1
30 2 172460-73340 STOPPER 1 1
31 2 172460-73350 SPRING, DISK 3 3
32 2 172460-73360  WASHER 11
33 2 172460-73370 PLUG 1 1
34 2 172460-73380 BUSH 1 1
35 2 172460-73390 PLATE 1 1
36 2 172148-70301  PLUG 11
37 2 172460-73410 PUMP, GEAR 1 1
38 2 172460-73420 PIN 1 1
39 2 172960-73430 VALVE 1 1
40 3 172460-73900 VALVE, SOLENOID 1 1
(A=M/#21999) (B=M/#21999)
41 3 172460-73910 VALVE, SOLENOID 1 1
(A=M/#21999) (B=M/#21999)
42 3 172460-73920 VALVE, SOLENOID 1 1
(A=M/#21999) (B=M/#21999)
43 3 24352-190110  O-RING, 219011 3 3
(A=M/#21999) (B=M/#21999)
44 2 172122-73480  PIN 11
45 2 172122-73480 PIN 2 2
46 2 172452-73480 PLUG 6 6
47 2 172176-73560 SPRING 1 1

Yes

N:Old £=5 New, Q:0ld $ 75 New, ROId £

Yes'

++ CONTINUE ++

Yes
Yes'

New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702  VEHICLE VIO40-2(JP,EX) 0CK10-M37702  Fig.56

Fig.56. HYD.OIL PUMP & JOINT(Q.HITCH) rViodo000) o
(C)=VIO40-2P(EX) F)=
No. Lev. Parts No. Description Qty I R
A B € ©O E ¢
48 2 172176-73590 SHIM 2 2
49 2 172176-73600 PLUG 1 1
50 2 172176-73690 BREEDER, AIR 1 1
51 2 172176-73880 PUMP ASSY, TROCHOID 1 1
52 2 172176-73910 WASHER, THRUST 2 2
53 2  172176-73930 PIN 1 1
54 2 172176-73940 POPPET 1 1
55 1 26013-120352 BOLT, M12X 35 2 2

/3
)

//,

[l _ ..

7 inc. (1) ~10.

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CK10-M37702 VEHICLE VIO40-2(JP,EX)
Fig.57. BOOM CYLINDER(CABIN)

(A)=VI040-2C(JP)
(B)=VI040-2P(JP)
(C)=VI040-2P(EX)

0CK10-M37702 Fig.57
(D)=
(E)=
(F)=

No. Lewv. Parts No. Description I R
A B (€ O (E) (F)
1 1 172460-72320 CYLINDER ASSY, BOOM 1
linc.2 ~ 27 1-1 1 172460-72321  CYLINDER ASSY, BOOM 1 N
(A=M/#20736)
2 2 172460-72010 SEAL SET, HEAD 1
9 2 172460-72110 TUBE, BOOM 1
9-1 2 172460-72111 TUBE, BOOM 1 S
(A=M/#20736)
10 3 172460-72180  BUSH 1
11 3 172165-81760  SEAL, DUST 50X60X4 2
11-1 3 172448-54120  SEAL, DUST 2 R
(A=M/#21823)
gRKN_E)é?Eib 12 2 172460-72200 ROD 1
- 12-1 2 172460-72201 ROD ASSY, BOOM 1 S
(A=M/#20736)
13 3 172460-72180  BUSH 1
14 3 172448-54120  SEAL, DUST 2
(A=FROM 1ST)
15 3 172020-10280  SEAT, SCREW 1
(A=M/#21982)
16 2 172460-72260  PISTON 1
17 2 172151-72270 NUT 1
18 2 172460-72271 PLUNGER, CUSHION 1
19 2 172460-72280  COLLAR, CUSHION 1
20 2 172460-72330  HEAD ASSY 1
22 3 172151-72540  BUSH, ROD 1
23 2 172444-72430  WASHER, LOCK 1
24 2 172444-72890  SEAL SET, PISTON 1
27 2 24761-020000  NIPPLE, GREASE PT1/8 2
28 1 172186-72480  GUIDE, SLIDE 2
29 1 172459-72170  COVER, SLIDE 1
30 1 172457-72230 COVER ASSY, CYLINDER 1
31 1 172457-72240 COVER, CYLINDER 1
32 1 22217-100000 WASHER, SPRING 10 1
33 1 22217-100000 WASHER, SPRING 10 4
34 1 26116-100162 BOLT, M10X 16 PLATED 1
35 1 26116-100162 BOLT, M10X 16 PLATED 4
36 1 933147-03400 WASHER, BRAKE ARM 1
37 1 933168-14170  SPRING 2
38 1 172068-28490  SPRING 4 1
39 1 172460-77301 COVER ASSY, BOOM 1 1
40 1 172460-77350 BAND D ASSY 1 1
41 1 172460-77360 BAND D 1 1
42 1 22137-080000 WASHER, 8 2 1
43 1 22137-100000 WASHER, 10 1 1
44 1 26013-080252 BOLT, M8X 25 2 1
45 1 26013-100252 BOLT, M10X 25 1 1

Remarks
(1)CRANE SPEC.

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702  VEHICLE VIO40-2(JP,EX) 0CK10-M37702  Fig.58

Fig.58. BOOM CYLINDER(CANOPY) (y=vioan 2007) o
(C)=VI040-2P(EX) (F)=
No. Lev. Parts No. Description Qty |
A B (€ O (E) (F)
1 1 172460-72100 CYLINDER ASSY, BOOM 1 1
linc.2 ~ 27 1-1 1 172460-72101 CYLINDER ASSY, BOOM 1 1 N
(B=M/#20736) (C=M/#20736)
2 2 172460-72010 SEAL SET, HEAD 1 1
9 2 172460-72110 TUBE, BOOM 1 1
9-1 2 172460-72111 TUBE, BOOM 1 1 S
(B=M/#20736) (C=M/#20736)
10 3  172460-72180 BUSH 1 1
11 3  172165-81760 SEAL, DUST 50X60X4 2 2
11-1 3 172448-54120 SEAL, DUST 2 2 R
(B=M/#21823) (C=M/#21823)
Aty S 12 2 172460-72200 ROD 11
12-1 2 172460-72201 ROD ASSY, BOOM 1 1 S
(B=M/#20736) (C=M/#20736)
13 3 172460-72180 BUSH 1 1
14 3 172448-54120 SEAL, DUST 2 2
(B=FROM 1ST) (C=FROM 1ST)
15 3 172020-10280 SEAT, SCREW 1 1
(B=M/#21982) (C=M/#21982)
16 2 172460-72240 HEAD 1 1
18 3 172151-72540 BUSH, ROD 1 1
19 2 172460-72260 PISTON 1 1
20 2 172151-72270 NUT 1 1
21 2 172460-72271 PLUNGER, CUSHION 1 1
22 2 172460-72280 COLLAR, CUSHION 1 1
23 2 172444-72430 WASHER, LOCK 1 1
24 2 172444-72890 SEAL SET, PISTON 1 1
27 2 24761-020000 NIPPLE, GREASE PT1/8 2 2
28 1 172459-72170 COVER, SLIDE 1 1
29 1 172457-72230 COVER ASSY, CYLINDER 1 1
30 1 172457-72240 COVER, CYLINDER 1 1
31 1 172186-72480 GUIDE, SLIDE 2 2
32 1 22217-100000 WASHER, SPRING 10 1 1
33 1 22217-100000 WASHER, SPRING 10 4 4
34 1 26116-100162 BOLT, M10X 16 PLATED 1 1
35 1 26116-100162 BOLT, M10X 16 PLATED 4 4
36 1 933147-03400 WASHER, BRAKE ARM 1 1
37 1 933168-14170 SPRING 2 2
38 1 172068-28490 SPRING 4 4 1
39 1 172460-77301 COVER ASSY, BOOM 1 1 1
40 1 172460-77350 BAND D ASSY 1 1 1
41 1 172460-77360 BAND D 1 1 1
42 1 22137-080000 WASHER, 8 2 2 1
43 1 22137-100000 WASHER, 10 1 1 1
44 1 26013-080252 BOLT, M8X 25 2 2 1
45 1 26013-100252 BOLT, M10X 25 1 1 1
Remarks Yes No Yes No
(1)CRANE SPEC. N:OId‘T>TNew, O:OIdT»‘_SNew, R:Old% New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702 VEHICLE VIO40-2(JP,EX)

Fig.59. ARM CYLINDER

linc.2 ~ 34

4

(A)=VI040-2C(JP)
(B)=VI040-2P(JP)
(C)=VI040-2P(EX)

0CK10-M37702 Fig.59
(D)=
(E)=
(F)=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172460-72350 CYLINDER, ARM 1 1 1
2 2 172460-72020  SEAL SET, HEAD 80X45 1 1 1
9 2 172460-72030  SEAL SET, PISTON 80 1 1 1
13 2 172142-72260 WASHER, LOCK 1 1 1
14 2 172460-72930 PLUNGER 1 1 1
15 2 172458-72290 COLLAR, CUSHION 1 1 1
16 2 172460-72360 TUBE, ARM 1 1 1
17 3 172151-72591 BUSH 1 1 1
18 3 172448-54120  SEAL, DUST 2 2 2 W
(A=FROM 1ST) (B=FROM 1ST)
19 2 172460-72940  PLUNGER 1 1 1
19-1 2 172460-72941 PLUNGER, CUSHION 1 1 1 N
(A=M/#22132) (B=M/#22132) (C=M/#22132)
20 2 172460-72450 ROD ASSY, ARM 1 1 1
21 3 172151-72591 BUSH 1 1 1
22 3 172165-81760  SEAL, DUST 50X60X4 2 2
22-1 3 172448-54120 SEAL, DUST 2 2 2 R
(A=M/#21823) (B=M/#21823)
23 2 172458-72460 COLLAR, CUSHION 1 1 1
24 2 172422-72470 PISTON 1 1 1
25 2 172458-72470 COVER, STOPPER 1 1 1
26 2 172460-72480 HEAD 1 1 1
27 3 194300-24130 BUSH 1 1
27-1 3 24550-045300  BUSH, 45X30 1 1 1 R
(A=M/#21534) (B=M/#21534)
29 2 172423-72530  SPACER 1 1 1
30 2 172423-72540  STOPPER 2 2 2
31 2 22242-000260  RING, 26 1 1 1
32 2 24761-040000 NIPPLE, GREASE B 1 1 1
33 2 24761-050000  NIPPLE, GREASE C 1 1 1
34 2 933111-20200 NUT 1 1 1

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702  VEHICLE VIO40-2(JP,EX) 0CK10-M37702  Fig.60

H A)=VI040-2C(JP D)=
Fig.60. BUCKET CYLINDER EB;:V,OM_ZPEJP; EE;:
(C)=VIO40-2P(EX) F=
No. Lewv. Parts No. Description ' |
A (B () O () A
1 1 17246072600  CYLINDER ASSY 1 1 1
2 2 104145-04810 WASHER 2 2 2
) 3 2 172460-72060  SEAL SET, HEAD 101 1
linc.2 ~ 28 10 2 172460-72070  SEAL SET, PISTON 1 1 1
13 2 172141.72420  WASHER, LOCK 101 1
14 2 172175-72550  NUT 101 1
16 2 172460-72610  TUBE, BUCKET 1 1 1
16 3 172165-72320 BUSH 101 1
17 3 172168-81410  SEAL, DUST 2 2 2 w
(A=FROM 1ST) (B=FROM 1ST)
18 2 172460-72640-1 PIPE, BUCKET 101 1
19 2 172460-72660 ROD ASSY, BUCKET 101 1
20 3 17215172670  BUSH 1 1 1
21 3 172168-81410  SEAL, DUST 2 2 2
22 2 172460-72690  HEAD ASSY 101 1
23 3 19430024130  BUSH 11
231 3 24550-045300  BUSH, 45X30 101 1 R
(A=M/#21534) (B=M/#21534)
25 2 172421-72770  PISTON 1 1 1
26 2 172460-72840-1 PIPE, BUCKET 101 1
27 2 24761-040000  NIPPLE, GREASE B 2 2 2
28 2 26013-100202  BOLT, M10X 20 2 2 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702 VEHICLE VIO40-2(JP,EX) 0CK10-M37702  Fig.61
Fig.61. BUCKET CYLINDER(QUICK HITCH) aviot0m0R) or

(C)=VIO40-2P(EX) (F)=

Parts No. Description Qty |

@ B € O E @

P4
o
-
o
<

linc.2 ~ 25 1 1 172960-72500  CYLINDER ASSY 1 1
2 2 172148-72050  PISTON 1 1
3 2 172141-72190  WASHER, LOCK 11
4 2 172960-72510 TUBE, BUCKET 1 1
5 3 172165-72320  BUSH 1 1
6 3 172168-81410  SEAL, DUST 2 2
7 2 172960-72530  ROD ASSY, BUCKET 1 1
8 3 172151-72670  BUSH 1 1
9 3 172168-81410  SEAL, DUST 2 2
10 2 172151-72710  HEAD 75 50 1 1
10-1 2 172151-72711  HEAD ASSY 1 1 N
(A=M/#20725) (B=M/#20725)
11 3 172151-72540  BUSH, ROD 1 1
13 2 933111-20200  NUT 1 1
14 2 172960-72630  SEAL SET, PISTON 1 1
17 2 172151-71840  SEAL SET, HEAD 1 1
17-1 2 172151-71841  SEAL SET, HEAD 1 1 N
(A=M/#20725) (B=M/#20725)

23 2 933111-26700 RING, SPRING 1 1
24 2 24761-040000 NIPPLE, GREASE B 1 1
25 2 24761-050000 NIPPLE, GREASE C 1 1

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702 VEHICLE VIO40-2(JP,EX)
Fig.62. SWING CYLINDER

o 261

1ING. 2~24

|

x40 E R
CABIN SPEC.

0CK10-M37702 Fig.62

(A)=VI040-2C(IP) (D)=
(B)=VI040-2P(JP) B)=
(C)=VIO40-2P(EX) (F)=
No. Lev. Parts No. Description Qty |
A B (€ O (E) (F)
1 1 172460-72750 CYLINDER ASSY, SWING 1 1 1
2 2 172460-72040 SEAL SET, HEAD 1 1 1
9 2 172460-72050 SEAL SET, PISTON 1 1 1
12 2 933111-20200 NUT 1 1 1
13 2 172460-72760 TUBE, SWING 1 1 1
14 3 172458-72740 BUSH 1 1 1
15 3 172165-81750 SEAL, DUST 40X50X5 2 2
15-1 3 172448-72650 SEAL, DUST 2 2 2 R
(A=M/#21823) (B=M/#21823)
16 2 172460-72850 ROD ASSY, SWING 1 1 1
17 3 172165-72310 BUSH 1 1 1
18 3  172165-81750 SEAL, DUST 40X50X5 2 2
18-1 3 172448-72650 SEAL, DUST 2 2 2 R
(A=M/#21823) (B=M/#21823)
19 2 172151-72870 WASHER, LOCK 1 1 1
20 2 172460-72880 HEAD ASSY 1 1 1
21 3 194300-24130 BUSH 1 1
21-1 3 24550-045300 BUSH, 45X30 1 1 1 R
(A=M/321534) (B=M/#21534)
23 2 172460-72900 PISTON 1 1 1
24 2 24761-050000 NIPPLE, GREASE C 1 1 1
25 1 172460-72950 COVER, SWING 1 1
26 2 172164-62430 SHEET 1 1
26-1 2 172164-62431 SHEET 2 2 F
(B=MI#XXXXX) (C=MXXXXX)
28 1 22217-100000 WASHER, SPRING 10 1 1 1
29 1 26116-100162 BOLT, M10X 16 PLATED 1 1 1
30 1 933147-03400 WASHER, BRAKE ARM 1 1
31 1 933168-14170 SPRING 2 2
32 1 22157-100000 WASHER, 10 1

Remarks
(1)PLEASE CHANGE TWO WITH A SET.

Yes

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702 VEHICLE VIO40-2(JP,EX)
Fig.63. BLADE CYLINDER

linc.2 ~ 25

0CK10-M37702 Fig.63

(A)=VI040-2C(IP) (D)=
(B)=VI040-2P(JP) B)=
(C)=VIO40-2P(EX) (F)=
No. Lev. Parts No. Description Qty |
A B (€ O (E) (F)
1 1 172423-72701 CYLINDER ASSY, BLADE 1 1 1
2 2 172423-72710 TUBE, BLADE 1 1 1
3 3 172151-72670 BUSH 1 1 1
4 3 172168-81410 SEAL, DUST 2 2 2
5 2 172423-72731 ROD ASSY, BLADE 1 1 1
6 3 172151-72670 BUSH 1 1 1
7 3 172168-81410 SEAL, DUST 2 2 2
8 3 23871-010000 PLUG, RO1 1 1 1
9 2 172151-71590 HEAD 90 50 1 1 1
9-1 2 172151-71591 HEAD ASSY 1 1 1 S
(A=M/#22132) (B=M/#22132) (C=M/#22132)
10 3  172151-72540 BUSH, ROD 1 1 1
12 2 172151-72940 CYLINDER KIT, BLADE 1 1 1
13 3 172151-71880 SEAL SET, HEAD 1 1 1
13-1 3  172151-71881 SEAL SET, HEAD 1 1 1 N
(A=M/#22132) (B=M/#22132) (C=M/#22132)
19 3  933111-26700 RING, SPRING 1 1 1
20 3 172151-72870 WASHER, LOCK 1 1 1
21 3 172151-71870 SEAL SET, PISTON 1 1
21-1 3  172460-72050 SEAL SET, PISTON 1 1 1 N
(A=M/#21891) (B=M/#21891)
24 2 172423-72800 PISTON 1 1 1
25 2 172151-72580 NUT 1 1 1
26 1 172445-72670 COVER, BLADE 1 1 1
27 1 22137-120000 WASHER, 12 2 2 2
28 1 26116-120252 BOLT, M12X 25 PLATED 2 2 2
28-1 1 26013-120202 BOLT, M12X 20 2 2 2 N
(A=MZzZ272) (B=Mzz272) (C=MZzZzz722)
29 1 22217-120000 WASHER, SPRING 12 2 2 2 z
(A=MZZZ272) (B=MZzzZ272) (C=Mzzz22)

Yes

Yes

N:Old <T»TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702 VEHICLE VIO40-2(JP,EX)
Fig.64. BLADE CYLINDER(QUICK HITCH)

(A)=VI040-2C(JP)
(B)=VI040-2P(JP)
(C)=VI040-2P(EX)

0CK10-M37702 Fig.64
(D)=
(E)=
(F)=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172960-72600 CYLINDER ASSY, BLADE 1 1
2 2 172960-72610 TUBE, BLADE 1 1
3 3 172151-72670 BUSH 1 1
4 3 172168-81410 SEAL, DUST 2 2
5 2 172423-72731 ROD ASSY, BLADE 1 1
6 3 172151-72670 BUSH 1 1
7 3 172168-81410 SEAL, DUST 2 2
8 3 23871-010000 PLUG, RO1 1 1
9 2 172151-71590 HEAD 90 50 1 1
9-1 2 172151-71591 HEAD ASSY 1 1 S
(A=M/#22132) (B=M/#22132)
10 3  172151-72540 BUSH, ROD 1 1
12 2 172151-72940 CYLINDER KIT, BLADE 1 1
13 3 172151-71880 SEAL SET, HEAD 1 1
13-1 3  172151-71881 SEAL SET, HEAD 1 1 N
(A=M/#22132) (B=M/#22132)
19 3 933111-26700 RING, SPRING 1 1
20 3 172151-72870 WASHER, LOCK 1 1
21 3 172151-71870 SEAL SET, PISTON 1 1
21-1 3 172460-72050 SEAL SET, PISTON 1 1 N
(A=M/#21891) (B=M/#21891)
24 2 172423-72800 PISTON 1 1
25 2 172151-72580 NUT 1 1
26 1 172445-72670 COVER, BLADE 1 1
27 1 22137-120000 WASHER, 12 2 2
28 1 26116-120252 BOLT, M12X 25 PLATED 2 2
29 1 22217-120000 WASHER, SPRING 12 2 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702  VEHICLE VIO40-2(JP,EX) 0CK10-M37702  Fig.65

; (A)=VI040-2C(JP) (D)=
Fig.65. HITCH CYLINDER (=vioa0 2P o
(C)=VIO40-2P(EX) (F)=

No Lev. Parts No. Description Qty |

@ B € O E @

1 1 172960-72800  CYLINDER ASSY, HITCH 1 1

2 2 172171-72130  NUT, M24 1 1

. 3 2 172960-72810  TUBE, HITCH 1 1

linc.2 ~ 24

’ 4 3 172960-72950  BUSH 2 2
5 2 172960-72830 ROD ASSY, COUPLER 1 1

6 3  172960-72920 BUSH 1 1

7 2 172960-72860 HEAD 1 1

9 3 24550-035200 BUSH, 35X20 1 1

10 2 172960-72890  PISTON 11

1 2 172960-72900 WASHER 1 1

12 2 172960-72960  SEAL SET, HEAD 1 1

17 2 172960-72970  SEAL SET, PISTON 11

20 2 172958-72950  O-RING 1 1

21 2 172958-72960  O-RING 1 1

22 2 172958-72981  VALVE, CHECK 1 1

22-1 2 172958-72982  VALVE, CHECK 1 1 N
(A=M/#21937) (B=M/#21937)
23 2 23871-005000 PLUG, R005 2 2
24 2 26450-060352  BOLT, M6X 35 4 4

N
S

W

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702 VEHICLE VIO40-2(JP,EX)
Fig.66. TRAVEL MOTOR

(A)=VI040-2C(JP)
(B)=VI040-2P(JP)
(C)=VI040-2P(EX)

0CK10-M37702 Fig.66
(D)=
(E)=
(F)=

13inc. (13)

A}

~ 44
34inc.356 ~ 37

i

YRS

5 (1) 8 5862(61)52568 7 6 47

(49)(49)(49)(53)(49)

El

S

66

5666

9°65

53inc.(63) ~ 60
61inc.(61) ~ 65

4

(38)
45

461264302327242562617203037

N -
21

—29

] ™19
33

- 36

A4

= 22

(38)351415162818 313240 (13)

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172460-73300 MOTOR ASSY, TRAVEL 2 2 2
2 2 172147-70360 SPRING 4 4 4
3 2 172147-70370 PLATE, VALVE 2 2 2
4 2 172147-70390 BEARING, BALL 2 2 2
5 2 172122-70410 PIN 4 4 4
6 2 172122-70460 SEAT, SPRING 4 4 4
7 2 172147-70500 PLUG 6 6 6
8 2 172147-70520 PLUG 2 2 2
9 2 172147-70540 BOLT, SOCKET HEAD 12 12 12
10 2 172122-73470 PIN 2 2 2
11 2 172423-73470 SHAFT 2 2 2
12 2 172423-73480 BEARING, BALL 2 2 2
13 2 172460-73500 GEAR, REDUCTION 2 2 2
14 3 172124-70010 BEARING, ANGULAR 2 2 2
15 3 172124-70030 BALL, STEEL 198 198 198
16 3 172124-70050 NUT, RING 2 2 2
17 3 172147-70070 PLATE, THRUST 2 2 2
18 3 172147-70090 RING, SNAP 2 2 2
19 3 172141-70110 SCREW 8 8 8
20 3 172147-70110 GEAR, PLANETARY 6 6 6
21 3 172147-70120 GAUGE ASSY 6 6 6
22 3  172147-70210 WIRE 2 2 2
23 3  172423-73330 PLUG 4 4 4
24 3 172423-73340 GEAR, PLANETARY 8 8 8
25 3 172423-73350 BEARING, NEEDLE 8 8 8
26 3 172423-73360 RACE, INNER 8 8 8
27 3 172423-73370 WASHER, THRUST 8 8 8
28 3 172423-73380 GEAR, SUN 2 2 2
29 3 172423-73410 RACE, INNER 6 6 6
30 3 172122-73430 PLUG 4 4 4
31 3 172460-73510 HOLDER 2 2 2
32 3 172460-73530 GEAR, DRIVE 2 2 2
33 3 172460-73540 COVER 2 2 2
34 3  172460-73600 SEAL SET, REDUCTION 2 2 2
35 4 172147-70020 SEAL, FLOATING 2 2 2
36 4  24315-000110 O-RING, 1BP11.0 6 6 6
37 4 172423-73690 O-RING 2 2 2
38 3 172460-73620 FLANGE KIT 2 2 2
40 3 172460-73630 PLATE KIT, THRUST 2 2 2
44 3 172183-73770 PLUG 6 6 6
45 2 172423-73510 BALL, STEEL 4 4 4
46 2 172460-73550 PLATE, SWASH 2 2 2
47 2 172460-73560 SPRING 4 4 4
48 2 172460-73570 CAP 4 4 4
49 2  172460-73580 VALVE ASSY 2 2 2
50 3 172460-73520 BOLT, SOCKET HEAD 6 6 6
51 2 172460-73590 PLUG 4 4 4
52 2 172423-73600 SPRING 2 2 2
53 2 172460-73610 SEAL SET, MOTOR 2 2 2
54 3 172423-73490 SEAL, OIL 2 2 2
55 3 172423-73560 O-RING 2 2 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702 VEHICLE VIO40-2(JP,EX)
Fig.66. TRAVEL MOTOR

(A)=VI040-2C(JP)
(B)=VI040-2P(JP)
(C)=VI040-2P(EX)

0CK10-M37702 Fig.66
(D)=
(E)=
(F)=

No. Lev. Parts No. Description Qty I R
A (B) () O (B ¢

56 3 24315-000070 O-RING, 1BP7.0 6 6 6

57 3 24315-000080 O-RING, 1BP8.0 4 4 4

58 3 24315-000140 O-RING, 1BP14.0 8 8 8

59 3  24315-000290 O-RING, 1BP29.0 4 4 4

60 3  24315-000100 O-RING, 1BP10.0 4 4 4

61 2 172460-73640 PLATE KIT, BASE 2 2 2

62 3  172147-70220 PLUG 4 4 4

63 3  172148-70340 ORIFICE 8 8 8

65 3  172312-74790 ORIFICE 8 8 8

66 2 172423-73650 BLOCK KIT, CYLINDER 2 2 2

76 2 23871-020000 PLUG, R02 2 2 2

77 1 22217-140000 WASHER, SPRING 14 18 18 18

78 1 26116-140352 BOLT, M14X 35 PLATED 18 18

78-1 1 172455-29140 BOLT 18 18 18 R

(A=FROM 1ST)

(B=FROM 1ST)

A}

13inc. (13)
34inc.356 ~ 37

~ 44

(49)(49)(49)(53)(49)

5 (1) 8 5862(61)52568 7 6 47

11

66

5666

9°65

(38)
45

53inc.(63) ~ 60
61inc.(61) ~ 65

4

461264302327242562617203037

T
oy
29
™19
33
- 36
- 44
= 22

(38)351415162818 313240 (13)

Yes

N:Old *ies

New, Q:0ld €25 New, R:0ld =5

Yes'

Yes
Yes'

New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702 VEHICLE VIO40-2(JP,EX)
Fig.67. TURNING MOTOR

|P/C NEWS No:YQOK3772-1
PUBL [SHED:2006/4

(A)=VI040-2C(JP)
(B)=VI040-2P(JP)
(C)=VI040-2P(EX)

0CK10-M37702 Fig.67
(D)=
(E)=
(F)=

2inc.3 ~ 15
16inc.(16) ~ 36
4
41

A—ABTE
SECTION A-A

2|7 23 17

26

38-1, 962033 | 24 | 2518
31
(16)
30
e
32

(16) 1
(16) 1

aNiE]
N7
)

—5 13

(16)

12
21

34
{16)

10
8_
B

N

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172460-73310 SWING MOTOR 1 1 1
2 2 172460-73700 GEAR, REDUCTION 1 1 1
3 3 172425-73410  CARRIERKIT 1 1 1
4 4 22242-000200  RING, 20 4 4 4
5 4 22351-040020 PIN, SPRING 4.0X20 4 4 4
6 3 172425-73420 CARRIER KIT 1 1 1
7 4 22242-000200  RING, 20 3 3 3
8 4 22242-000300  RING, 30 1 1 1
9 4 22351-040020  PIN, SPRING 4.0X20 3 3 3
10 3 172460-73790 GEAR 1 1 1
11 3 172425-73490  COLLAR, THRUST 1 1 1
12 3 172425-73510  O-RING 1 1 1
13 3 172425-73520 RING 1 1 1
14 3 172460-73710  PINION KIT 1 1 1
15 3 26450-080252 BOLT, M8X 25 6 6 6
16 2 172460-73720 MOTORASSY 1 1 1
17 3 172425-73440 BARREL KIT, CYLINDER 1 1 1
18 4 22252-000280  RING, 28 1 1 1
19 3 172425-73450 PLATE KIT 1 1 1
20 4 172425-73550 PIN, PARALLEL 1 1 1
21 3 172425-73530 FILTER 2 2 2
22 3 172425-73540  PIN, PARALLEL 1 1 1
23 3 172460-73730  BODY KIT 1 1 1
24 4 22351-050012 PIN, SPRING 5.0X12 1 1 1
25 4 24101-062010  BEARING, BALL 6201C3 2 2 2
26 4 24315-000180  O-RING, 1BP18.0 2 2 2
27 3 172460-73740  SEAL SET, MOTOR 1 1 1
28-1 4 24315-000180  O-RING, 1BP18.0 2 2 2
29 4 24325-001200  O-RING, 1BG120.0 1 1 1
30 4 24325-001000  O-RING, 1BG100.0 1 1 1
31 4 24325-001100 O-RING, 1BG110.0 1 1 1
32 4 24376-001000 RING, BACK UP T3G100 1 1 1
33 4 24376-001100 RING, BACK UP T3G110 1 1 1
34 3 24105-062044  BEARING, BALL 62047 1 1 1
35 3 26450-080502 BOLT, M8X 50 4 4 4
36 3 26450-120352 BOLT, M12X 35 5 5 5
37 2 172460-73750  VALVE ASSY 1 1 1
38 3 172460-73760  SEAL SET, VALVE 1 1 1
39 4 24315-000110 O-RING, 1BP11.0 2 2 2
40 4 24315-000180  O-RING, 1BP18.0 2 2 2
41 2 172460-73770  VALVE 2 2 2
42 3 172460-73780  SEAL SET, VALVE 2 2 2
43 4 24315-000140  O-RING, 1BP14.0 2 2 2
44 4 24315-000180  O-RING, 1BP18.0 2 2 2
45 4 24315-000220  O-RING, 1BP22.0 2 2 2
46 4 24315-000280  O-RING, 1BP28.0 2 2 2
47 4 24372-000140 RING, BACK UP T2P14 4 4 4
48 1 172460-73320 BOLT 9 9 9

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702  VEHICLE VIO40-2(JP,EX) 0CK10-M37702  Fig.68

i (A)=VI040-2C(IP) (D)=
Fig.68. SWIVEL JOINT (-vios02c0P) or
(C)=VIO40-2P(EX) (F)=

No. Lev. Parts No. Description Qty |

®wW B € O E @

1 1 172444-73802 JOINT ASSY, SWIVEL 1 1 1
2 2 172444-73810 SHAFT ASSY, SWIVEL 1 1 1
3 2 172444-73840 FLANGE, SWIVEL 1 1 1
4 2 172444-73831 HUB, SWIVEL 1 1 1
5 2 172137-73860 SPACER, SWIVEL 1 1 1
6 2 172444-73880 SEAL SET, SWIVEL 1 1 1
7 3 172142-73800 O-RING 1 1 1
8 3 172458-73820 SEAL, SWIVEL 7 7 7
9 3 172148-73870 RING, BUCK UP 1 1 1
10 3 24311-000750 O-RING, 1AP75.0 1 1 1
11 3 24321-000700 O-RING, 1AG70.0 1 1 1
12 2 22242-000451 RING, 45 1 1 1
13 2 23871-020000 PLUG, R02 7 7 7
14 2 26013-100352 BOLT, M10X 35 3 3 3
15 1 22217-100000  WASHER, SPRING 10 4 4 4
16 1 26116-100652 BOLT, M10X 65 PLATED 4 4 4

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702 VEHICLE VIO40-2(JP,EX)
Fig.69. CONTROL VALVE(P PORT)

axv kA=
CONTOROL VALVE ASS
(172460-74100)

Fig. 69 REF. No.1

Inc. Fig.89 REF.
Fig. 70 REF.
Fig. 71 REF.
Fig.72 REF.
Fig. 73 REF.

IFavFy b
AIR GON.KIT
(172460-08100)
Fig. 20 REF. No.1

Inc. Fig.10 REF.
Fig. 14 REF.
Fig.20 REF.
Fig. 21 REF.
Fig. 24 REF.
Fig.27 REF.
Fig.28 REF.
Fig.29 REF.
Fig.42 REF.
Fig.46 REF.

ASSY
Y

No.2 ~ 32
No.1 ~ 53
No.1 ~ 32
No.1 ~ 52
No.1 ~ 33

No.33~1,34

No. 75~81
No.2~13

No. 78-1, 100
No.1,6~13,18,20
No. 1~27

No. 1~49

No. 1~29

No. 44~49

B

39

R
AIR CON. SPEC.

38

0CK10-M37702 Fig.69

(A)=VI040-2C(IP) (D)=
(B)=VI040-2P(JP) B)=
(C)=VIO40-2P(EX) (F)=
No. Lev. Parts No. Description Qty |
A B € ©O E ¢
1 1 172460-74100 CONTROL VALVE 1 1
1-1 1 172460-74101 VALVE ASSY, CONTROL 1 1 1 N
(A=M/#21891) (B=M/#21891)
2 2 172422-74110 NUT 8 8 8
3 2 172460-74140 SECTION ASSY, INLET 1 1 1
6 4 172422-74220 O-RING 2 2 2
13 4 172460-74370 O-RING 2 2 2
14 3  172460-74310 MAIN RELIFE 2 2 2
15 4 172116-74150 O-RING 2 2 2
16 2 172460-74210 SECTION ASSY, BOOM 1 1 1
19 4  24315-000110 O-RING, 1BP11.0 1 1 1
22 4 172460-74420 CAP 1 1 1
23 4 172422-74220 O-RING 2 2 2
29 4 172460-74370 O-RING 1 1 1
30 3 172460-74310 MAIN RELIFE 1 1 1
31 4 172116-74150 O-RING 1 1 1
32 2 172116-74540 ROD, TIE 4 4 4
33 1 26013-100162 BOLT, M10X 16 3 3 3
34 1 172165-45490 CUSHION 6 6 6
35 1 172460-45600 PLATE, VALVE 1 1
35-1 1  172460-45601 PLATE, VALVE 1 1 1 N
(A=M/#20732) (B=M/#20732)
36 1 22252-000280 RING, 28 6 6 6
37 1 26106-100352 BOLT, M10X 35 PLATED 6 6 6
38 1 172460-74700 RELIFE VALVE 1
39 2 172116-74150 O-RING 1

Remarks
(1)AIR CON.

SPEC.

Yes

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702 VEHICLE VIO40-2(JP,EX)
Fig.70. CONTROL VALVE(TRAVEL & P.T.O.)

T (\)
TRAVEL (RIGHT)

JOYRO—ML/IVVTASSY

CONTOROL VALVE ASSY \

(172460-74100)

Fig.69 REF. No.1

inc. Fig.69 REF. No.2

Fig.70 REF. No.}
1
1

EfT ()
TRAVEL (RIGHT)

Fig.71 REF. No.
Fig.72 REF. No.
Fig.73 REF. No.

‘5 EfT (5) 48
TRAVEL {LEFT)

62 485] \\\\‘\w‘@' ”a
P 53 \Q\Q ‘@
F32———o S o \\J“‘\w
45 5148
\Q\o
g
| AT¥aY
OPTIONAL

34 PTO
29 5 170 @/st

54

0CK10-M37702 Fig.70

(A)=VI040-2C(IP) (D)=

(B)=VI040-2P(JP) B)=

(C)=VIO40-2P(EX) (F)=
No. Lev. Parts No. Description Qty |

A B (€ O (E) (F)
1 2 172460-74130 SECTION ASSY, TRAVEL 1 1 1
6 3 172614-74290 WIPER 2 2 2
12 3 172422-74370 O-RING 2 2 2
13 3  172460-74370 O-RING 1 1 1
15 2 172460-74150 SECTION ASSY, TRAVEL 1 1 1
20 3 172614-74290 WIPER 2 2 2
26 3 172422-74370 O-RING 2 2 2
27 3  172460-74370 O-RING 1 1 1
29 2 172460-74170 SECTION ASSY, PTO 1 1 1
32 4  24315-000110 O-RING, 1BP11.0 2 2 2
33 4 172422-74370 O-RING 2 2 2
34 4 172614-74290 WIPER 2 2 2
44 4 172460-74370 O-RING 1 1 1
45 3 172455-74320 VALVE ASSY, SHUT-OFF 2 2 2
48 4 172455-74030 O-RING 2 2 2
51 4 172116-74150 O-RING 2 2 2
52 3 172187-74540 PLUG ASSY 2 2 2
53 4  24315-000140 O-RING, 1BP14.0 2 2 2
54 1 172460-74600 VALVE, RELIEF 175K 1 1
(A=M/#20736) (B=M/#20736)

55 2 172116-74150 O-RING 1 1

(A=M/#20736)

(B=M/#20736)

Remarks
(1)OPTIONAL(P.T.O. SPEC.)

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702 VEHICLE VIO40-2(JP,EX) 0CK10-M37702  Fig.71
Fig.71. CONTROL VALVE(ARM & SWING) Bvioag sror) o
(C)=VIO40-2P(EX) (F)=

No. Lev. Parts No. Description Qty |
A B () O (E) R

172460-74160 SECTION ASSY, SWING
24315-000110 O-RING, 1BP11.0
172422-74370 O-RING

172614-74290 WIPER
172460-74370 O-RING
172460-74300 PORT RELIFE 250

=
(2]

172116-74150 O-RING
172460-74180 SECTION ASSY, ARM
24315-000110 O-RING, 1BP11.0

172460-74420 CAP
172422-74220 O-RING
172460-74300 PORT RELIFE 250

=
©

Alw b BMABPBNDIMWEADMDDDEN

NINNDNNENNEPENINPREPPRE

NINNDNNENNEPENINPREPPRE

NINNDNNENNEPENINPREPPRE

172116-74150 O-RING

31

19 7—4
ARM

25

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702  VEHICLE VIO40-2(JP,EX) 0CK10-M37702  Fig.72

Fig.72. CONTROL VALVE(BOOM & BUCKET) rViodo000) o
(C)=VI040-2P(EX) (F)=
No. Lev. Parts No. Description Qty |

A ® € O E ©

172460-74110 SECTION ASSY, BUCKET

1’4y b 24315-000110 O-RING, 1BP11.0

172460-74370 O-RING

172460-74300 PORT RELIFE 250
172116-74150 O-RING

1 2 11 1
BUCKET 4 4 2 2 2
7 4 172460-74420 CAP 2 2 2

8 4 17242274220 O-RING 2 2 2

14 3 172460-74300 PORT RELIFE 250 2 2 2

15 4 17211674150  O-RING 2 2 2

16 2 172460-74120  SECTION ASSY, BOOM 1 1 1

18 4 17263873650  RING, BUCK UP 101 1

19 4 24315000110  O-RING, 1BP11.0 2 2 2

23 4 172460-74420 CAP 1 1 1

24 4 17242274220 O-RING 2 2 2

32 4 172460-74500  RING, BUCK UP 101 1

33 4 17245574690  O-RING 2 2 2

39 4 17245574680  RING, BUCK UP 101 1

40 4  172455-74660  O-RING 101 1

41 4 17245574670  O-RING 1 1 1

44 4 17211674150  O-RING 101 1

4 101 1

3 2 2 2

4 2 2 2

1 N7y b
BUCKET

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-mM37702 VEHICLE VIO40-2(JP,EX) 0CKI0-M37702 Fig.73
Fig.73. CONTROL VALVE(TURNING & BLADE) Bvioag sror) o
(C)=VIO40-2P(EX) (F)=

No. Lev. Parts No. Description Qty |
A B () O (E) R

1 2 172460-74190 SECTION ASSY, BLADE 1 1 1
4 4 24315-000110 O-RING, 1BP11.0 1 1 1
5 4  172422-74370 O-RING 2 2 2
6 4 172614-74290  WIPER 2 2 2
16 4 172460-74370 O-RING 1 1 1
20 3 172460-74320  VALVE, RELIFE 1 1 1
21 4 172116-74150 O-RING 1 1 1
22 2 172460-74200 SECTION ASSY 1 1 1
24 3 172422-74220 O-RING 2 2 2
27 3 172460-74370 O-RING 1 1 1
32 3 172460-74420 CAP 2 2 2
33 3 24315-000110 O-RING, 1BP11.0 1 1 1

TEm
22 TURNING

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702 VEHICLE VIO40-2(JP,EX)
Fig.74. REMOTE CONTROL VALVE(EX)

REFER TO Fig.32

e,
3 REFER TO Fig.33
1)

0CK10-M37702 Fig.74

(A)=VI040-2C(IP) (D)=
(B)=VI040-2P(JP) B)=
(C)=VIO40-2P(EX) (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1  172455-74701 VALVE ASSY, REMO.CON 2
2 2 172455-74240 SPRING 8
3 2 172455-74710 BELLOWS 2
4 2 172448-74760 PLATE 2
5 2 172448-74770 PLUG 8
6 2 172448-74780 ROD Q,PUSH 8
7 2 172448-74790 SEAL 8
8 2 172448-74910 SEAT, SPRING 8
9 2 172448-74920 WASHER 8
10 2 172448-74930 SPRING 8
11 2 172448-74950 JOINT 2
12 2 172448-74960 PLATE, CIRCLE 2
13 2 172448-74970 NUT, ADJUST 2
14 2 24315-000200 O-RING, 1BP20.0 8
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702  VEHICLE VIO40-2(JP,EX) 0CK10-M37702  Fig.75

Fig.75. REMOTE CON. VALVE(2-WAY MULTI) rViodo000) o
(C)=VI040-2P(EX) (F)=
No Lev. Parts No. Description Qty |

@ B € O E @

172458-08520 2-WAY MULTIVALVE KIT
172458-74500 REMO-CON.VALVE M2
172455-74240 SPRING

172455-74710 BELLOWS
172448-74720 SLEEVE, SPOOL
172448-74840 SPOOL

172448-74850 SLEEVE
172448-74890 PARALLEL PIN
22351-050010 PIN, SPRING 5.0X10

(7
f
N
ol
© 0O NOOOOMWNE

172448-74760 PLATE
172448-74770 PLUG
172448-74780 ROD Q,PUSH

<
C)
@

172448-74790 SEAL
172448-74810 PLATE, PORT
172448-74820 PACKING

172448-74830 O-RING

PR RRPRRPRRPRPRPRREPNNAMRPRRERRPRABBMRIPYMRINEADMBRIPRPRIPRR|IEMRR
PR RRPRRPRRPRPRPRREPNNAMRPRRERRPRABBMRIPYMRINEADMBRIPRPRIPRR|IEMRR

1
2
3
3
3
4
4
4
4
3
3
3
3
3
3
33 3
17 3 172448-74860 O-RING
18 3 172448-74870 O-RING
19 3 172448-74880 O-RING
20 3 172448-74910 SEAT, SPRING
21 3 172448-74920 WASHER
22 3 172448-74930 SPRING
23 3 172448-74950 JOINT
24 3 172448-74960 PLATE, CIRCLE
25 3 172448-74970 NUT, ADJUST
26 3 172448-74980 O-RING
27 3 172448-74990 DISTANZBUCHSE
28 3 24315-000200 O-RING, 1BP20.0
29 3 26450-080652 BOLT, M8X 65
30 2 172458-74490 KNOB, LEVER
31 2 1C6141-35370 SPRING, LOCK
32 2 172458-74470 SHAFT
33 2 172458-74480 SLEEVE
34 2 26712-080002 NUT, M8
35 2 172458-03550 LABEL
46 36 2 172458-03560 LABEL
l 37 2 172458-03570 LABEL
(38) 1 38 1 172455-74700  VALVE ASSY, REM-CON.
47 5B T AT TEY 381 1 172455-74701 _ VALVE ASSY, REMO.CON R
E 2&%15"49‘5%2\6‘)\|—VE KIT (A=M/#21755) (B=M/#21755)
39 Fio 78 ReE. No. 1 39 2 17245574240  SPRING 4 4
CEDy gy | T R e a2 imesstae0 PATE —
42 2 172448-74770 PLUG 4 4
43 2 172448-74780 ROD Q,PUSH 4 4
44 2 172448-74790 SEAL 4 4
45 2 172448-74910 SEAT, SPRING 4 4
46 2 172448-74920 WASHER 4 4
47 2 172448-74930 SPRING 4 4
48 2 172448-74950 JOINT 1 1

49 2 172448-74960 PLATE, CIRCLE 1 1

Yes Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702  VEHICLE VIO40-2(JP,EX) 0CK10-M37702  Fig.75

Fig.75. REMOTE CON. VALVE(2-WAY MULTI) rViodo000) o
(C)=VIO40-2P(EX) F)=
No. Lev. Parts No. Description Qty I R
A B (€ O (E) (F)
50 2 172448-74970 NUT, ADJUST 1 1
51 2 24315-000200 O-RING, 1BP20.0 4 4

REFER TO Fig.32

<
C)
@

33

16
b
—9 U 27
_6 (&)
\ 17
54 18
4 ( 19
1 I 26
47 2T AYLFIILTHFY N s
57 2-YAY MULTI VALVE KIT L7 )
39 (172458-08520)
Fig.75 REF. No.1 17
o5 inc. Fig.45 REF. No.25
Og (38) Fig.75 REF. No.2~37 egno
N b 3"' 14
o 15
5729

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702 VEHICLE V|O40-2(JP,EX) ez R e
. (A)=VI040-2C(JP) (D)=
Flg ; 6 RO |ARY VALVE(4'WAY MUL' |) (B)=VI040-2P(JP) &=
(C)=VIO40-2P(EX) (F)=

Lewv. Parts No. Description Qty |

@ B € O E @

z
°

172460-08510  4-WAY MULTIVALVE KIT
172151-74601  VALVE
182900-22300 SPRING

172151-74740 PLATE, MARK
182900-77190 BOLT
182900-77200 BOLT

182900-77210 DUST SEAL
182900-77220 COVER
182900-77230  WING BOLT

A9 AVIFIINTEY N
4-WAY MULTI VALVE KIT
(172460-08510)

Fig.76 REF. No.1

© 0O NOOOOMWNE

inc. Fig.23 REF. No.
Fig.76 REF. No.
Fig.92 REF. No.
Fig.93 REF. No.

=
o

182900-77240 BOLT
182900-77250 LEVER
24190-100001 BALL, STEEL 5/16

N —
2R
—_—r
~oO—
[N

N

=
w

24311-000280 O-RING, 1AP28.0
24321-000600 O-RING, 1AG60.0
953KM0-00220 WASHER

=
[S2 N

=
(2]

953KM0-00220 WASHER
953KM0-10894  PLUG
182900-16530 COVER

2o
o ~

=
o

26013-100202 BOLT, M10X 20
172444-03290 MAGNET
172151-03551 LABEL

N [
o =
NN NWWWWWWWWWWwwWwwWwwwwiwNE

PR WORRPRINNRRPRRNPRPRR[0OR|RRR
PR WORRPRINNRRPRRNPRPRR[0OR|RRR

N
[y

REFER TO Fig.69

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702 VEHICLE VIO40-2(JP,EX)
Fig.77. SOLENOID VALVE (CRANE SPEC.)

—1-2F —E

0CK10-M37702 Fig.77

Remarks

(1)REF.NO.1-1 H=41MM,

REF.NO.1-2 H=67MM.
INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.NO.5-2.
Refer to Fig.106 for spare parts.
Refer.No.1-1 : Interchangeable by
simultaneous replacement with Fig.106
Ref.No.1.

Refer.No.1-2 : Interchangeable by
simultaneous replacement with Fig.106
Ref.No.1 & No.6.

(A)=VI040-2C(JP) (D)=
(B)=VI040-2P(JP) ()=
(C)=VI040-2P(EX) (F)=
No. Lev. Parts No. Description Qty |
A B (€ O (E) (F)
1 1 172187-77110 VALVE,SOLENOID 1 1
1-1 1 172187-77111 VALVE, SOLENOID 1 1 N
(A=MZZZ2Z) (B=MZZz272)
1-2 1 172A46-74700 VALVE ASY,SOL 1 1 F
(A=MZ2222) (B=MZ2z22227)
1-2A 2  172A46-74710 SPRING 3 3 W
(A=MZZzZ222) (B=MZzZzZ22)
1-2B 2 172A46-74720  VALVE, SOLENOID 3 3 W
(A=MZZ2222) (B=MZzz2222)
1-2C 2 172A46-74730 PLUG 3 3 W
(A=MZZ272Z) (B=MZz2222)
1-2D 2  24311-000160 O-RING, 1AP16.0 3 3 W
(A=MZZ272Z) (B=MZz2222)
1-2E 2 24315-000110 O-RING, 1BP11.0 3 3 W
(A=MZzZ272Z) (B=MZz2222)
1-2F 2 26450-050122 BOLT, M5X 12 6 6 W
(A=MZZ2222) (B=MZzz2222)
2 2 172649-74040 SOLENOID 3 3 Z
(A=MZZ272Z) (B=MZz2222)
3 2 24311-000220 O-RING, 1AP22.0 3 3 z
(A=MZZzZ222) (B=MZzZzZ22)
4 2 26450-040102 BOLT, M4X 10 6 6 z
(A=MZZ272Z) (B=MZz2222)
5 1 26013-080602 BOLT, M8X 60 4 4
5-1 1 26013-080552 BOLT, M8X 55 3 3 N
(A=MZZzZ222) (B=MZzZzZ22)
5-2 1 26013-080802 BOLT, M8X 80 3 3 S
(A=MZzZ272Z) (B=MZz2222)
N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-mM37702 VEHICLE VIO40-2(JP,EX) 0CK10-M37702 Fig.106
Fig.106. (77A)SOLENOID VALVE (CRANE SPEC.) Bvioag sror) o
(C)=VIO40-2P(EX) (F)=

No. Lev. Parts No. Description Qty |
A B () O (E) R

172187-77112 VALVE ASSY, SOLENOID
172A46-74720  VALVE, SOLENOID
24311-000160 O-RING, 1AP16.0

26450-050102 BOLT, M5X 10
26013-080552 BOLT, M8X 55

w
o g weE
P NN NP
wWowwer
wWowwer

Remarks o o

(1)H=39mm. N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702 VEHICLE VIO40-2(JP,EX) 0CK10-M37702  Fig.78
Fig.78. HOLD VALVE(BOOM)(CRANE SPEC.) Bvioag sror) o

(C)=VIO40-2P(EX) (F)=

Lewv. Parts No. Description Qty |

AW B € O E @

z
°

1 1 172068-28490 SPRING 8 8
2 1 172425-77050  VALVE,HOLD(BOOM) 1 1
3 2 172455-77110 PLUG 1 1
4 2 172455-77120 PLUG 1 1
5 2 172455-77130 PLUG 1 1
6 2 172455-77140 PLUG 2 2
7 2 172455-77150 PLUG 1 1
8 2 172455-77160 POPPET 1 1
9 2 172455-77170 SPRING 1 1
10 2 172455-77180 SPRING 1 1
11 2 172455-77190 PISTON 1 1
12 2 24315-000110 O-RING, 1BP11.0 2 2
13 2 24315-000160 O-RING, 1BP16.0 4 4
14 2 24315-000200 O-RING, 1BP20.0 1 1
15 2 24315-000220 O-RING, 1BP22.0 1 1
16 2 24315-350220 O-RING, 1BP22A 1 1
17 1 172460-77200 BAND, BOOT 1 1
18 1 172460-77210 BAND 1 1
19 1 22137-080000  WASHER, 8 4 4
20 1 26013-080252 BOLT, M8X 25 4 4
21 1 26013-080752 BOLT, M8X 75 3 3

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702 VEHICLE VIO40-2(JP,EX) 0CK10-M37702  Fig.79
Fig.79. HOLD VALVE(ARM)(CRANE SPEC.) Bvioag sror) o

(C)=VIO40-2P(EX) (F)=

AW B € O E @

z
°

Lewv. Parts No. Description

1 1 172068-28490 SPRING 8 8
2 1 172425-77090  VALVE,HOLD(ARM) 1 1
3 2 172425-77080 CONNECTOR 1 1
4 2 172455-77110 PLUG 1 1
5 2 172455-77120 PLUG 1 1
6 2 172455-77140 PLUG 3 3
7 2 172455-77150 PLUG 1 1
8 2 172455-77160 POPPET 1 1
9 2 172455-77170 SPRING 1 1
10 2 172455-77180 SPRING 1 1
11 2 172455-77190 PISTON 1 1
12 2 24315-000110 O-RING, 1BP11.0 3 3
13 2 24315-000160 O-RING, 1BP16.0 4 4
14 2 24315-000200 O-RING, 1BP20.0 1 1
15 2 24315-000220 O-RING, 1BP22.0 1 1
16 2 24315-350220 O-RING, 1BP22A 1 1
17 1 172460-77500 BAND 1 1
18 1 172423-77180 BAND 1 1
19 1 172460-77590 COVER, ARM 1 1
20 1 22137-080000  WASHER, 8 4 4
21 1 26013-080252 BOLT, M8X 25 4 4
22 1 26013-080752 BOLT, M8X 75 3 3
23 1 26013-100202 BOLT, M10X 20 4 4

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702  VEHICLE VIO40-2(JP,EX) 0CK10-M37702  Fig.80

; A)=VI040-2C(IP D)=
Fig.80. HYD.OIL TANK (-vioto 2007) o
(C)=VI040-2P(EX) (F)=
No. Lev. Parts No. Description Qty |
I ) A (B) () O (B ¢
8% lous | 22-1—% linc. (1) ~ 31 1 1 772460-75100  TANKASSY, OIL 1 1 1
20— % 3 ]/QO_B ' 3 2 124766-59050 CLIP, HOSE 12 1 1 1
4 2  172460-75290 COVER, RESERVOIR 1 1 1
5 2 172455-75320 HOSE 1 1 1
6 2 172455-75330 PLUG, DRAIN 1 1 1
7 2 172460-75410 COVER, TANK 1 1 1
8 2 172165-75450-6 PLATE 1 1 1
9 2  172165-75460 GASKET 1 1 1
10 2 172165-75481 ELEMENT 1 1 1
11 2 172447-75600 GAUGE ASSY 1 1 1
12 3 172455-75290 BOLT 2 2 2
13 3  172455-75300 O-RING 4 4 4
16 2 172116-75850-7 PLUG, OIL FEED 1 1 1
17 2 24311-000380 O-RING, 1AP38.0 1 1 1
18 2 24321-001050 O-RING, 1AG105.0 1 1 1
19 2 24321-001050 O-RING, 1AG105.0 1 1 1
20 2 24341-000300 O-RING, 1AS30.0 1 1 1
21 2 26013-080202 BOLT, M8X 20 6 6 6
22 2 26022-050102 SCREW, M5X10 3 3
22-1 2 26116-050102 BOLT, M5X 10 PLATED 3 3 3 R
(A=M/#21891) (B=M/#21891)
23 2  172124-73700 ROD ASSY, FILTER 1 1 1
24 2 172137-73700 FILTER, SUCTION 1 1 1
25 2 172175-73700 FILTER ASSY, RETURN 1 1 1
26 3 172175-73710 ELEMENT, FILTER 1 1 1
27 3 172141-73770 VALVE ASSY, BYPASS 1 1 1
28 2 172112-75780 SPRING, FILTER 1 1 1
29 2  26716-100002 NUT, M10 1 1 1
30 2 933152-02710 SPRING, CLUTCH 1 1 1
31 2 22217-050000 WASHER, SPRING 5 3 3 3 W
(A=M/#21891) (B=M/#21891)
32 1 22137-140000 WASHER, 14 4 4 4
33 1 22217-140000 WASHER, SPRING 14 4 4 4
34 1 26116-140352 BOLT, M14X 35 PLATED 2 2 2
35 1  26116-140402 BOLT, M14X 40 PLATED 2 2 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702  VEHICLE VIO40-2(JP,EX) 0CK10-M37702  Fig.81

Fig.81. HYD.OIL PIPING(TANK-PUMP-VALVE) rViodo000) o
(C)=VI040-2P(EX) F)=
No. Lev. Parts No. Description Qty |
A B (€ O (E) (F)
5 KL 1 1 17216876162 CONNECTOR, PF1/2X3/8 3 3 3
/ 2 1 172460-76560  CONNECTOR, PF1/2 101
5 3 24315-000180  O-RING, 1BP18.0 11
“ 6 2 172460-76570  PLUG, SCREW 101
| 7 1 172460-76570  PLUG, SCREW 1
! 20 8 1 172165-76860  FLANGE 11 1
A . 27 9 1 172460-76900  BODY, DAMPER 1
2 27 10 1 17216476950 CONNECTOR 1
\ / 1 2 24315-000180  O-RING, 1BP18.0 1
17 12 1 172112-77361  CONNECTOR 2 2 2
8 gﬁﬁf&ﬁ 13 1 22117-120000  WASHER, 12 4 4 4
*% 27 7 14 1 23391-040000  JOINT, RGI-1/2 1
D A 15 1 24315-000140  O-RING, 1BP14.0 3 3 3
. 10 9@ 16 1 24315-000180  O-RING, 1BP18.0 2 2 2
S M 17 1 24321-000450  O-RING, 1AG45.0 11 1
@ \ 19 14 / 18 1 26013-120302  BOLT, M12X 30 4 4 4
. 19 1 172460-78100 HOSE 1 1 1
ﬁ M 20 1 172460-78110  HOSE 11 1
P / 29 N 21 1 172460-78180  GUARD, HOSE 1 1 1
HYD.OIL TANK HYD. OIL PUMP 22 1 172460-78390 GUARD, HOSE 1 1 1
’ 23 1 172460-78431  HOSE 101 1
KA 24 1 172460-78440  HOSE 1 1 1
‘ 25 1 172460-78530 HOSE 1 1 1
26 1 172122-79930  CLAMP, HOSE 1 1 1
27 1 23001-070000 CLAMP, HOSE 70 8 8 8
28 1 172460-76100  TUBE, SUCTION 1 1 1
29 1 26013-100252  BOLT, M10X 25 2 2 2

JvhO=L/NILT
CONTROL VALVE

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702  VEHICLE VIO40-2(JP,EX) 0CK10-M37702  Fig.82

Fig.82. HYD.OIL PIPING(PUNP-VALVE-MOTOR) rViodo000) o
(C)=VI040-2P(EX) (F)=
No. Lev. Parts No. Description Qty |

AW B € O E @

1 1 17273075141  ADAPTER 2 2 2
2 1 17216276131  ADAPTER 111

3 1 172141-76180  CONNECTORASSY 11 1

5 2 24315000110  O-RING, 1BP11.0 11 1

6 1 17211676381  ADAPTER, 64 111

7 1 24315000140  O-RING, 1BP14.0 2 2 2

8 1 24315-000140  O-RING, 1BP14.0 11 1

9 1 24315-000140  O-RING, 1BP14.0 111

10 1 172457-76100  TEE, ADJUSTABLE 11 1

15 11 1 172123-76121  ADAPTER 2 2 2

12 1 24315000110  O-RING, 1BP110 2 2 2

13 1 172460-78400  HOSE 11 1

\ R 14 1 172460-78410  HOSE 11 1
o 01 PuMP 15 1 172460-78480  HOSE 111

1 172460-78500  HOSE 11 1

©

I ~O=/LT
CONTROL VALVE

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702 VEHICLE VIO40-2(JP,EX)
Fig.83. HYD.OIL PIPING(VALVE-SWIVEL-SWING)

JvNO=LT
CONTROL VALVE

(A)=VI040-2C(JP)
(B)=VI040-2P(JP)
(C)=VI040-2P(EX)

0CK10-M37702 Fig.83
(D)=
(E)=
(F)=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172730-75141 ADAPTER 1 1 1
2 1 172173-76121 CONNECTOR ASSY 2 2 2
3 1  172444-76140 CONNECTOR 1 1 1
4 1 172124-76160 CONNECTOR 1 1 1
5 1 172141-76180 CONNECTOR ASSY 2 2 2
7 2 24315-000110 O-RING, 1BP11.0 2 2 2
8 1 172142-76181 JOINT ASSY 2 2 2
9 1 172142-76181 JOINT ASSY 4 4 4
10 1 172116-76381 ADAPTER, 64 3 3 3
11 1 24315-000140 O-RING, 1BP14.0 3 3 3
12 1 24315-000140 O-RING, 1BP14.0 1 1 1
13 1  24315-000140 O-RING, 1BP14.0 2 2 2
14 1 172460-78150 HOSE 1 1 1
15 1 172460-78160 HOSE 2 2 2
16 1 172460-78170 HOSE 1 1 1
17 1 172460-78190 HOSE 1 1 1
18 1 172460-78200 HOSE 1 1 1
19 1 172460-78490 HOSE 1 1 1
20 1 172460-78560 HOSE 1 1 1
21 1 172460-78570 HOSE 1 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702 VEHICLE VIO40-2(JP,EX)
Fig.84. HYD.OIL PIPING(RETURN)

o L=t
CRANE SPEC.

33

AAND—5
OIL COOLER

(A)=VI040-2C(JP)
(B)=VI040-2P(JP)
(C)=VI040-2P(EX)

0CK10-M37702 Fig.84
(D)=
(E)=
(F)=

No. Lewv. Parts No. Description I R
A B (€ O (E) (F)

1 1 172123-76121  ADAPTER 1 1 1

2 1 172445-76150 BLOCK,DRAIN 1 1 1

3 1 172141-76180  CONNECTOR ASSY 2 2 2

5 2 24315-000110 O-RING, 1BP11.0 2 2 2

6 1 172162-76180  JOINT ASSY, 3-1/4 3 3 3

8 2 24315-000110 O-RING, 1BP11.0 3 3 3

9 1 172141-76220  NIPPLE 1 1 1

10 1 172460-76220 CONNECTOR ASSY, 1/2 1 1 1

11 2 24315-000180  O-RING, 1BP18.0 1 1 1

12 1 172460-76230 CONNECTOR ASSY, 3/8 1 1 1

13 2 24315-000140  O-RING, 1BP14.0 1 1 1

14 1 172460-76240 CONNECTOR 1 1 1

15 1 172164-76330  JOINT, PF1/4-0.7 1 1 1

16 1 172186-76430  NIPPLE, ELBOW 1 1 1

17 1  24315-000110 O-RING, 1BP11.0 2 2 2

18 1  24315-000180 O-RING, 1BP18.0 1 1 1

19 1 26013-100202 BOLT, M10X 20 2 2 2

20 1 172460-78300 HOSE 1 1 1

21 1 172460-78310 HOSE 1 1 1

22 1 172460-78320 HOSE 1 1 1

23 1 172460-78330 HOSE 1 1 1

24 1 172460-78360 HOSE 1 1 1

25 1 172460-78370 HOSE 2 2 2

26 1 172460-78450 HOSE 1 1 1

27 1 172460-78460 HOSE 1 1 1

28 1 172460-78470 HOSE 1 1 1

29 1 172460-78740 HOSE 1 1 1

30 1 172122-79930 CLAMP, HOSE 2 2 2

31 1 23000-013000 CLAMP, 13 7 7 7

32 1 23001-016000 CLAMP, HOSE 16 2 2 2

33 1  23001-025000 CLAMP, HOSE 25 14 14 14

34 1 172162-76180 JOINT ASSY, 3-1/4 2 2 1
36 2 24315-000110 O-RING, 1BP11.0 2 2 1
37 1 172141-76220  NIPPLE 1 1 1
38 1 172151-76580 CONNECTOR, 4-WAY 1/4 1 1 1
39 1 23000-013000 CLAMP, 13 1 1 1
40 1 23391-020000  JOINT, RGI-1/4 2 2 1

Remarks
(1)CRANE SPEC.

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702  VEHICLE VIO40-2(JP,EX) 0CK10-M37702  Fig.85

; (A)=VI040-2C(JP) (D)=
Fig.85. HYD.OIL PIPING(TRAVEL) (E)=vI040-2P(P) -
(C)=VIO40-2P(EX) F)=
No. Lev. Parts No. Description Qty |
tsol 0o
PUBL | SHED: 2006/08 . LEFT 1 1 17217376101  CONNECTOR ASSY 4 4 4
® 2 1 17217376121 CONNECTOR ASSY 2 2 2
& 3 1 172124-76160 CONNECTOR 2 2 2
& 4 1 172644-76161  ELBOW, ADJUST 2 2 2
5 1 172142-76181  JOINT ASSY 2 2 2
6 1 23393-030000 JOINT, 90RGI-3/8 2 2 2
@n3RL 7 1 24315000140 O-RING, 1BP14.0 2 2 2
VIEWED FROM () 8 1 24315000180 O-RING, 1BP18.0 4 4 4
9 1 933160-01370 CONNECTOR,PFL/2PF3/8 4 4 4
@n580 10 1 172460-78120  HOSE 4 4 4
VIEWED FROM (2) 10-1 1 172460-78121  HOSE 4 4 4 N
(A=M/#22163) (B=M/#22163) (C=M/#22163)
11 1 172460-78140  HOSE 2 2 2
1141 1 172460-78141  HOSE 2 2 2 N
(A=M/#22163) (B=M/#22163) (C=M/#22163)
12 1 172460-78540  HOSE 2 2 2
13 1 172422-78760 GROMMET 2 2 2
14 1 17242378430  HOSE 2 2 2
14-1 1 17242378431 HOSE 2 2 2 N

(A=M/#22163) (B=M/#22163) (C=M/#22163)

SRS EER (GB5E) LEBRTY.

.".MARKED PART HAS BEEN CHANGED (ADDED).

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CK10-M37702  VEHICLE VIO40-2(JP,EX) 0CK10-M37702  Fig.86

Fig.86. HYD.OIL PIPING(BOOM) aviot0m0R) o
(C)=VIO40-2P(EX) (F)=
No. Lev. Parts No. Description Qty |

AW B € O E @

1 1 172730-75141 ADAPTER 2 2 2
2 1 172460-76300 BODY ASSY, DAMPER 1 1 1
3 1 172460-76330 CONNECTOR 1 1 1
4 1 172460-76340 CONNECTOR 1 1 1
5 1 172116-76381  ADAPTER, 64 3 3 3
6 1 172645-76570 CONNECTOR ASSY 1 1 1
8 2 24315-000140 O-RING, 1BP14.0 1 1 1
9 1  24315-000140  O-RING, 1BP14.0 5 5 5
10 1 26013-100162  BOLT, M10X 16 3 3 3
F—LLY S 1 1 172460-78210 HOSE 1 1
ARM_CYL INDER 11-1 1 172460-78211  HOSE 101 1 N
(A=M/#20953) (B=M/#20953)
12 1 172460-78220 HOSE 1 1
12-1 1 172460-78221  HOSE 1 1 1 N
(A=M/#20953) (B=M/#20953)
13 1 172460-78230  HOSE 1 1 1
14 1 172460-78240 HOSE 1 1 1
15 1 172460-78250 HOSE 1 1 1
16 1 172460-78260 HOSE 1 1 1
17 1 172460-78380 HOSE 1 1 1
18 1 172122-79890  CLAMP, HOSE 2 2 2
19 1 172460-78270  HOSE 2 2 2
20 1 172960-78130 HOSE 2 2
21 1 172122-79930  CLAMP, HOSE 1 1 1 w
(A=FROM 1ST) (B=FROM 1ST)
5 22 1 172187-76310 CONNECTOR 1 1
BOOM_CYL INDER 23 2 24315-000110  O-RING, 1BP11.0 1 1 2
2y ra—LALT 24 1 172460-76700 CONNECTOR, 2X3/8X1/4 1 1
CONTROL VALVE
\
& ®
Ry by @\@\ 15 / 17 ,@\
BUCKET CYL INDER 13 ; ; -
©- &—
g—s
% S
V' 2
Remarks
1)QUICK HITCH SPEC.
EZ;SRANE SPEC. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702  VEHICLE VIO40-2(JP,EX) 0CK10-M37702  Fig.87

i (A)=VI040-2C(IP) (D)=
Fig.87. HYD.OIL PIPING(P.T.O.) (-vios02c0P) or
(C)=VIO40-2P(EX) (F)=

No. Lev. Parts No. Description Qty |

@ B € O E @

1 2 172460-61600 COVER ASSY, HOSE 1 1
2 2 172422-76190 CONNECTOR, PF3/8X3/4 1 1
2-1 1 172422-76191 CONNECTOR, PF3/8X3/4 1 1 N
(A=M/#22163) (B=M/#22163)
3 2 172460-76500 TUBE, PTO 1 1
4 2 172460-76530 TUBE, PTO 1 1
5 2 172460-76550 CONNECTOR, 3/8X3/4 1 1
5-1 1 172422-76191 CONNECTOR, PF3/8X3/4 1 1 S
(A=M/#22163) (B=M/#22163)
6 2 172176-76580 VALVE, STOP 2 2
7 3 172142-77150 SEAL SET 2 2
12 3 22242-000300 RING, 30 2 2
13 2 172164-76650 BUSH 2 2
14 2 23391-060000 JOINT, RGI-3/4 2 2
15 2 23871-040000 PLUG, R0O4 2 2
16 2 26013-100202 BOLT, M10X 20 4 4
17 2 26013-100252 BOLT, M10X 25 4 4
18 2  26014-100202 BOLT, M10X 20 2 2
19 2 172460-78610 HOSE 1 1
20 2 172460-78620 HOSE 1 1
20-1 2  172460-78621 HOSE 1 1 S
(A=M/#22163) (B=M/#22163)
21 2 172460-78630 HOSE 2 2
22 2 172960-78140 HOSE 2 2
23 2 24315-000140 O-RING, 1BP14.0 2 2 W
(A=M/#22163) (B=M/#22163)
\
H%
PREVIOUS
£H—20
%5
Remarks Yes No Yes No
(1)QUICK HITCH SPEC. N:OId‘T>TNew, O:OIdT»‘_SNew, R:Old% New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702  VEHICLE VIO40-2(JP,EX) 0CK10-M37702  Fig.88

Fig.88. HYD.OIL PIPING(QUICK HITCH) Bvioag sror) o
(C)=VIO40-2P(EX) (F)=
No. Lev. Parts No. Description Qty |

@ B € O E @

1 1 172123-76121 ADAPTER 1 1
2 1  24315-000110 O-RING, 1BP11.0 1 1
3 1 172141-76180 CONNECTOR ASSY 1 1
5 2 24315-000110  O-RING, 1BP11.0 1 1
6 1 172958-78160 HOSE 1 1
7 1 172960-76100  TUBE, HITCH 1 1
8 1 172958-81900 COVER, ARM 1 1
8-1 1 172960-81800 COVER ASSY 1 1 N
(A=M/#20904) (B=M/#20904)
8-2 1 172960-81952 COVER ASSY 1 1 N
(A=M/#22163) (B=M/#22163)
9 1 26013-100202 BOLT, M10X 20 2 2
10 1 26013-080162 BOLT, M8X 16 2 2
11 1 172960-78100 HOSE 1 1
12 1 172960-78110 HOSE 1 1
13 1 172958-78120 HOSE 1 1
14 1 172960-78120 HOSE 2 2
15 1 172958-76130 ELBOW 2 2
16 2 24315-000110  O-RING, 1BP11.0 2 2

EyFIUST
HITCH CYLINDER

B
PREVIOUS

N:Old %New, O:OIdL‘L» New, R:Oldé» New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702 VEHICLE VIO40-2(JP,EX)
Fig.89. CONTROL PIPING(PUMP-VALVE-RETURN)

hB8R%
VIEWED FROM UPPER

UEQVNLT
REMOTE CONTROL VALVE

)

MER>T
HYD. OIL PUMP

UEIVNLT
ONTROL VALVE

0CK10-M37702 Fig.89

o

TO Fig.84

(A)=VI040-2C(IP) (D)=
(B)=VI040-2P(JP) B)=
(C)=VI040-2P(EX) (F)=
No. Lev. Parts No. Description Qty I R
A B (€ O (E) (F)
1 1 172123-76121 ADAPTER 2 2 2
2 1 172141-76180 CONNECTOR ASSY 1 1 1
4 2  24315-000110 O-RING, 1BP11.0 1 1 1
5 1 172455-76220 CONNECTOR 2 2 2
6 1  24315-000110 O-RING, 1BP11.0 2 2 2
7 1  24315-000110 O-RING, 1BP11.0 2 2 2
8 1 23000-013000 CLAMP, 13 2 2 2
9 1 172460-78340 HOSE 1 1 1
10 1  172460-78350 HOSE 1 1 1
11 1 172460-78510 HOSE 1 1 1
12 1 172460-78520 HOSE 1 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702  VEHICLE VIO40-2(JP,EX) 0CK10-M37702  Fig.90

Fig.90. CONTROL PIPING(VALVE-CONTROL VALVE) rViodo000) o
(C)=VI040-2P(EX) (F)=
No. Lev. Parts No. Description Qty |

AW B € O E @

1 1 17212376121  ADAPTER 2 2 2
IHEES 2 1 17212376121  ADAPTER g8 8 8
VIEWED FROM UPPER 3 1 172141-76180 CONNECTOR ASSY 2 2 2
5 2 24315-000110 O-RING, 1BP11.0 2 2 2
6 1 17216476330  JOINT, PFL/4-0.7 101 1
7 1 24315-000110 O-RING, 1BP11.0 2 2 2
8 1 24315000110 O-RING, 1BP11.0 9 9 9
9 1 172122-79930  CLAMP, HOSE 101 1
10 1 17245878330  HOSE 101 1
1 1 17245878340  HOSE 1 01 1
# 12 1 17245878350  HOSE 101 1
RIGHT  FRONT  LEFT 13 1 172458-78360  HOSE 101 1
VeI T e 14 1 17245878390  HOSE 1 1 1
N 15 1 17245878400  HOSE 101 1
5 ‘1 16 1 17245878410  HOSE 101 1
) 54 17 1 17245878420  HOSE 1 1 1
' S R 18 1 17245878570  SPONGE, HOSE 101 1
19 1 172444-78800 SPONGE, HOSE 101 1
20 1 17212279930  CLAMP, HOSE 4 4 4
21 1 172460-08530  PATTERN KIT 101 1
\ 22 2 17214103160  LABEL, OPERATION(C) 11 1
23 2 17214103390  LABEL 11 1
24 2 172460-78550  HOSE 101 1
25 2 172460-78580 HOSE 2 2 1
26 2 172126-11510  BAND 4 4 1
27 2 172122-79930  CLAMP, HOSE 5 5 1
28 1 172460-08540  PATTERN KIT 11 1
29 2 172187-03210  LABEL 11 1
30 2 172187-03220  LABEL 101 1
31 2 172126-11510  BAND 4 4 1
SRe e 32 2 172460-78550 HOSE 11 1
33 2 172460-78580  HOSE 2 2 1
34 2 172122-79930  CLAMP, HOSE 5 5 1
REFER TO Fig. 84
Remarks Yes No Yes No
(1)NOT ILLUSTRATED. N:OId‘T>TNew, O:OIdT»‘_SNew, R:Old% New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702  VEHICLE VIO40-2(JP,EX) 0CK10-M37702  Fig.91

Fig.91. CONTROL PIPING(VALVE-CONTROL VALVE)(CRANE) Bvioag sror) o
(C)=VI040-2P(EX) (F)=
No. Lev. Parts No. Description Qty |

AW B € O E @

1 17212376121 ADAPTER
HBES 2 17212376121 ADAPTER
VIEWED FROM UPPER 3 17214176180  CONNECTOR ASSY
5 24315-000110  O-RING, 1BP11.0
6 172164-76330  JOINT, PF1/4-0.7
7 24315000110  O-RING, 1BP11.0
8 24315-000110  O-RING, 1BP11.0
9 172122-79930  CLAMP, HOSE
10 172458-78330  HOSE
1 172458-78340  HOSE
. 12 172458-78350  HOSE
ey 13 172460-78700  HOSE

172458-78390 HOSE
172460-78720 HOSE
172460-78860 HOSE

UEIJV /LT
REMOTE CONTROL VALVE

i
4]

=
(2]

i
-

172458-78420 HOSE
172458-78570 SPONGE, HOSE
172444-78800 SPONGE, HOSE

=
[oe]

UEIV/LT

i
©

REMOTE CONTROL VALVE

N
o

172122-79930 CLAMP, HOSE
172141-76180 CONNECTOR ASSY
24315-000110 O-RING, 1BP11.0

NN
w

N
~

172460-78750 HOSE
172460-78710 HOSE
172460-78850 HOSE

NN
o 0

N
N
RPlRrRrRr[MVRERPRPRPRrEPRPRPrPERIPRPREIPRENPRR
RRrRRINNBAPRPRRIPRRERRPRRIRPRLOINRNINON
RRrRRINNBAPRPRRIPRRERRPRRIRPRLOINRNINON

N
~

172460-78760 HOSE

A kO—=L/SLT

CONTROL VALVE

REFER TO Fig.84

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702  VEHICLE VIO40-2(JP,EX) 0CK10-M37702  Fig.92

Fig.92. CONTROL PIPING(4-WAY MULTI:1) rViodo000) o
(C)=VI040-2P(EX) F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
PEES 1 1 17212376121  ADAPTER 8 8
VIEWED FROM UPPER 2 1 24315-000110  O-RING, 1BP11.0 8 8
3 1 172173-76101  CONNECTOR ASSY 11
4 1 172123-76121  ADAPTER 2 2
5 1 172141-76180 CONNECTOR ASSY 5 5
7 2 24315-000110  O-RING, 1BP11.0 5 5
8 1 24315-000110  O-RING, 1BP11.0 2 2
9 1 17245878570  SPONGE, HOSE 1 1
10 1 172458-78710  HOSE 11
11 1 17245878720 HOSE 1 01
gEﬁ(ﬂE/ééijTrRm 12 1 17245878730 HOSE 101
VALVE 13 1 172458-78740  HOSE 11
14 1 17245878770 HOSE 1 1
RADE3 (REIR) Q 15 1 17245878780 HOSE 1 1
VIEWED FROM R (DEVELOPMENT) 16 1 17245878790  HOSE 11
“’)/
GRY) © Dy, eIV 17 1 172444-78800 SPONGE, HOSE 11
@ @ @ @ g Z ; REMOTE CONTROL VALVE 18 1 172458-78800 HOSE 11
P S A R RS S 19 1 172122-79930  CLAMP, HOSE 5 5
@ T
B¢ T
elele ©
0® N
45 TATLFINTEY R

4-WAY MULTI VALVE KIT

(172460-08510)

Fig.76 REF. No.1

inc. Fig.23 REF. No.
Fig.76 REF. No.
Fig.92 REF. No.

d—=%J—=/X
ROTARY VALVE

—or —
e

VY
Mo —

Fig.93 REF. No.

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702  VEHICLE VIO40-2(JP,EX) 0CK10-M37702  Fig.93

Fig.93. CONTROL PIPING(4-WAY MULTI:2) Brviotoop0m) o
(C)=VIO40-2P(EX) F)=
No. Lev. Parts No. Description Qty |
7 3 14 AW B €© O E G

— 1 1 172173-76101 CONNECTOR ASSY 1 1
ﬁlgﬁ?%R%%si@(D)EVELOPMENT) 2 1 172123-76121  ADAPTER 2 2
3 1 172141-76180 CONNECTOR ASSY 5 5

® ™ © 5 2 24315-000110 O-RING, 1BP11.0 5 5

@ @ @ @ 6 1 24315-000110 O-RING, 1BP11.0 2 2

Lo dddd 7 1 172458-78610 HOSE 1 1
@e 8 1 172458-78620 HOSE 1 1
/9 9 1 172458-78630 HOSE 1 1
@4? T T 10 1 172458-78640 HOSE 1 1
@ @ @ © 11 1 172458-78650 HOSE 1 1
ONG) 12 1  172458-78660 HOSE 1 1

13 1 172458-78670 HOSE 1 1

14 1 172458-78680 HOSE 1 1

4
N

L

%
O\
|\
-

W\

=5
5

O—%J)—=/NL7
ROTARY VALVE

40 AYILFINTHY N

4-WAY MULTI VALVE KIT
(172460-08510)

Fig.76 REF. No.1

inc. Fig.23 REF. No.

I ~O=/LT

1
CONTROL VALVE Fig.76 REF. No.2 ~ 21
Fig.92 REF. No.3 ~ 19
Fig.93 REF. No.1 ~ 14
/ REFER TO Fig.90 4 \

1
;REFER TO Fig. BAC?

o
Q)
REFER TO Fig.90 : . O" @
)":“" 5 2

Q X%
&

ot
A ?
REFER TO Fig.90
7 _®
(Y
¢ 10
REFER TO Fig.84 > 11 REFER TO Fig.84

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702  VEHICLE VIO40-2(JP,EX) 0CK10-M37702  Fig.94

Fig.94. CONTROL PIPIPE(4-WAY MULTI:2,CRANE) rViodo000) o
(C)=VI040-2P(EX) (F)=
No. Lev. Parts No. Description Qty |

@ B € O E @

1 1 172173-76101 CONNECTORASSY 11
. 2 1 17212376121  ADAPTER 2 2
Wgﬁ%ﬁpﬂﬁﬁﬁ%EvﬁopMEm) 3 1 172141-76180  CONNECTOR ASSY 5 5
5 2 24315-000110  O-RING, 1BP11.0 5 5

6 1 24315-000110  O-RING, 1BP11.0 2 2

7 1 172460-78750  HOSE 11

8 1 172460-78710  HOSE 11

9 1 172460-78790  HOSE 11

10 1 172460-78850  HOSE 11

1 1 172460-78770  HOSE 101

12 1 17245878420  HOSE 11

13 1 172460-78780  HOSE 11

14 1 17245878390 HOSE 11

15 1 17245878340  HOSE 101

16 1 172458-78350  HOSE 11

17 1 17245878330  HOSE 101

18 1 172141-76180 CONNECTOR ASSY 6 6

20 2 24315000110  O-RING, 1BP11.0 6 6

O—2Y—=1L7
ROTARY VALVE

REFER TO Fig. 84

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702  VEHICLE VIO40-2(JP,EX) 0CK10-M37702  Fig.95

Fig.95. CONTROL PIPING(HOLD V.)(CRANE) rViodo000) o
(C)=VI040-2P(EX) (F)=
No. Lev. Parts No. Description Qty |

AW B € O E @

1 1 172141-76180 CONNECTOR ASSY 2 2
K- RIS g 3 2 24315-000110  O-RING, 1BP11.0 2 2
HOLD VALVE 4 1  172460-76710  ELBOW 11
5 1 24315-000180 O-RING, 1BP18.0 1 1
6 1 933160-01370 CONNECTOR,PF1/2PF3/8 11
7 1  172460-76800 TUBE ASSY, BOOM 11
8 1  172460-76940  TUBE ASSY, CYLINDER 11
9 1 172460-78680 HOSE 1 1
10 1 172460-78800 HOSE 11
11 1 172460-78810 HOSE 1 1
12 1 172460-78820 HOSE 1 1
13 1 172460-78830 HOSE 11
14 1 17212279930  CLAMP, HOSE 1 1

REFER TO Fig. 84

Lt ANAY

HOLD VALVE

JkA—=L/LT
CONTROL VALVE

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-mM37702 VEHICLE VIO40-2(JP,EX) peroaToR Fa e
i (A)=VI040-2C(IP) (D)=
Fig.96. GREASING (B)=VI040-2P(1P) )=

(C)=VIO40-2P(EX) (F)=

No. Lewv. Parts No. Description Qty |

®wW B ©) O E @

172141-77800  JOINT, GREASE
172460-77800 HOSE
172187-77810 HOSE

172312-77820 FITTING, GREASE
24761-020000 NIPPLE, GREASE PT1/8

aObhwNER
N =
N Rk e
N Rk e
N Rk e

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702 VEHICLE VIO40-2(JP,EX)
Fig.97. BOOM & BOOM BRACKET

2L —
CRANE SPEC.

(A)=VI040-2C(JP)
(B)=VI040-2P(JP)
(C)=VI040-2P(EX)

0CK10-M37702 Fig.97
(D)=
(E)=
(F)=

Remarks
(1)CRANE SPEC.

No. Lewv. Parts No. Description I R
A B (€ O (E) (F)
1 1 172460-81090-1 BOOM ASSY 1 1 1 W
(A=M/#22163) (B=M/#22163) (C=M/#22163)
3 2 172162-81050  SEAL, DUST 60X75X6 4 4 4
3-1 2 172020-10620  SEAL, DUST 4 4 4 R
(A=M/#22163) (B=M/#22163) (C=M/#22163)

4 2 172460-81400 BUSH 2 2 2

5 1 172164-81670 SPACER 2 2 2

6 1 172460-81710 PIPE 1 1 1

7 1 172460-81740  PLATE 1 1 1

8 1 172187-81970 WASHER 1 1 1

9 1 172147-82140  WASHER 1 1 1

10 1 172460-82480  PIN 50X204 2 2 2

11 1 172460-82500  PIN 60X245 1 1 1

12 1 172165-82520 SHIM 2 2 2

13 1 172165-82530  SHIM 2 2 2

14 1 172165-82540  SHIM, 50X85X1.6 2 2 z

(A=MXXX) (B=MXXX)

15 1 22157-120000  WASHER, 12 2 2 2

16 1 22217-140000 WASHER, SPRING 14 1 1 1

17 1 24761-040000 NIPPLE, GREASE B 2 2 2

18 1 26013-100162 BOLT, M10X 16 2 2 2

19 1 26013-120252 BOLT, M12X 25 3 3 3

20 1  26116-140252 BOLT, M14X 25 PLATED 1 1 1

21 1 172176-81700  SHIM 1 1 1

22 1 172176-81710  SHIM 1 1 1

23 1 172460-81800  SHIM 2 2 2

24 1 172460-81810  SHIM 2 2 2

25 1 172460-81820  SHIM 2 2 2

26 1 172458-81830  PIN 1 1 1

27 1 172458-81930  PIN 40X111 1 1 1

28 1 172187-81970 WASHER 2 2 2

29 1 172460-82300 BRACKET, BOOM 1 1 1

30 2 172165-81710 BUSH 2 2 2

31 2 172165-81770  SEAL, DUST 2 2 2

33 2 24321-000700  O-RING, 1AG70.0 2 2 2

34 1 172460-82400 PIN 1 1 1

35 1 172460-82410  PIN 60X142 2 2 2

36 1 172460-82430 PIN 1 1 1

37 1 172165-82520  SHIM 2 2 2

38 1 172165-82530 SHIM 2 2 2

39 1 172165-82540  SHIM, 50X85X1.6 2 2 z

(A=MXXX) (B=MXXX)

40 1 172165-82580  SHIM 4 4 4

41 1 172165-82590  SHIM 4 4 4

42 1 172165-82600  SHIM 4 4 4

43 1 172117-83970-2 PLATE, LOCK 1 1 1

44 1 22157-120000 WASHER, 12 1 1 1

45 1 26716-160002 NUT, M16 2 2 2

46 1 22217-140000 WASHER, SPRING 14 2 2 2

47 1 22242-000700  RING, 70 1 1 1

48 1 24761-020000  NIPPLE, GREASE PT1/8 2 2 2

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702  VEHICLE VIO40-2(JP,EX) 0CK10-M37702  Fig.97

1 A)=VIO40-2C(JP. D)=
Fig.97. BOOM & BOOM BRACKET (y=vioan 2007) o
(C)=VI040-2P(EX) (F)=
No. Lev. Parts No. Description Qty |
pyyrY™ A _® © © € 6
CRANE SPEC. 49 1 26013-100202 BOLT, M10X 20 2 2 2
50 1 26013-120252 BOLT, M12X 25 1 1 1
51 1 26076-161702 BOLT, 10.916X170 1 1 1
52 1 26116-121302 BOLT, M12X130 PLATED 1 1 1
53 1 26116-140352 BOLT, M14X 35 PLATED 2 2 2
54 1 26716-120002 NUT, M12 2 2 2
55 1 172183-81160 CLIP, TREE 4 4 4
56 1 172460-81040 BOOM ASSY, CRANE 1 1 W
(A=M/#22163) (B=M/#22163)
58 2 172162-81050 SEAL, DUST 60X75X6 4 4
58-1 2 172020-10620 SEAL, DUST 4 4 R
(A=M/#22163) (B=M/#22163)
59 2 172460-81400 BUSH 2 2
60 2 172823-54420 SEAT, SCREW M10X22 4 4 W
(A=M/#22163) (B=M/#22163)
61 2 172116-14740 SEAT, SCREW M8X13 1 1
(A=M/#22163) (B=M/#22163)
62 1 172444-17660 CLIP, TREE 5 5
(A=M/#22163) (B=M/#22163)
63 1 172183-81160 CLIP, TREE 4 4 W
(A=M/#22163) (B=M/#22163)
Remarks Yes No Yes No
(1)CRANE SPEC. N:OId‘T>TNew, O:OIdT»‘_SNew, R:Old% New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702 VEHICLE VIO40-2(JP,EX)
Fig.98. ARM & BUCKET LINK

(A)=VI040-2C(JP)
(B)=VI040-2P(JP)
(C)=VI040-2P(EX)

0CK10-M37702 Fig.98
(D)=
(E)=
(F)=

Remarks
(1)OPTIONAL. BUCKET HOOK SPEC.

No. Lewv. Parts No. Description I R
A B (€ O (E) (F)
1 1 172183-81160 CLIP, TREE 4 4 4
2 1 172125-81280 O-RING 2 2 2
3 1 172460-81500 ARMASSY 1 1 1
4 2 172162-81050 SEAL, DUST 60X75X6 2 2 2
4-1 2 172020-10620  SEAL, DUST 2 2 2 R
(A=M/#22123) (B=M/#22123) (C=M/#22123)
5 2 172445-81360 BUSH 2 2 2
6 2 172112-83500 BUSH, PIN 4 4 4
7 2 933126-44500  SEAL, DUST 45X55X4 4 4 4
7-1 2 172168-81410  SEAL, DUST 4 4 4 R
(A=M/#22123) (B=M/#22123) (C=M/#22123)
8 1 172164-81670  SPACER 2 2 2
9 1 172165-82520 SHIM 1 1 1
10 1 172460-82520  PIN 50X134 1 1 1
11 1 172165-82530  SHIM 1 1 1
12 1 172165-82540  SHIM, 50X85X1.6 1 1 z
(A=MXXX) (B=MXXX)
13 1 172460-82540  PIN 45X138 1 1 1
14 1 172165-82550 SHIM 1 1 1
15 1 172165-82560 SHIM 1 1 1
16 1 172165-82570 SHIM 1 1 1
17 1 22157-120000 WASHER, 12 2 2 2
18 1 24761-040000 NIPPLE, GREASE B 1 1 1
19 1  26013-120252 BOLT, M12X 25 2 2 2
20 1 172460-82350 ARM, BUCKET 1 1 1
21 1 172460-82360 ARM, BUCKET 1 1 1
22 1 172460-82650  PIN KIT, ARM (97) 1 1 1
23 2 172165-82550  SHIM 2 2 2
24 2 172165-82560  SHIM 2 2 2
25 2 172460-82560  PIN 45X217  (97) 1 1 1
26 2 172165-82570  SHIM 2 2 2
27 2 172460-82590 PIN 45X217 97) 1 1 1
28 2 24761-020000 NIPPLE, GREASE PT1/8 1 1 1
29 2 26116-100802 BOLT, M10X 80 PLATED 2 2 2
30 2 26716-100002 NUT, M10 4 4 4
31 1 172147-84401-4 LINKASSY, BUCKET 1 1 1
31-1 1 172460-82380-4 LINK, BUCKET 1 1 1 R
(A=M/#21982) (B=M/#21982) (C=M/#21982)
32 2 172112-83500 BUSH, PIN 2 2 2
33 2 172112-86250 BUSH, PIN 2 2 2
34 2 933126-44500  SEAL, DUST 45X55X4 6 6 6
34-1 2 172168-81410  SEAL, DUST 6 6 6 R
(A=M/#22132) (B=M/#22132) (C=M/#22132)
35 1 172426-84450  LINK, BUCKET 1 1 1
36 2 172112-83500 BUSH, PIN 2 2 1
38 2 172112-86250 BUSH, PIN 2 2 1
39 2 933126-44500  SEAL, DUST 45X55X4 6 6 1
39-1 2 172168-81410 SEAL, DUST 6 6 R 1
(A=M/#22132) (B=M/#22132)
40 1 172151-03050 LABEL 1 1 1
41 1 24761-020000  NIPPLE, GREASE PT1/8 2 2 2

Yes

Yes

N:Old <T»TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++

Yes' Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702  VEHICLE VIO40-2(JP,EX) 0CK10-M37702  Fig.98

i (A)=VI040-2C(IP) (D)=
Fig.98. ARM & BUCKET LINK (-vios02c0P) or
(C)=VIO40-2P(EX) (F)=

No. Lev. Parts No. Description Qty I R

@ B € O E @

42 1 172460-81890 ARM ASSY 1 1
44 2 172020-10620 SEAL, DUST 2 2
45 2 172445-81360 BUSH 2 2
46 2 172112-83500 BUSH, PIN 4 4
47 2 172168-81410 SEAL, DUST 4 4
Remarks Yes No Yes No
(1)OPTIONAL. BUCKET HOOK SPEC. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702 VEHICLE VIO40-2(JP,EX)

Fig.99. ARM & BUCKET LINK(CRANE SPEC.)

23 23 INC. 24~31.

(A)=VI040-2C(JP)
(B)=VI040-2P(JP)
(C)=VI040-2P(EX)

0CK10-M37702 Fig.99
(D)=
(E)=
(F)=

Remarks

(1)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.NO.33-1,38-1
(2)NOT SOLD EXCEPT REF.NO.54 PARTS.

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172183-81160 CLIP, TREE 4 4
2 1 172460-82040 ARM ASSY, CRANE 1 1 W
(A=M/#22163) (B=M/#22163)
4 2 172116-14740 SEAT, SCREW M8X13 5 5
4-1 2 172116-14740 SEAT, SCREW M8X13 1 1 K
(A=M/#22163) (B=M/#22163)
5 2 172162-81050  SEAL, DUST 60X75X6 2 2
5-1 2 172020-10620  SEAL, DUST 2 2 R
(A=M/#22163) (B=M/#22163)
6 2 172445-81360 BUSH 2 2
7 2 172112-83500 BUSH, PIN 4 4
8 2 933126-44500  SEAL, DUST 45X55X4 4 4
8-1 2 172168-81410  SEAL, DUST 4 4 R
(A=M/#22163) (B=M/#22163)
9 1 172164-81670  SPACER 2 2
10 1 172165-82520 SHIM 1 1
11 1 172460-82520 PIN 50X134 1 1
12 1 172165-82530  SHIM 1 1
13 1 172165-82540 SHIM, 50X85X1.6 1 1 z
(A=*2003.03.) (B=*2003.03.)
14 1  172460-82540 PIN 45X138 1 1
15 1 172165-82550  SHIM 1 1
16 1 172165-82560 SHIM 1 1
17 1 172165-82570  SHIM 1 1
18 1 22157-120000 WASHER, 12 2 2
19 1 24761-040000 NIPPLE, GREASE B 1 1
20 1 26013-120252 BOLT, M12X 25 2 2
21 1 172460-82350 ARM, BUCKET 1 1
22 1 172460-82360 ARM, BUCKET 1 1
23 1 172460-82650  PIN KIT,ARM (97) 1 1
24 2 172165-82550  SHIM 2 2
25 2 172165-82560  SHIM 2 2
26 2 172460-82560 PIN 45X217 (97) 1 1
27 2 172165-82570  SHIM 2 2
28 2 172460-82590  PIN 45X217  (97) 1 1
29 2 24761-020000 NIPPLE, GREASE PT1/8 1 1
30 2 26116-100802 BOLT, M10X 80 PLATED 2 2
31 2 26716-100002 NUT, M10 4 4
32 1  794130-71410  PIN ASSY, BALL 1 1
33 1 172425-84401 LINK, BUCKET 1 1
33-1 1 172425-84402 LINK, BUCKET 1 1 F
(A=M/#21999) (B=M/#21999)
35 2 172112-86250 BUSH, PIN 2 2
36 2 24761-020000  NIPPLE, GREASE PT1/8 2 2
37 2 933126-44500  SEAL, DUST 45X55X4 4 4
37-1 2 172168-81410 SEAL, DUST 4 4 R
(A=M/#22132) (B=M/#22132)
38 1 172425-84451 LINK, BUCKET 1 1
38-1 1  172425-84452 LINK, BUCKET 1 1 F
(A=M/#21999) (B=M/#21999)
40 2 172112-86250 BUSH, PIN 2 2

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702 VEHICLE VIO40-2(JP,EX)
Fig.99. ARM & BUCKET LINK(CRANE SPEC.)

23 23 INC. 24~31.

0CK10-M37702 Fig.99

(A)=VI040-2C(JP) (D)=
(B)=VI040-2P(JP) B)=
(C)=VIO40-2P(EX) (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
41 2 24761-020000  NIPPLE, GREASE PT1/8 2 2
42 2 933126-44500  SEAL, DUST 45X55X4 4 4
42-1 2 172168-81410  SEAL, DUST 4 4 R
(A=M/#22132) (B=M/#22132)
43 1 172425-84470 PIN 1 1
44 1 172460-84100 HOOK ASSY 1 1
45 2 172151-72670 BUSH 1 1
46 2 172460-84110 HOOK ASSY (CRANE 1 1
53 3 24761-020000  NIPPLE, GREASE PT1/8 2 2
54 3 172460-84161 RATCH ASSY, CRANE 1 1 W
(A=M/#22163) (B=M/#22163)
55 2 933126-44500  SEAL, DUST 45X55X4 2 2
55-1 2 172168-81410  SEAL, DUST 2 2 R
(A=M/#22132) (B=M/#22132)
56 1 172125-81280  O-RING 2 2
57 1 172444-17660  CLIP, TREE 5 5 W

(A=M/#22163)

(B=M/#22163)

Remarks

(1)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.NO.33-1,38-1
(2)NOT SOLD EXCEPT REF.NO.54 PARTS.

Yes

N:Old *ies

New, Q:0ld €25 New, R:0ld =5

Yes'

Yes
Yes'

New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702 VEHICLE VIO40-2(JP,EX)
Fig.100. ARM & QUICK HITCH

1BF%

PREVIOUS

(A)=VI040-2C(JP)
(B)=VI040-2P(JP)
(C)=VI040-2P(EX)

0CK10-M37702 Fig.100
)=
©®=
=

254

PREVIOUS

Remarks

(1)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.NO.22-1,30-1
(2)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.NO.32-1,54
(3)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.NO.33-2,35-2

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172183-81160 CLIP, TREE 4 4
2 1 172125-81280 O-RING 2 2
3 1 172960-81490 ARMASSY 1 1 W
(A=M/#22163) (B=M/#22163)
5 2 172162-81050  SEAL, DUST 60X75X6 2 2
5-1 2 172020-10620  SEAL, DUST 2 2 R
(A=M/#22163) (B=M/#22163)
6 2 172445-81360 BUSH 2 2
7 2 172112-83500 BUSH, PIN 4 4
8 2 933126-44500  SEAL, DUST 45X55X4 4 4
8-1 2 172168-81410  SEAL, DUST 4 4 R
(A=M/#22163) (B=M/#22163)
9 1 172164-81670 SPACER 2 2
10 1 172165-82520 SHIM 1 1
11 1 172460-82520  PIN 50X134 1 1
12 1 172165-82530 SHIM 1 1
13 1 172165-82540 SHIM, 50X85X1.6 1 1 z
(A=MXXX) (B=MXXX)
14 1 172460-82540 PIN 45X138 1 1
15 1 172165-82550 SHIM 1 1
16 1 172165-82560 SHIM 1 1
17 1 172165-82570  SHIM 1 1
18 1 22157-120000 WASHER, 12 2 2
19 1  24761-040000  NIPPLE, GREASE B 1 1
20 1 26013-120252 BOLT, M12X 25 2 2
21 1 172958-17120 COLLAR 3 3
22 1  24311-000380 O-RING, 1AP38.0 1 1
22-1 1 172124-46200 O-RING 1 1 F
(A=M/#20736) (B=M/#20736)
23 1 172171-81270  O-RING, 61X6.0 2 2
24 1 172960-83100 BRACKET 1 1
24-1 1 172960-83101 BRACKET 1 1 N
(A=M/#22163) (B=M/#22163)
24-2 1 172960-83102 BRACKET,A 1 1 N
(A=MZZ2Z2Z) (B=MZZ2222)
25 1 172960-83110 BRACKET 1 1
25-1 1 172960-83111 BRACKET 1 1 N
(A=M/#22163) (B=M/#22163)
25-2 1 172960-83112 BRACKET 1 1 N
(A=MHXXXXX) (B=MHXXXXX)
25-3 1 172960-83113 BRACKET,B 1 1 N
(A=MZZ2Z2Z) (B=MZZ2222)
26 1 172960-83120 PIN 2 2
27 1 172960-83130 PIN 1 1
28 1 172958-83140  BOLT 3 3
29 1 172960-83140 PIN 1 1
30 1 172960-83150  PIN 45X299 1 1
30-1 1 172960-83151-1 PIN 45X299 1 1 F
(A=M/#20736) (B=M/#20736)
31 1 172958-83171 PLATE, LOCK 1 1
32 1 172960-83190  ROCK PIN 1 1

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702 VEHICLE VIO40-2(JP,EX)
Fig.100. ARM & QUICK HITCH

1BF%

PREVIOUS

(A)=VI040-2C(JP)
(B)=VI040-2P(JP)
(C)=VI040-2P(EX)

0CK10-M37702 Fig.100
)=
©®=
=

254

PREVIOUS

Remarks

(1)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.NO.22-1,30-1
(2)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.NO.32-1,54
(3)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.NO.33-2,35-2

No. Lewv. Parts No. Description |
A B (€ O (E) (F)

32-1 1 172960-83191 PIN ASSY, LOCK 1 1 S
(A=M/#20823) (B=M/#20823)

33 1 172960-83250 GUARD ASSY 1 1

33-1 1 172960-83251  GUARD ASSY 11 N
(A=M/#20904) (B=M/#20904)

33-2 1 172960-83252 GUARD ASSY 1 1 F
(A=M/#21238) (B=M/#21238)

34 1 172960-83280  PLATE 1 1

34-1 1 172960-83281 PLATE, RUBBER 1 1 S
(A=M/#20904) (B=M/#20904)

35 1 172960-83290  PLATE ASSY 1 1

35-1 1  172960-83291 PLATE ASSY 1 1 S
(A=M/#20904) (B=M/#20904)

35-2 1 172960-83292 PLATE ASSY 1 1 F
(A=M/#21238) (B=M/#21238)

35-3 1 172960-83272 PLATE ASSY 1 1 S
(A=M/#21564) (B=M/#21564)

36 1 172141-99320  SHIM, 35X2.3 1 1

36-1 1 172960-83210 COLLAR 1 1 N
(A=M/#20904) (B=M/#20904)

37 1 22113-080000 WASHER, 8 1 1

37-1 1 172958-83330 WASHER 1 1 S
(A=M/#20823) (B=M/#20823)

38 1 22137-080000  WASHER, 8 3 3

39 1 22137-100000 WASHER, 10 2 2

40 1 22242-000350 RING, 35 1 1

41 1 22252-000350 RING, 35 2 2

42 1 22252-000400 RING, 40 2 2

43 1 22273-000060 RING, E-6 1 1 z
(A=M/#20732) (B=M/#20732)

44 1 24761-020000 NIPPLE, GREASE PT1/8 5 5

45 1 26013-100202 BOLT, M10X 20 2 2

46 1 26013-120302 BOLT, M12X 30 1 1

47 1 26116-080202 BOLT, M8X 20 PLATED 3 3

48 1 26116-100802 BOLT, M10X 80 PLATED 1 1

49 1 26716-100002 NUT, M10 2 2

50 1 22157-120000 WASHER, 12 1 1

51 1 172960-83310 COVERASSY 1 1

51-1 1  172960-83311 COVER ASSY 1 1 N
(A=M/#20904) (B=M/#20904)

51-2 1 172960-83312 COVERASSY 1 1 N
(A=M/#22163) (B=M/#22163)

52 1 26013-080162 BOLT, M8X 16 2 2

53 1 172141-84601  SHIM 1 1
(A=M/#20736) (B=M/#20736)

54 1 26756-060002 NUT, LOCK M6 1 1
(A=M/#20823) (B=M/#20823)

55 1 172960-81890  ARMASSY 1

57 2 172020-10620  SEAL, DUST 2

58 2 172445-81360 BUSH 2

59 2 172112-83500 BUSH, PIN 4

Yes Yes

N:Old <T»TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++

Yes' Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702 VEHICLE VIO40-2(JP,EX)
Fig.100. ARM & QUICK HITCH

1BF%

PREVIOUS

0CK10-M37702 Fig.100

254

PREVIOUS

Remarks

(1)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.NO.22-1,30-1
(2)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.NO.32-1,54
(3)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.NO.33-2,35-2

(A)=VI040-2C(IP) (D)=
(B)=VI040-2P(JP) B)=
(C)=VIO40-2P(EX) (F)=
No. Lev. Parts No. Description Qty |
A B (€ O (E) (F)
60 2 172168-81410 SEAL, DUST 4
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702 VEHICLE VIO40-2(JP,EX)
Fig.101. BUCKET(650S)

(A)=VI040-2C(JP)
(B)=VI040-2P(JP)
(C)=VI040-2P(EX)

0CK10-M37702 Fig.101
)=
©®=
=

WA
REPAIR PARTS

29

—
31

30

furtBl/ 3y R
FOR ANOTHER COPORATION BUCKET

J4 99 By FiEH
QUICK HITCH SPEC.

Remarks
(1)REPAIR PART
(2)FOR ANOTHER COPORATION BUCKET.

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172460-82100 BUCKET ASSY, 650S 1 1
1-1 1 172460-82101 BUCKET ASSY, 650S 1 1 1 R
(A=M/#20990) (B=M/#20990)
2 2 172460-82110 BUCKET ASSY 1 1
2-1 2 172460-82111 BUCKET ASSY 1 1 1 R
(A=M/#20990) (B=M/#20990)
3 2 172460-82180 CUTTER, SIDE 1 1 1
4 2 172460-82200 CUTTER, SIDE 1 1 1
5 2 172460-82220  BOLT 6 6 6
6 2 172460-82230 NUT 6 6 6
7 2 22217-160000 WASHER, SPRING 16 6 6 6
8 2 772151-81610-4 TEETHASSY 4 4
8-1 2 772151-81611 TEETHASSY 4 4 4 R
(A=M/#21891) (B=M/#21891)
9 3 172151-81600-4 TOOTH, POINT 4 4
9-1 3 172448-82570  TOOTH, POINT 4 4 4 R
(A=M/#21891) (B=M/#21891)
10 3 172151-81620  PIN ASSY, LOCK 4 4
10-1 3 172448-82960 PIN ASSY, LOCK 4 4 4 R
(A=M/#21891) (B=M/#21891)
11 4  172151-81630 PIN 4 4
11-1 4 172448-82580  PIN, LOCK 4 4 4 R
(A=M/#21891) (B=M/#21891)
12 4  172151-81640  LOCK,RUBBER BIN 4 4
12-1 4 172448-82590 RUBBER, PIN 4 4 4 R
(A=M/#21891) (B=M/#21891)
13 3 172151-81610  ADAPTER 4 4
13-1 3 172151-81611 ADAPTER 4 4 4 R
(A=M/#21891) (B=M/#21891)
14 1 172176-81950  PIN KIT, BUCKET 2 2 2
15 2 172176-81560 PIN 45X271 CMP 2 2 2
16 2 172176-81640 COLLAR 2 2 2
17 2  24761-020000 NIPPLE, GREASE PT1/8 2 2 2
18 2 26116-100752 BOLT, M10X 75 PLATED 2 2 2
19 2 26716-100002 NUT, M10 4 4 4
20 2 172124-81930  SHIM, 45X0.8 2 2
20-1 2 172165-82550  SHIM 2 2 2 R
(A=M/#22163) (B=M/#22163)
21 2 172124-81940  SHIM, 45X1.2 2 2
21-1 2 172165-82560  SHIM 2 2 2 R
(A=M/#22163) (B=M/#22163)
22 1 172960-81600  BUCKET PINKIT Q 2 2
23 2 172960-83170  PIN 45X271Q (GILT) 2 2
24 2 172176-81640 COLLAR 2 2
25 2 26116-100752 BOLT, M10X 75 PLATED 2 2
26 2 26716-100002 NUT, M10 4 4
27 2 172124-81930  SHIM, 45X0.8 2 2
27-1 2 172165-82550 SHIM 2 2 R
(A=M/#22163) (B=M/#22163)
28 2 172124-81940  SHIM, 45X1.2 2 2
28-1 2 172165-82560  SHIM 2 2 R

Yes

N:Old 555 New, Q:0ld
++ CONTINUE ++

No
<No_
Yes'

Yes

New, R:Old £— New, S:Old

Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702 VEHICLE VIO40-2(JP,EX)
Fig.101. BUCKET(650S)

(6508)

WA
REPAIR PARTS

29

—
31

30

J4 99 By FiEH
QUICK HITCH SPEC.

furtBl/ 3y R
FOR ANOTHER COPORATION BUCKET

0CK10-M37702 Fig.101

(A)=VI040-2C(JP) (D)=
(B)=VI040-2P(JP) )=
(C)=VI040-2P(EX) (F)=
No. Lev. Parts No. Description Qty I R
A (B) () O (B ¢
(A=M/#22163) (B=M/#22163)
29 1 172165-86500-4 TOOTH KIT, POINT 4 4 1
29-1 1 172448-82950-1 TOOTH KIT, POINT 4 4 4 R 1
(A=M/#21891) (B=M/#21891)
30 2 172151-81600-4 TOOTH, POINT 4 4 1
30-1 2 172448-82570 TOOTH, POINT 4 4 4 R 1
(A=M/#21891) (B=M/#21891)
31 2 172151-81620 PIN ASSY, LOCK 4 4 1
31-1 2  172448-82960 PIN ASSY, LOCK 4 4 4 R 1
(A=M/#21891) (B=M/#21891)
32 3 172151-81630 PIN 4 4 1
32-1 3  172448-82580 PIN, LOCK 4 4 4 R 1
(A=M/#21891) (B=M/#21891)
33 3 172151-81640 LOCK,RUBBER BIN 4 4 1
33-1 3 172448-82590 RUBBER, PIN 4 4 4 R 1
(A=M/#21891) (B=M/#21891)
34 1 172960-08150 BOLT KIT 10X 75 1 1 1 2
35 2 172176-81640 COLLAR 1 1 1 2
36 2 26116-100752 BOLT, M10X 75 PLATED 1 1 1 2
37 2 26716-100002 NUT, M10 2 2 2 2
38 1 172960-08120 PIN KIT Q45,BUCKET 1 1 1 W 2
(A=FROM 1ST) (B=FROM 1ST) (C=FROM 1ST)
40 1 172960-08130 BOLT KIT 10X 105 1 1 1 W 2
(A=FROM 1ST) (B=FROM 1ST) (C=FROM 1ST)
41 2  26116-101052 BOLT, M10X105 PLATED 1 1 1 W 2
(A=FROM 1ST) (B=FROM 1ST) (C=FROM 1ST)
42 2 26716-100002 NUT, M10 2 2 2 W 2
(A=FROM 1ST) (B=FROM 1ST) (C=FROM 1ST)
43 1 172960-08140 BOLT KIT, 10X125 1 1 1 W 2
(A=FROM 1ST) (B=FROM 1ST) (C=FROM 1ST)
44 2 26116-101252 BOLT, M10X125 PLATED 1 1 1 2
(A=FROM 1ST) (B=FROM 1ST) (C=FROM 1ST)
45 2  26716-100002 NUT, M10 2 2 2 2

(A=FROM 1ST)

(B=FROM 1ST)

(C=FROM 1ST)

Remarks
(1)REPAIR PART

(2)FOR ANOTHER COPORATION BUCKET.

Yes

Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702 VEHICLE VIO40-2(JP,EX)
Fig.102. BUCKET(ATTACHMENT)

1 (7008)
34 (600S)
47 (4509)
6|0 (650H)

1 T T T T T T ]
6 7 4 8 5 3 7 6 2
39 40 37 41 38 36 40 39 35
52 53 50 54 51 49 53 62 48
65 66 63 67 64 62 66 65 61

WA
REPAIR PARTS

75
77
73{74
76
80
79{83
82 | g
84

frt &7y bR
FOR ANOTHER COPORATION BUCKET

(A)=VI040-2C(JP)
(B)=VI040-2P(JP)
(C)=VI040-2P(EX)

0CK10-M37702 Fig.102

)=
©®=
=

I4 v ey FiH
QUICK HITCH SPEC.

Remarks
(1)REPAIR PART
(2)FOR ANOTHER COPORATION BUCKET.

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172461-81900 BUCKET ASSY, 700S 1 1
1-1 1 172461-81901 BUCKET ASSY, 700S 1 1 R
(A=M/#20990) (B=M/#20990)
2 2 172461-81910 BUCKET ASSY 1 1
2-1 2 172461-81911 BUCKET ASSY 1 1 R
(A=M/#20990) (B=M/#20990)
3 2 172460-82180 CUTTER, SIDE 1 1
4 2 172460-82200 CUTTER, SIDE 1 1
5 2 172460-82220  BOLT 6 6
6 2 172460-82230 NUT 6 6
7 2 22217-160000 WASHER, SPRING 16 6 6
8 2 772151-81610-4 TEETHASSY 4 4
8-1 2 772151-81611 TEETHASSY 4 4 R
(A=M/#21891) (B=M/#21891)
9 3 172151-81600-4 TOOTH, POINT 4 4
9-1 3 172448-82570  TOOTH, POINT 4 4 R
(A=M/#21891) (B=M/#21891)
10 3 172151-81620  PIN ASSY, LOCK 4 4
10-1 3 172448-82960 PIN ASSY, LOCK 4 4 R
(A=M/#21891) (B=M/#21891)
11 4  172151-81630 PIN 4 4
11-1 4 172448-82580  PIN, LOCK 4 4 R
(A=M/#21891) (B=M/#21891)
12 4  172151-81640  LOCK,RUBBER BIN 4 4
12-1 4 172448-82590 RUBBER, PIN 4 4 R
(A=M/#21891) (B=M/#21891)
13 3 172151-81610  ADAPTER 4 4
13-1 3 172151-81611 ADAPTER 4 4 R
(A=M/#21891) (B=M/#21891)
14 1 172176-81950  PIN KIT, BUCKET 2 2
15 2 172176-81560 PIN 45X271 CMP 2 2
16 2 172176-81640 COLLAR 2 2
17 2  24761-020000 NIPPLE, GREASE PT1/8 2 2
18 2 26116-100752 BOLT, M10X 75 PLATED 2 2
19 2 26716-100002 NUT, M10 4 4
20 2 172124-81930  SHIM, 45X0.8 2 2
20-1 2 172165-82550  SHIM 2 2 R
(A=M/#22163) (B=M/#22163)
21 2 172124-81940  SHIM, 45X1.2 2 2
21-1 2 172165-82560  SHIM 2 2 R
(A=M/#22163) (B=M/#22163)
22 1 172960-81600  BUCKET PINKIT Q 2 2
23 2 172960-83170  PIN 45X271Q (GILT) 2 2
24 2 172176-81640 COLLAR 2 2
25 2 26116-100752 BOLT, M10X 75 PLATED 2 2
26 2 26716-100002 NUT, M10 4 4
27 2 172124-81930  SHIM, 45X0.8 2 2
27-1 2 172165-82550 SHIM 2 2 R
(A=M/#22163) (B=M/#22163)
28 2 172124-81940  SHIM, 45X1.2 2 2
28-1 2 172165-82560  SHIM 2 2 R

Yes

N:Old 555 New, Q:0ld
++ CONTINUE ++

No
<No_
Yes'

Yes

New, R:Old £— New, S:Old

Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702 VEHICLE VIO40-2(JP,EX)
Fig.102. BUCKET(ATTACHMENT)

1 (7008)
34 (600S)
47 (4509)
6|0 (650H)

1 T T T T T T ]
6 7 4 8 5 3 7 6 2
39 40 37 41 38 36 40 39 35
52 53 50 54 51 49 53 62 48
65 66 63 67 64 62 66 65 61

WA
REPAIR PARTS

75
77
73{74
76
80
79{83
82 | g
84

frt &7y bR
FOR ANOTHER COPORATION BUCKET

No. Lev. Parts No.

(A)=VI040-2C(JP)
(B)=VI040-2P(JP)
(C)=VI040-2P(EX)

Description

0CK10-M37702 Fig.102
)=
©®=
=

I4 v ey FiH
QUICK HITCH SPEC.

Remarks
(1)REPAIR PART
(2)FOR ANOTHER COPORATION BUCKET.

A B () DO () (A
(A=M/#22163) (B=M/#22163)
29 1 172165-86500-4 TOOTH KIT, POINT 4 4
29-1 1 172448-82950-1 TOOTH KIT, POINT 4 4 R
(A=M/#21891) (B=M/#21891)
30 2 172151-81600-4 TOOTH, POINT 4 4
30-1 2 172448-82570  TOOTH, POINT 4 4 R
(A=M/#21891) (B=M/#21891)
31 2 172151-81620 PIN ASSY, LOCK 4 4
31-1 2  172448-82960 PIN ASSY, LOCK 4 4 R
(A=M/#21891) (B=M/#21891)
32 3 172151-81630 PIN 4 4
32-1 3  172448-82580 PIN, LOCK 4 4 R
(A=M/#21891) (B=M/#21891)
33 3 172151-81640 LOCK,RUBBER BIN 4 4
33-1 3 172448-82590 RUBBER, PIN 4 4 R
(A=M/#21891) (B=M/#21891)
34 1 172460-82700 BUCKET ASSY 1 1
34-1 1 172460-82701 BUCKET ASSY 1 1 R
(A=M/#20990) (B=M/#20990)
35 2 172460-82710 BUCKET ASSY 1 1
35-1 2 172460-82711  BUCKET ASSY 11 R
(A=M/#20990) (B=M/#20990)
36 2 172460-82180 CUTTER, SIDE 1 1
37 2 172460-82200 CUTTER, SIDE 1 1
38 2 172460-82220 BOLT 6 6
39 2 172460-82230 NUT 6 6
40 2 22217-160000 WASHER, SPRING 16 6 6
41 2 772151-81610-4 TEETHASSY 4 4
41-1 2 772151-81611 TEETH ASSY 4 4 R
(A=M/#21891) (B=M/#21891)
42 3 172151-81600-4 TOOTH, POINT 4 4
42-1 3 172448-82570  TOOTH, POINT 4 4 R
(A=M/#21891) (B=M/#21891)
43 3 172151-81620 PIN ASSY, LOCK 4 4
43-1 3  172448-82960 PIN ASSY, LOCK 4 4 R
(A=M/#21891) (B=M/#21891)
44 4 172151-81630 PIN 4 4
44-1 4 172448-82580 PIN, LOCK 4 4 R
(A=M/#21891) (B=M/#21891)
45 4 172151-81640 LOCK,RUBBER BIN 4 4
45-1 4 172448-82590 RUBBER, PIN 4 4 R
(A=M/#21891) (B=M/#21891)
46 3 172151-81610 ADAPTER 4 4
46-1 3 172151-81611 ADAPTER 4 4 R
(A=M/#21891) (B=M/#21891)
47 1 172460-82800 BUCKET ASSY 1 1
47-1 1 172460-82801  BUCKET ASSY 1 1 R
(A=M/#20990) (B=M/#20990)
48 2 172460-82810 BUCKET ASSY 1 1
48-1 2 172460-82811 BUCKET ASSY 1 1 R

(A=M/#20990)

(B=M/#20990)

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702 VEHICLE VIO40-2(JP,EX)
Fig.102. BUCKET(ATTACHMENT)

1 (7008)
34 (600S)
47 (4509)
6|0 (650H)

1 T T T T T T ]
6 7 4 8 5 3 7 6 2
39 40 37 41 38 36 40 39 35
52 53 50 54 51 49 53 62 48
65 66 63 67 64 62 66 65 61

WA
REPAIR PARTS

75
77
73{74
76
80
79{83
82 | g
84

frt &7y bR
FOR ANOTHER COPORATION BUCKET

(A)=VI040-2C(JP)
(B)=VI040-2P(JP)
(C)=VI040-2P(EX)

0CK10-M37702 Fig.102
)=
©®=
=

I4 v ey FiH
QUICK HITCH SPEC.

Remarks
(1)REPAIR PART
(2)FOR ANOTHER COPORATION BUCKET.

No. Lewv. Parts No. Description |
A B (€ O (E) (F)

49 2 172460-82180 CUTTER, SIDE 1 1

50 2 172460-82200 CUTTER, SIDE 1 1

51 2 172460-82220  BOLT 6 6

52 2 172460-82230  NUT 6 6

53 2 22217-160000 WASHER, SPRING 16 6 6

54 2 772151-81610-4 TEETHASSY 3 3

54-1 2 772151-81611 TEETH ASSY 3 3 R
(A=M/#21891) (B=M/#21891)

55 3 172151-81600-4 TOOTH, POINT 3 3

55-1 3 172448-82570  TOOTH, POINT 3 3 R
(A=M/#21891) (B=M/#21891)

56 3 172151-81620  PIN ASSY, LOCK 3 3

56-1 3 172448-82960  PIN ASSY, LOCK 3 3 R
(A=M/#21891) (B=M/#21891)

57 4 172151-81630  PIN 3 3

57-1 4 172448-82580  PIN, LOCK 3 3 R
(A=M/#21891) (B=M/#21891)

58 4 172151-81640  LOCK,RUBBER BIN 3 3

58-1 4 172448-82590 RUBBER, PIN 3 3 R
(A=M/#21891) (B=M/#21891)

59 3 172151-81610 ADAPTER 3 3

59-1 3 172151-81611  ADAPTER 3 3 R
(A=M/#21891) (B=M/#21891)

60 1 172460-82900  BUCKET ASSY 1 1

60-1 1 172460-82901 BUCKET ASSY 1 1 R
(A=M/#20990) (B=M/#20990)

60-2 1 172460-82902 BUCKET ASSY 1 1 N
(A=M/#21891) (B=M/#21891)

61 2 172460-82910  BUCKET ASSY 1 1

61-1 2 172460-82911 BUCKET ASSY 1 1 R
(A=M/#20990) (B=M/#20990)

61-2 2 172460-82912 BUCKET ASSY 1 1 N
(A=M/#21891) (B=M/#21891)

62 2 172460-82180 CUTTER, SIDE 1 1

63 2 172460-82200 CUTTER, SIDE 1 1

64 2 172460-82220  BOLT 6 6

65 2 172460-82230 NUT 6 6

66 2 22217-160000 WASHER, SPRING 16 6 6

67 2 772151-81610-4 TEETHASSY 4 4

67-1 2 772151-81611 TEETHASSY 4 4 R
(A=M/#21891) (B=M/#21891)

68 3 172151-81600-4 TOOTH, POINT 4 4

68-1 3 172448-82570  TOOTH, POINT 4 4 R
(A=M/#21891) (B=M/#21891)

69 3 172151-81620  PIN ASSY, LOCK 4 4

69-1 3 172448-82960  PIN ASSY, LOCK 4 4 R
(A=M/#21891) (B=M/#21891)

70 4  172151-81630 PIN 4 4

70-1 4 172448-82580  PIN, LOCK 4 4 R
(A=M/#21891) (B=M/#21891)

71 4 172151-81640  LOCK,RUBBER BIN 4 4

Yes

++ CONTINUE ++

Yes

Yes' Yes'

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702 VEHICLE VIO40-2(JP,EX)
Fig.102. BUCKET(ATTACHMENT)

1 (7008)
34 (600S)
47 (4509)
6|0 (650H)

1 T T T T T T ]
6 7 4 8 5 3 7 6 2
39 40 37 41 38 36 40 39 35
52 53 50 54 51 49 53 62 48
65 66 63 67 64 62 66 65 61

WA
REPAIR PARTS

75
77
73{74
76
80

79{83
82 81

84
ftart 8y b B

FOR ANOTHER COPORATION BUCKET

(A)=VI040-2C(JP)
(B)=VI040-2P(JP)
(C)=VI040-2P(EX)

0CK10-M37702 Fig.102
)=
©®=
=

No. Lewv. Parts No. Description I R
A B (€ O (E) (F)
71-1 4 172448-82590 RUBBER, PIN 4 4 R
(A=M/#21891) (B=M/#21891)
72 3 172151-81610  ADAPTER 4 4
72-1 3 172151-81611 ADAPTER 4 4 R
(A=M/#21891) (B=M/#21891)
73 1 172960-08150 BOLT KIT 10X 75 1 1 2
74 2 172176-81640  COLLAR 1 1 2
75 2 26116-100752 BOLT, M10X 75 PLATED 1 1 2
76 2 26716-100002 NUT, M10 2 2 2
77 1 172960-08120  PIN KIT Q45,BUCKET 1 1 2
(A=FROM 1ST) (B=FROM 1ST)
79 1 172960-08130  BOLT KIT 10X 105 1 1 2
(A=FROM 1ST) (B=FROM 1ST)
80 2 26116-101052 BOLT, M10X105 PLATED 1 1 W 2
(A=FROM 1ST) (B=FROM 1ST)
81 2 26716-100002 NUT, M10 2 2 2
(A=FROM 1ST) (B=FROM 1ST)
82 1 172960-08140  BOLT KIT, 10X125 1 1 2
(A=FROM 1ST) (B=FROM 1ST)
83 2 26116-101252  BOLT, M10X125 PLATED 11 2
(A=FROM 1ST) (B=FROM 1ST)
84 2 26716-100002 NUT, M10 2 2 2

(A=FROM 1ST)

(B=FROM 1ST)

I4 v ey FiH
QUICK HITCH SPEC.

Remarks
(1)REPAIR PART
(2)FOR ANOTHER COPORATION BUCKET.

N:Old *ies

Yes

N Yes'

New, Q:0ld €25 New, R:0ld =5

Yes
Yes'

New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702  VEHICLE VIO40-2(JP,EX) 0CK10-M37702  Fig.103

1 A)=VIO40-2C(JP. D)=
Fig.103. BLADE EB;:VIO40-2PEJP; EE;:
(C)=VI040-2P(EX) (F)=
No. Lev. Parts No. Description Qty |
A B (€ O (E) (F)
16 1 1 172164-81650-1 PIN 45X122 2 2 2
2 1 172164-81670 SPACER 2 2 2
3 1  172112-87840 SHIM 4 4 4
4 1 172460-94100 BLADE ASSY 1 1 1
5 2 172151-72670 BUSH 2 2 2
6 2 172168-81410 SEAL, DUST 4 4 4
7 1 172960-94100 BLADE ASSY 1 1
8 2 172151-72670 BUSH 2 2
9 2 172168-81410 SEAL, DUST 4 4
10 1 172423-94210 PIN 2 2 2
11 1  172124-94310-1 PLATE, LOCK 2 2 2
12 1 22157-120000 WASHER, 12 2 2 2
FL—RYULH 13 1 24761-020000 NIPPLE, GREASE PT1/8 2 2 2
BLADE CYLINDER 14 1 24761-040000 NIPPLE, GREASE B 2 2 2
15 1 26013-100252 BOLT, M10X 25 4 4 4
16 1 26013-120302 BOLT, M12X 30 2 2 2
v FiH
QUICK HITCH SPEC.
Remarks Yes No Yes No
(1)QUICK HITCH SPEC. N:OId‘T>TNew, O:OIdT»‘_SNew, R:Old% New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702  VEHICLE VIO40-2(JP,EX) 0CK10-M37702  Fig.104

; (A)=VI040-2C(JP) (D)=
Fig.104. CRANE KIT(CABIN) (-v1040:200) o
(C)=VI040-2P(EX) (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R
1 1 172460-08610 CRANE KIT, CABIN 1
1-1 1 172460-08611 CRANE KIT, CABIN 1 N
(A=MXXXXX)
1-2 1 172460-08612 CRANE KIT, CABIN 1 R
(A=MXXXXX)

SEIR (% £2)
Fig. 1 LABEL (CABIN)

HER
Fie. 9 AGCESSORY

BRSO -2
Fig. 19 ELECTRIC PART (GRANE SPEC.)

EfTLI—
Fig. 94  TRAVEL LEVER

hix—(ITL—L4)
Fig. 41 COVERFRANE)

STt & = rYYY R (T L— SR
Fig. 47  SEAT & SEAT MOUNT (CRANE SPEC.)

T_Loy 8 (FrE)
Fig. D7 BOON CYLINDER(GABIN

TUJ A BrLT (5 — A
Fig. 171 SOLENOID VALVE (CRANE SPEC.)

HOLD VALVE (BOOM) (CRANE SPEC.)

1_

_| Fis. 79 o0 vAVE G CralE 0 T
* Bt - -

CABIN SPEC. HERE () 8 —2)
Fig. 84

HYD. OIL PIPING (RETURN)

HERYE (T—L4)
Fig. 86 HD.0IL PiPING BoOW

HMERE (P TO)
_| Fig. 87  HD_0IL PIPING(.T.0.)

avra—LEEGLIT—ay ra—LRLT L= n8)
Fie. 91  GONTROL PIPING(V. -C. V-CRENE)

AV PA—LVRE(AVIAILFFIOY 2 9 L—vith)
Fig. 94 controL PIPING (4 WAY MULTI 2:C)

a Yy kA—LEE (h—IL B/ D) (9 L— oAt
Fig. 95 conTROL PIPING (HOLD VALVE) (CRANE)

J—L & T—LT5H9k
Fig. 97 0O & BOOW BRACKET

R—=IL BT (T—L4) (9 L—24)
Fig. 18

T—Lh & 7y b)Y (O L—88H)
Fie. 99 AR & BUGKET LINK(CRANE SPEC.)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37702 VEHICLE VIO40-2(JP,EX)
Fig.105. CRANE KIT(CANOPY)

$EIR (% / ©)
Fig. 2 LABEL (CANOPY)

HER
Fie. 9 AGCESSORY

BRSO -2
Fig. 19 ELECTRIC PART (GRANE SPEC.)

EfTLI—
Fig. 94  TRAVEL LEVER

Y—bk & V=TIV MO -0
Fig. 47  SEAT & SEAT WOUNT (CRANE SPEC.)

XY/ E & v/ EXITF
Fig. D3 GANOPY & CANOPY NOUNT

T_Ly 8 (Fx/ E)
Fig. D8 BoON CYLINDER (CANOPY)

TUJ A BrLT (5 — A
Fig. 171 SOLENOID VALVE (CRANE SPEC.)

R—IL BT (T— L) (U L—i18)
Fig. 18 HOLD VALVE (BOOM) (CRANE SPEC.)

1 —
_| Fis. 79 o0 vAVE G CralE 0 T
S/ CtHH = :

CANOPY SPEC. HERE (Y 2—2)
Fig. 84 .ol PIPING (RETURN)

HERYE (T—L4)
Fig. 86 HD.0IL PiPING BoOW

HMERE (P TO)
_| Fig. 87  HD_0IL PIPING(.T.0.)

avra—LEEGLIT—ay ra—LRLT L= n8)
Fie. 91  GONTROL PIPING(V. -C. V-CRENE)

AV PA—LVRE(AVIAILFFIOY 2 9 L—vith)
Fig. 94 controL PIPING (4 WAY MULTI 2:C)

a Yy kA—LEE (h—IL B/ D) (9 L— oAt
Fig. 95 conTROL PIPING (HOLD VALVE) (CRANE)

J—L & T—LT5H9k
Fig. 97 0O & BOOW BRACKET

T—Lh & 7y b)Y (O L—88H)
Fie. 99 AR & BUGKET LINK(CRANE SPEC.)

0CK10-M37702 Fig.105

(A)=VI040-2C(JP) (D)=
(B)=VI040-2P(JP) )=
(C)=VIO40-2P(EX) (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R
1 1 172460-08600 CRANE KIT, CANOPY 1
1-1 1 172460-08601 CRANE KIT, CANOPY 1 N
(B=MXXXXX)
1-2 1 172460-08602 CRANE KIT, CANOPY 1 R
(B=MXXXXX)

Yes

N:Old 555 New, Q:0ld

No
<No_
Yes'

Yes

New, R:Old £— New, S:Old

Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



Parts No. Index

Parts No.

101504-55101
101720-55750
102103-55520
104200-11920
104200-55321
104200-55330
104200-55341
104200-55750
105340-55040
110250-55610
119160-12060
119247-77100

119255-44660
119620-66820
119650-77910
119808-12520
119808-12540
119866-12540
121250-49121
121256-44600
121257-55720
121257-55731
121450-44531
121470-44540

121470-44581
124064-55510
124450-44550
124450-44560
124701-11911
124764-44810
124764-44920
124766-59050

129030-13591
129030-13592
129030-13593

129136-77200
129211-77920
129335-55700
129400-13201

Parts No.

129400-13201
129466-96240
129612-52100
129900-44700
171064-44510
171064-44520

171081-55910
172020-10280

172020-10620

172068-28490

172110-45050
172112-38041

172112-38051

172112-38130

172112-38140

172112-75780
172112-77361
172112-83500

172112-86250

172112-87840
172113-12522
172116-14740

Fig. No.

11

98

99
100

39

31

80

98

99
100

98
99
103

97

Ref. No.

Parts No.
172116-14740

172116-46630
172116-74150

172116-74540

172116-75850-7

172116-76381

172117-53320

172117-83970-2
172119-35010-2

172122-13310
172122-17190
172122-17730
172122-37710
172122-37752
172122-37782
172122-37810
172122-37820
172122-37844
172122-46590

172122-55061

172122-57620
172122-70350

172122-70410
172122-70460
172122-73430
172122-73470
172122-73480

172122-79890
172122-79920

70
71

72

Parts No.
172122-79930

172123-76121

172124-13230-3

172124-17640

172124-37120

172124-46200

172124-65480
172124-70010
172124-70030
172124-70050
172124-73700
172124-76160

172124-81930

172124-81940

102

101

102

12




Parts No. Index

Parts No.

172124-94310-1

172125-03950
172125-81280

172126-11510

172126-16540

172137-12270
172137-16560

172137-46040

172137-73700
172137-73860
172137-76580
172141-03160
172141-03202

172141-03360

172141-03390
172141-14260
172141-17150
172141-41340
172141-41360

172141-41370

Fig. No.
103

6
98
99

100

Ref. No.

11
20
2
56
2
19
56
1
44
1
3
26
31
26

66

=
w oo u

Parts No.
172141-41370

172141-50890
172141-70110
172141-72190
172141-72420
172141-73770
172141-76180

172141-76220

172141-77800
172141-84601
172141-99320
172142-03302

172142-14421
172142-62300
172142-72260
172142-73800
172142-76181

172142-77150

172146-13101-1
172146-13111-1

172146-45610
172146-61370

172147-03210

Fig. No.

34
37
39

Ref. No.

28
2
6

a7
2

19
3

13

27
3

N
P~NOFRPOWWURWWNWWOU

I

Parts No.

172147-03210
172147-70020
172147-70070
172147-70090
172147-70110
172147-70120
172147-70210
172147-70220
172147-70360
172147-70370
172147-70390
172147-70500
172147-70520
172147-70540
172147-82140

172147-84401-4

172148-70301
172148-70340
172148-72050
172148-73870
172149-66550

172151-03050
172151-03540

172151-03551

172151-45010
172151-53430
172151-71590
172151-71591
172151-71840
172151-71841
172151-71870
172151-71880
172151-71881
172151-72270

172151-72540

w

o W

-1
-1

-1
-1

Parts No.
172151-72540

172151-72580
172151-72591

172151-72670

172151-72710
172151-72711
172151-72870

172151-72940
172151-74601

172151-74740
172151-76580

172151-81600-4

172151-81610

172151-81611

172151-81620

101
102

101
102

101

102

-1
-1

-1
-1




Parts No. Index

Parts No.
172151-81630

172151-81640

172155-71200
172156-65690
172157-03130

172157-03740
172157-45990
172157-58830
172157-76441
172162-12480
172162-13200

172162-14200
172162-17180
172162-17601
172162-17602
172162-18040
172162-46690
172162-61500
172162-61870
172162-69050

172162-69470
172162-69480
172162-69490
172162-69500
172162-69510

172162-69520

Fig. No.

101

102

101

102

52

52

52

52

Parts No.
172162-69541

172162-76131
172162-76180

172162-81050

172162-82980
172164-03510

172164-03520

172164-03540

172164-12110
172164-12160
172164-12200
172164-12230

172164-13100-1
172164-13110-1

172164-14630
172164-16370
172164-17630
172164-19210
172164-19310
172164-37351
172164-45041
172164-45050
172164-45061
172164-45070
172164-45080
172164-45090
172164-45880

172164-45970

Fig. No.

52

Ref. No.

21
78
2
6
34
3
58

=N
O©OOWOIUTWOOo Ul

w P
NP

Parts No.
172164-45980

172164-62430
172164-62431
172164-65730

172164-66170

172164-66480
172164-66650
172164-76330

172164-76650
172164-76950

172164-81650-1

172164-81670

172165-03240

172165-03261

172165-03460

172165-13220
172165-13610
172165-18630
172165-18670
172165-45071
172165-45490
172165-45970
172165-46340
172165-47550
172165-47871
172165-47980
172165-47990

Parts No.

172165-53500
172165-62800

172165-66230

172165-69190

172165-71200

172165-72310
172165-72320

172165-75450-6

172165-75460
172165-75481
172165-76860
172165-81710
172165-81750

172165-81760

172165-81770
172165-82520

172165-82530

172165-82540

172165-82550

172165-82560

99

100
101

102

98

-1
-1
-1
-1




Parts No. Index

Parts No.
172165-82560

172165-82570

172165-82580
172165-82590
172165-82600
172165-86500-4

172168-13150-1
172168-13181-1
172168-46760
172168-65760
172168-65790
172168-65800
172168-71101-1

172168-76162
172168-81410

172171-14300
172171-14610
172171-72130
172171-81270

Fig. No.

99

100
101

102

98

63
64

98

99

. No.

Parts No.
172173-03250

172173-76101

172173-76121

172175-12230
172175-12350
172175-12370
172175-17120
172175-65641
172175-65680
172175-65870
172175-72550
172175-73700
172175-73710
172176-07330
172176-47870
172176-67110
172176-68030
172176-73290

172176-73560
172176-73590
172176-73600
172176-73690
172176-73880
172176-73910
172176-73930
172176-73940

172176-76580
172176-81560

172176-81640

Fig. No.

Ref. No.

Parts No.
172176-81640

172176-81700
172176-81710
172176-81950

172183-03250

172183-03280

172183-05330
172183-14250
172183-16560

172183-46440
172183-73770
172183-81160

172186-13590
172186-45840
172186-72480

172186-76430
172187-03210
172187-03220
172187-03690
172187-03750

172187-03781

172187-11121
172187-14430
172187-14470
172187-16560

172187-16780
172187-17070
172187-17080

102

Parts No.
172187-17090
172187-17100
172187-17200
172187-17220
172187-17280
172187-17290
172187-17301

172187-17320

172187-17341

172187-17350

172187-17360

172187-17371

172187-17380

172187-17470

172187-17480

172187-17520

172187-17560

172187-17570

172187-17730
172187-17740
172187-17882
172187-17883
172187-18410

172187-37502-1

172187-37530
172187-37540
172187-37550
172187-45650

21

21

21

21

21

21

21

19
21




Parts No. Index

Parts No.

172187-45651
172187-45760

172187-45870
172187-45880
172187-46400
172187-46430
172187-53320
172187-61421

172187-61800
172187-61840
172187-64830
172187-64831
172187-64900
172187-65210
172187-66320
172187-68050
172187-74540
172187-76310
172187-77110
172187-77111
172187-77112
172187-77810
172187-78580
172187-81970

172190-12420
172190-16500
172190-17220
172312-17250
172312-17650
172312-74790

172312-77820
172421-72770
172422-65750

172422-66150
172422-72470
172422-74110
172422-74220

172422-74370

Ref. No.

20

-1

Parts No.
172422-74370

172422-76190
172422-76191
172422-78760
172423-03761

172423-37300

172423-37301-1
172423-37330-2
172423-37360-2

172423-37370
172423-38600
172423-38601
172423-38602
172423-38603
172423-50810
172423-72530
172423-72540
172423-72701
172423-72710
172423-72731

172423-72800

172423-73330
172423-73340
172423-73350
172423-73360
172423-73370
172423-73380
172423-73410
172423-73470
172423-73480
172423-73490
172423-73510
172423-73560
172423-73600
172423-73650
172423-73690
172423-77180
172423-78430
172423-78431
172423-94210
172425-03350

Ref. No.

33

-1
-1

-2
-3

Parts No.
172425-03720

172425-16741
172425-17630

172425-38120

172425-38150

172425-38160

172425-38170

172425-38180

172425-38190

172425-38200

172425-38210

172425-61222
172425-61260
172425-73410
172425-73420
172425-73440
172425-73450
172425-73490
172425-73510
172425-73520
172425-73530
172425-73540
172425-73550
172425-77050
172425-77080
172425-77090
172425-84401
172425-84402
172425-84451
172425-84452

Fig. No.

31

31

31

31

31

4 -1
17 -1

5-1
18 -1

Parts No.
172425-84470

172426-84450
172433-64510
172433-64511
172434-61170
172434-61200
172437-03241
172437-03250
172437-03300
172437-03310
172437-03321
172437-03341
172437-03351
172437-03360
172437-03371
172437-03380
172437-03390
172437-03401
172437-03411
172437-03421

172437-03422
172437-03431

172437-03460
172437-03470

172437-03500
172437-03510

172437-03530
172444-03170

[EY
RPOOUORWNRFPOODOOODODOODRFRODNDODNDODODN0DHDNO® OO OO




Parts No. Index

Parts No.
172444-03170

172444-03180

172444-03181

172444-03190

172444-03210

172444-03240

172444-03280

172444-03290

172444-03330

Fig. No.

~
~NONOORAWNREPNORWONEPNOORWONPNORARWONEPEPNOORONPNOORARWONEPEPNORWONEPNORWON

Ref. No.

8
8

OOOOWWOOWOWWOWWOWWOWWOWO O W

Voo
RPRRRPRRPPE

Parts No.

172444-13210
172444-13220
172444-14260
172444-14410
172444-17660

172444-65190
172444-68650
172444-68810
172444-72430
172444-72890
172444-73802
172444-73810
172444-73831
172444-73840
172444-73880
172444-76140
172444-78800
172445-03180
172445-03220
172445-03230
172445-18130
172445-57600
172445-62010
172445-65460
172445-65620
172445-66750
172445-69320
172445-69400
172445-69420
172445-69740
172445-72670

172445-76150

52
52
51
63

84

Parts No.
172445-81360

172447-13550

172447-17140
172447-75600
172448-54120

172448-72650

172448-74720
172448-74760

172448-74770

172448-74780

172448-74790

172448-74810
172448-74820
172448-74830
172448-74840
172448-74850
172448-74860
172448-74870
172448-74880
172448-74890
172448-74910

172448-74920

172448-74930

172448-74950

Fig. No.

98

75
75

74
75

74
75

74
75

74
75

Ref. No.

5
45
6
6
58

-1
-1
-1

Parts No.

172448-74950
172448-74960

172448-74970

172448-74980
172448-74990
172448-82570

172448-82580

172448-82590

172448-82950-1

172448-82960

172450-03200

172452-73480
172455-03320

172455-03340

Fig. No.

75
74
75

74
75

75
75
101

102

101

102

101

102

101
102
101

102

o1 o1
PRPRPOO~NORNWN PR




Parts No. Index

Parts No.
172455-03340

172455-03520

172455-17170
172455-29140

172455-46890
172455-46900
172455-46901
172455-46940
172455-46941
172455-46950
172455-53330
172455-57650
172455-57661
172455-61580
172455-61600
172455-61720
172455-63230

172455-64200

172455-64600

172455-64610

172455-65060
172455-65230
172455-65800
172455-65970
172455-67310
172455-67320
172455-67330
172455-67340
172455-67350

172455-67360

Fig. No.

49

49

49

49

Parts No.
172455-67440

172455-67550
172455-67610
172455-67710
172455-67770
172455-67870
172455-67880
172455-67900
172455-67910
172455-67950
172455-67951
172455-67970
172455-67990
172455-69140

172455-69170
172455-69200
172455-69250
172455-69290
172455-69300

172455-69410
172455-69490
172455-69520

172455-74030
172455-74240

172455-74320
172455-74660
172455-74670
172455-74680
172455-74690
172455-74700
172455-74701

172455-74710

172455-75290
172455-75300
172455-75320
172455-75330
172455-76220

Fig. No.

49

52

52

52

52

Parts No.
172455-77110

172455-77120

172455-77130
172455-77140

172455-77150
172455-77160
172455-77170
172455-77180
172455-77190
172456-13310
172456-13480
172456-53700
172457-08600
172457-72230
172457-72240
172457-76100
172458-03140

172458-03180

172458-03181

172458-03190

172458-03200

ORWONRFRPODMONRFPORWONRFRPORARNREFEOON

Ref. No.

O ~N~NOODUIOAbAW

-1
-1
-1
-1

-1
-1

-1
-1

Parts No.

172458-03200
172458-03210

172458-03220

172458-03230

172458-03231

172458-03240

172458-03260

172458-03270

172458-03280
172458-03310
172458-03320
172458-03330

172458-03550

Fig. No.

ANPFRPORWONRFPORARWONFPOORARWNERP~NORMWOWNEN

(&)]

w

w
ORRPOUANRNDMRLO

A b
(]

S
(o]

GBNBE

-1
-1
-1
-1
-1




Parts No. Index

Parts No.

172458-03550
172458-03560

172458-03570

172458-03600

172458-03900

172458-08520
172458-12100
172458-13970

172458-14370
172458-16140
172458-16550
172458-16560
172458-16561
172458-16580
172458-16610
172458-16611
172458-16612
172458-16620
172458-16650
172458-16690
172458-16700
172458-17100
172458-17210
172458-17220
172458-17230
172458-17250
172458-17251
172458-17400

172458-17410
172458-17420
172458-17500
172458-17501

172458-17550
172458-17551

Fig. No.

75
1
2

~

~
AR bhrR,rOOOBRANRFROOO A

w W
OONNOONOWNPFRPOOOURWNOORPWNRPPEPPRPUOIOOANORLNRRE

e

Parts No.

172458-17620
172458-17640
172458-17700

172458-17790
172458-17791
172458-17800
172458-17801
172458-17820
172458-17821
172458-17840
172458-17841
172458-17860
172458-17861
172458-17870
172458-17880
172458-18700
172458-18800
172458-18820
172458-18850
172458-18860
172458-18870
172458-18880
172458-18910
172458-18930
172458-18940
172458-18950
172458-37120
172458-45011
172458-45030
172458-45050
172458-45051
172458-45070
172458-45100
172458-45140
172458-45180
172458-45200
172458-45230
172458-45250
172458-45401

172458-45402-1

172458-45500
172458-45510
172458-45521
172458-45540
172458-45700
172458-45720
172458-45800

Parts No.

172458-45850
172458-45900
172458-45920
172458-45950
172458-46100
172458-46120
172458-46121
172458-46230
172458-46280
172458-46290
172458-46350
172458-46370
172458-46371
172458-46380
172458-46600
172458-46720

172458-46730

172458-46790
172458-46950
172458-47601
172458-47621
172458-47640
172458-47680
172458-47710
172458-50480
172458-61200
172458-61260

172458-61261
172458-61300
172458-61351
172458-61352
172458-61390
172458-61510

172458-61520
172458-61521
172458-61530
172458-61531

172458-61540
172458-61560
172458-61580
172458-61590
172458-61600

Parts No.

172458-61640
172458-61650
172458-61791
172458-61820

172458-62110
172458-62200
172458-62400
172458-62410
172458-62430
172458-62500
172458-62520
172458-63100
172458-63110
172458-63120
172458-63130
172458-63140
172458-63300
172458-63350
172458-63360
172458-63400

172458-63410
172458-63420
172458-63450
172458-63460
172458-63470
172458-63480
172458-63520
172458-63540
172458-63550
172458-63570

172458-63580
172458-63600

172458-63610
172458-63620

172458-63630
172458-63640

172458-63650
172458-63670

172458-63680

172458-63700




Parts No. Index

Parts No.
172458-63730

172458-63760
172458-63770
172458-63790
172458-63800
172458-63900
172458-63930
172458-63950
172458-63960
172458-63970
172458-63980

172458-63990
172458-64050

172458-64060

172458-64070

172458-64080

172458-64090

172458-64100

172458-64110

172458-64140
172458-64150
172458-64160
172458-64170
172458-64180

172458-64440

Fig. No.

51

Ref. No.

48
52
62

Parts No.

172458-64441
172458-64510

172458-64590

172458-64600

172458-64610
172458-64650
172458-64660
172458-64680
172458-64690
172458-64700
172458-64710
172458-64740
172458-64890
172458-64950
172458-65020
172458-65021
172458-65050
172458-65060
172458-65271
172458-65530
172458-65531
172458-65560
172458-66720
172458-66780
172458-66790

172458-66800

172458-67020

172458-67090
172458-67100
172458-67110

52

52

53
53

Parts No.
172458-67340

172458-67440
172458-67510
172458-67520
172458-67550
172458-67570
172458-67610

172458-67640
172458-67650

172458-67670
172458-67680
172458-67801
172458-67802
172458-67803
172458-67810
172458-67820
172458-67830
172458-67840
172458-67850

172458-67860
172458-67870

172458-67880
172458-67900

172458-67910
172458-67920

172458-67940
172458-67960
172458-67970
172458-67980

172458-67981

Fig. No.

51
51
51
51
51
51
51

52
52

51

51

51
51

51
51

51
51

52
49
49
49

49

Ref. No.

65

Parts No.
172458-68001
172458-68850
172458-68851
172458-68990
172458-69000
172458-69090
172458-69100
172458-69200
172458-69210
172458-69220
172458-69230
172458-69240
172458-69250
172458-69260
172458-69270
172458-69280
172458-69320
172458-69400
172458-69580
172458-69590
172458-69600
172458-69601
172458-69730
172458-69760
172458-69770
172458-69790
172458-69830
172458-69900
172458-69910
172458-69920
172458-69930
172458-69960

172458-69990

52
52
52
52
52
52
49
49
52
52
52
49
52

52




Parts No. Index

Parts No.

172458-72290
172458-72460
172458-72470
172458-72740
172458-73820
172458-74470
172458-74480
172458-74490
172458-74500
172458-78330

172458-78340

172458-78350

172458-78360
172458-78390

172458-78400
172458-78410
172458-78420

172458-78570

172458-78610
172458-78620
172458-78630
172458-78640
172458-78650
172458-78660
172458-78670
172458-78680
172458-78710
172458-78720
172458-78730
172458-78740
172458-78770
172458-78780
172458-78790
172458-78800
172458-81830
172458-81930
172459-67800
172459-67810

Parts No.

172459-67820
172459-67821
172459-67830
172459-67831
172459-67840
172459-67841
172459-72170

172460-03110

172460-03111

172460-03120

172460-03130

172460-03140
172460-03150

172460-03160

172460-03180

172460-03220

172460-03230

WOAOPRWNRFRPORARPFRPOUORWNPFPOORARWNPFRPWAORWNRPFRPORRWONPFPORARWONRFRPORMWNPRE

-1
-1
-1

-1

Parts No.

172460-03240
172460-03241
172460-03740

172460-08100
172460-08200
172460-08400
172460-08420
172460-08510
172460-08530
172460-08540
172460-08600
172460-08601
172460-08602
172460-08610
172460-08611
172460-08612
172460-08700
172460-11100
172460-11101
172460-11160
172460-11161
172460-11170
172460-11171
172460-11180
172460-11181
172460-11190
172460-11191
172460-11200
172460-11201

172460-11240
172460-11260
172460-11280
172460-11281
172460-11290
172460-11330
172460-11350
172460-11370
172460-11500
172460-11510
172460-11520
172460-11530
172460-11550
172460-11600
172460-11610
172460-11611
172460-11612
172460-11613

Fig.

-1
-2

-2

Parts No.

172460-11710
172460-11711
172460-11780
172460-11800
172460-11870
172460-11900
172460-11950
172460-11951
172460-11970
172460-12100
172460-12120
172460-13170
172460-13190

172460-13200
172460-13210
172460-13230

172460-13240
172460-13250
172460-13270

172460-13280
172460-13290
172460-13291
172460-13420
172460-13480
172460-13710
172460-13720
172460-13730
172460-13740
172460-13750
172460-13760
172460-13770
172460-13780
172460-13790
172460-13800
172460-13820
172460-13830
172460-13850
172460-14220
172460-14330
172460-14340

172460-14600
172460-16100
172460-16101
172460-16110




Parts No. Index

Parts No.

172460-16111
172460-16130
172460-16140
172460-16160
172460-16300
172460-16500
172460-16501
172460-16520
172460-16530
172460-16531
172460-16540
172460-16570
172460-16710
172460-16720
172460-16741
172460-16750
172460-16770
172460-17110
172460-17140
172460-17160
172460-17200
172460-17201
172460-17600
172460-17610

172460-17611

172460-17620

172460-17650
172460-17680
172460-17690
172460-17700
172460-17710
172460-17720
172460-17750
172460-17780
172460-17800
172460-17860
172460-18010
172460-18060
172460-18070
172460-18080
172460-18100
172460-18110
172460-18120
172460-18130

py)
@

[EY

[EnY
CONNNORPPFPNOUORA_W

N
~

14

. No.

Parts No.

172460-18140
172460-18150
172460-18160
172460-18170
172460-18180
172460-18190
172460-18200
172460-18210
172460-18220
172460-18230
172460-18240
172460-18250
172460-18260
172460-18270
172460-18280
172460-18300
172460-18350
172460-18351
172460-18360
172460-18380
172460-18400
172460-18530
172460-18650
172460-18651
172460-18670
172460-18750
172460-18800
172460-18880
172460-18900
172460-18901
172460-18920
172460-18950
172460-18951
172460-18960
172460-18971
172460-19060
172460-19110
172460-19120
172460-19170
172460-19180
172460-19190
172460-19210
172460-19220
172460-19230
172460-19250
172460-19300
172460-19320
172460-19330
172460-19450
172460-37100

Ref. No.

6
20
75

Parts No.
172460-37120

172460-37130

172460-37131-4

172460-37150

172460-37170

172460-37171-1
172460-37172-3

172460-37700
172460-38100
172460-38110
172460-38120
172460-38130
172460-38200
172460-38210
172460-38220
172460-38400
172460-38410
172460-38420
172460-38430
172460-38450

172460-38460
172460-38470
172460-38480
172460-38490
172460-38500
172460-38510
172460-38520
172460-38530
172460-38550
172460-38560
172460-45500
172460-45600
172460-45601

172460-45660
172460-46150

Fig. No.

30
30

30

31
31
31
31
31

31

Ref. No.

-1

-1
-2

Parts No.

172460-46160
172460-46800
172460-46810
172460-50100
172460-50101
172460-53300
172460-53301
172460-53330
172460-53360
172460-53370
172460-53380
172460-53390
172460-54100
172460-54590
172460-61050
172460-61100
172460-61120

172460-61121-2

172460-61130
172460-61140
172460-61150
172460-61160
172460-61170
172460-61200
172460-61240
172460-61260
172460-61270
172460-61320
172460-61321
172460-61322
172460-61380
172460-61390
172460-61400
172460-61460
172460-61480

172460-61500
172460-61550
172460-61600
172460-61650
172460-61690
172460-61730
172460-61740
172460-61760
172460-61761
172460-61790
172460-61800
172460-61810
172460-61900
172460-61910

-1
-2




Parts No. Index

Parts No.
172460-61960

172460-61971-1

172460-62100
172460-62110
172460-62120
172460-62150
172460-62210
172460-62220
172460-62230
172460-64200

172460-64201
172460-64202
172460-64240
172460-64300
172460-64310
172460-64400
172460-64410
172460-64490

172460-64510

172460-64520
172460-64550
172460-64660
172460-64670
172460-64680
172460-64690
172460-64750
172460-64770
172460-64780
172460-65100
172460-65230
172460-65260
172460-65300
172460-65370
172460-65390
172460-65391
172460-65420
172460-65430
172460-65450
172460-65490

Fig. No.

Ref. No.

34
65

-1
-1
-2
-2

Parts No.

172460-65510
172460-65550
172460-65570
172460-65571
172460-65600
172460-65620
172460-65621
172460-65660
172460-65730
172460-65750
172460-65760
172460-65770
172460-65780
172460-65790
172460-65820
172460-65830
172460-65840
172460-65850
172460-65880
172460-65900
172460-65970
172460-68110
172460-68200

172460-68210
172460-68400
172460-68401
172460-68450
172460-68460
172460-72010
172460-72020
172460-72030

172460-72040
172460-72050

172460-72060
172460-72070
172460-72100
172460-72101
172460-72110

172460-72111

N N

H
OO OOFRFRPOWRRFRPRONON

-1
-1
-1

-1

-1
-1

Parts No.
172460-72180

172460-72200

172460-72201

172460-72240
172460-72260

172460-72271
172460-72280

172460-72320
172460-72321
172460-72330
172460-72350
172460-72360
172460-72450
172460-72480
172460-72600
172460-72610

172460-72640-1

172460-72660
172460-72690
172460-72750
172460-72760

172460-72840-1

172460-72850
172460-72880
172460-72900
172460-72930
172460-72940
172460-72941
172460-72950
172460-73100
172460-73110

172460-73120
172460-73130
172460-73140
172460-73150

172460-73160

Fig. No.

57

58

. No.

Parts No.
172460-73170

172460-73180
172460-73190
172460-73200
172460-73210
172460-73220
172460-73230
172460-73240
172460-73250
172460-73260
172460-73270
172460-73280
172460-73290
172460-73300
172460-73310
172460-73320
172460-73330
172460-73340
172460-73350
172460-73360
172460-73370
172460-73380
172460-73390
172460-73400
172460-73410
172460-73420

172460-73430




Parts No. Index

Parts No.

172460-73500
172460-73510
172460-73520
172460-73530
172460-73540
172460-73550
172460-73560
172460-73570
172460-73580
172460-73590
172460-73600
172460-73610
172460-73620
172460-73630
172460-73640
172460-73700
172460-73710
172460-73720
172460-73730
172460-73740
172460-73750
172460-73760
172460-73770
172460-73780
172460-73790
172460-73900

172460-73910

172460-73920
172460-74100
172460-74101
172460-74110
172460-74120
172460-74130
172460-74140
172460-74150
172460-74160
172460-74170
172460-74180
172460-74190
172460-74200
172460-74210
172460-74300

172460-74310

172460-74320

Parts No.
172460-74370

172460-74420

172460-74500
172460-74600
172460-74700
172460-75290
172460-75410
172460-76100
172460-76220
172460-76230
172460-76240
172460-76300
172460-76330
172460-76340
172460-76500
172460-76530
172460-76550
172460-76560
172460-76570

172460-76700
172460-76710
172460-76800
172460-76900
172460-76940
172460-77200
172460-77210
172460-77301

172460-77350

172460-77360

172460-77500
172460-77590
172460-77800
172460-78100
172460-78110

Fig. No.

69

70

Ref. No.

N

Parts No.

172460-78120
172460-78121
172460-78140
172460-78141
172460-78150
172460-78160
172460-78170
172460-78180
172460-78190
172460-78200
172460-78210
172460-78211
172460-78220
172460-78221
172460-78230
172460-78240
172460-78250
172460-78260
172460-78270
172460-78300
172460-78310
172460-78320
172460-78330
172460-78340
172460-78350
172460-78360
172460-78370
172460-78380
172460-78390
172460-78400
172460-78410
172460-78431
172460-78440
172460-78450
172460-78460
172460-78470
172460-78480
172460-78490
172460-78500
172460-78510
172460-78520
172460-78530
172460-78540
172460-78550

172460-78560
172460-78570
172460-78580

172460-78610

Parts No.

172460-78620
172460-78621
172460-78630
172460-78680
172460-78700
172460-78710

172460-78720
172460-78740
172460-78750

172460-78760
172460-78770
172460-78780
172460-78790
172460-78800
172460-78810
172460-78820
172460-78830
172460-78850

172460-78860
172460-79140
172460-79150
172460-81040

172460-81090-1

172460-81400

172460-81500
172460-81710
172460-81740
172460-81800
172460-81810
172460-81820
172460-81890
172460-82040
172460-82100
172460-82101
172460-82110
172460-82111
172460-82180

172460-82200

101
102




Parts No. Index

Parts No.
172460-82220

172460-82230

172460-82300
172460-82350

172460-82360

172460-82380-4

172460-82400
172460-82410
172460-82430
172460-82480
172460-82500
172460-82520

172460-82540

172460-82560
172460-82590
172460-82650

172460-82700
172460-82701
172460-82710
172460-82711
172460-82800
172460-82801
172460-82810
172460-82811
172460-82900
172460-82901
172460-82902
172460-82910
172460-82911
172460-82912
172460-84100
172460-84110
172460-84161

Fig. No.

101
102

101
102

Parts No.

172460-94100
172461-81900
172461-81901
172461-81910
172461-81911
172462-03320
172463-03290
172463-03330
172463-69150

172463-69160
172463-69190
172463-69200
172463-69210

172467-03150
172467-16520
172467-66300
172467-66301
172472-03171
172472-03700
172472-03701
172472-45100
172472-45140
172472-45900
172472-67900
172472-67901
172472-67902
172475-03140
172475-03200
172478-37500
172478-37501
172478-37521
172478-37530
172478-37540
172478-37550
172478-68600
172478-68610
172478-68620
172487-45900
172490-03200

172490-03210

Fig. No.

103
102
102
102
102
6

6

6
51

51
51
51

51

Ref. No.

Parts No.

172490-03210
172490-37310
172496-03200

172519-04180

172519-04290

172519-04350

172519-61550
172519-63240

172519-65300

172524-17330

172614-38300

172614-74290

172631-16350

172638-73650
172644-76161

Fig. No.

w
COCUDRWNREPNOORRWONEPNORARWNRERPARLOO

Parts No.

172645-76570
172647-16560
172648-16600

172649-65750
172649-65760
172649-74040
172652-64220
172725-16380
172730-05250
172730-75141

172732-16560
172732-54730
172734-41300

172734-65270
172738-17120
172823-45000
172823-45940
172823-54420
172823-61500
172823-61520
172958-03100

172958-03110

172958-03120
172958-03130
172958-03140

172958-03160

172958-03170
172958-03180

172958-03190
172958-03200
172958-03220

172958-03230
172958-03300
172958-03310
172958-05100
172958-05110
172958-07330
172958-17100

RPOOCOoowoubhooprbhoboaobrboobboaobr,oooapr~ob

N




Parts No. Index

Parts No.

172958-17120
172958-64500
172958-72950
172958-72960
172958-72981
172958-72982
172958-76130
172958-78120
172958-78160
172958-81900
172958-83140
172958-83171
172958-83330
172960-08110
172960-08120

172960-08130
172960-08140
172960-08150

172960-72500
172960-72510
172960-72530
172960-72600
172960-72610
172960-72630
172960-72800
172960-72810
172960-72830
172960-72860
172960-72890
172960-72900
172960-72920
172960-72950
172960-72960
172960-72970
172960-73100
172960-73430
172960-76100
172960-78100
172960-78110
172960-78120
172960-78130
172960-78140
172960-81490
172960-81600

172960-81800

[EnY

Parts No.

172960-81890
172960-81952
172960-83100
172960-83101
172960-83102
172960-83110
172960-83111
172960-83112
172960-83113
172960-83120
172960-83130
172960-83140
172960-83150
172960-83151-1
172960-83170

172960-83190
172960-83191
172960-83210
172960-83250
172960-83251
172960-83252
172960-83272
172960-83280
172960-83281
172960-83290
172960-83291
172960-83292
172960-83310
172960-83311
172960-83312
172960-94100
172964-03370

172964-03481

172989-64450
172989-64451
172989-68630
172989-68640
172A46-64200

Fig. No.

100
88
100
100
100
100
100
100
100
100
100
100
100
100
101
102
100
100
100
100
100
100
100
100
100
100
100
100
100
100
100
103
1

~NODWNERENOR_WON

Ref. No.

8 -2

Parts No.
172A46-64490

172A46-64500

172A46-74700
172A46-74710
172A46-74720

172A46-74730
172A77-17500
172A78-61800-2
172A78-61840-2
172A79-12150
182900-16530
182900-22300
182900-77190
182900-77200
182900-77210
182900-77220
182900-77230
182900-77240
182900-77250
194080-57202
194145-04810

194151-57100
194200-37780

194202-56460

194300-24130

194440-51620
194464-52190
194630-42120

196420-02310
197830-88611

1A1040-43900
1A1040-45890
1A1040-56900

1A1380-58050
1A1380-62160

PWRRRRERPER
Y

Parts No.

1A3809-56915
1A6150-63730
1A6260-64200

1C6141-35370
1C6281-52310

1D4070-23580

1E3030-78370
1E5100-51430

1E5120-86720
1E6300-81050
1E6451-77620
1E6910-82500
1E8385-79310
1E8545-80030
1E8545-80210
1E8545-80250
1E8545-80940

1E8685-79910
1E8685-79911
1E8685-79920
1E8685-79940
22113-080000
22117-040000
22117-080000

22117-100000

22117-120000

22137-060000

22137-080000

Fig. No.

18
10
42




Parts No. Index

Parts No.
22137-080000

22137-100000

Fig. No.

16
18
19
25
28
33

34
39

42
48

50
52

28
37
45
46

47

48

57

Parts No.
22137-100000

22137-120000

22137-140000

22157-080000
22157-100000

22157-120000

22190-080002
22217-050000

22217-060000

22217-080000

22217-100000

Fig. No.

58
100
43
45

46

Ref. No.

Parts No.
22217-100000 18

22217-120000 13

22217-140000 15

22217-160000 30

40

53

101
102

22242-000170 10
22242-000200 67

22242-000250 33

22242-000260 59
22242-000300 30

22242-000350 30

Parts No.
22242-000350

22242-000451
22242-000700
22252-000280
22252-000350
22252-000400
22252-000621
22272-000060
22272-000070
22272-000080
22272-000100

22273-000060
22351-030012

22351-030025
22351-030032

22351-035040
22351-040020

22351-040025
22351-050010
22351-050012
22351-050032

22351-060040
22372-080000

22417-160160

22417-200160

22417-200200

22417-250200

22417-320200

37

41

-1




Parts No. Index

Parts No.

22522-040130
22857-400100
22857-400161
22867-400100
22869-400160

22877-500161
23000-013000

23000-022000

23000-070000
23000-080000
23001-016000
23001-022000

23001-025000
23001-041000
23001-070000
23010-014000

23065-070225
23080-013000
23391-020000
23391-040000
23391-060000
23393-030000
23418-060000
23871-005000
23871-010000

23871-020000

23871-040000
24101-062010
24104-062034
24105-062044
24105-062064
24190-100001
24311-000160

24311-000210

Parts No.
24311-000210

24311-000220
24311-000280
24311-000340
24311-000380

24311-000750
24311-240100
24315-000070
24315-000080
24315-000100
24315-000110

86
88

89

90

91

92

Ref. No.

N
O~NNWONOOONONOPRAOOOIN

Parts No.
24315-000110

24315-000140

24315-000160

24315-000180

24315-000200

24315-000220
24315-000280
24315-000290
24315-350220

24321-000400

Fig. No.

93

94

84
86

87
78

67

Ref. No.

Parts No.

24321-000450
24321-000600
24321-000700

24321-001050

24325-001000
24325-001100
24325-001200
24341-000300
24352-190110

24372-000140
24376-001000

24376-001100
24550-012200

24550-014200

24550-025150
24550-035200
24550-045300

24761-020000

24761-040000

-1
-1
-1




Parts No. Index

Parts No.
24761-040000

24761-050000

26013-060102

26013-060122

26013-060162

26013-060202

26013-060252
26013-080122
26013-080162

Fig. No.

100
103

Parts No.
26013-080162

26013-080202

26013-080252

26013-080302
26013-080402
26013-080502

26013-080552

26013-080602
26013-080752

26013-080802
26013-100162

Fig. No.

37
38
39

42

Ref. No.

Parts No.

26013-100162
26013-100202

26013-100252

45

46

47

48

Parts No.
26013-100252

26013-100302

26013-100352

26013-120202
26013-120252

26013-120302

26013-120352

26013-120402
26013-120452

26014-080162
26014-080252
26014-100202

Fig. No.

48




Parts No. Index

Parts No.
26014-100202

26014-100252
26022-030162
26022-030202

26022-050102
26022-050122
26022-060252
26022-080162
26023-060122

26023-060162

26033-040202
26051-080002

26076-120402
26076-160402

26076-161702
26106-080202
26106-080552

26106-100122
26106-100162

26106-100202
26106-100302
26106-100352

26116-050102
26116-060162

Fig. No.

44
48

. No.

-1
-1

Parts No.

26116-060304
26116-080162
26116-080202

26116-080254

26116-080302
26116-080304
26116-080354
26116-080702
26116-100162

26116-100202

26116-100304
26116-100404
26116-100604

26116-100652
26116-100752

26116-100802

26116-101052
26116-101252

26116-120202
26116-120252

26116-121302
26116-140252

Ref. No.

Parts No.

26116-140252
26116-140352

26116-140402

26116-140452
26116-140502

26116-160352
26116-160402
26116-160502
26116-160702

26116-160902
26216-100302
26346-100002

26347-080002
26347-100002
26366-080002

26367-060002
26367-100002
26450-040102
26450-050102
26450-050122
26450-060102

26450-060352
26450-080202

26450-080222
26450-080252
26450-080502
26450-080652
26450-120352
26450-120402
26557-030202
26557-050082
26557-050122

26557-080162

-1
-1
-2

Parts No.
26557-080202

26587-040062
26587-040122
26657-080002
26658-080002
26706-100002
26712-080002
26716-030002

26716-050002
26716-060002

26716-080002

26716-100002

102




Parts No. Index

Parts No.
26716-120002

26716-160002

26717-060002
26736-140002
26756-060002
26756-080002

26776-140002
26776-180002

29420-050000
29420-150000
29420-200000
29420-300000

772151-81610-4

772151-81611

772423-37320
772460-03100
772460-03101
772460-03110
772460-03111
772460-03120
772460-03121
772460-03130
772460-03131
772460-03140
772460-03141
772460-14100
772460-18800
772460-37100
772460-37110
772460-75100
772475-03200
794130-71410
933110-00301
933110-54100

[

= w
NUONRRARRRRRERRRRRRRERRE

Now
~ s

-1
-1
-1
-1
-1

Parts No.
933111-20200

933111-26700

933113-05150
933113-05160
933126-44500

933147-03400
933152-02710
933152-09280
933160-01370
933160-09220

933166-17730
933168-14170

933168-55770

933170-01490
933171-13691

933171-15801
953KMO0-00220

953KMO0-10894

Parts No.

Fig. No.

Ref. No.

Parts No.

Fig. No.

Ref. No.




	Reference Materials
	Contents
	1.LABEL(CABIN)
	2.LABEL(CANOPY)
	3.LABEL(ROPS CANOPY)
	4.LABEL(CABIN)(QUICK HITCH SPEC.)
	5.LABEL(CANOPY)(QUICK HITCH SPEC.)
	6.LABEL(CANOPY)(EX)
	7.SAFETY LABEL
	8.SAFETY LABEL(EX)
	9.ACCESSORY
	10.FAN
	11.SILENSER & AIR CLEANER
	12.ACCELERATOR
	13.ENGINE MOUNT
	14.RADIATOR & MOUNT
	15.FUEL TANK & FUEL PIPE
	16.BATTERY
	17.ELECTRIC PART(WIRING)
	18.ELECTRIC PART(ONE TOUCH DECEL)
	19.ELECTRIC PART(CRANE SPEC.)
	20.ELECTRIC PART(AIR CON. SPEC.)
	21.ELECTRIC PART(EQUIPMENT)
	22.WORK LAMP & CANOPY LAMP
	23.HEATER
	24.HEATER(AIR CON. SPEC)
	25.HEATER(CANOPY SPEC.)
	26.RADIO
	27.COMPRESSOR & PULLEY(AIR CON.)
	28.PIPING(AIR CON. SPEC.)
	29.COVER(AIR CON. SPEC.)
	30.ROLLER & ADJUST
	31.CRAWLER
	32.LOCK LEVER & STAND(RIGHT)
	33.LOCK LEVER & STAND(LEFT)
	34.TRAVEL LEVER
	35.OPERATION LEVER
	36.BLADE LEVER
	37.SWING PEDAL
	38.LOW-HIGH PEDAL
	39.P.T.O.PEDAL
	40.FRAME & TURNING BEARING
	41.COVER(FRAME)
	42.COVER(CABIN)
	43.COVER(CANOPY)
	44.COVER(HOSE)
	45.STEP & INSTRUMENT PANEL
	46.SEAT & SEAT MOUNT
	47.SEAT & SEAT MOUNT(CRANE SPEC.)
	48.BONNET
	49.CABIN(BODY)
	50.CABIN(ELECTRIC PART)
	51.CABIN(GLASS)
	52.CABIN(DOOR)
	53.CANOPY & CANOPY MOUNT
	54.ROPS CANOPY & CANOPY MOUNT
	55.HYD.OIL PUMP & JOINT
	56.HYD.OIL PUMP & JOINT(Q.HITCH)
	57.BOOM CYLINDER(CABIN)
	58.BOOM CYLINDER(CANOPY)
	59.ARM CYLINDER
	60.BUCKET CYLINDER
	61.BUCKET CYLINDER(QUICK HITCH)
	62.SWING CYLINDER
	63.BLADE CYLINDER
	64.BLADE CYLINDER(QUICK HITCH)
	65.HITCH CYLINDER
	66.TRAVEL MOTOR
	67.TURNING MOTOR
	68.SWIVEL JOINT
	69.CONTROL VALVE(P PORT)
	70.CONTROL VALVE(TRAVEL & P.T.O.)
	71.CONTROL VALVE(ARM & SWING)
	72.CONTROL VALVE(BOOM & BUCKET)
	73.CONTROL VALVE(TURNING & BLADE)
	74.REMOTE CONTROL VALVE(EX)
	75.REMOTE CON. VALVE(2-WAY MULTI)
	76.ROTARY VALVE(4-WAY MULTI)
	77.SOLENOID VALVE (CRANE SPEC.)
	106.(77A)SOLENOID VALVE (CRANE SPEC.)
	78.HOLD VALVE(BOOM)(CRANE SPEC.)
	79.HOLD VALVE(ARM)(CRANE SPEC.)
	80.HYD.OIL TANK
	81.HYD.OIL PIPING(TANK-PUMP-VALVE)
	82.HYD.OIL PIPING(PUNP-VALVE-MOTOR)
	83.HYD.OIL PIPING(VALVE-SWIVEL-SWING)
	84.HYD.OIL PIPING(RETURN)
	85.HYD.OIL PIPING(TRAVEL)
	86.HYD.OIL PIPING(BOOM)
	87.HYD.OIL PIPING(P.T.O.)
	88.HYD.OIL PIPING(QUICK HITCH)
	89.CONTROL PIPING(PUMP-VALVE-RETURN)
	90.CONTROL PIPING(VALVE-CONTROL VALVE)
	91.CONTROL PIPING(VALVE-CONTROL VALVE)(CRANE)
	92.CONTROL PIPING(4-WAY MULTI:1)
	93.CONTROL PIPING(4-WAY MULTI:2)
	94.CONTROL PIPIPE(4-WAY MULTI:2,CRANE)
	95.CONTROL PIPING(HOLD V.)(CRANE)
	96.GREASING
	97.BOOM & BOOM BRACKET
	98.ARM & BUCKET LINK
	99.ARM & BUCKET LINK(CRANE SPEC.)
	100.ARM & QUICK HITCH
	101.BUCKET(650S)
	102.BUCKET(ATTACHMENT)
	103.BLADE
	104.CRANE KIT(CABIN)
	105.CRANE KIT(CANOPY)
	Parts No. Index

